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who le o r in part) in any form or by any means, electronic or mechanical. (including, without 
limitation. photocopy. facsimile. record ing. or any information storage and retrieval sys­
tem) without prior written consent of A.B. Dick Company. 

Disclaimer of Warranties (Express and Implied) 
While due care has been taken in the preparation of this manual, A.B. Dick Company makes 
no representation or warranties with respect to the adequacy or accuracy hereof and 
specifically disclaims any Implied warranties of merchantlbllity or fitness for any particular 
purpose. Further. A.B. Dick Company reserves the right to revise this publication and to 
make changes (both substantial and insubstantial in nature) in the contents hereof from 
time to time hereafter without obligation of A.B.Dick Company to notify any person or 
organization of such revisions or changes. 

Safety Warning 
Safety devices have been installed as original equipment for your protection and safety. 
The removal, disconnection. or alteration of any safety guard, protective cover, safety 
interlock, or other safety or protective device comprising part of the equipment described 
herein poses an undue safety hazard and the same is s trictly prohibited. 

Disclaimer of Liability 

A.B.Dick Company discl aims any responsibili ty or liability for personal inju ry. death. or 

property damage caused by or arising out of (i) the removal, disconnection. or alterat ion 

of any safety guard. protective cover. safety interlock. o r other safety or protective device 

comprising part of the equipment described herein. (i ' ) the use of any parts other than 

the parts suppl ied by A.B.Dick Company, or (iii) the failure of the person or persons 

operating the equipment described herein or servicing or repairing the same to observe 

all operating and safety procedures and warnings contained herein. 

Trademarks 
ltek Graphix is a licensed trademark of ltek Graphix C~rp. 

FCC Wamlng (FCC Rules apply to U.S.A. only.) 

Th~s equipment has been tested and found to comply with the limits for a Class A digital 

device, pursuant to part 15 of the FCC Rules. These limits are designed to provide 

reasonable protection against harmful interference when the equipment is operated in 

a commercial environment. This equipment generates, uses and can radiate radio 

frequency energy and, if not installed and used in accordance with the instruction manual, 

may cause harmful interference to radio communications. Operation of this equipment 

in a residential area is likely to cause harmful interference in which case the user will 

be required to correct the interference at his own expense. 
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PUBLICATION COMMENT SHEET 
Use this feedback sheet to make us aware ofthe strengths and weaknesses of the material you have received. 
Please comment on adequacy, quality, usability, format, content, etc. Specific errors or deficiencies should 
be referenced by page and/or figure number. 

Name and Address 

Phone Date Title of Publication 

Publication Part Number (PIN) Publication Forrn Number anc;l Date (Rear Cover) 

Pagei/Figurel Description of Error or Deficiency (please be specific) 

Please indicate here if you are requesting an answer: 

PLEASE RETURN COMPLETED FORM TO: 
A.B.Dick Company 

5700 West Touhy Ave. 
Niles, IL 60714--4609 

Attn: Technical Media. MSN 90 



SMALL OFFSET PRESS 

ltek Graphix 3985 

I PARTS LIST I 

NOTICE 

THIS MANUAL CONTAINS CONFIDENTIAL, PROPRIETARY AND NON-PUBLIC INFORMATION OF 

ITEK GRAPH IX CORP. DUPLICATION OR REPRODUCTION (IN WHOLE OR IN PART) OF THIS MANUAL 

OR DISCLOSURE HEREOF TO UNAUTHORIZED PERSONS WITHOUT 'THE PAIORWRITIEN CONSENT 

OF ITEK GAAPHIX CORP. IS PROHIBITED. 



PREFACE 

Thank you for purchasing our offset press . 

.......----£WARNING 
Never replace any parts other than the consumables shown in the machine 

operation edition "4-5 Supplies" in the operation manual. The replacement 

should be done by a service technician who has special knowledge and 

technical expertise through training, so consult the dealer who you purchased 

the machine from. 
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How to use the parts list 
1. Section number 

This parts list IS d1v1ded mto mach1ne sections and each section has a number_ 

(E;xamp!e) Section number 

5340Z 230 =r= L---------- The section number 

L The machine model number 

• Th1s number includes bQth the mach1ne model n umber and 
t he sect1on number. 

2. How to use the parts list 

1) To find the part number(when orderi ng the part) 

Part to rep I ace 
Find the section number needed 
on th is i llust rat ion of the machine. 

510 535 210 2. 0 

2• 5 

• 520 

5340 23 ll7 

c:J c=.:l = = I 

~ ~ l = == I = -..:;:: = = ====-=~ 
~ 

(ill h~ ~ ~j·~ ~ 
~ 

r'(( ~ ~ ~ • . • .::.=:: 

~ 
~ ·- ·---

- ~ -
2) To f ind t he section number and the posit ion identiflcal ton number 

o f the part in the il lustration when knowing the part number 

TT' T · I· . 
i 

!;-r I I i I 
I i I" I 

To f ind the section number and 

! I j I· the poso toon 1dent1focatoon number ,- : . use the part number ondex at the J ' 
end of thos manual 
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Section No. 

5340 z 110 

5340 z 170 

5340 z 210 

5340 z 220 

5340 z 230 

5340 z 240 

5340 z 245 

5340 z 250 

5340 z 260 

5340 z 290 

5340 z 310 

5340 z 312 

5340 z 315 
5340 z 320 

5340 z 330 

5340 z 350 

5340 z 355 

5340 z 360 

5340 z 365 

5340 z 370 

5340 z 380 

5340 z 510 

5340 z 511 

5340 z 512 

5340 z 513 

5340 z 514 

5340 z 520 

5340 z 530 

5340 z 535 

5340 z 540 

5340 z 611 

5340 z 614 

5340 z 615 

5340 z 616 
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Section name 

<]Bed section I> 
Bed fr.ame .. .... ........... . ... .. ...... ........ .... . . ... .... .. 

Pump piping .. · .. · .. .. · · .. · .. · 

<]Main section I> 

Page 

8 

12 

1st cylllnder pressure .. .. .. · .. · ·• .... ·· ....... · .. · · · .. · • ··· .... 16 

2nd cylinder pressure · · .. · ...... • · .. · · .. .. .. .. .... .. .. · • · .. 20 

Impression cylinder · · · · · · • .. · .. .. · .. · .. · .. · · · · · .. · .. · .. · · · · · · 24 

1st blanket cylinder .... ·· .. ... .. · .. .. ... .. .... · .. · .. · · .. 28 

2nd blanket cylinder .... .. · .. · ·.. ... .. .. .. 32 

Main drive · .. · .... · .. · .. · .. · .. .. .... .. .. .. · ...... · · · • .. · .. · .. · 36 

Cam shaft ..... ..... ..... .. ... ... .. .... ............ .. .......... . 38 

Main frame .. · · · · · · · · · · · · .. • • · · · · · · · .. · · · · · · · · · · · .. • · .. · · · · · · · 40 

<1 Feeder section C> 
Paper feed table · .. · · · .. · · .. · .. .............. ...... .... .... · 42 

Multi-size paper pile board .. · .. .. · .... · · · · .... · · · .. · .... · · · 44 

Feeder frame .... ........ .. · ...... · ........ · .... · .......... · .. · 46 
Paper guide .. · ...... .. .... .. .... · ........ .... .. .. .. .... .. · · 48 

Suction drive · · .. · · · · · · · • .. · · .... · .. · · · .. · · · · · .. · · ... .... · 52 

Feed roller · .. · · · .. · · · · · · .. .. · · .. · · .. · · .. · .. · · · .. · · · · · · .. · · · · · · .. 56 
Feeder board .. · .... .. .. · .. .. .... .. · · • .. · .... ................ · .. 60 

Paper insertion ........ • .. .... .. .... .. · · .......... .. · ...... .. .. 66 

Feeder drum · · · · · .. · · · · · · · · · .. · .. · · · .. · · .. · .. • · .. · · · • · · · · .. .. .. 70 

Paper feed table lifting ........ · ..... .... · .. .... ........... · 74 

Height control bar, Feed lever ..... .... .. · .. ·.... .. .... ... .. 78 

<]Ink, Water section I> 
Ink frame .. .. ........ · .. · .. · .. • · .. · .. .. · .. .. .. · .. .. .. · .. .. ·.. 82 

Ink fountain · · · · .. · · · · · · · · · · · · · .. · · .. · · .. · .. · · · .. · · · · · · · ...... · 

Oscillating roller · · · · · · .. · · · · . .. · · · · · · .. .. · · · · · · .. · .... · · .... . 

Ink oscillating roller .. · · · .. · · · · •• .. .. · · · · .. · · .. · · .. · · · · · · .. · · 

Ink form roller · .. .. · .. · .. .. .. ...... · .... .... · .. · .. · .. · .. .. 

Operation lever .. · .. · .. .. · · • · .. · .. .. · · .... · · .. · .. · 

Water ·fountain roller · · 

Water ·form roller .. · .. · .. · ................ · · ...... .. 

Plate cylinder · .. · · · · · · · · · .. · · · · · .. • .. .. · · · · · · · · · · .. · 

<]Electrical section 1> 
Control box ........ .. .... · · .. .. · · · · .. · ............ · .. .... .. 

84 

90 

94 

98 

102 
106 

110 

114 

118 
Sub control box (1) Single phase for U.S.A. and Canada 120 

Sub control box (2) Single phase for Europe · · · · · · · · · · · · 122 

Sub control box (3) 

Single phase except U.S.A .. Canada, and Europe · · · · · · 124 
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Sectlon No. 

5340 z 618 

5340 z 620 

5340 z 630 

5340 z 650 

5340 z 652 

5340 z 655 

5340 z 656 

5340 z 680 

5340 z 710 

5340 z 720 

5340 z 750 

5340 z 751 

5340 z 755 

5340 z 820 

5340 z 825 

5340 z 828 
5340 z 830 

5340 z 840 

5340 z 860 

5340 z 870 

5340 z 872 

5340 z 880 

5340 z 890 

5340 z 892 

5340 z 895 

§ * / CONTENTS 

-tt:flt1JlllJ;f{ "I ? A ( 4) .:.to 
tlt'Ft~ ;t-JL-

... '*1;ll~ 

<It-t .ti fA !IH> 
t-t.tl.fi. 

fF•-t:t 

<J ~)WI !i! I> 
~id! COPS) 

~ill! ( NOPS) 

<J :tJ ;\ - $, -fO)fl!![> 

.::r--::f-f/-tt-~ ­

-}JJ{- ( OPS) 

1J1 \ - ( NOPS) 

M 1 :it~1J,\­
M2~~1J,\-

3i:~t\­

Ji1 7 7/'r•:J 1-i!A:i. 
M 2:i7/'r·:~ 1-i!A:;q. 
:f 7 / 'r •:J I- isti.fFIJJ 
,~., '!1- A :1 v-~i'l' 

v:/A ~ -~~/7-

<l-7 .:r.- '../T 1) ;\ IJ -!111> 
7 v -.L... (CD) 

~illfi. ~lhfdl (CD) 

7-x.-/1/ 1) •;~J\- (CD) 

t1~~9- :f JL- (CD) 

it .1: ifU:ItJ (CD) 

-tt-f t: :tJ -f t: (CD) 

1\-:J?:tl-f t: (CD ) 

<J !11 f~ iiH'5-~ :S I I> 

Section name 
Page 

Sub control box (4) Three phase ·· · · ··· ·· · · · ··· ... · ... . ··· · 126 

Operation panel · · · · · · · · · · · · · · · .. · · · · · · · · · · · · · · · · .. · · · · .. · · · · 128 

Static eliminator · · · · · · ·· · · · · · ·· · · · · ·· · · · · · · ·· · · ·· ·· · · · · ·· · · ·· 130 

<]Accessories section 1> 
Accessories · .... · · .. · · .. · .... .. · · · .. · · · · · · · • • ...... · · • · · · · • · · 132 
Work organizer .... .. .. . .. ... .......... ..... . .............. .... 134 

<]Lubrication section 1> 
Lubrication (OPS) .... · ...... • .. · ·...................... 136 

Lubrication (NOPS) .............. · .. · ............ · .. .. ...... · 138 

<]Cover section, etc. [> 
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Register punch · .. · · · · · · · ...... · .. · · · .. · · · · · · · .. · .. · .... · · .. ·.. 172 

<]Chain delivery section C> 
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Drive, Driven shafts {CD) ....... ...... ..... .. .. .. . .. ... ... -.. 176 
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SECTION 
-f!? v 3 Y3'~ I s. 3 4 0 z 11 0 
SECTION NUMBER 

BED FRAME *v-'J O)~~li.lll.l':~lt~ift.,~l'titJI..O)-e, ~-.. ~ ~~it)tVC <it~\'. 
When ordering ite•s •arked *,indica te the set nu•her 
because they are availab l e onlr as a set. 

No. -e-.. ~•-~t;sET t«1. ~"~"/ PART NAME !IJit 811.1'/,;lt~ PART No. ~~~-~ COMPONENT PARTS Nil Q W 

1 5300 61 124-1 t:l/1"- COVER 1 

2 9642061414 t'\"~a~" M6X14 SMALL PAN-HEAD SCREW M6X14 
3 9710060008 n•a9"t:l"~ M6 SPRING WASHER M6 
4 9716060014 t59"t:l"~ M6 PLAIN WASHER M6 
5 97974-1 ~5J~ TRANSFORMER 

5 97975 ~?J~ TRANSFORMER 
6 5330 13 111 7"7~,~ BRACKET 
7 9670102008 ~~,~~·~~ M10X20 HEXAGON SOCKET BOLT M10X20 
8 5290 14 120 ~·~'*'\"-~ JACK BASE 

~~9~9~6~6~0~1700~0~1~4~~~t~'~~~M~1~0------------------~HEXAGON NUT M10 
10 5340 11 110-2 '\"'H" BED 
11 95101001-1 ~-~- 1.5KW 3PH MOTOR 1,5KW 3PH 

4 
4 
4 

1 
8 

32 
6 

20 
1 
1 

11 97038-1 t-~- 1.5KW 3PH 200V MOTOR 1.5KW 3PH 200V 1 
12 9716080014 t79"t:l"~ M8 PLAIN WASHER M8 4 
13 9710080008 n"~9"t:l"a M8 SPRING WASHER M8 4 
14 9672081214 o't:l?*"~~ M8X12 HEXAGON HEAD BOLT M8X12 4 
1 5 5 3 4 0 1 5 1 1 1 7 ° - IJ - p u L L E y 1 
17 9684060608 ~~a~• M6X6 SET SCREW M6X6 2 
18 5340 15 112 t:lll"- COVER 1 
19 9710050014 n"~'"t:l"a MS SPRING WASHER M5 15 
20 9642051014 t'\"J~~· M5X10 SMALL PAN-HEAD SCREW M5X10 17 
21 9672104514 o't:l?*"l~~ M10X45 HEXAGON HEAD BOLT M10X45 6 
22 9710100008 n"~9"t:l"~ M10 SPRING WASHER M10 14 
23 9672102514 o't:l?m"l~~ M10X25 HEXAGON HEAD BOLT M10X25 8 
24 5330 11 181 7°11-~ PLATE 4 

~~2~5~5~3~4~0~· 1~1~1~7~0~--1~-'\~'~"~~~~'-'----------------~B~E~D~----------------------------71 
26 5340 11 151 t:ln"- COVER 1 
27 5340 61 151-2 7"7~,~ BRACKET 1 
28 95103006 1~n"-,- FR-Z024-1.5K INVERTER FR-Z024-1.5K 1 
28 95103010 1~n·-~- FR-Z024-1.5K INVERTER FR-Z024-1.5K UL 1 

28 95103011 1~A"-9- FR-A220 INVERTER FR-A220 

29 5341 61 154-1 
29 5341 61 155 

30 9670061208 
31 9670041608 
34 99953-1 
35 9710030008 
36 9642031414 
37 9710050008 
38 5340 61 423 
39 5340 11 11 3 

3 9 53 40 11 11 4 

40 95147 

40 98899 

~· 4 1 9 6 7 0 0 5 1 0 0 8 

42 99776 
__ 43 9642042014 

CE~39 FOR CE SPEC. 
hn"- COVER 
t:ln"- · COVER 
CE~3? FOR CE SPEC. 
~~'~*"~~ M6X12 HEXAGON SOCKET BOL! M6X12 4 
~~'~m"~~ M4X16 HEXAGON SOCKET BOLT M4X16 4 
JY~ SP101A-1123HBT FAN SP101A-1123HBT 1 
Jl"~iJ"t:l"~ M3 SPRING WASHER M3 4 
t'\"Ja~· M3X14 SMALL PAN-HEAD SCREW M3X14 4 
Jl"~li"h"~ M5 SPRING WASHER M5 2 

1 
1 

1 
CE~3? FOR CE SPEC. 
J"~~~ SR-7W-2 BUSHING SR-?W-2 1 

~~~~~~~----------------~ 
YJYtJ,t:lt~• U.S.A.,CANADA 
7"'~~ SR-6P3-5 BUSHING SR-6P3-5 
CE~3? FOR CE SPEC. 
Y~'~*"~~ M5X10 HEXAGON SOCKET BOLT M5X10 
YJYt:l,ht~" U.S.A.,CANADA 
71~~- BKO-C1947H01 NOISE FILTER BKO-C1947H01 
t~·~~~· M4X20 SMALL PAN-HEAD SCREW M4X20 

9 

1 

2 

1 
1 



BED FRAME 

-tr~ y 3 ~1f~ I 5340Z 110 
S E C T I 0 N NUMB E R L--~::__...:-;...::_---' 

:JI[ oq-7 (1)B~HUl~~IU!ifV~~"itth.(1)~, t" ~&'!t~ID'CV'C < t.:~~'. 
lhen orderinr iteas • •rked *, indicate the set nu• ber 
because th ey a r e avai labl e only as a set. 

No. -It:~ ~·~~SET No. lll!~gft;/ PART NAM E 
8 ~ • ~ PART No. ~~~·~ C 0 M P 0 N E NT PART S Nil. 

Ml!lt: 
Q' t .y 

44 9 71 0040008 1\" ~tt"tl~' ~ M4 SPRING WASHER H4 5 
45 9660040014 t~~ M4 HEXAGON NUT M4 5 

_4~6~5~3~4~0~7~6~0~0~1~---~~171~~~~\0_J~--------------~0~l~L~P~A~N------------------------~2 
47 5340 11 152 t.IJ\"- COVER r., 

-----------------------------------------------------------------------------~·~ 

10 
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PUMP PIPING 

12 

1!~~ 3 :.-•-~t 
SECTION NUMBER 5340Z 170 



PUMP PIPING 

5290 16 200-3 

91100-2 

1 5340 17 127 
2 91211 
3 5290 34 152-1 
4 9670052008 
5 5290 17 120 
6 97034 

6 97054 

7 5290 16 311 
8 90904 

8 90906 

9 9710050008 
10 9642051014 
11 9672051214 
12 9664050014 
13 9710060008 
14 9716060014 
15 5290 17 113 
16 9684061608 
18 533016 112-1 

18 5340 16 111 

~~~!I;/ 

SECTION 
-e~~!l:l'11t-5 I 5340Z 170 
SECTION NUMBER 

*""'-? Q.> • .folilll&&~litf.l ~- tit..VQ.>~, -t<"' ~ ·4!t~it~l "C < tt.ts ~·. 
lhen ordering iteas aarked * ,i nd icate the set nuaber 
because t hey are available on l y as a set. 

-~~~~ PART NAME 
-~~ COMPONENT PARTS • 

29,61,62 
it.-}. 10X17X670 HOSE 10X17X670 
;t.-},1\":J!-" 16 HOSE BAND 16 

NIPPLER 
HEXAGON SOCKET BOLT M5X20 
AIR TERMINAL 

'1:-31- 750W MOTOR 750W 
3 PHASE 200V 

'E-31- SCL-KR 550W MOTOR SCL-KR 550W 
1 PHASE 200V,208V,220V 

*" "'" BOTTLE 
KEY 5X5X28 
1 PHASE 

}, '\" IJ ~- 6X6X36 KEY 6X6X36 
3 PHASE 

1\"~iJ"t.J"~ M5 SPRING WASHER M5 
t'\"J~;J" M5X10 SMALL PAN-HEAD SCREW M5X10 
O'!lt.J?;fi"llll- M5X12 HEXAGON HEAD BOLT M5X12 

WING NUT MS 
SPRING WASHER M6 

t'5iJ"1J":?- M6 PLAIN WASHER M6 
1\" Ill 7" VALVE 
bi~:J" M6X16 SET SCREW M6X16 

31:1~? 60HZ 1 PHASE 60HZ 
7°-~- PULLEY 

•• Q'ty 

1 

1 

1 
5 
2 
2 
1 
1 

1 

2 
1 

1 

7 
1 
4 
2 
4 
4 
1 
1 
1 

1 
,~~~~~~~~~--~~iJ~:J~~~?~6~0~H~Z~----------~3~P~H=A~S~E~6~0~H~Z~------------------~ 

18 5340 16 112 7°-~- PULLEY 1 
iJ:J~? 50HZ 3 PHASE 50HZ 

18 5340 16 113 7o-~- PULLEY 1 
31:1~? 50HZ 1 PHASE 50HZ 

19 90101 V'\"~1- A-35 V-BELT A-35 1 
31:1~?/iJ:J~? 60HZ 1 PHASE/3 PHASE 60HZ 

19 90102 V'\"~1- A-36 V-BELT A-36 1 
31:1~?/iJ:J~? 50HZ 1 PHASE/3 PHASE 50HZ 

20 5340 17 113 }.'\o-iJ- SPACER 2 
21 5'290 16 315 ~';J~- WASHER 2 
22 5:290 16 313 71' 11131- FILTER 2 
23 91240 NIPPLE 3/4 5 
24 91233 :rJ[,;j;" 3/4 ELBOW 3/4 1 
25 5:290 16 316 SCREW 2 
26 5290 16 314 SPRING 2 
27 5'290 16 312 PACKING 2 
28 9672081614 o'!lt.J?;fi" Ill 1- M8X16 HEXAGON HEAD BOLT M8X16 4 
29 5:290 16 215-1 AIR PUMP 1 
30 91237 NIPPLE 1/8 1 
31 91236 :rllli1i" 1/8 ELBOW 1/8 1 
32 5290 16 411 PIPE 1 
33 91241-1 ~7'!11- 1/8X1/4 SOCKET 1/8X1/4 1 
34 5:290 16 415-2 ) A"~~ NOZZLE 1 
35 91234 Illlifi" 3/4 ELBOW 3/4 1 
36 5:290 16 212 CAP 2 
37 91231 BUSHING 3/4X3/8 2 
38 5340 17 123 iti-A 9X15X580 HOSE 9X15X580 2 
39 9,410301608 SPRING PIN 3X16 2 
40 5340 17 114 SPINDLE 1 

13 



-i! 9 Y;J ;/·~ I 5340Z 170 
SECTION NUMBER 

PUMP PIPING *"'¥-?ID$a"1,1t4l~~lttlilt..~~'tith-<1>~, -1!: ._, ~&i!"~tE)tVt:< t.:~~'­
Wben ordering iteas aar ked *, indicate the set nuaber 
be cause t hey are ava i lable only as a set. 

No. -e., ~ltltjS E T Mel 811~~~~ PART NAME t!llt 
ill!fo•-tt PART Nil ll.lit•-tt COMPONENT PA RT S Mel Q 't~ 

41 5340 16 421 ·-A 15X22X1000 HOSE 15X22X1000 1 
42 9642055014 f~"J~~" M5X50 SMALL PAN-HEAD SCREW M5X50 6 
43 9650052014 ~L,5J~~· M5 X20 SCREW M5X20 2 
44 5300 12 224 / 0 11-t- PLATE 4, 

45 5300 17 117 'J~~(J'1ili" 1l-> KNOB <IVORY> 2 --~ 
~4~5~5~3~1~0~1~7~1~1~7~---.,~.~~~~(J~'~'?~.~~?~)----------~K~N~O~B~(~B~L~A~C~K~)--------------------~2 

46 5300 17 116 hi\"- COVER 2 
47 5290 17 115 AJ0 ~~?" SPRING 2 
48 5340 17 112 At0 ~t-·~ SPINDLE 1 
49 91212 ·-An"~t-" 25 HOSE CLAMP 25 2 
50 52 90 17 111 1\"LJ" VALVE 1 
51 5290 17 119 ?7~/° CLAMP 3 
52 91251 79.,:f::t1JIItl'!l7° 6 OIL CUP 6 1 
53 5290 16 412-1 t1>'!11° CAP ·1 
54 90502 0-~~?" P-46 0-RING P-46 1 
55 91150 t-L WitK 1 
56 5290 16 414 m"t-L BOTTLE 1 
57 52 90 16 413 f'!lt- NUT 1 
58 5340 16 423 ·-A 10X17X800 HOSE 10X17X800 1 
59 91232 Tb"~IL;f;" 3/4 ELBOW 3/4 1 
60 91200 ·-A_.,/0 ~ PT3/4 HOSE NIPPLE PT3/4 1 
61 52 9 0 1 6 2 2 6 7 ° - 1l- puLLEy 1 
62 9670081608 ~~'Jt-*"Lt- M8X16 HEXAGON SOCKET BOLT M8X16 1 
6 3 5340 17 125 ·-A 9X15X370 HOSE 9X15X370 2 
64 5330 16 422 rn-A 10X17X1000 HOSE 10X17X1000 1 
65 9660060014 t'!lt- M6 HEXAGON NUT M6 1 

---------------------------------------------------------------------------·~· 
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51"1'1 ~"?1'11 

1ST CYLINDER PRESSURE SECTION 

16 

-t!~ :/iii:.--·~ 
SECTION NUMBER 5340Z 210 



9"11 ~"?1'1.1 -1!9~s~ 

SECT ION 
-1! 9 ~a~1i~ I 5340Z 210 
SECTION NUMBER 

1ST CYLINDER PRESSURE *.,.-? o.>il!~l:.g:,""eiU1~\, "e~ t1tA-o.>"e, ~-.. ~ lt-ft""ei£:ltV~ < t.:~~'· 
lhen orde~ins ite• s •ark ed * ,indicate the set nu•ber 
because they are ava i l ab l e only as a set. 

No. ~-..~-~~SET No. 
&Hldl~ PART Nil 

5340 21 120Z 

5340 21 130 

5340 21 140Z 

g~S~j PART NAME 
-~-~ COMPONENT PARTS No. 

tilt 
O'ty 

!JH"- ASSY LEVER ASSY 1 

f3?~1't0 ) ASSY ABJUSTMENT PIN ASSY 2 

1.11\"- ASSY LEVER ASSY 
75,78 

5340 21 180 f3?~1'~"? ASSY ABJUSTMENT SHAFT ASSY Ill 
-----~~~~~~---~5~-~9~,~1~3~~~--------~~~~~~~~~~~--------~ ... 

5340 21 520Z 1.1 1\" - A S S Y LEVER ASSY 

5340 21 SSOZ-2 !JH"- ASSY LEVER ASSY 

5340 21 560 ABJUSTMENT PIN ASSY 1 

5340 21 570 ~1>7 1- ASSY SHAFT ASSY 

5340 21 630 :11> 71- ASSY SHAFT ASSY 1 
7,13,114-116 

1 5340 21 191 ~~-~ SCALE 1 
2 5290 22 318 ~:;" SCREW 1 
3 5300 22 317 7° 1.1-t- PLATE 1 
4 5300 22 313 9"1'1>~(11'*"~-) DIAL (IVORY) 1 
4 5310 22 313 ~"1'1>~(J"5'?) DIAL (BLACK) 1 
5 5340 21 182 tl~ CAM 1 
6 9410302008 ~J0 q)?"t0 ) 3X20 SPRING PIN 3X20 1 
7 9410301608 ~J0 q)?"t0 J 3X16 SPRING PIN 3X16 3 
8 5340 21 181 :J1>Jt SHAFT 1 
9 9410302508 ~7°qJ?"t0 J 3X25 SPRING PIN 3X25 1 

10 9642040414 t~"J*:;" M4X4 SMALL PAN-HEAD SCREW M4X4 2 
~~1~1~9~7~1~0~0~4~0~0~0~8~--~l~\'~' ~~~~'~'tl~'-'~~~M~4 __________ ~S7P~R~I~N7G~W~A~S~H~E~R~M~4----------------~6 

1 2 5340 21 1 75 1'511\"~ LEAF SPRING 2 
13 5340 21 183 ? fX,t RATCHET 2 
14 9660080014 t't M8 HEXAGON NUT M8 10 
1 5 5321 22 121 *"Ill~ BOLT 2 
16 9684040408 ~~~:;" M4X4 SET SCREW M4X4 1 
17 5290 37 433 ~9,~" STUD 1 
18 9410301208 ~J0 YJ?"t0 J 3X12 SPRING PIN 3X12 3 
19 9710080008 1\"~'"b"* M8 SPRING WASHER M8 5 
20 5340 21 131 '*1> THRUSTER 1 
21 9684050508 t~~:J" M5X5 SET SCREW M5XS 10 
22 5330 52 492 t~tl5- LOCK COLLAR 4 
23 9 72 1100008 E-qJ?" E-10 E-RING E-10 5 
2 4 53 40 21 1 2 0 !J 1\"- LEVER 1 
25 9670062508 ~~'t*"~t M6X25 HEXAGON SOCKET BOLT M6X25 2 
26 5340 21 174 7"?~'t BRACKET 1 * 27 5340 21 132 t 0 J PIN 2 
28 5290 21 612 J"'~2 BUS HING 2 
29 9670052008 ~~'~*"l~~ M5X20 HEXAGON SOCKET BOLT M5X20 6 
30 5340 21 1 12 ~Sl,t" STUD 1 
31 9410502008 ~7°~~?"t0 J 5X20 SPRING PIN 5X20 2 
32 9721120008 E-~J?" E-12 E-RING E-12 2 
33 5340 21 173 '1'-t. ARM 1 
34 5340 21 172 t 0 J PI N 1 
3 5 52 9 0 3 3 4 51 -1 ~ 7 ° 1J J? \\ spRING 2 
36 52 90 21 161 ~SI,t" STUD 2 

'-/r~3~7~5~3~4~0~2~1~1~7~1~--~~~~~.~,~~"~--------------~S~T~U~D----------------------------~1 

38 9710120008 1\" ~'"tl" * M12 SPRING WASHER M12 2 
39 966012001 4 t't M1 2 HEXAGON NUT M12 2 
40 5300 59 565-1 ~2°~J?" SPRING 4 
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1ST CYLINDER PRESSURE 

1!:7V3:.t 
SECTION 

1!:7 V 3 /~~ I 5340Z 210 
SECTI O N NUM BE R 

*"-,_ <!>~.r..liJil&"eli~ill- -ef! ttt..VI1)"e, -1!:., ~ ~4t-etl:JtVC < t.:~~'· 
Jh en o rdering ite1s 1 ar ked *, i nd icate the s et nu•ber 
beca us e t be~ a r e availa ble only as a s et. 

No. -1!:-, ~ IFl\Jj S ET No. it!.r..g f*j P ART NAME II~ 
ll!l.1'1. "ft ~ PART fW. ll~ft.ft COMP O N ENT P ART S No.. Q '~ 

41 5290 41 114-1 ~91JI-" STUD 1 
42 9721040008 E-~~?" E-4 E-RING E-4 6 
43 5300 56 088 ~7°~~?" SPRING L 

_.._4~4~5~3~4~0~2~1~1~1~1~---~.~J~~?~~---------------------~L~I~N~K~-------------------------------------

45 5310 52 293 i1i"~ BOSS 1-.........-
_.._4~6~9~7~2~1~0~7~0~0~0~8~------E~-~1J'J~?~'~'~E-~7---------------~E~-~R~I~N~G~E--~7------------------------~1~1 

47 5340 21 210 1J'J? LINK 1 
48 90628 ~t.,7°t0 'J SSP-4 SNAP PIN SSP-4 2 
49 5300 33 561 - 1 t 0 'J PIN 1 
50 91710001 ~~0 -~- SPACER 2 
52 5340 21 133 i1i"~ BOSS 2 
53 5310 52 292 ~9,1-" STUD 1 
54 5340 21 144 iii"~ BOSS 1 
55 5340 21 145 IJJ? LINK 1 
56 9670041208 Y~.,l-~"~1- M4X12 HEXAGON SOCKET BOLT M4X 12 4 
57 9 7632 Y~J11-" AS-05N AC1 1 5V SOLENOID AS-05N AC115V 1 
58 5330 57 151 7" 5~.,1- BRACKET 1 
59 9660040014 t.,l- M4 HEXAGON NUT M4 4 
60 9670061208 Y~.,l-~"~1- M6X12 HEXAGON SOCKET BOLT M6X12 8 
61 53 4 0 2 1 1 54 1J ~? LINK 3 
62 90692 't7J\"~ L10 FLUSH SPRING L10 4 
63 5340 21 152 t0 ~ PIN 2 
64 9670103008 Y~.,l-~"1~1- M10X30 HEXAGON SOCKET BOLT M10X30 1 
65 5340 21 160 P-L ARM 1 
66 9670061008 Y~.,l-~"~1- M6X10 HEXAGON SOCKET BOLT M6X10 2 
67 5340 21 143 t.IJ\"- COVER 1 
68 5290 29 412 t.IL0 -7- t1~~ CAM ROLLER INNER RING 4 
6 9 53 4 0 2 1 1 4 8 IJ J? LI N K 1 
70 5340 21 151 1J'J? LINK 7 

--:::7:-=1::......:9o-:6::-:7::-;0;.,0:-=6::-:5:-,5=-=0:-:8~------• .:,.:') ~;:.;,:.,.:J :-1-~~,,..,, t"""~ .,...1-..._,..,.M 6...,.,.,.X -=-5 -=-s -------....:::.H ~E~X.:.:.A~G~O~N~S~O..,.C.,..,K_.E.,..T--::-B~O.,..L.,..T--..,.,M"""6""'"'Xc-::5c-::5,...---------:&.__ 
~7~2~5~3~4~0~2~1~1~4~7~--~~~1-'~:JI~\0~-~~~~~---------~S~T~O~P~P~E~R~~~~~~~~~------~1 

73 5340 21 540 "*1' THRUSTER 1 
74 5340 21 520 ~J\"- LEVER 1 
75 5340 21 140 ~J\"- LEVER 1 
76 5340 21 511 ~9.,1-" STUD 1 

78 5290 26 112 7",~2 BUSHING 2 
79 9670063508 Y~,~~"~~ M6X35 HEXAGON SOCKET BOLT M6X35 4 
80 5330 21 664 ~t-.,n°- STOPPER 1 
81 5340 21 134-1 7dl,~" STUD 1 
82 9710100008 1\"~+J"t.l"~ M10 SPRING WASHER M10 .4 
83 9660100014 t.,l- M10 HEXAGON NUT M10 4 
84 5290 52 244 ~9.,1-" STUD 2 
85 9670061608 Y~.,l-t." l~l- M6X16 HEXAGON SOCKET BOLT M6X16 2 
86 5330 21 662 t.IJ\"- COVER 1 
87 5340 21 550-2 ~1\"- LEVER 1 
88 5340 21 562-2 ~9.,1- " STUD 1 
89 5340 21 563 ~I-.,J\0 - STOPPER 1 
90 5340 21 820-1 ~ /\ "- LEVER 1 
91 5340 21 842 ~9"JI-" STUD 1 
92 5340 21 564 1J'J? LINK 1 
94 5340 21 580 r-6 ARM 1 
95 9411503600 j-J\0 -t0 'J 5X36 TAPER PIN SX36 2 
97 5290 54 325 ~7°Y'J?" SPRING 1 
98 5340 21 830-1 1J'J? LINK 

-;1~0.-;0:.--;5:-;3~4;,0:;----;2;;-:1~8~5~0;:;---1;--;';-:,J 'J::-?';;-----------------------------7-A-::-R-==M..;_;;_ ____________ __________ -----::i'--
101 5340 21 841 ~,':11-" STUD 1 
102 5340 21 561 t 0 'J PIN 1 
103 5340 21 572 1JI\"- COVER 2 
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1ST CYLINDER PRESSURE 

-\!? y II Y3 .:;- I 53 4 0 z 21 0 
SECTION NUMBERL.~~~~~~~ 

*"'-? 0!18l.lt·A~IUS•t-~t *ith-0~. ~., ~ ·~"t:i'E)'tVC < t.:~\'. 
Wh en orderin& l te•s • arked *, indicate the set nu• ber 
because t hey are available on l y as a set. 

P ART NAME No. ~ "' ~ .f!t I s E T lit 
IHI~·f!t PART Nil 

1111£~{;/ 
~~-f!t COMPONENT PARTS Nn •• o•w 

104 90319 ;t;" - Ill'\" )'IJ::J?" 6203ZZ BALL BEAR I NG 6203ZZ 2 
105 5340 21 571 :Jt>JI- SHAFT 1 
106 5340 21 590 ]-l. ARM 1 
107 5290 33 454 71?~1-" STUD 1 

'---"'1 08 5290 21 142 719~1-" STUD 1 
109 5340 21 610 1-l. ARM 1 
11 0 5340 21 621 71?.,1-" STUD 1 
111 5340 21 633 71~-111 SCALE 1 
11 2 5340 21 640 JOIJ-1- PLATE 1 
11 3 5340 21 622 J"5~~~- BRACKET 1 
11 4 5340 21 631-1 :J1>JI- SHAFT 1 
11 5 9410303008 7l J 0 IJ J? \\ t 0 J 3X30 SPRING PIN 3x3·o 1 
116 5340 21 632 - 1 tll. CAM 1 
11 7 5300 54 15 2 J".,:J1 BUSHING 1 
11 8 5290 37 123 J"~:J1 BUSHING 1 
11 9 5340 21 220 1-l. ARM 1 
120 5340 21 891 tlJI" - COVER 1 
122 9716040014 t5f1"tl"~ M4 PLAIN WASHER M4 2 
123 9410503208 71JO IJ::J?"tOJ 5X32 SPRING PIN 5X32 2 

19 



l.\\"'1'11 
'"1'2 ' ~ ESSURE 

CYLINDER PR 2ND 

-t!7Y3/ 

SECTION 

20 

I 5340Z 220 I 'i!~ Y;t/·~ . 
SECTION NUMBER 



2NO CYLINDER PRESSURE 

-1: "~~~~~SET 1111 
8118:. .fJ PART 1ft 

5340 21 130 

5340 21 180 

811,1"g•; 
flO~ COMPONENT 

11,37,93 
f3?1?1":J"'J ASSY 

-e--?~. y·~ I 5340Z 220 
SECTI ON NUMBERL~~~~~~ 

*"'-~o.>Gii • .ll't'IUs.Ve&f~A.-01!, -u., ~&"t"l!il:JtVC < t.:~~'. 
l hen orderlnc 1te1s 1arked * !indicate the set nu1ber 
because they are available on y as a set. 

PART NAME 
PARTS 1111 

ADJUSTMENT PIN ASSY 

AD JUS TMENT SH AFT ASSY 

2 

1 
24,25,50-53 

'-/----~5~3'4n0~271~5~20~Z---v~I~\'~'-~A~S~S~Y~~--------7L~E~V~E~R~A~S~S~Y--------------------~1 

95,99 
5340 21 530Z ~n"- ASSY LEVER ASSY 1 

5340 21 560 f3~1?1t 0 J ASSY ADJUSTMENT PIN ASSY 1! 
11,37,39 

5340 21 630 ,?7~ ASSY SH AFT ASSY 1 
24-27,33 

5340 21 730Z ~n"- ASSY LEVER ASSY 1 
76,77 

5340 21 760Z -1 ~n"- ASSY LEVER ASSY 1 

5340 21 770 :J~7~ ASSY SHAFT ASSY 1 

1 9721070008 E-~~'J" E-7 E- RI NG E-7 11 
2 5340 21 151 1J:.O'J LINK 3 
3 5 2 9 0 3 3 4 5 1 - 1 }. 7 ° IJ :.0 ')" S P R I N G 2 
4 5290 21 142 ;;t.SI'!J ~" STUO 1 
5 5290 33 454 }.SI'!J~" STUD 1 
6 9721120008 E-~J'J" E-12 E-RING E-1 2 2 
7 5340 21 790 1-L ARM 1 
8 5340 21 621 ASI'!J~" STUD 1 
9 9710120008 n"*'"b"* M12 SPRING WASHER M1Z 2 

10 9660120014 t'!J ~ M12 HEXAGON NUT M12 2 
11 9660080014 t'!J~ M8 HEXAGON NUT M8 11 

~~1~2~9~7~1~0~0~8~0~0~0~8~--~~~\'~'*~'~'-'h~"-*~M~8~--------~S~P~R~I~N_G~W~A~S~H~E~R __ M_8 ________________ 75 
13 5340 21 564 ~:.O'J LINK 1 
14 90692 '7""* L10 FLUSH SPRING L10 4 
15 5340 21 152 t 0 J PIN 2 
16 5340 21 633 }.~-~ SCALE 1 
17 5340 21 640 7°v-~ PLATE 1 
18 9684050508 ~~*~" M5 X5 SET SCREW M5X5 10 
19 9642040414 t~"J*," M4X4 SMALL PAN-HEAO SCREW M4X4 2 
20 9710040008 1\"*i1"tl"* M4 SPRING WASHER M4 6 
21 5340 21 175 1Sin"* LEAF SPRI NG 2 
22 5340 21 622 7"5~'!1~ BRACKET 1 
23 9670063508 ~,,~~"~~ M6 X35 HEXAGON SOCKET BOLT M6X35 4 
24 5340 21 183 5fx'!J~ RATCHET 2 
25 9410301608 A7°qJ'J"t0 :.0 3X16 SPRING PIN 3X16 3 
26 5340 21 631-1 ,~7~ SHAFT 1 
27 5340 21 632-1 hL CAM 1 
28 9411503600 T- n°-t0 J 5X36 TAPER PIN 5X36 2 
29 9670061208 ~~'!I~~"~~ ~ M6 X12 HEXAGON SOCKET BOLT M6X12 8 
30 5340 21 572 tJn" - COVER 2 
31 90319 *"-~~"J~J'J" 6203ZZ BALL BEARING 6203ZZ 2 
32 5340 21 771 ,~7~ SHAFT 1 
33 9410303008 ;;t.J 0 ~J?"t0 J 3X30 SPRING PIN 3X30 1 
35 5340 21 154 1IJ'J LI NK 3 
36 9721100008 E-~J'J" E-10 E-RING E-10 5 
37 9410301208 ~7°~J'J"t0 J 3X12 SPRING PIN 3X12 3 
38 5340 21 780 Y-L ARM 1 
39 5340 21 561 t 0 J PIN 1 
40 5340 21 148 ~J7 LINK 1 
41 9670103008 ~~'~*"~~ M10X30 HEXAGON SOCKET BOLT M10X30 1 
42 5340 21 740 1-L ARM 1 

21 



9"12 ~"?1lJ 

2ND CYLINDER PRESSURE 

-1:!?~3:,..­

SECTION 
-!:!? ~" :..r•-5 I 5340Z 220 
SECTION NUMBER 

*""'-? o.>llii .. 'Mi·H~IU!jll,~!i~A.o.>~. ~ ., ~&-IJ~li:ltVr: < J'£<!~'. 
lben ordering iteas aarked *,ind icate the set nu•ber 
because tbey are available only as a set. 

No. ~" 1-#~jS ET No. iJI!Hg§;/ PART NAME 0 
1!11.?.#-fJ" PART~ !lit#~ COMPONENT PARTS No. Q' t y 

43 5340 21 830-1 1J::J? LINK 1 
44 5340 21 860-1 IJJ\"- LEVER 1 
45 5340 21 871 ~~~~" STUD 1 
46 5340 21 191 ~7-JII SCALE \ 

49 5300 22 313 9"1?~(Y1ili"~-) DIAL (IVORY) 1 
49 5310 22 313 9"1?~<7"5,?) DIAL <BLACK> 1 
50 5340 21 182 tJl. CAM 1 
51 9410302008 ~7°~J?"t0 J 3X20 SPRING PIN 3X20 1 
52 5340 21 181 ~?7~ SHAFT 1 
53 9410302508 ~7°~J?"t0 J 3X25 SPRING PIN 3X25 1 
54 9670062508 ~7'~*"~~ H6X25 HEXAGON SOCKET BOLT M6X25 2 
55 5340 21 174 7"57'~ BRACKET 1 
56 5340 21 172 t 0 ::J PIN 1 
57 5340 21 173 "P-l. ARM 1 
58 9684040408 ~~~~" M4X4 SET SCREW M4X4 1 
59 5321 22 121 *"~~ BOLT 3 
60 5340 21 171 ~9'.H" STUD 1 
61 5300 59 565-1 ~7°~J?" SPRING 4 
62 5290 52 244 ~,,~" STUD 2 
63 5290 54 325 ~7°~J7" SPRING 1 
64 9721040008 E-~::J?" E-4 E-RING E-4 6 
65 5330 21 664 ~~'no- STOPPER 1 
66 5340 21 880-1 1-l. ARM 1 
67 5340 21 841 ~9'.H" STUD 1 
68 9710100008 n"~'"h"~ M10 SPRING WASHER M10 3 
69 9660100014 t'~ M10 HEXAGON NUT H10 3 
70 9670062008 ~~'~*"~~ M6X20 HEXAGON SOCKET BOLT M6X20 7 

~7~1~5~3~4~0~2~1~1~4~3~----1J~J~\'_'-~~~-----------------7c70~V~E~R~~~~~~~~-----------------7~ 
72 5290 29 412 1JL.o-5-t1~::J CAM ROLLER INNER RING 4 
73 9410502008 ~7°~J?"t0 J 5X20 SPRING PIN 5X20 2 
74 5290 37 433 ~9,~" STUD 1 
75 5290 21 161 ~9,~" STUD 2 
76 5340 21 730 !Jn"- LEVER 1 
77 5290 26 112 J",~l BUSHING 2 
78 9670065508 ~~'~*"~~ M6X55 HEXAGON SOCKET BOLT M6X55 2 
79 5340 21 147 ~~,no- STOPPER 1 
80 5340 21 134-1 ~9,~" STUD 1 
81 9670061608 ~~'~*"~r M6X16 HEXAGON SOCKET BOLT M6X16 2 
82 5330 21 662 tJn"- COVER 1 
83 5340 21 563 ~~'no- STOPPER 1 
84 5340 21 144 iii"~ BOSS 1 
85 5340 21 145 1JJ? LINK 1 
86 5330 52 492 ~~1J7- LOCK COLLAR 4 
87 5300 56 088 ~7oq~?" SPRING 4 
88 5340 21 562-2 ~9,~" STUD 1 
89 5340 21 760-1 IJJ\"- LEVER 1 
90 5340 21 133 *"~ BOSS 2 
91 5340 21 590 r-~ ARM 1 
92 5340 21 146 ~~'n°- STOPPER 1 * 93 5340 21 132 t 0 ~ PIN 2 
94 5340 21 530 IJI\"- LEVER 1 
95 5290 21 612 J",~l BUSHING 2 
96 9670051608 ~~'~*"J~~ M5X16 HEXAGON SOCKET BOLT M5X16 
97 5340 21 751 ~9,~" STUD 1'-

~9~8~5~3~4~0~2~1~1~3~1~--~.~~~~?~------------------=T~H~R~U~S~T~E~R------------------------~.1 

99 5340 21 520 IJJ\"- LEVER 1 
100 9670052008 ~~,~t-"1~~ M5X20 HEXAGON SOCKET BOLT M5X20 3 

22 



9"1'2 ~"?1'1J -1!:7~3~ 
SECTION 

-1!:7~ 3 :,ti~-% I 5340Z 220 
SECTION NUMBER~~~~~~~~ 

2ND CYLINDER PRESSURE •~-? Q)•5:.1:4lM.--elu~ttv~~ tttA.Q)-e, -1!: ~ ~ ft-l!t-eit:Jtt. "C < t.:~\'. 
When ordering ite•s 1arked *,indicate tbe set nu1ber 
because they are available only as a set. 

No. 

101 
102 
103 
,104 

-..._....- 1 05 
106 
107 
108 
109 
11 0 
111 
11 2 
11 3 
114 
11 5 
116 
11 7 
118 

5340 21 112 
5290 41 114-1 
9670041008 
97630 
90628 
91710001 
5340 21 721 
5300 33 561-1 
5340 21 210 
5340 21 540 
9660040014 
5330 57 151 
5310 52 293 
5340 21 710 
5310 52 292 
5290 37 123 
5300 54 152 
9410503208 

~~~~~ PART NAME 
-~·~ COMPONENT PARTS ~ 

')~'!11-t."IH M4X1 0 
')IJJ1'~" AS-05N 115V 
~t'.'J7°t0 :;., SSP-4 
~'\O-iJ-

1)::,? 

•J:;.,? 

1-L 

7"':.1~1 

HEXAGON SOCKET BOLT M4X10 
SOLENOID AS-05N AC115V 
SNAP PIN SSP-4 
SPACER 
LINK 
PIN 
LINK 
THRUSTER 
HEXAGON NUT M4 
BRACKET 
BOSS 
ARM 
STUD 
BUSHING 
BUSHING 
SPRING PIN 5X32 

1 
1 
4 
1 
2 
2 
1 

1 
4 
1 
1 
1 
1 
1 
1 
2 

'-/.~----------------------------------------~~-------------------------------
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IMPRESSION t7~~/ ~=======C~YL~I~N~DE~R========t:==~--~t~7;~,:~/·~ SECTION NUMBER I 5340Z 230 I 

24 

~ ~~'® 
so 

59 



P'.:JI·"? i!~~,.y 

SECTION 
i! ~ ~ g Y:&~ I 53 4 0 z 2 3 0 
SECTION NUMBER~----------~ 

IMPRESSION CYLINDER *""-? 0)8\!oil.lillloii.~IU~illt.,~a titA.O)~, -tt"' ~ •~~lt)tt., ~ < t.:~''· 
When ordering iteiS larked* ,indicate the set nu•ber 
because they are available only as a set. 

Nn -!! " ~ li-!tj S E T No. 
ilf!.?oft~ PART No. 

8\!.fog~/ PART NAME 
-~·~ COMPONENT PARTS No. 

5340 23 110-3 1'!11-"? ASSY IMPRESSION CYLINDER ASSY 

5340 23 110Z-3 P'l-"? ASSY IMPRESSION CYLINDER ASSY 

5340 23 115Z l\?;:.J 11 :J?11 ASSY HOUSING ASSY 
51,52 

5340 23 117Z 1\?~"::J?" ASSY HOUSING ASSY 

5340 23 210 ;J1>7~ ASSY SHAFT ASSY 

5340 23 231Z 1l"1'~" ASSY GUIDE ASSY 
30,31 

5340 23 232Z 7"o'? ASSY BLOCK ASSY 

5340 23 234Z-1 7"7~'1- ASSY BRACKET ASSY 
5,16 

•• O'ty 

1 

1 

1 

1 

2 

2 

2 

4 

1 9648030614 '5Ja;:.J" M3X6 SMALL FLUSH HEAD SCREW M3X6 12 
2 5340 23 240 '~ GRIPPER 12 
3 5480 23 221 ~~~"- HOLDER 12 
4 90699 Ut'l- M5 U-NUT M5 12 
5 90324036 =-t-"~~"1~:-J?" NEEDLE BEARING HK1516.2RSAS1 8 
6 91630 t1'~:J IR12X15X16.5 INNER RACE IR12X15X16.5 8 
7 5290 29 311 ~';:.,1>- WASHER 4 
8 5340 23 237 ~l-,l\0 - STOPPER 4 
9 9670061608 ~~,1-~"~1- M6X16 HEXAGON SOCKET BOLT M6X16 15 

10 5480 23 222 t 0 :J PIN 12 
11 5480 23 223 ~79 ~~?~ SPRING 12 
12 9410501208 ~7°~:J?~t0 :J 5X12 SPRING PIN 5X12 12 
13 90179 o'tl?Pt'*~'ja;:.J" M5X8 SET SCREW M5X8 12 

16 5340 23 234-1 7"5~'1- BRACKET 4 
17 9670062008 ~~,1-~"~1- M6X20 HEXAGON SOCKET BOLT M6X20 8 
18 9648050814 '5Ja;:.J" M5X8 SMALL FLUSH HEAD SCREW M5X8 4 
19 5340 75 811-1 tll\"- COVER 2 
20 5290 24 127 *~~~- BOLT 8 
21 5330 23 113 ~'~1>- WASHER 8 
22 5340 23 112 *"7 GEAR 1 * 23 5340 23 111-4 1'1-"? IMPRESSION CYLINDER 1 
25 5340 23 236 7°v-~ PLATE 4 
26 9660080014 t'l- M8 HEXAGON NUT M8 1 
27 9686082508 1-~a;:.," M8X25 SET SCREW M8X25 1 
28 5340 23 211 ;:.J1>JI- SHAFT 2 
29 9721070008 E-~J?" E-7 E-RING E-7 2 
30 5300 45 243 J"'!I;:.J1 BUSHING 2 
31 5340 23 231 1l"1'1-" GUIDE 2 
32 9411502500 7-ll 0 -t0 J 5X25 TAPER PIN 5X25 2 
33 5340 23 220 P-b ARM 2 
34 5290 29 412 1J£o-?-t1'~:J CAM ROLLER INNER RING 2 
35 5290 29 411 n£o-5- CAM ROLLER 2 
36 5340 23 212 t 0 ~ PIN 2 
37 5340 23 233 ~J0 Y::J?" SPRING 2 
38 5340 23 232 J"o'? BLOCK 2 
39 90441 7"'!1~1 0812 BUSHING 0812 2 
40 9660060014 t':J~ M6 HEXAGON NUT M6 2 
41 9710060008 ll"~'"tl\'~ M6 SPRING WASHE.R M6 2 
42 9670064508 ~~,1-~"~1- M6X45 HEXAGON SOCKET BOLT M6X45 3 
43 5340 23 136 7°v-l- PLATE 1 
44 5340 23 133 h£ CAM 1 

25 



IMPRESSION CYLINDER 

~ 9 ~ 3 Y.-ij- I 5340Z 230 
SECTION NUMBER~.~~~~~~~ 

--~-? <D8~1~lll~~!Uiil V1~$ t1t,C.,<D~, ~ ~ ~ &iJ~t!::Jtt.. <: < t.:~~·. 
When ordering ite•s •arked *,indicate the set nu•ber 
because they are available only as a set . 

'!:~~-~~SET No. 8115'-t\"j PART NAME til* 
No. lll!.fl.$-1} PART No flfhhF~ COMPONENT PARTS No. Q'ty 

45 5340 23 132 ~~o_,_ SPACER 2 
46 5340 23 134 bL CAM 1 
47 5340 23 135 hL CAM 1 
4 8 5 3 4 0 2 3 1 3 1 ;t;" ~ B 0 S S 1, 

51 53 4 0 2 3 1 1 5 1\? :J":;, 7 ~' H 0 US I N G 1 
52 91621 ;t;"-~~"7~~?" 6207ZZCM BALL BEARING 6207ZZCM 2 
53 53 4 0 2 3 11 8 t.ll\ II- c 0 v E R 2 
54 9670051001 ~1,~t. 11 1~~ M5X10 HEXAGON SOCKET BOLT MSX10 6 
56 5340 23 116-1 n?:J":;,?" HOUSING 1 
57 9716060014 t7'"t.l"~ M6 PLAIN WASHER M6 10 
58 5340 23 117 n?:J"j?~' HOUSING 1 
59 5340 23 311 hL CAM 1 
60 5340 23 312 ~~o_,_ SPACER 2 
61 5340 23 238 ~~o_,_ SPACER 8 
62 90181 o~t.l?1t~*'53~:J" M4X8 SCREW M4X8 8 * 63 5340 23 113-1 :J1'7~ SHAFT 1 
64 9670063508 ~1,~t."l~~ M6X35 HEXAGON SOCKET BOLT M6X35 4 
65 5340 23 235 1:15- COLLAR 4 
66 91040 ?"~-~-~7°~ A-M6X1.0 GREASE NIPPLE A-M6X1.0 8 

\'--' -----------------------------------------------------------------------------

26 



27 



?"1'1 J"{.~"? 

1ST BLANKET CY LINDER 

~?Y::t:..­

SECTION 

28 

~?Y:~:..-·~ 

SECTION NUMBER 
5340Z 240 



~?Y!I :--&:-15- I 5340Z 240 
S E C T I 0 N N U M B E R .__:.....::-..:....::...=--;;:.._;_;:.__J 

1ST BLANKET CYLINDER :11:-..-? o.lK.Il.I~Jtl~'l!IUt•t- 'l!t "*1t"A-o.>1!, ~ ") ~ • .ff'l!it~VC < ti~~'. 
When ordering ite•s •arked :It ,ind i cate the set nu•ber 
beca use they are availab l e only as a set. 

No. 

5322 24 230 

5340 24 220 

5340 24 550 

5340 75 820-1 

1 5290 24 253 
2 5340 24 213 
3 5310 24 211 
4 5430 24 125 
5 5430 24 124-1 
6 9670063508 
7 9684060608 
8 5341 24 214 
9 5340 24 215 

10 9670051001 
11 5320 24 240 
12 5290 24 251 
13 5290 29 313 
14 9710040008 
15 9642040814 
16 9686082008 
17 9660080014 
18 9670084008 
19 9410503208 
20 5340 24 164 
21 9642030614 

' L 22 9710030008 
23 5340 24 161 
24 5340 24 140 
25 91622 
26 5340 24 162 
27 9648051014 
28 91629 
29 91628 
30 9648051614 
31 5340 24 163 
32 91624 
33 9670052008 
34 5340 24 131 
35 9642031614 
36 5340 24 564 
37 97303 
38 97380 
39 5300 21 424 
40 98501 
42 5340 24 541 
44 5330 24 341 
45 5340 24 344 
46 9410301608 
47 5330 24 351 
48 9684050508 
49 5330 24 349-2 

.'---"". 49 5336 24 349-1 
50 5340 24 560 
51 5290 35 131-1 
52 9721070008 

K~g~~ PART NAME 
-~·-ff COMPONENT PARTS ~ 
?7J7° ASSY CLAMP ASSY 
100-103 

~1>71- ASSY 

1JI\"- ASSY 
54,104-111 

ht~~" M6X6 

t'\"J~~" M4X8 

t':l ~ M8 
');-':}~iii" Jilt- M8X 40 

t'\"J~~" M3X6 

i17J~~'' M5X1 0 
A5A~~'J~~- FTRA-6590 
~5A~'\"Y~J?"FNTA-6590 

i17J~~" M5X16 
t.Jt\"-

');-•H;t;"J~t- M5X20 

t'\"J~~" H3X16 

~1''!17 V-15-1C26 
Y?'fi.-9- VAH21 

t.ll\"- 360010-1 

ht~;'J" H5X5 

':}~ _:: ( J-(;t\\\ lj-) 

:J1>7~ 
"}.JOIJJ?" 
E- 1JJ?" E-7 

29 

QUICK SET BLANKET HOLDER ASSY 

SHAFT ASSY 

COVER ASSY 

NUT 
BRACKET 
SHAFT 
NUT 
BOLT 
HEXAGON SOCKET BOLT M6X35 
SET SCREW M6X6 
BRACKET 
BRACKET 
HEXAGON SOCKET BOLT M5X10 
KNOB 
SPRING 
WASHER 
SPRING WASHER M4 
SMALL PAN-HEAD SCREW M4X8 
SET SCREW M8X20 
HEXAGON NUT M8 
HEXAGON SOCKET BOLT M8X40 
SPRING PIN 5X32 
BRACKET 
SMALL PAN-HEAD SCREW M3X6 
SPRING WASHER M3 
PLATE 
HOUSING 
BALL BEARING 6905ZZCM 
COVER 
SMALL FLUSH HEAD SCREW M5X10 
THRUST WASHER FTRA-6590 
THRUST BEARING FNTA-6590 
SMALL FLUSH HEAD SCREW M5X16 
COVER 
BALL BEARING 6913ZZ 
HEXAGON SOCKET BOLT M5X20 
HOUSING 
SMALL PAN-HEAD SCREW M3X16 
BRACKET 
SWITCH V-15-1C26 
ACTUATOR VAM21 
PLATE 
COVER 360010-1 
BRACKET 
HOUSING 
PINI ON GEAR 
SPRING PIN 3X16 
DIAL 
SET SCREW M5X5 
KNOB (BLSCK> 
KNOB (IVORY) 
SHAFT 
SPRING 
E-RING E-7 

D 
Q'ty 

1 

1 

1 

1 

1 
2 
2 
4 
4 
4 
7 
2 
4 

16 

3 
2 
2 
2 
4 
4 
4 
4 
4 
8 
8 
4 
1 
4 
2 

14 
4 
2 
6 
2 
2 

13 

2 

1 
1 
1 
1 
1 
1 
2 

2 
1 
1 
1 
1 
1 



9"1'1 J"l..l-"? 

1ST BLANKET CYLINDER 

id' '!/ l'l :,1' 

SECTION 
-!!~'!/ a :/#~ I 5340Z 240 
SECTION NUMBER 

*"-? 0)8~1illl~~liti1lt-~~ titA-0)~, -t< ~ ~ a4t~r£JtVt: < tt.t!i~'. 
lhen order i ng iteas •arked *,indicate the set nuaber 
because t hey are available only as a set. 

~t. -t< 'J ~ fio1Jj SET til e~~fij PART NAME •• 
1w $.\'l,fi~ PART tit flliltilt-IJ COMPO N ENT PART S til O'ty 

53 5300 33 538 '~~(71'*"~-> KNOB <IVORY) 1 
53 5310 33 538 '~~{7"5,?) KNOB {BLACK) 1 
54 9648041014 '5J~~" M4X10 SMALL FLUSH HEAb SCREW M4X10 f 

~5~5~5~3~4~0~2~4~5~7~0~--~A~?~1~1-~'~'I~\~~.J~~~--------7s:~L~I~D~E~P~L~A~T~E~~~~~~~~~----

56 9670061208 ')~'l-it." I~ I- H6X12 HIEXAGON SOCKET BOLT M6X12 5-
~5~7~5~3~4~0~2~4~5~8~0~-~1.-~7~'~'5~~~,~.1-~~~~~------=B~R7A~C~K=E=T~~~~~~~~~-------71 

58 5340 24 112-1 ~1n"J NAME PLATE 1 
59 90730 n°-~-t"3? 1.6X5 RIVET 1.6X5 2 
60 5322 24 271 7"5J~'I- PUN-b"9 BLANKET PUN TYPE 1 
61 5340 24 124 ~'~t- WASHER 3 
62 5330 24 311 f"7 GEAR 1 
63 5330 24 319-2 t1-~ WHEEL 1 
64 9672051214 o'~?t"~l- M5X12 HEXAGON HEAD BOLT M5X12 2 
65 5330 24 321 7"o'? BLOCK 1 
66 9648040814 '5J~~" M4X8 SMALL FLUSH HEAD SCREW M4X8 2 
67 5330 24 322 1'J~"~-9- INDICATOR 1 
68 91298 ?"~-A-,7°~ C~"9 GREASE NIPPLE C-TYPE 1 
69 90900 f- 5X5X16 KEY 5X5X16 1 
70 5330 24 314-1 :t'"7 GEAR 1 
71 90477 A5At~"J~J?" T8-16 THRUST BEARING TS-16 1 
72 5330 24 317 *"7 GEAR 1 
74 90700 Ut'l- M8 U-NUT M8 1 
75 5330 24 316-1 7"?~'1- BRACKET 1 
76 5330 24 315 f"7 GEAR 2 
77 9410301208 A7°~J?"t0 J 3X12 SPRING PIN 3X12 2 
78 5330 24 318 ~~71- SHAFT 1 
79 5330 24 313 J"?~'~ BRACKET 1 
81 5330 23 113 ?'~~- WASHER 3 
82 5340 24 113,-1 f"J GEAR 

~8~3~9~0~6~8~8~~~.----'~?~I~\',·~~~L~8 _______________ ~B~E~L~L~E~V~I~L~L~E~S~P~R~I~N~G~L~8------------.,~-
84 5340 24 121 ~~7~ SHAFT 1 
85 91623 *"-~~"7qJ?" 6909ZZCM BALL BEARING 6909ZZCM 1 
86 5340 24 111-1 J"L..I-"? BLANKET CYLINDER 1 
87 5290 23 112 *"' GEAR 1 
88 5290 24 127 t"IH BOLT 3 
89 91620 $"-fu~"7qJ?" 6008ZZCM BALL BEARING 6008ZZCM 1 
90 5340 23 118 bn"- COVER 1 
91 5340 24 123 b?- COLLAR 1 
92 9670082008 ')1'~*"~1- M8X20 HEXAGON SOCKET BOLT M8X20 1 
93 5340 24 150 ~J~J~9~ ECCENTRIC BUSHING 1 
94 5340 24 122 ~'~t- WASHER 1 
95 5340 24 221 t'x~t?" BRACKET 2 
96 5340 24 262 7"5~~'1- PUN-~"9 BLANKET PUN TYPE 1 
97 5340 24 263 TJ9"-~-t UNDER SHEET 1 
98 5340 24 266 7"?J~'~ BLANKET (T=1.9MM> 1 
99 5340 24 267 TJ9"-~-I- UNDER SHEET 1 

100 5322 24 231 ?5J7° CLAMP ASSY 2 
101 5322 24 232 ?5J7° CLAMP 2 
102 5290 24 233 7"5J''~I-~~~" BLANKET FIXING SCREW 12 
103 5290 24 234 7"5~~'1-1-~~~" BLANKET FIXING SCREW 8 
104 5340 75 830-1 7"o'? BLOCK 1 
105 5340 75 833-1 7"o'? BLOCK 1 
106 5340 75 834-1 t 0 J PIN 1 
~1~0~7~5~2~9~0~3~8~2~3~5~.-~A~7~0~1~JJ~?~'-'-------------------~S~P~R~I~N~G _____________________________________ 1 
108 5340 75 821-1 ~n"- COVER 
~1~0~9~9~4~1~0~2~0~1~0~0~8~--~A777°~1~J~~?~'-'~t0_J~~2~X~1~0 ______ ~S7P~R=I~N~G~P=I=N-=2~X~1~0------------------~~ 110 5340 74 125 ~ii\"J NAME PLATE 1 
111 9716060014 t?'"b"~ M6 PLAIN WASHER M6 1 
112 5290 24 252 t't NUT 1 

30 
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:5il"i2 J"l.l-"? 

2ND BLANKET CYLINDER 

,.. ~-- -·· - ~ ---··--- -· ------· 
' 

' ' 

SECTION 

32 

-t!~~3/·~ 

SECTION NUMBER 5340Z 245 



-f!:?'-'!1:.-' 

SECTION 
it?~ .. ~-~ I 5340Z 245 
SECTION NUMBER 

2ND BLANKET CYLINDER *""'-?O>IIilol}l;tJil.H.~IU:!·(.,~IJ'tit;l,<TYe, ~-, ~·-lt~tbtV'C<f:~\'. 
lhen ordering ite•s 1arked *,indicate the set nueber 
because they are available only as a set. 

No. 

5322 24 230 

5340 24 220 

5340 24 550 

5340 75 820-1 

1 5290 24 253 
2 5340 24 213 
3 5310 24 211 
4 5430 24 125 
5 5430 24 124-1 
6 9670063508 
7 9684060608 
8 5341 24 214 
9 5340 24 215 

10 9670051001 
11 5320 24 240 
12 5290 24 251 
13 5290 29 313 
14 9710040008 
15 9642040814 
16 9686082008 
17 9660080014 
18 9670084008 
19 9410503208 
20 5340 24 164 
21 9642030614 

.'-.___./ 22 9710030008 
23 5340 24 161 
24 5340 24 150 
25 91622 
26 5340 24 162 
27 9648051014 
28 91629 
29 91628 
30 9648051614 
31 5340 24 163 
32 91624 
33 9670052008 
34 5340 24 611-2 
35 9642031614 
36 5340 24 565 
37 97303 
38 97380 
39 5300 21 424 
40 98501 
42 5340 24 541 
44 5330 24 341 
45 5340 24 344 
46 9410301608 
47 5330 24 351 
48 9684050508 
49 5330 24 349-2 

~ 49 5336 24 349-1 
50 5340 24 560 
51 5290 35 131-1 
52 9721070008 

~~~~~ PART NAME 
-~·~ COMPONENT PARTS ~ 
75"JJ0 ASSY CLAMP ASSY 
100-103 

~~Jt ASSY SHAFT ASSY 

1JI\"- ASSY 
54,104-111 

tJl~~" M6X6 

t'\"J~~" M4X8 
hi~~" M8X20 
t'!lt M8 
~7'!1titi"JH M8X40 

t'\"J~~" M3X6 
1\"~tt"t.l"~ M3 
JOIJ-t 

1JJ\"-

A5At~'!l~t- FTRA-6590 
~5~t'\"7~J9"FNTA-6590 
iJ7J~:J" M5X16 
1J 1\\\-

~7'!1hli"JIIt- H5X20 
1\?:J" -:J9" 
t'\"J~~" M3X16 

~1'!17 V-15-1C26 
J>97I.-~- VAM21 

1:11\"- 360010-1 

51"1~1~ 
t-;1~~" M5X5 

'!)~~ ( 71'ili" IJ-) 

~1>J~ 
~JOIJ:J?" 

E- 1J"J?" E-7 

33 

COVER ASSY 

NUT 
BRACKET 
SHAFT 
NUT 
BOLT 
HEXAGON SOCKET BOLT M6X35 
SET SCREW M6X6 
BRACKET 
BRACKET 
HEXAGON SOCKET BOLT M5X10 
KNOB 
SPRING 
WASHER 
SPRING WASHER M4 
SMALL PAN-HEAD SCREW M4X8 
SET SCREW M8X20 
HEXAGON NUT M8 
HEXAGON SOCKET BOLT M8X40 
SPRING PIN 5X32 
BRACKET 
SMALL PAN-HEAD SCREW M3X6 
SPRING WASHER M3 
PLATE 
ECCENTRIC BUSHING 
BALL BEARING 6905ZZCM 
COVER 
SMALL FLUSH HEAD SCREW M5X10 
THRUST WASHER FTRA-6590 
THRUST BEARING FNTA-6590 
SMALL FLUSH HEAD SCREW M5X16 
COVER 
BALL BEARING 6913ZZ 
HEXAGON SOCKET BOLT M5X20 
HOUSING 
SMALL PAN-HEAD SCREW M3X16 
BRACKET 
SWITCH V-15-1C26 
ACTUATOR VAM21 
PLATE 
COVER 360010-1 
BRACKET 
HOUSING 
PINION GEAR 
SPRING PIN 3X16 
DIAL 
SET SCREW M5X5 
KNOB (BLSCK) 
KNOB (IVORY) 
SHAFT 
SPRING 
E-RING E-7 

•• Q'ty 

1 

1 

1 

1 
2 
2 
4 
4 
4 
7 
2 
4 

16 
1 
3 
2 
2 
2 
4 
4 
4 
4 
4 
8 
8 
4 
1 
4 
2 

14 
4 
2 
6 
2 
2 

13 

2 

1 
1 

1 
1 
1 
1 
2 
1 
2 
1 
1 
1 
1 
1 



51"1'2 J"L.I'"? ·td''!/g ;..' 
SECTION 

-t! 9 '!/ 3 /iS'~ I 5340Z 245 
SECTION NUMBER 

2ND BLANKET CYLINDER *7-?m~~u•~~u~•~~~tv~m~. ~7·•~~~~~~<~~~­
When ordering ite•s •arked * ,indicate the set nu•ber 
because the y are available only as a set. 

No. -'1!7 •Ji'"'tjSET Nil 1!11~-1!;~/ PART NAME tilt 
l!ll81.ft"'t PART N<l fl!il(;ft~ COMPONENT PARTS Nil Q'ty 

53 5300 33 538 ,~~(71'*"~ -> KNOB <IVORY) 1 
53 5310 33 538 ~~~(7"5'?) KNOB <BLACK> 1 

~5~4~9~6~4~8~0~4~1~0~1~4~----'~5~J~-- ~~J~-~~'~M~4~X~1~0 ________ ~S~M~A~L~L~F~L~U~S~H~H~E~A~D~S~C~R~E~W~M~4~X~1~0~ ___ f 
55 5340 24 620 A51'1'"J\"J SLIDE PLATE \ 

56 9670061208 ~~~~-~·~t- M6X12 HEXAGO N SOCKET BOLT M6X12 5 
57 5340 24 580-1 7"5~,,_ BRACKET 1 
58 5340 24 112-1 ~1'!\"J NAME PLATE 1 
59 90730 J\0 -1l-t"3? 1.6X5 RIVET 1.6X5 2 
60 5322 24 271 7"7J~'I' PUN-1.1"51 BLANKET PUN TYPE 
61 5340 24 124 ry'~?- WASHER 3 
62 5330 24 311 t"1 GEAR 1 
63 5330 24 319-2 *1'-~ WHEEL 1 
64 9672051214 0~1.1?~"~1' M5X12 HEXAGON HEAD BOLT M5X12 2 
65 5330 24 321 7"o'? BLOCK 
66 9648040814 '5J~~" M4X8 SMALL FLUSH HEAD SCREW M4X8 2 
67 5330 24 322 1'J~·~-9- INDICATOR 1 
68 91298 ?"q-A_,J0 ~ C1.1"9 GREASE NIPPLE C-TYPE 1 
69 90900 t- 5X5X16 KEY 5X5X16 1 
70 5330 24 314-1 t"1 GEAR 1 
71 90477 A5AI'~"1qJ?" T8-16 THRUST BEARING T8-16 1 
72 5330 24 317 t"J GEAR 1 
74 90700 Ut'l' M8 U-NUT M8 1 
75 5330 24 316-1 7"5~,,_ BRACKET 1 
76 5330 24 315 *"1 GEAR 2 
77 9410301208 AJ0 qJ?"t0 J 3X12 SPRING PIN 3X12 2 
78 5330 24 318 ~~71' SHAFT 1 
79 5330 24 313 7"7''~' BRACKET 1 
81 5330 23 113 ry'~~- WASHER 3 
82 5340 24 113-1 t "J GEAR 

~8~3~9~0~6~8~8~~~~--~'~5~1~\'~'~~~L8~------------~B~E~L~L~E~V~I~L~L~E~S~P~R~I~N~G~L~8------------~-~ 
84 5340 24 121 ~~JI' SHAFT 1 
85 91623 ~·-~~·y~J?" 6909ZZCM BALL BEARING 6909ZZCM 1 
86 5340 24 111-1 J"~l'"? BLANKET CYLINDER 1 
87 5290 23 112 :t:"J' GEAR 1 
88 5290 24 127 ili"IH BOLT 3 
89 91620 *"-fu~"J~J?" 6008ZZCM BALL BEARING 6008ZZCM 1 
90 5340 23 118 1.1!\"- COVER 1 
91 5340 24 123 h5- COLLAR 1 
92 9670082008 ~~'~'*"1~1' M8X20 HEXAGON SOCKET BOLT M8X20 1 
93 5340 24 140 1\?::J"J?" HOUSING 1 
94 5340 24 122 ry~~?- WASHER 1 
95 5340 24 221 ~'I1lt?" BRACKET 2 
96 5340 24 262 J"?J~,,_ PUN-~"51 BLANKET PUN TYPE 1 
97 5340 24 263 JJ51"-~-I' UNDER SHEET 1 

- 98 5340 24 266 7"7J~, ,_ BLANKET (T-1.9MM) 1 
- 99 5340 24 267 1J9"-~-~ UNDER SHEET 1 

100 5322 24 231 75J7° CLAMP ASSY 2 
101 5322 24 232 ?5J7° CLAMP 2 
102 5290 24 233 J"7J~,I'~j~~" BLANKET FIXING SCREW 12 

104 5340 75 830-1 7"o'!l? BLOCK 1 
105 5340 75 833-1 J''o'? BLOCK 1 
106 5340 75 834-1 t 0J PIN 1 
107 5290 38 235 ~7oqJ?" SPRING 1 
~1~0~8~5~3~4~0~7~5~8~2~1~--1~-n~I~I'~,_~~--------------~C70~V~E~R~-------------------------
~1~0~9~9~4~1~0~2~0~1~0~0~8~~~A~7~0~1JJ~?~'"'~t"0~J~2~X~1~0------~S~P~R~l~N~G~P7I~N~27.X~1"0~--------------~·~ 

110 5340 74 125 ~1'!\" J NAME PLATE 1 
111 9716060014 t5,"h"~ M6 PLAIN WASHER M6 1 
112 5290 24 252 t'~ NUT 1 

34 
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I 
1":J~"? · 

_MA IN DRIVE I"""·> SECTION 

36 

-1!~~<1/·~ 
SECTION NUMBER 5340Z 250 



SECTION SECTION NUMBER~~~~~~~ 

MAIN DRIVE I
-tt?~"~ -tt?~SI~3~ I 53402 250 I 

-~-'J0>8~1t.lll,Wst:'li2ill\...~~:tttN(7)~, -!!" ~-~~tt~t--c<t.!~\'. 
lhen orde r ing ite•s •arked *!indicate the set nu•ber 

No. 

. becaus e th ey are available on y as a set. 

-~~~~ PART NAME 
-~·~ COMPONENT PARTS ~ 

5340 25 110-1 ~"~~"~~"? ASSY MAIN DRIVE SHAFT ASSY 
14-16 

•• Q'ty 

1 9660080014 t~~ M8 HEXAGON NUT M8 1 
2 9710080008 ll"~9"~"a M8 SPRING WASHER M8 1 

--~~3~5~3~4~0~2~5~2~1~3------~,7~~0 ~-9=-~~~------------~S~U~P~P~O~R~T~E~R~~~~---------------------~1 

4 5340 25 215 A~0 -9- SPACER 1 
5 5340 25 212 7°-~- PULLEY 1 
6 90211 ~"-~~"7~~?" 6202ZZ BALL BEARING 6202ZZ 1 
7 9723350008 C-~~?" C-35 C-RING C-35 1 
8 5340 25 214 A9~~" STUD 1 
9 90072 V~"~~ 3V 670 V-BELT 3V 670 1 

10 5290 23 113 ~~~?- WASHER 2 
11 9670061208 Y~~~~·~~ M6X12 HEXAGON SOCKET BOLT M6X12 4 
12 5290 25 114 t.Jil"- COVER 2 
13 90207 ~"YY~?" 6203LLB BEARING 6203LLB 2 
14 9411602500 f-ll 0 -t0 :J 6X25 TAPER PIN 6X25 1 
15 5330 25 118 *"7 GEAR 1 
16 5340 25 111-1 ~·~~"?~"? MAIN DRIVE SHAFT 1 
17 90900 *- 5X5X16 KEY 5X5X16 1 
18 5290 25 113 ~~~"- HOLDER 1 
19 9670063008 Y~~~~·~~ M6X30 HEXAGON SOCKET BOLT M6X30 3 
20 5340 25 211 V7°-~~ V PULLEY 1 
21 5430 11 219 ~·!1~1>- WASHER 1 
22 9670081608 Y~~~~"~t M8X16 HEXAGON SOCKET BOLT M8X16 1 
23 9642061014 t~"Ja~" M6X10 SMALL PAN-HEAD SCREW M6X10 3 
24 9710060008 1\"~9"~"~ M6 SPRING WASHER M6 3 
25 9642031614 t~"J~~· M3X16 SMALL PAN-HEAD SCREW M3X16 2 
26 5340 25 150 7"?~~~ BRACKET 1 
27 97380 P?7I-~- VAM21 ACTUATOR VAM21 1 

· 28 97303 A1'f V-15-1C26 SWITCH V-15-1C26 1 
~~2~9~5~3~0~0~2~1~4~2~4~---~7~0~v~-~~~~~~~---------~P~L~A~T~E~~~~~~--------------------~1 

30 5340 25 160 ~?~9- SHUTTER 1 
31 9721070008 E-~~?" E-7 E-RING E-7 1 
32 9410402508 ~7°~~?"t0 ~ 4X25 SPRING PIN 4X25 1 
33 5340 25 216 bll"- COVER 1 
34 9710050008 J\"~9"b"a M5 SPRING WASHER MS 2 
35 9642051014 t~"Ja~" M5X10 SMALL PAN-HEAD SCREW M5X10 2 
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-t!~:/'~ :..-•-liJ- 5340Z 260 
SECTION !NUMBER I •• ,., 

CAM SHAFT 1"."'> SECTION 

38 



CAM SHAFT 

I"'""" ... V.>'lf"f I 5340Z 260 I SECTION SECTION NUMBER 

*""'-?(l)~£1t.lllM.-elt~ilt... -e~:ttt~o:>-e, -~t, ~ •-~J-env~ o::~~'­
then ordertng tte•s •ark e d * ,tndtcate the set nu•ber 
because they are available only as a set. 

No. -!!., ~~-ltjSET Nil 811.1'.1';~~ PAR T NAME Mit 
8tl ~il'4t PART Mol flt~il'~ COMPONENT PARTS No O'ty 

2 5330 35 234 7"7~,~ BRACKET 1 
3 5330 35 233 7"7,,t BRACKET 1 
4 9 716060014 t5~" h"* M6 PLAIN WASHER M6 3 
5 9670061008 ~,,t~·~~ M6X10 HEX AGON SOCKET BOLT M6X10 6 

-~--~6~9676~0~0~6~0~0~1~4----~t~,~~~M~6~~~~----~H~E~X~A~G~O~N~NU~T~M~6~~~~~~-----71 

7 9710060008 n"~'"b"a M6 SPRING WASHER M6 1 
10 5330 35 232-1 *1-~ WHEEL 2 
11 5330 35 231 t 0 :,. PIN 1 
12 9660100014 t'~ M10 HEXAGON NUT M10 1 
13 9710100008 J\",9"b"a M10 SPRING WASHER M10 1 
14 5330 26 223-3 b~ CAM 1 
15 5290 26 222 b?- COLLAR 1 
16 5330 26 224-3 b~ CAM 1 
17 5330 26 221 ·~~·- HOLDER 1 
18 5330 26 225-2 b~ CAM 1 
19 9642051014 t~"J~~· M5X10 SMALL PAN-HEAD SCREW M5X10 3 
20 5290 25 115 bJ\"- COVER 1 
21 90207 ~·yq~?" 6203LLB BEARING 6203LLB 2 
22 5330 26 121 ~~7t SKAFT 1 
2 3 5340 26 230-1 h~ CAM 1 
24 9684060608 t~,~· M6X6 SET SCREW M6X6 2 
25 5330 25 113 ·~9"- . HOLDER 1 
26 5290 25 114 bJ\"- COVER 1 
27 9670064508 ~~'~*·~~ M6X45 HEXAGON SOCKET BOLT M6X45 6 
28 5330 24 522 ~7°o~,t SPROCKET 1 
29 5330 26 211 ~~,"- HOLDER 1 
30 5330 26 216 b~ CAM 1 
31 5290 26 213 7"'~2 BUSHING 1 
32 90690 n"a9"b"a M10 t'"~ SPRING WASHER M10 (LEFT) 2 

~~3~3~9~0~7~1~0~~~----~o~·~~b~?~t~"~~~t~M~10~~t'~"~1J ____ ~H~E~X~A~G~O~N~N~U~T~M~1~0~(~L~E~F~T~> __________ ~2 
34 9710050008 J\" ~9" b"a M5 S~RING WASHER M5 3 
35 90842 o-5-fi-~ RS37-1 150P CHA IN RS37-1 150P 1 
3 6 9 0 8 56 ~" 31' J t IJ J? R s 3 7-1 ( 1 /2.. J 0 IN T Ll N K R s 3 7 -1 ( 1 /2 II ) 1 
37 5330 35 2 3 5 b5- COLLAR 1 
38 5290 23 11 3 ry,~~- WASHER 2 
39 9670066008 ~~'~*·~~ H6X60 HEXAGON SOCKET BOLT M6X60 2 
40 5340 35 235 ~9,t" STUD 1 
41 9722100008 c-q~?" C-10 C-RING C-10 1 
42 9716100014 t79"b"a M10 PLAIN WASHER M10 1 
43 5290 29 312 ~'~~- WASHER 1 

39 



-'-7y~;..-•-~t R ~.., NUMBE SECTION I 5340Z 290 I 
l
-it7Y3;..-

SECTION --- --- -1

*><7C-" . 

~M~A~IN~FR~A~ME~============~- -
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MAIN FRAME 

No. ~ ., ~ 1t41tj S E T No 
811 cfl. 1t of} P A R T Nl 

1 5340 29 112-7 
2 9670052008 
3 9670081608 

' 4 9670051608 
5 9670082008 
6 5340 29 236 
7 5340 29 111-5 
8 99959 
9 9660030014 

10 99960 
11 5340 61 161 
12 9710040008 
13 9642041514 
14 97100 50008 
15 9642050814 
16 9648030614 
17 5340 61 163-1 
18 5340 61 162-1 
19 9642053014 
20 9642051014 
21 5340 29 238 
23 97825 
24 971 0030008 
25 9642031414 
26 5340 61 164 
27 5340 29 235-1 
28 5340 29 237-1 
29 5340 29 241 
30 5310 29 232 

-..._....... 31 9648040614 
32 5340 87 562 
33 5340 36 561-1 
34 5340 36 562 
36 9670054008 
37 5340 36 563-1 
38 5340 61 612 
39 9670051001 
40 5330 29 236 

I"'"." ... v. ,.,,. I 5340Z 290 I SECTION SECT ION NUMBER 

*"~'-? 0a,r.lt.oi"el'ttlWL.1:tl "t1tt\.C1Yt', ~., ~ 1ti!t~lbtVC <t:!~\>. 
lhen order .ng .~e•s 1arked * ,ind1cate the set nu•ber 
because ~hey are ava ilable only as a se t. 

at~.r.g~; 
tl~1tfJ COMPONENT 
JlJ-l. 

~~'!11-ili"lld- M5X16 
~;-'Hili"IH M8X20 

71.1-l. 
ifil~9"- NZ30120 

;-·f]-5;)7° FL15W 

1\" ~ +J " 1J" ~ M 4 
t'\"J~:J" M4X15 
1\" ~ i.t " 1:1" ~ M 5 

i17J~:J" M3X6 

]..7-
t'\"J~:J" M5X30 
t'\"J~:J" M5X10 
t.JI\"-

t'\"J ~:J"' M3X14 

]..j-

+J5J~:J"' M4X6 

]..j-

~;-'!1 t-;t;" I~ 1- M5X 10 

PART NAME 
PARTS 161 

41 

FRAME 
HEXAGON SOCKET BOLT M5X20 
HEXAGON SOCKET BOLT M8X16 
HEXAGON SOCKET BOLT M5X16 
HEXAGON SOCKET BOLT M8X20 
STAY 
FRAME 
HOLDER NZ30120 
HEXAGON NUT M3 
FLUORESCENT LAMP 15W 
LAMP COVER 
SPRING WASHER M4 
SMALL PAN-HEAD SCREW M4X15 
SPRING WASHER MS 
SMALL PAN-HEAD SCREW M5X8 
SMALL FLUSH HEAD SCREW M3X6 
BRACKET 
STAY 
SMALL PAN-HEAD SCREW M5X30 
SMALL PAN-HEAD SCREW M5X10 
COVER 
SENSOR 
SPRING WASHER M3 
SMALL PAN-HEAD SCREW M3X14 
BRACKET 
STAY 
STAY 
BRACKET 
STAY 
SMALL FLUSH HEAD SCREW M4X6 
GUIDE 
STAY 
GUIDE 
HE XAGON SOCKET BOLT MSX40 
BRACKET 
SENSOR 
HEXAGON SOCKET BOLT M5X10 
STAY 

•• Q'~y 

1 
12 
10 

4 
8 
2 
1 
2 
2 
1 
1 
2 
2 
6 
2 
2 

2 
2 
1 
2 
6 
6 

1 
1 
2 
1 

20 
5 
2 
5 
4 

2 



PAPER FEED ~?~~·~ 

r====~~T:AB~LE~=======- ~, SECTION 

~?~a:.-•~ 
SECTION NUMBER I 5340Z 310 I 
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' 

PAPER FEED TABLE 

5310 31 120-1 

5330 31 130 

5330 31 160 

5330 31 220-1 

-i!~~g/3-ry. I S340Z 310 
S E C T I 0 N NUMB E R '-· ----'-----'---' 

•'?-?<DI!ilgl~.lll.ll.-eiU:SiiiV~! ·t1t..V<D-e, -e"' Ht~-envc<t.:~\'. 
lhen ordering ite•s •arked *,indicate the set nu•ber 
because they are available only as a set. 

$g~~~ PART NAME 
-~·~ COMPONENT PARTS • 

lilt 
O'ty 

7-7"~7,~ ASSY(7"5,?) TABLE FOOT ASSY (BLACK) 4 
24-28 

5'!11 AS SY LATCH ASSY 2 

1..11\"- ASSY LEVER ASSY 2 

f:t-:1 ASSY CHAIN ASSY 2 
13-16 

1 9660080014 t'~ H8 HEXAGON NUT M8 12 
2 9710080008 J\"~f1"1J"~ M8 SPRING WASHER M8 12 

--~3~5~3~3~0~3~1~2~1~2~--~~~9~,~~-"--------------~S~T~U~D~------------------------~64 II 
6 5330 35 232-1 *1-~ WHEEL 
7 5290 29 312 ~'~~- WASHER 4 
8 9722100008 C-~j?" C-10 C-RING C-10 4 
9 5330 31 218 1J?- COLLAR 12 

10 5330 31 211 -1 v-III RAIL 4 
11 9670064508 Y~'~*"~~ M6X45 HEXAGON SOCKET BOLT M6X45 12 
13 5330 31 221 'f"j~j? JOINT LINK 6 
14 9414100614 ~~t0 j 1X6 SPLIT PIN 1X6 12 
15 90111002 fi-j RS37-1 35P CHAIN RS37-1 35P 6 
16 5330 31 232 t 0

) PIN 6 
17 90318 *" -~~"7~:1?" 608ZZ BALL BEARING 608ZZ 14 
18 90654 GS-~)?" GS-8 GS-RING GS-8 6 
19 9684050508 ~~~~" M5X5 SET SCREW M5X5 2 
20 5330 31 268 J"'~1 BUSHING 2 
21 5310 31 215 ~~7~ SHAFT 1 
22 9648061214 fJ?J~~" M6X12 SMALL FLUSH HEAD SCREW M6X12 6 
23 5330 31 111-1 T-7"111 TABLE 2 
24 5310 31 121-1 7-J"~J,~(J"''?) TABLE FOOT (BLACK) 4 
25 9642030614 t~"J~~" M3X6 SMALL PAN-HEAD SCREW M3X6 8 ~·~~~~~~~~--~~~~~~~------~~77.~~~~~~~~~~--------T 
26 5290 31 122 J711Jt?" FIXING PLATE 4 
27 9710030008 n"a!"b"~ M3 SPRING WASHER M3 8 
28 9660030014 t'~ M3 HEXAGON NUT M3 8 
29 9670062008 ~~'~*"~~ M6X20 HEXAGON SOCKET BOLT M6X20 4 
30 5330 31 216 7"o'? BLOCK 2 
31 9660060014 t'~ M6 HEXAGON NUT M6 10 
32 9672065014 o'1J?*"~~ M6X50 HEXAGON HEAD BOLT M6X50 2 
33 9670061201 ~~~~*"Ill~ M6X12 HEXAGON SOCKET BOLT M6X12 2 
34 5330 31 112-1 J"5~'~ BRACKET 2 
35 9710060008 l\"~i1"1J"~ M6 SPRING WASHER M6 8 
36 5330 31 116 ;l.j- STAY 4 
37 5330 31 113-·1 7"?~~ 1- BRACKET 2 
39 5330 31 140 5'f LATCH 2 
40 5330 31 150 5'f LATCH 2 
41 9410301608 ~7°~~?"t0 ) 3X1 6 SPRING PIN 3X16 8 
42 5330 31 180 Y-1. ARM 2 
43 5330 31 181 IJj? LINK 2 
44 90626 G-~)?" G-8 G-RING G-8 8 
45 5330 31 161 ~~7~ SHAFT 2 
46 5330 31 170 Ill\"- LEVER 2 
47 5300 59 132 *~9"- HOLDER 2 
48 5300 59 133 ;\7°~:17" SPRING 2 
49 9721040008 E-~~7" E-4 E-RING E-4 4 
50 5300 59 331 t 0

) PIN 2 
51 5330 31 118 A9'!11-" STUD 8 

''--..../ ------------------------------------------------------------------------

43 



-t!_,Y=t:..-•-tt 
SECTION NUMBER I 5340Z 312 I 

44 _____ _ 



ll":JJ?*l ?;JSI"1 ~?~ 3;/ ~?~s:.t-~ I 5340Z 312 
SECTION SECTION NUMBER 

MULTI - SIZE PAPER PILE BOARD Jlt "?-?0M!,IH:•.r.~IU1WVe*'fitA.OY"t~, -1::., ~--l'f~i£)'(1..,~< t.:~~'· 
When o rd erina iteas aarked * ,indicate the set nu aber 
because they a r e available only as a set. 

~ t·~~~"tjSET No. 
86£ ~ PART No. IIS"I'*/ !fAt ~ COMPONENT 

PART NAME ~e PARTS No. 

5341 31 510 I\":JJ?* 1o;;JSZ"1 ASSY MULTI- SIZ E PAPER PILE BOARD 2 
1-14,18 

1 9648042514 .,.,J~eJ '' M4X25 SMALL FLUSH HEAD SCREW M4X25 10 
2 91319007 i:?~;J"4.1X16 WOOD SCREW 4 . 1X16 4 .....__.... 3 5341 31 512 JOIJ-1- PLATE 2 
4 5341 31 514 JO IJ - 1- PLATE 2 
5 5341 31 515 JOLJ-1- PLATE 2 
6 5341 31 513 JOlJ -1- PLATE 2 
7 5341 31 511 ;t;" -1-" BOARD 2 
8 9710040014 /\'' ~., \\ t.J" ~ M4 SPRI NG WASHER M4 10 
9 9660040014 t'!ll- M4 HEXAG ON NUT M4 10 

10 9660030014 t•:Jt- M3 HEXAGON NUT M3 8 
11 971003001 4 1\"~i;t"t.J"~ M3 SPRI NG WASHER M3 8 
12 5290 31 122 J71't.Jt?" FIXING PLATE 4 
13 9642030614 t'\"J~;," M3X6 SMALL PAN-HEAD SCREW M3X6 8 
14 5341 31 516 J'.:JI- FOOT 2 
1 8 9716040014 t5tt" 1l"~ M4 PLAIN WASHER M4 2 
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17{ 9" 7V-L 
FEEDER FRAME 

rr 

II ., 

I 

\') : 

• i 

lm,, 
SECTION 

4 

46 

-t!~y ;;r:;.-ij­

SECTION NUMBER 

/ J 

5340Z 315 I 

3 

8 



/1'-31"-JIJ-l. 

FEEDER FRAME 

Nn ~"~·~~SET Na 
lltl~a~ PART No. •.w.~'*/ lt/iltalJ COMPONENT 

1 5340 31 001-2 71.1 -l. 
2 9670052008 ')7"'!1 t- *"Jill- M5X 20 
3 9670081808 ');-•!) ~iii" I~~ M8X18 
4 5310 32 410 ~7-

'--" 5 531 0 29 232 ').7-
6 5330 29 234 ~7-

7 531 0 55 315 ~f-

8 5340 31 002-4 71.1-L. 

-i! 9 ~!I Yfl% I 5340Z 315 
S E C T I 0 Nl N U M B E R I-. __:_-=---:-=-::___::__:_=---_J 

•-..-? "-> • .l'l.ltJil.W,~IU~itVe~ 'iltth."->~, ~"' ~ ·~~il::SCVC < t!~~'. 
When ordering ite•s •arked *, ind icate the set nu•ber 
because they are availab l e only as a set. 

PART NAME tilt 
PARTS No. Q'ty 

FRAME 1 
HEXAGON SOCKE T BOLT M5X20 4 
HE XAGO N SOCKET BOLT M8X18 8 
STAY 1 
ST AY 1 
STAY 2 
STAY 1 
FRAME 1 
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'\0 1\0 - -1:1 "1'1-" 

PAPER GUIDE 

48 

-t!_,Y:!~•-tt 

SECTION NUMBER 5340Z 320 I 



PAPER GUIDE 

-t!?V",.:I' 
SECTION 

-t!? v-" :;-a% 1 53 40 z 3 2 o 
SECTION NUMBER 

*"-? C!>~~IUloT:,""eiUf\11.-~~ :tit...t.C!>~, -t.., ~·~~it;)( I.- "C < t;~ ~'· 
lben ordering ite1s 1arked *,indicate ~he set nu1ber 
because they are available only as a set. 

~.,~·~~S E T ~ ~ag~~ PART NAME 
~~·~ PART ,.._ -~·~ COMPONENT PARTS ,.._ •• Q'ty 

5290 32 420-3 ~~9-J~o7- ASSY CENTER BLOWER ASSY 1 

5290 32 430-3 ~~9-?~o7- ASSY CENTER BLOWER ASSY 
7,94-98 

~~--~5~2~9~0~8~4~3~0~0~---~~-~~~'~'3~?~~~~~,{~~,~,-A-~SSY~----~C-A.~R-D~G-U_I_O_E __ A~S~S~Y----------------~ 
48,99-102 

5330 32 560 GUIDE MOVING SCREW ASSY 2 

5330 32 570 GUIDE MOVING SCREW ASSY 2 

5330 32 580-1 DRIVE SHAFT ASSY 2 

1 9642040414 t~~J~~~ M4X4 SMALL PAN-HEAD SCREW M4X4 6 
2 9?16040014 t7!~~~~ M4 PLAIN WASHER M4 12 
3 5290 32 451-1 ~-~~n°~-9- SHEET SEPARATOR 4 
4 5290 32 429-1 ~)9-J~o7- CENTER BLOWER 1 
5 91316004 2~~~~3?~~~ 5X27 KNOB 5X27 4 
6 5290 32 440-2 ~-~~no~-9- SHEET SEPARATOR 2 
7 5290 32 439-1 ~)9-J~oY- CENTER BLOWER 1 
8 5290 32 533-3 !1~~7~o7- SIDE BLOWER 2 
9 9642051014 t~~J~~~ M5X10 SMALL PAN-HEAD SCREW M5X10 25 

10 9710050014 n"~!"~~~ M5 SPRING WASHER M5 33 
11 5300 58 143-·1 ilill!9~- HOLDER 4 
13 5330 32 566 3~" SCREW 4 
14 9721120008 E-~~?" E-12 E-RING E-12 4 
15 5341 32 532 J~o,? BLOCK 2 
16 9642050814 t~"Ja~" M5X8 SMALL PAN-HEAD SCREW M5X8 2 
17 5330 32 563 h"{~~ GUIDE 2 
18 9716050014 t5!"b~a M5 PLAIN WASHER M5 4 

~~1~9~5~2~9~0~3~8~1~2~1~--~7~'~''~·~~2~~-------------7B~U~S~H~I~N=G------------------------~4 
20 5300 32 571 A7°0~'~ SPROCKET 4 
21 9410302008 ~7°~~?~t0 ) 3X20 SPRING PIN 3X20 7 
22 5300 32 569 7"7~'~ BRACKET 4 
23 9642040814 t~~J~~~ M4X8 SMALL PAN-HEAD SCREW M4X8 8 
25 9648041014 '7J3~" M4X10 SHALL FLUSH HEAD SCREW M4X10 4 
26 5300 32 574 ,~, GEAR 4 
27 9410301608 ~7°~)?~t0 ) 3X16 SPRING PIN 3X16 4 
28 90804 f~-) RS25-1 83P CHAIN RS25-1 83P 2 
29 90852 ~~31":.0~ 1J)? RS25(1/4") JOINT LINK RS25 (1/4") 2 
30 9642053014 t~"J~~~ M5X30 SMALL PAN-HEAD SCREW M5X30 8 
31 5330 32 575 7"o'? BLOCK 4 
32 9721070008 E-~)?" E-7 E-RING E-7 2 
33 5330 32 576-1 ~~71- SHAFT 2 
34 5300 12 220-1 1\)~\\JI!(J1ili" 1J-) HANDLE (IVORY) 2 
34 5310 12 220 n)~"~(?~7,?) HANDLE (BLACK) 2 

35 5310 12 223 '~~(7~5,?) KNOB (BLACK) 2 
36 9650052014 ~~'5J3~~ M5X20 SCREW M5X20 3 
37 5300 12 224 7°v-~ PLATE 3 
38 5341 32 510-1 n~1~" GUIDE 1 
39 5300 32 550 b~"(~~ GUIDE 1 
40 5341 32 520-1 b~"(t-~ GUIDE 1 
41 9670081808 ~~'~ili~ll!~ M8X18 HEXAGON SOCKET BOLT M8X18 2 
42 5290 32 112 h5- COLLAR 1 
43 5290 32 115 Y-L ARM 1 

~~4~4~5~3~1~0~3~2~1~1~1~--~A~T~-~----------------~S~T~A~Y~---------------------------71 

45 5290 32 126 5~"~ LABEL 1 
46 5290 32 125 ~~-~ SCALE 1 
47 5290 32 123-1 '~~ KNOB 1 
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'\ 0 -l\0 -tl"1~" 

PAPER GUIDE 

-1!:7~!:1~ 

SECTION 
-1! :7 ~a~-~ I 5340Z 320 
SECTION N UMBER 

* .... _., o:>~l:tlll~-e':t~a~.--e~ t itA-o:>-e, -u, ~ a~t-elbtL--c < t.:~~'· 
When orde r ing ite•s •arked *, i ndicate the set nu•ber 
because they are ava ilable only as a set. 

u. ott-; ~•"ljSET No. lltl.r.Sft>.j PART NAME 
1'111 &HI. & -1} PART No. fl.r£afj COMPONENT PAR T S No. •• Q't.y 

48 5290 32 141 '.:1~~ KNOB 4 
49 5290 32 211-2 ••9"- HOLDER 1 

~5~0~5~2~9~0-=3~2_1~1~7~--~A~~~~~~\~
0

----------------~S~T~O~P~P~ER~------------------------? 
51 5290 32 113 1J?- COLLAR 
52 90603 CE- 1JJ?" CE-12 CE-RING CE-12 3'-' 

~5~3~5~2~9~0~3~2~1~2~2~---tl~l~\'~,_~~~~~--------7c70~V~E7R~~~~------------------~1 

54 5290 32 121 ~7°~~?" SPRING 1 
55 5290 32 114 r-L ARM 1 
56 9710040008 I\"39"1J"3 M4 SPRING WASHER M4 8 
57 9642041014 f'\"J~~" M4X10 SMALL PAN-HEAD SCREW M4X10 4 
58 5310 32 118 ~~7~ SHAFT 1 
59 5310 32 116 l>.T- STAY 1 
60 5341 32 140-1 ~1?o91~"1J"1~" MICRO SIDE GUIDE 1 
61 9672062003 o~tl?*"fu~ M6X20 HEXAGON HEAD BOLT M6X20 1 
62 5290 32 212-3 7°~-~ PLATE 1 
64 5340 32 713 J"o'? BLOCK 2 
65 5290 32 216 '~~ KNOB 1 
66 5290 32 213 7"o'.:l? BLOCK 1 
67 5290 32 214 l>.J0 qJ?" SPRING 1 
68 5341 32 171 '1~"1\"~?7"o7- SIDE BACK BLOWER 1 
69 5340 32 719 ·-J.. 10X17X2400 HOSE 10X17X2400 1 
70 5340 32 716 ·-J..~7 HOSE HOLDER 4 
71 5340 32 175 *-J.. 8X13.5X1080 HOSE 8X13.5X1080 1 
72 5341 32 172 tJ1'1-"II'"!I?J"oJ'- SIDE BACK BLOWER 1 
74 5290 83 351 J~?9- CONNECTOR 1 
76 5340 32 714 ~'\ 0 -tJ- SPACER 2 
78 5340 32 717 7"5~~~ BRACKET 1 
79 5290 17 113 1\"I~J" VALVE 1 
80 5340 17 114 l>.t0 J~"fu SPINDLE 

~8~1~5~2~9~0~1~7~1~1~5~--~J..~7~0~'~J~~?~'-' ______________ 7S7P~R~I7N~G--------------------------~~ 
82 5300 17 116 tJI\"- COVER 1 
83 5300 17 117 '.:1~!(11*"~-) KNOB (IVORY) 1 
83 5310 17 117 '.:1~!(7"7~?) KNOB (BLACK) 1 
87 5340 32 718 t.-~ 10X17X200 HOSE 10X17X200 1 
88 91211 ;t.-J..I\":1~" 16 HOSE BAND 16 2 
89 5290 17 127 t.-J.. 10X17X580 HOSE 10X17X580 1 
91 5290 32 217 '.:1~~ KNOB 1 
92 5340 32 174-1 *-l>. 8X13.5X890 HOSE 8X13.5X890 1 
93 5290 32 422-1 tJ9-J"o7- CENTER BLOWER 1 
94 5290 32 426 I1-J~"fu AIR NOZZLE 2 
95 5290 32 432-1 t:J9-J"oJ- CENTER BLOWER 1 
96 90510 0-~J?" P-6 0-RING P-6 2 
97 9710030008 l\"3tJ~b~~ M3 SPRING WASHER M3 6 
98 9642030614 f'\"J3~" M3X6 SMALL PAN-HEAD SCREW M3X6 6 
99 5290 84 310 b~1't-" GUIDE 1 

100 90604 CE-qJ?~ CE-26 CE-RING CE-26 2 
101 5290 84 313 tl?- COLLAR 2 
102 5290 84 320 1J"1~" GUIDE 1 
103 5290 32 452 '.:1~~ KNOB 2 
104 9410201008 J..7°~~?~t 0 J 2X10 SPRING PIN 2X10 1 
105 5341 32 130-1 ~1'?o911-"h"1'1-" MICRO SIDE GUIDE 1 
106 9642041614 t'\"J~~~ M4X16 SMALL PAN-HEAD SCREW M4X16 4 
107 91191 t.-~1\"J~" 15 HOSE BAND 15 2 

------------------------------------------------------------------------~'--
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1J?;J3:;J?~"~ 

SUCTION DR I VE 

52 

-t!?Y:~ ~·~ 
SECTION NUMBER 5340Z 330 



-t!~Y!l :.t'.% I 5340Z 330 
SECTION NUMBER 

SUCTION DRIVE *""'-? 11>5&11 • .W.1!1U:Ii!lV~! 'titA-11>~, ~'"' ~ ·~-et£)(1., <: < t.:~ ~'. 
Jhen ordering tte1s •arked *,indicate the set nu1ber 
because tbey are availab l e only as a set. 

No. ~" ~•-lljSET ttl 
5JidPJ PART ttl 
5290 33 213Z-1 

5290 33 215Z-1 

5330 33 110Z-2 

811/i:.~~/ 
•~~t•~ COMPONENT 
"1-1.. ASSY 
20,28 

'P-1.. ASSY 
20,31 

vii"- ASSY 

5330 33 140 ~~? ASSY 
64,70 

5330 33 210-1 ~~7~ ASSY 

5330 33 41 Oz vi\"- ASSY 

5330 33 430 ~~? ASSY 

5330 33 440Z-1 VI\"- ASSY 

53 3 0 3 7 11 0 Z II 1\"- ASS Y 

PART NAME 
PARTS ttl 

ARM ASSY 

ARM ASSY 

LEVER ASSY 

LINK ASSY 

SHAFT ASSY 

LEVER ASSY 

LINK ASSY 

LEVER ASSY 

LEVER ASSY 

SUCTION FOOT ASSY 

•• O'w 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 52 9 0 3 5 1 3 6- 1 ;o 0 1J j?" SPRING 1 
2 9721100008 E-~J?" E-10 E-RING E-10 2 
3 5290 37 123 7",~2 BUSHING 4 
4 9642051004 t~"J~~" M5X10 SMALL PAN-HEAD SCREW M5X10 3 
5 9710050014 ll"*'"b"* M5 SPRING WASHER M5 8 
6 53 3 0 3 3 4 4 0- 1 II 1\"- L E. V E R 1 
7 5330 33 453 b6 CAM 1 
8 5290 33 455 ~7°~j?" SPRING 1 
9 5340 33 452 ~~'~" STUD 1 

~~1~0~9~7~1~0~1~0~0~0~0~8~--~~~~'~'~~'~'~'b~'~'~~M~1~0~--------S~P~R~IN~G~WA~S~H~E~R~M~1~0---------------72 
11 9660100014 t'~ M10 HtXAGON NUT M10 2 
12 5290 33 142-1 ~~'~" STUD 1 
13 5290 33 431 t 0

:, PIN 1 
14 9710060008 1\"~'"b"~ M6 SPRING WASHER M6 2 
15 9660060014 t'~ M6 HEXAGON NUT M6 2 
16 9411503000 7-J\ 0 -t0 j 5X30 TAPER PIN 5X30 1 
17 5290 33 230-2 1-1.. ARM 1 
18 9684050508 ~~~~" M5X5 SET SCREW M5X5 2 
19 5290 29 314 ~Jb5- LOCK COLLAR 1 
20 5290 33 214 7",~2 BUSHING 2 
22 5341 33 317 '~~ KNOB 12 
23 90514 0-~j?" P-12 0-RING P-12 24 
25 5341 33 221-1 ~~7~ SHAFT 1 
26 5310 33 211-1 ~~7~ SHAFT 1 
27 9411503200 j'-J\ 0 -t0 J 5X32 TAPER PIN 5X32 3 
28 5290 33 213-1 1-1.. ARM 1 
29 5290 33 314 ''b- SUCKER 12 
30 5341 33 316-1 '9~3:,7'~ SUCTION FOOT 12 
31 5290 33 215-1 1-1.. ARM 1 
32 5290 29 210 7",~2 BUSHING 2 
33 9642051614 t~"J~~" M5X16 SMALL PAN-HEAD SCREW M5X1ft 4 
34 9660080014 t'~ M8 HEXAGON NUT M8 1 
35 9710080008 II"~'"~"~ M8 SPRING WASHER M8 1 
36 5290 34 142 ~~'~" STUD 1 
37 9660050014 t'~ M5 HEXAGON NUT MS 3 
38 5330 34 110 vii"- LEVER 1 
39 5290 21 123 t 0 J PIN 1 
40 5290 29 312 1'~~- WASHER 1 
41 9721070008 E-~j?" E-7 E-RING E-7 10 
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SUCTION DRIVE 

No -t , ~I 'If Is E T Nil 
Bflcfi, ~ P ART No 

811£~fi;/ 
tiJit&".fJ COMP ON ENT 

42 5300 57 052 IJ:::J? 

43 5290 37 434-1 7,70 IJ:::J?" 

44 5290 21 161 ~9~ ~ \\ 
45 91211 ;f;-},1\":::Jl-" 16 
46 5290 34 1 51 1\"1~7" 
47 9670062008 ~7~1-;t;"JH M6X20 
48 5290 34 1 53 ;t;-7. 7.8X18X310 
49 5290 34 130 IJI\"-
50 5290 34 141 -1 )\O~*J 

51 9716050014 t.,if"tl"~ M5 
52 5330 33 420-1 IJ:::J? 
53 91213 iii - }, ,, \\ J 1- \\ 19 
54 5330 33 410 IJI\"-
55 5330 33 110-2 IJJ\"-
56 5330 37 110 IJI\"-
57 5340 33 121 -1 },9~~\\ 

58 5290 38 141-1 ],JOIJ:::J?" 

59 5290 29 313 'J'J=.t1>-
60 5330 38 130 IJ:::J? 

61 5330 38 142 to:::J 

62 5290 21 643 }, J 0 lj ;)? \\ 

63 5290 21 641 },9~1-" 

64 5330 33 130-1 IJ;)? 

65 5290 33 1 41 tOJ 

66 5330 33 240-1 "P-1. 
67 5290 34 152-1 -'.170 I~ 
68 5300 54 161 ~ 1 7.51'1'" 
69 9721050008 E -IJ;)?'' E-5 
70 5300 45 243 7"~!11 

-1!'9:/;~ ~-% I 5340Z 330 
SECTION NUMBER~~~~~~~ 

*"'-? O>ftlt~l:t.lll~~~U!IIV'~ ~ titA-0>1:', -~!, Hl"'t't:'it~Vc < t.!~\' . 
When or dering i te•s •arked *, i ndicate the set nu•ber 
be ca use they a r e available on ly as a set . 

P AR T S 
P ART NAME 
lit 

lilt 
Q' ty 

LINK 1 
SPRING 1 
STUD 1 
HOSE BAND 16 ·. 
VALVE 1"--' 
HEXAGON SOCKET BOLT M6X20 2 
RUBBER HOSE 7.8X18X310 1 
LEVER 1 
PACKING 1 
PLAIN WASHER M5 2 
LINK 1 
HOSE CLAMP 19 2 
LEVER 1 
LEVER 1 
LEVER 1 
STUD 1 
SPRING 1 
WASHER 1 
LINK 1 
PIN 1 
SPRING 2 
STUD 1 
LINK 1 
PIN 1 
ARM 1 
NIPPLER 2 
STUD 1 
E-RING E-5 1 
BUSHING 

. .......__. 
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Ji'-1-"o-5-
1"?'-'•> SECTION 

FEED ROLLER 

56 

-t!::>:/01/.-ij. 
SECTION NUMBER 

53402 350 



71'-1-"o-5-
SECT I ON SECTION NUMBER 

FEED ROLLER *.~-'! C1)8il~ft .. o\i's"elttil!IL. -e~ titA.Q.>"e, -!!: •J ~ Jti!t"eit:ltVC < t.:~~'. 1
~7Vg;/ -t! 9 Vg;/~-% I 5340Z 350 I 

When or der ing ite•s • a rked * lind• cate the set nu•be r 
'-----------------------'· becaus e tlley are ava i lable on y as a set. 

$~£~~ P ART NAME 
-~~~ CO MP ONENT PARTS ~ 

5330 35 310 71'-1-"o-5- ASSY FEED ROLLER ASSY 

5330 35 330Z-1 o-5- ASSY ROLLER ASSY 

5330 35 370 2ND FEED ROLLER ASSY 

5330 35 460-2 2~1~~7~?7 ASSY DOUBLE SHEET DETECTOR ASSY 

,112,114-122 

•at 
Q'ty 

1 

6 

1 

1 

1 9670061208 ~~'!11-~"~1- M6X12 HEXAGON SOCKET BOLT 2 M6X12 
2 9716060014 t5tt"b"a M6 PLAIN WASHER M6 2 
3 95117 ~:-J:Jbll"- AP-B TERMINAL COVER AP-B 1 
4 5330 35 231 t 0 :-J PIN 1 
5 5330 35 464 a:J" SCREW 1 
6 5330 35 232-1 *1'-~ WHEEL 1 
7 9710120008 1\"att"tJ"a M12 SPRING WASHER M12 2 
8 90214 *"-~~"Jq:-J?" 6000ZZ BALL BEARING 6000ZZ 4 

10 5330 35 233 7"7~'!11- BRACKET 1 
11 9 710060008 11"3tt"tJ"3 M6 SPRING WASHER M6 2 
12 9660060014 t'!ll- M6 HEXAGON NUT M6 3 
13 5330 35 465 3:J" SCREW 1 
14 9670061608 ~~'1-*"J~I- M6X16 HEXAGON SOCKET BOLT M6X16 4 
15 5430 35 314 A~0 -tt- SPACER 1 
17 9642032514 t~"Ja:J" M3X25 SMALL PAN-HEAD SCREW M3X25 1 
18 5430 35 324-1 '!I~E KNOB 1 
19 5430 35 322 t0 ~ PIN 1 
20 5522 53 191 ~7°q:-J7" SPRING 1 
21 5330 35 461 AT- Sli AY 1 
22 9672123514 o'!lb7*"~1- M12X35 HEXAGON HEAD BOLT M12X35 1 

.... J-~2~3----;...:5 3;..;3~0~3:-.,;;5,.---;3-=671 --7-1 -----:':-:~:-=::~:...,.....,.,.---------:K::-:,N;_:.O:,.::B;__ ___________ ----:-2 
24 5330 35 351-1 71~'!11-" STU D 2 
25 9710080008 1\"att"b"a M8 SPRING WASHER M8 4 
26 9660080014 t'!ll- M8 HEXAGON NUT M8 4 
27 9721050008 E-~)?" E-5 E-RING E-5 1 
28 5430 35 224 717°q:-J7" SPRING 2 
29 5330 35 362 t 0 :-J PI N 2 
31 9660040014 t'!ll- M4 HEXAGON NUT M4 7 
32 5340 21 175 1'~1\"a LEAF SPRING 1 
33 5430 3 5 332 t 0 :-J PIN 2 
34 9670051008 ~~'!11-*"1~1- M5X10 HEXAGON SOCKET BOLT M5X10 1 
35 5340 35 391 llll"- LEVER 2 
36 5330 35 467-2 7°~-t PLATE 1 
37 5330 35 463-1 tl7- COLLAR 2 
38 5430 35 321-1 *~~~- HOLDER 1 
39 9660030014 7~t M3 HEXAGON NUT M3 1 
40 9642040614 7~"J~:J" M4X6 SMALL PAN-HEAD SCREW M4X6 2 
41 9 71 0040008 1\"~+f"tJ"a M4 SPRING WASHER M4 7 
42 9642051014 t~"Ja:J" M5X10 SMALL PAN-HEAD SCREW M5X10 13 
43 9 7 10050014 ll"att~tJ"a MS SPRING WASHER MS 15 
44 5330 35 466 1111"- LEVER 1 
45 5330 35 462-1 t 0 :-J PIN 1 
46 90307 ~"-~~"Yq:-J?" 605ZZ BALL BEARiN~ ~OSZZ 1 
47 5330 35 352 ~~'!II-" STUD 2 
48 5330 35 354-2 ~1\"- LEVER 2 
49 9721100008 E-q:-J7" E-10 E-RING E-10 2 
50 5340 35 381 ~?71- SHAFT 1 
51 9642030614 t~"Ja:J" M3X6 SMALL PAN-HEAD SCREW M3X6 6 
52 9710030014 1\"att"tJ\\a M3 SPRING WASHER M3 8 
53 5340 35 554 Y5'-t- RETAINER 3 
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1
~9~s:.-' ~~~aYiJ{} I 5340Z 350 I 
SECTION ' SECTION NUMBER~----------~ 

*"?- ~Q.l8.:lo l;tllloi::.~IUJi1Vt:~ "lith-Q.>~, -tt ~ ~-~~it:!Ct..;·c< tt~~'. 
Jhen ordering ite1s larked* ,indicate the set nu•ber 

'------------------------'- because they are available only as a set. 

71'-t-"o-7-

FEED ROLLER 

•r• -t:-, 1-il'~jSET No.. lltlil,gft;/ PART NAME 
rw i1118l.. i!t PART Na lllliX·~ COMPONENT PARTS ttl: 

54 5330 35 551-2 ~7-t-7'? RETAINER HOOK 
55 5290 32 452 ~~~ KNOB 
56 5330 35 552 )0 ~-t- PLATE 

·~ O'ty 

3 
3 
3 

57 9670052008 ~~~1-*"l~t- M5X20 HEXAGON SOCKET BOLT MSX20 ; 
58 5430 35 311-2 ililll9"- HOLDER 1--...._.. 

~5~9~5~3~4~0~3~5~4~5~5~--=7~"=5~~~~~~---------------~B~R~A~C~K~E~T----~-------------------71 

60 5330 35 341-1 1'511\") LEAF SPRING 6 
61 90204 ili"-~~"r~~?" 6001ZZ BALL BEARING 6001ZZ 2 
62 5330 35 330-1 o-5- ROLLER 6 
63 9710050008 n")'"b~) M5 SPRING WASHER MS 2 
64 5340 35 722 A5l~t-" STUD 1 
65 5290 21 316 A7° 1JJ?~' SPRING 1 
66 9660100014 t~t- M10 HEXAGON NUT M10 1 
67 9710100014 n")'"b~) M10 SPRING WASHER M10 1 
68 5330 35 225 A9'H" STUD 1 
69 9723280008 C-~J?" C-28 C-RING C-28 1 
70 5330 35 222 b5- COLLAR 1 
71 5340 35 353 ~~71- SHAFT 1 
72 5340 35 451-1 1-~1' TRAY 1 
74 9410301008 A7°~J?~t0 J 3X10 SPRING PIN 3X10 2 
75 5330 35 323-2 o7-~0 -n°-b"1'1-" LOWER PAPER GUIDE 1 
76 5330 35 322 7"57~1- BRACKET 1 
77 5290 21 521 A7°'JJ?'' SPRING 1 
80 90840 7I-J RS25 48P CHAIN RS25 48P 1 
81 90852 ~"31'JI- 1JJ? RS25(1/4") JOINT LINK RS25 (1/4") 1 

83 9410301608 ~7°~J7~to~ 3X16 SPRING PIN 3X16 3 
84 5330 35 312 t.JJ\"- COVER 3 
85 5330 35 410 ~~~,- SHUTTER 

~8~6~5~3~3~0~3~5~3~7~1~--~o~-~5~-~~--------------~R~O=L~L~E~R------------------------~'~ 
87 5340 35 321 7"7~~1- BRACK~T 1 
88 9721070008 E-~J?" E-7 E-RING E-7 1 
89 5330 35 430 5~f LATCH 1 
90 90200 *"-~~"7~J?" 607ZZ BALL BEARING 607ZZ 1 
91 5330 35 441 ].,~1-" STUD 1 
92 9670051608 ~7~1-*"J~t- M5X16 HEXAGON SOCKET BOLT M5X16 4 
93 5330 35 223 f"Y GEAR 1 
94 5330 35 221 -~,"- HOLDER 1 
95 5330 35 224 A7°o7~t- SPROCKET 1 
96 9670041008 ~~~1-*"1111- M4X10 HEXAGON SOCKET BOLT M4X10 4 
97 9722120008 C-~J?" C-12 C-RING C-12 1 
98 9642042514 t~"J)~" M4X25 SMALL PAN-HEAD SCREW M4X25 4 
99 5330 35 422 t 0 J PIN 1 

100 5330 35 424-1 ~J? LINK 1 
101 9721040008 E-~J?" E-4 E-RING E-4 2 
102 5330 35 311 ~?71- SHAFT 1 
103 5330 35 421 t 0 J PIN 1 
104 5290 36 214 f"7 GEAR 1 
105 95302001 ~vJ11-" MS-35J163 SOLENOID MS-35J163 1 
106 9410401408 ].7°~~P~t0 J 4X14 SPRING PIN 4X14 1 
107 5430 35 212 1'91\"~ LEAF SPRING 2 
108 95119 ].~~f Z-15GS-B SWITCH Z-15GS-B 1 
109 5340 35 456 7"77~1- BRACKET 1 
110 5330 35 235 b5- COLLAR 1 
111 5330 35 468 7°v-t- PLATE 
~1~1~2~9~6~4~2~0~5~1~6~1~4~----1~~~'~'J7~~~~~~'~M~5=X~1~6~~~--~S~M~A=L=L~P~A~N~-~H~E~A~D~S~C~R~E~W~M~5~X~1~6~----~~ 113 90301005 ~"1~J?" 6001ZZPS2K BALL BEARING 6001ZZPS2K 6 
114 5330 35 472 7"5,~~ BRACKET 1 
115 5330 35 473 7"7~~~ BRACKET 1 
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FEED ROLLER 

11 6 
11 7 
11 8 
119 

-.._...-·, 2 0 

1 21 
122 

5640 36 223 
9642041514 
9642040814 
9710040014 
9642033014 
9670062001 
90812 

I.,.,,,, ... ,.,.ot I 5340Z 350 I 
SECTION SECTION NUMBER 

*""-? <1)-,f,lt•.r..~lt~llt. ~8 :j:'lt;\,<1)~, ~ ".1 ~ :f;tJ~it:~t.. "C <f.! 'a~'. 
When ordering ite•s •arked * ,indicate tbe set nu• ber 
because they are available only as a set. 

811.?..~~/ PART NAME D 
tflilt:f;t!t COMPO NENT PARTS No. Q'ty 

A JO IJJ?" SP·RING 1 
t'\"J~:J" M4X15 SMALL PAN-HEAD SCREW M4X15 1 
t'\"J~:J" M4X8 SMALL PAN-HEAD SCREW M4X8 4 
1\"~.,"h"~ M4 SP·RI NG WASHER M4 5 
t'\"J~:J" M3X30 SMALL PAN-HEAD SCREW M3X30 2 
')~~1-t."lld· M6X20 HEXAGON SOCKET BOLT M6X20 1 
1\\\ 1'::.0 "\\ J ~:;" M4X6 SCREW M4X6 1 

, ,_/-_. --------------------------------------------~---------------------------------
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FEEDER BOARD 

(i)@) 
~)~\2(~ , 
~~.6 

0 

60 

-t!~:/=~~•-tt 
SECTION NUMBER j ---;5~-::----340Z 355 I 



J1'-SI"-ili"-~" 

FEEDER BOARD 

No. 

5340 35 310 

5340 35 610-1 

5340 35 620-1 

5340 35 650 

5340 35 670 

5340 35 680 

5340 35 690 

5340 35 720Z 

5340 35 740 

5340 35 740Z 

5340 35 910 

-1!9'Ylt :.--&:~ I 5340Z 355 
SECTION NUMBER 

*""- '? <D.,I'1,1i.~'t!'li£1lt-"!:S *1tA-<D't!', -e"' ~ -~"ei1DtVC < t.:~~'. 
When ordering ite•s •arked *,indicate the set nu•ber 
because they are available only as a set. 

-~g~~ PART NAME 
-~-~ COMPONENT PARTS ~ 
J1'-~"o-?- ASSY FEED ROLLER ASSY 

b"1'~" ASSY COPS) GUIDE ASSY (OPS) 

b"1'~" ASSY (NOPS) GUIDE ASSY (NOPS) 

*~9"- ASSY HOLDER ASSY 

~~J~ ASSY SHAFT ASSY 

~"1~" ASSY COPS) GUIDE ASSY COPS> 
36,58 
~"1~" ASSY (NOPS) GUIDE ASSY (NOPS) 

1111"- ASSY LEVER ASSY 

~~? ASSY LINK ASSY 

~~? ASSY LINK ASSY 

A*~~"o-5 ASSY <OPS) SKID ROLLER ASSY COPS> 
1-5,8-13,130 

•• Q'ty 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

5340 35 920 At~~"o-5 ASSY (NOPS) SKID ROLLER ASSY (NOPS) 1 
1-5,8-13,131 

5430 36 620-1 t0 ~ ASSY PIN ASSY 
116,117 

5430 36 640-1 t 0 J ASSY PIN ASSY 

5430 36 650-1 A*~~"o-5- ASSY SKID ROLLER ASSY 

5430 36 660-1 

1 9662060014 
2 9710060008 
3 90218 
4 5430 36 641-1 
5 90741 
6 9642051014 
7 5340 35 572 
8 5430 36 622-1 
9 5430 36 624-1 

10 5430 36 623-1 
11 9716050014 
12 9710050008 
13 9672051014 
14 5330 35 573-1 
15 9684060608 
16 5290 32 141 
17 5341 35 761-2 
18 5340 35 662 
20 9710050014 
21 5:290 89 324 
22 5330 35 571-1 
23 5340 52 606 
24 5340 35 720 

,_/ 25 5340 35 711 
26 9?10080008 
27 9660080014 
28 5330 35 536 

A*'!l~"o-?- ASSY 
1-5,8-13 

t•H M6 
1\ " ~ fJ " 1J" ~ M 6 
ifi"-III'\"Y 1J~?" 6002 

JJ"ili"IH M5X1 0 
t'\"J~:J" M5X10 
0-?-11"-

r-L 

t7il"t.l"~ M5 
II" ;!lij" tJ" ;ft M 5 
o'!lt:l?ili" IH M 5 X 1 0 

hl~:J" M6X6 

:J"3t.l"-t.Jla 

1\" ~it"~"~ M 5 

1111"-
~:51':)~" 

ll"~iJ"~"~ M8 
t~~ M8 
7-7°o-5-

SKID ROLLER ASSY 

HEXAGON NUT M6 
SPRING WASHER M6 
BALL BEARING 6002 
PIN 
KNOB BOLT M5X10 
SMALL PAN-HEAD SCREW M5X10 
ROLLER BAR 
HOLDER 
ARM 
STOPPER 
PLAIN WASHER MS 
SPRING WASHER 1'15 
HEXAGON HEAD BOLT M5X10 
BOSS 
SET SCREW M6X6 
KNOB 
JOGGER CAM 
LINK 
SPRING WASHER M5 
STUD 
SHAFT 
BUSHING 
LEVER 
STUD 
SPRING WASHER 1'18 
HEXAGON NUT M8 
TAPE ROLLER 

61 

2 

6 

2 

4 

8 
9 
6 
6 
8 

16 
2 
8 
8 
8 
8 
8 
8 
2 
5 
2 
1 
1 

15 
1 
1 
1 
1 

1 
1 



71'-:51"-ifi"-~" 

FEEDER BOARD 

-i! :P' Y g :l' 
SECTION 

-i! 7 y " ~il% I 5340Z 355 
S ECT ION NUMBER~~~~~~--~ 

*~-? 0)8J81,i:Jilg~IU~illl,~ ~ "ttth-0)~, i! ., ~-lit~lt)'(VC < t.:~~' ­
When orderi ng i t.e•s •arked * ,ind i cate t he se t nuaber 
beca use the y are ava il able on l y as a s e t. 

No. ~ ,.. ~•t;tjSET No. lle.W,g"'/ P A RT N AM E 
~ 81. • ~ P A R T • tllit·~ C 0 M P 0 N E NT P A RT S NG 

tllf( 
O' t.y 

30 9722120008 C-~~7" C-12 C-RING C-12 2 
31 5341 35 791 ~5{~"fl"- SLIDE BAR 1 

~3~4~5~3~4771-=3~5~8~8~2----~~~7~0~1~J~~7~\~'7(~1~~7h~"~~~3~?7)----~S~P~R~I~N~G~~(~F70~R~T~H~l~C7K~P-A-P~E~R~)~------­
~3~5~5~3~4~0~3~5~6~4~0~--~h~\~, 1~~\~,~~~~~~----~G~U~l~D~E~~~~~~~~~~------~1~ 

36 5340 35 6 13 ~~-~ SCALE 2 
37 5341 35 795 1'f*"j~:51~~" POSITIONING STUD 2 
38 5330 35 797 ~n"- LEVER 3 
39 9684050508 ~ja~" M5X5 SET SCREW M5X5 7 
40 5 290 31 21 4 7"~~2 BUSHING 1 
41 5290 54 338 ~7° 1J~?" SPRING 2 
42 9716060014 t5~" b"~ M6 P LAIN WASHER M6 2 
43 9721050008 E-~)?" E-5 E-RING E-5 4 
44 5341 35 539 b"1~"1\"- GUIDE BAR 1 
45 9642030314 t~"Ja~" M3X3 SMALL PAN-HEAD SCREW M3X3 3 
46 5341 35 883 ~7°~~7"(?~b"~3?) SPRING (FOR THIN PAPER) 1 
47 90200 ifi"-~~" 1~~?" 607ZZ BALL BEARING 607ZZ 4 
50 5430 39 614 *~:51" - HOLDER 1 
51 9721070014 E-~~?" E-7 E-RING E-7 6 
52 5 341 35 793-1 *~:51"- HOLDER 1 
53 5341 3 5 851-1 *~:51"- HOLDER 1 
54 9710040014 1\"J~"b"a M4 SPRING WASHER M4 4 
57 5430 39 118 ~~~ KNOB 4 
5 8 5340 35 630 h"1~" GUIDE 1 
59 5341 35 844 '*0 -:51- SUPPORTER 5 
60 5341 35 843 b"1'~"*t'f GUIDE CATCH 5 
6 1 5 3 40 35 8 42 - 2 ~0 - I\ 0 -1J"1~" PAP ER GUIDE 5 
62 9648031014 '5Ja~" M3X10 SMALL FLUSH HEAD SCREW M3X10 10 
63 5341 35 821 ~'II\"- BAR 
~6~4~9~4~1~0~3~0~1~6~0~8~--~~~7~0~1J~~?~" ~t_0 ~~~3~X~1 ~6 ______ ~S7P~R~I~N~G~P~I~N~3~X~1~6-----------------?~ ~ 65 5341 35 784 ~jb7- LOCK COLLAR 1 

66 5341 35 7 82 7"o~? BLOCK 1 
67 5 300 58 513 ~Jb?- LOCK COLLAR 1 
68 5330 35 783 ~~o_,_ SPACER 1 
69 5341 35 770 y-~ ARM 1 
70 9670051208 ~~'~ifi"~~ M5X12 HEXAGON SOCKET BOLT M5X12 2 
72 5340 35 511-4 7~-~ FRAME 1 
73 90652 GS-~~?" GS-5 GS-RING GS-5 2 
74 5290 32 452 ~~E KNOB 4 
75 5341 3 5 7 81-1 1~"·~~~7~1- ADJUSTMENT SCREW 1 
76 5330 35 551-2 ~7-t-7'? RETAINER HOOK 4 
7 7 5 330 35 552 7° ~-~ PLATE 4 
78 5340 35 555 ~7-t-<?~1J"E3') RETAINER (FOR THIN PAPER) 4 
78 5 340 35 556 ~7-t-<r,h"E3?) RETAINER (FOR THICK PAPER) 2 
78 5340 35 557 ~7-t-(1,h"E3? ) RETAINER (FOR THICK PAPER) 2 
79 9710030014 1\" ~'"b"~ M3 SPRING WASHER M3 12 
80 9642030614 t~"JJ~" M3X6 SMALL PAN-HEAD SCREW M3X6 8 
81 53 41 3 5 56 2 ~tJ~ SHAFT 1 
82 5 341 35 822 7"7~'~ BRACKET 1 
84 5341 3 5 823 :51" 1?~ DIAL 1 
85 9670051001 ~~,~~"~~ M5X10 HEXAGON SOCKET BOLT M5X10 6 
88 9721040008 E-~~7" E-4 E-RING E-4 1 
89 9721070008 E-~~?" E-7 E-RING E-7 1 
~9~0~5~2~9~0~2~9~3~1~2~--~~~·~~~~~7-~~------------~W~A~S~H~E~R------------------------~3 9 1 5330 3 5 79 2 ~7°~~7" SPRING 
~9~2~5~3~3~0~3~5~5~6~1 ____ ~7~0~~~-~~~~~~--------~P~L7A~T~E~~~~~~~~~~~-------7·~ 

94 9642050514 t~"~~~" M5X5 SMALL PAN- HEAD SCREW M5X5 1 
97 5341 35 750-1 7"5~'H BRACKET 1 
98 5290 21 641 ~~'~" STUD 1 
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71'-51'~ -iii" - I-" 

FE EDER BOARD 

,.. -1!-. ~ ~~~ S E T N~ 
I W Sli lil. f; ~ p A R T No. 

99 5290 54 542- 1 
100 5330 54 521 
101 5330 24 349- 2 
101 5336 24 349-1 

'-/103 5341 35 538 - 1 
104 5340 35 535 
105 9670102008 
106 5340 35 454 
107 97823 
108 9710030008 
109 9642031414 
110 5341 35 534- 1 
111 5340 35 533- 2 
112 5340 35 521-5 
113 5300 58 145 
114 5330 35 312 
115 90214 
116 90212 
117 5430 36 621 - 1 
118 5330 35 311 
119 5341 35 812 
130 NBH -624S 
131 5340 35 9 21 
142 5340 35 512 
143 5340 35 651 
144 5340 35 760 
145 5340 35 671 
146 5340 35 672 
147 5340 35 673 

~ 148 5340 35 674 
149 5340 35 675 
1 50 5340 35 676 
1 51 5341 35 532 
152 5341 35 742 
153 5341 35 753 
154 5341 35 75 4 
155 5341 3 5 762 
156 5290 89 219 
157 5640 33 613 
158 5341 35 892 
1 59 5341 35 921 
160 5341 35 824 
161 5341 35 924 
162 5321 43117 
163 5430 35 314 
164 5640 23 136 
166 90308 
167 90692 
168 91609 
169 91929 
170 9642030814 
171 96700 5350 8 
172 96700 51608 
173 96700 52008 
174 9410402008 

'--../.175 9710020014 
177 9670061401 
178 9642 04061 4 
179 96 60060014 

-t!7~:r:r 

SECTION 
-t!7~a :.--¥-'ij- I 5340 Z 3 55 
SECTION NUMBER~---------~~ 

. ... -P"o.>8.1\l, l;t·.II.~1Us•t..~* -t-tt-A.o.>~. -1<-. ~-'!t~ibtVC< >':!~~'. 
Jhen ordering ite• s • arked * ,indicate th e set nu• ber 
because they are available only as a set. 

$.?,.gflj;/ PART NAME tilt 
11.1£1;-1} COMPONENT PARTS Nt Q'ty 

],70 1J:J?" SPRIN G 1 
{:J;:J" ~- 51 - I NDIC ATO R 1 
'!I ~~ (J" ? '!J? ) KNOB ( BL SCK) 1 
':J~~ ( J'{ifi" IJ- ) KNOB (IVORY) 1 
t:J"1' 1- " GUI DE 4 
},701j:J!}" SPLI NG 4 
') ~ '!I 1- ifi" lld · M10X2 0 HEXAGON SOCK ET BOLT M10X2 0 2 
7"?~'!1 " BRAC KET 1 
1!:Jtt - OAS - 6 1LD - 2 SENSOR OAS- 6 1 LD- 2 1 
H"~tt" t:J" ~ M3 SPR IN G WAS HER M3 2 
t'\"J~;:J" M3 X1 4 SMA LL PAN-H EA D SC REW M3 X14 2 
7.7 - STAY 2 
71'-51"-ili" - 1-" FEED ER BOAR D 1 
)IJ-L. FRAME 1 
i'.Joa~'.? l- SPROCKET 1 
t:JH" - COV ER 2 
iii" -Jii'\ \1 J' IJ:J?" 6000ZZ BALL BEARI NG 6000 ZZ 6 
ili" - JII'\"J''J:J?" 629 BAL L BEAR IN G 62 9 2 
tO:;_, Pl N 2 
;:J 1> J I- SHAFT 1 
tO:;_, Pl N 2 
ji,JO IJ:J?" SPRI NG 1 
]..JOIJJ?" SPRI NG 1 
7"7?-'!1" BRACKET 2 
;f;J~51"- HOLDE R 1 
7o ll - l- PLATE 1 
tJL. CAM 2 
~1>7 1- SHAF T 1 
J'-L. ARM 1 
"P - L. ARM 1 
~;-:;..to:;, FULC RUM PIN 2 
t:J7 - COL LAR 2 
J"o'.?? BLOCK 2 
7.1-':J/\0 - STOPPE R 2 
7.9'!1 " " STUD 1 
}, 5l '.:Jt· \\ STU D 1 
1'f*";l7.5l'.? l- " POSI TIONING STU D 1 
J"'.?;:J~ BUS HIN G 1 
7,'\0 - iJ - SPACER 1 
~~\\ SCREW 1 
o - 7 - ROLLER 1 
},70 1J:J?" SPRING 1 
AT- STAY 1 
},'\0 - tt - SPAC ER 2 
},'\0-tt- SPAC ER 1 
}..1-'!11\0- STO PP ER 1 
;f;" - J~'\ \\ y IJ:J?" 606ZZ BALL BEAR IN G 606ZZ 1 
1171\" + L10 FLUSH SPR I NG L1 0 1 
iii" - J~'\" r •J:J?" 6900 ZZ BAL L BEAR IN G 6900 ZZ 2 
}.. JO lj ;)!}" ST-6 SPRI NG ST-6 2 
7'\"J ~ ~\\ M3X8 SMALL PAN - HEAD SCR EW M3X8 1 
'J ~ 'H ili" JH M5X35 HEXAG ON SOCKET BOLT M5X3 5 6 
')7'!1 1- ili"JII I- M5X16 HEXAGON SOCK ET BOLT M5X 16 10 
')7'.? " iii"~~ 1- M5X20 HEXAG ON SOCKE T BO LT M5X20 1 
A 70 IJ:J?" tO J 4X20 SPRI NG PIN 4X2 0 2 
/\" ~iJ" t:J'' ~ M2 SPRI NG WAS HER M2 4 
'J?-'!1 ~ iii" JH M6 X14 HEXAG ON SOCKET BOL T M6X 14 2 
t'\"J+~" M4 X6 SMA LL PAN-HE AD SCR EW M4X6 4 
.,..., ~ M6 HEXAG ON NUT M6 1 
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71-9" - ;f;" - ~" 

FEEDER BOARD 

180 9410503208 
181 9670081208 
182 967 0051008 
184 9642020514 
185 9660050014 
186 9721100008 
187 5341 35 536 
188 9670063508 
189 9721 0400 14 
190 9670053008 

~7~!1'./ 

SECTION 
~ 7 ~ !I './1lt.f5 1 53 4 o z 3 s 5 
SECTION NUMBER~-------------------~ 

at!.?a~ft;/ 
Ill£&:~ COMPONENT 
A 7 0 IJ J? \\ t 0 J 5X32 
'1~'!11-;t;" 1111- H8X12 
'l!T'.Hili"lH H5X10 
t'\":1~~\\ H2X5 
t':!l ~ HS 
e- •JJ?" E-1 0 
tl"11-" 
') ~ '!II- ;t; \\ Jill- H6X35 
E- •JJ?" E-4 
'l':J''JI-;t;"JH H5X30 

*"-? (l)~l/,IUl.?a't'IUli!IL,'t'~ ttt)v(l)'t', ~" ~&=-!J't'l!~VC < t.:~~· . 
When ordering ite•s • arked *,indicate the set nu•ber 
because lhey are available only 1s 1 set. 

PART NAME . .. 
PARTS No. Q'ty 

SPR ING PIN 5X32 4 
HEXAGON SOCKET BO LT H8-X12 1 
HEXAGON SOCKET BOLT H5X10 2 
SHALL PAN-HEA D SCRE W Hl2X5 J.. 

HEXAGON NUT HS 2 ...__... 
E- RI NG E-1 0 2 
GU I DE 1 
HEXAGON SOCKET BO LT H6X35 4 
E- RING E-4 1 
HEXAGO N SOCKET BOLT H5X30 4 

-------------------------------------------------------------------------------~·~ / 
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1'.Jtt-~3j 

PAPER INSERTION 

66 

-t!7;...3:.-=lt~ 

SECTION NUMBER [ 5340Z 360 I 



-l!~~ll:,l' 

SECTION 
-l!~~ll :1''3-5 I 5340Z 360 
SECTION NUMBER 

PAPER INSERTION *"-? o:>811o?a1Ul.i~I:Us~V"l!8 titA.,o:>~, ~" ~ ·fJ~rutt.. "C < t.:~\'. 
When ordering ite•s •arked * ,indicate the set nu•ber 
because they are ava ilable only as a set. 

No. ~ ~ HJI:~jS ET Na 
~.\'~.·~ PART tio. 
5290 43 112Z 

~cg~~ PART NAME 
~;·~ COMPONE NT PARTS tio. 

*"7 ASSY GEAR ASSY 

5330 36 531Z-1 Y'n°-7{-~"o-5-ASSY UPPER FEED ROLLER ASSY 

2 

1 
. 3,4 

~----~5~3~4~0~3~6~2~1~0~--,~-o~r~7~1~-~~~~,o--~7~---A~S~SY~----~LO~W~E~R~F~E~E~D~R~O~L~L~E~R~A~S~S~Y----------~1 
41-43 

5340 36 310 Y-~ ASSY ARM ASSY 1 

5340 36 380 STOP FINGER ASSY 1 
50-53,56 

5340 36 450 13"1'~" ASSY GUIDE ASSY 1 
83-87 

1 5340 36 414 13"1'~" GUIDE 1 
2 9670052008 Y~'~*"•~ M5X20 HEXAGON SOCKET BOLT M5X20 5 
3 90202 *"-~~"7~~?" 624ZZ BALL BEARING 624ZZ 2 
4 5330 36 531-1 Y'~n°-7{-~"0-?- UPPER FEED ROLLER 1 
5 5290 36 354 ~~" SCREW 1 
6 9684050508 ~~~~" H5X5 SET SCREW M5X5 5 
7 9411403000 7-n°-t0 ~ 4X30 TAPER PIN 4X30 2 
8 5290 36 321 t0 ~ PIN 2 
9 52 90 52 244 ~~~~" STUD 1 

10 5:290 51 123-1 }.7°')~?" SPRING 1 
11 9648051614 '5J~~" M5X16 SMALL FLUSH HEAD SCREW M5X16 4 
12 5330 36 314-1 7",~1 BUS HING 2 
13 5340 36 340-1 ~n"- LEVER 1 
14 90200 *"-~~"7~~?" 607ZZ BALL BEARING 607ZZ 1 
15 9721050008 E-~~?" E-5 E-RING E-5 1 
16 5290 29 314 ~~137- LOCK COLLAR 1 
17 5330 36 312 r-~ ARM 1 

'- ··/-:1-:8:......;5-:3...;.4~0-:-3.;.6...:3;.1:-:1:----::~;.::1>~7-7~---------=-S-:::H-:::A-:-F-=-T~=--------------;:;.1 
19 5340 36 315 ~7-t- RETAINER 2 
20 9670041008 ~~'~*"l~~ M4X10 HEXAGON SOCKET BOLT M4X10 8 
21 9642051014 t~"J~~" M5X10 SMALL PAN-HEAD SCREW M5X10 3 
23 5'290 36 353 1511\"~ LEAF SPRING 1 
24 5330 36 313 7-~ ARM 1 
25 5330 36 370 b~ CAM 1 
26 5290 36 355-1 }.7°~~?" SPRING 1 
27 5340 36 344-1 t'~ NUT 1 
28 9670043508 Y~'~*"l~~ M4X35 HEXAGON SOCKET BOLT M4X35 1 
29 5300 36 352 '~~ KNOB 1 
30 91250 :t1'JII1J,7° 1/4" OIL CUP 114" 2 
31 9660100008 t~~ M10 HEXAGON NUT M10 2 
32 9710100008 J\"~'"b"~ M10 SPRING WASHER M10 2 
33 5.290 36 112-1 }.SI'H" STUD 2 
34 5290 37 123 7",~1 BUSHING 2 
3 5 5:290 43 112 :t-"1 GEAR 2 
36 5290 29 311 ~'~t- WASHER 2 
37 9721100008 E-~~?" E-10 E-RING E-10 2 
38 9670051608 Y~,~~"·~ M5X16 HEXAGON SOCKET BOLT M5X16 2 
39 5330 36 211 ~~51"- HOLDER 1 
40 90352 ~"-lli~"PY~?" 698ZZ BALL BEARING 698ZZ 2 
41 52 90 36 214 PJ> G~EAR 1 
42 9410301608 }.7°~~?"t0 ~ 3X16 SPRING PIN 3X16 1 
43 5340 36 220-1 o - 5- ROLLER 1 
44 5310 36 215 ~~1J5- LOCK COLLAR 1 

"--"" 45 9716050014 t7'1"1J"~· M5 PLAIN WASHER M5 4 
--4~6~9~0~8~1~3~~~------~~\'~'1'~~~~'~'J~~~~~"-=M~5~X71n0----~S~C-=R~E~W-7.M~5~X71~0~~-----------------~4 

47 5290 36 212 ~lli~"- HOLDER 1 
48 9721070008 E-~~?" E-7 E-RING E-7 2 
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PAPER INSERTION 

-1!'7'Va:-' 
SECTION 

-I! 7 'V ~ :-'11~ I 5340Z 360 
SECTION NUMBER 

*""'-? O)i!ll.r.U:Jil~~lusav·~ ~ tit~O)~. -u., ~ •-li!'~l!:Jtvc < tt~~'· 
When orderina ite• s •arked *,i ndicate the se t nu•ber 
because they are available only as a set. 

"· -u.,~:&-"tjSET Na ~~~~~~ft;/ PART NAME 4111k 
1.,. iltl~-~ PART Nil tl~·-li!' COMPONENT PARTS No Qlty 

49 5330 36 392 7"'~1 BUSHING 2 * 50 5330 36 381-1 ~~7~ SHAFT 1 
51 9410303008 ~7°~~?"t0 ) 3X30 SPRING PIN 3X30 1 * 52 5340 36 382 71'::.-t.l"- FINGER ~ 
53 9410251608 ~7° 'l~?"t0 ~ 2.5X16 SPRING PIN 2.5X16 7 ...__... 

~5~4~9~6~4~8~0~5~1~0~1~4~--~,~5~J~~~~~'~'~M~5~X~10~~~----~S~M~A~L~L~F~L~U~S~H~H~E~A~D~S~C~R~E~W~M~5~X~1~0~--~2 

55 5340 36 413-2 t.l"1'~" GUIDE 1 * 56 5330 36 383 t.IL CAM 1 
57 5330 36 391 ~7°~~?" SPRING 1 
58 5290 37 433 A~'~" STUD 1 
59 5340 36 411-1 A7- STAY 1 
60 97606-1 Y~J1'~" AS~03A AC115V SOL~NOID AS-03A At1f5~ 1 
61 9710040008 n"~'"t.l"~ M4 SPRING WASHER M4 4 
63 9660050014 t'~ MS HEXAGON NUT MS 1 
64 5340 36 431 7"5~,~ BRACKET 1 
65 5340 36 417 ~~'~" STUD 1 
66 5300 59 565-1 A7°~~?" SPRING 1 
67 9721040008 E-~~?" E-4 E-RING E-4 1 
68 5340 36 433 ~::.-? LINK 1 
69 91710001 A'\0 -'1- SPACER 2 
70 90628 At,7°t0

::.- SSP-4 SNAP PIN SSP-4 2 
71 5300 54 332 t.l5- COLLAR 1 
72 5330 36 384 A~'~" STUD 1 
73 5290 21 164 J"~A~'n°- RUBBER STOPPER 1 
74 9642050814 t'\"J~~· M5X8 SMALL PAN-HEAD SCREW M5X8 2 
75 5340 36 432 t 0

::.- PIN 1 
76 5340 36 420 A~'7°71'~t.l"- STOP FINGER 1 
77 5300 59 566 t 0

::, PIN 1 
78 9670061208 Y~,~~·~~ M6X12 HEXAGON SOCKET BOLT M6X12 2 

~7~9~9~6~6~0~0~4~0~0~1~4~--~t~,~·~~M~4~--------------~H~E7X7A~G~O=N~N~U~T~M~4------------------~4~ 80 5340 36 434 7"5~'~ BRACKET 1 
81 9710050014 l\"~'t"t.l"~ MS SPRING WASHER M5 6 
82 5340 36 435-1 ~n"- COVER 1 
83 5340 36 451 7"5~'~ BRACKET 1 
84 5340 36 453 '*"7 JOINT 1 
85 5340 36 452 '\0 -n°-b"1~" PAPER GUIDE 1 
86 9670040601 Y~,~~"~~ M4X6 HEXAGON SOCKET BOLT M4X6 4 
87 9670053508 Y~,~~"~~ M5X35 HEXAGON SOCKET BOLT M5X35 1 
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i!~Y;;t ;...-.-ij-
SECTION ~~-NUMBER 5340Z 365 I 71-Sl"-1-"-?6 

FEEDER DRUM i!~Y;;t/ 
r====~SECTION 
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-i! :~n"" :.-­
SECTION 

-i!? y .. :/11% I 5340Z 365 
SECTION NUMBER 

FEEDER !>RUM lt. v - ? <1.:l&il,\'l,lt.H'l:'IU!illl-1:'~ titA-Q.>'l:', ~-, ~S4J'l:'~Xt.-c < t.!~~·. 
When order i ng i teas aarked *,i ndicate the set nuaber 
because they are available only as a set. 

No. ·H~~~ PART NAME •• 
!lAX:·~ COMPONENT PARTS No Q'ty 

5340 23 231Z ~·1~" ASSY GUIDE ASSY 1 

5340 23 232 Z 'j\\o'!l? A SSY BLOCK ASSY -------·----1 
45,46 

~~--~5~3~4~0~3~6~5~1~0~-~. 1~~J~1~-~9~"~-~~~~~,5~L~A-S~S~Y--------FE_E_D_E __ R--DR_U_M~A--S~S~Y----------------~1 

20,35,36,40,42,60 
5340 36 510Z-1 J{-9"-~"5L ASSY FEEDER DRUM ASSY 1 

5340 36 530 ~~J~ ASSY SHAFT ASSY 1 

5340 52 604Z 1J:J? ASSY LINK ASSY 1 

1 9670051608 ~~'!I~*·~~ M5X16 HEX AGON SOCKET BOLT M5X16 13 
2 90643 J\ '!1 *'"~"~ 85 TOOTHED LOCK WASHER B5 4 
3 5340 36 515 *~9"- HOLDER 1 
4 5340 36 516-5 ?"~'!IH0 -~·-~ GRIPPER BASE 1 
5 9670051001 ~~'!I~~·~~ M5X10 HEXAGON SOCKET BOLT M5X10 12 
6 5480 23 223 ~7°~:J?" SPRING 7 
7 5480 23 222 t 0 :J PIN 7 
8 5480 23 221 *~9"- HOLDER 7 
9 90699 Ut'!l~ M5 U-NUT M5 7 

1 0 53 4 0 3 6 5 50 ? " 1J '!)J\ 0 
- G R 1 p p E R 7 

11 5340 36 555-·1 .H'!IJ\0 - STOPPER 7 
12 9670031008 ~~'!I~*·~~ M3X10 HEXAGON SOCKET BOLT M3X10 7 
13 5290 29 315 ~~b7- LOCK COLLAR 1 
14 9684050508 ~~~~· M5X5 SET SCREW M5X5 1 
15 5300 54 152 J"'!l~l BUSHING 2 
16 5340 23 237 ~~'!IJ\0 - STOPPER 2 
17 9670061608 ~~'!l~t."J~~ H6X16 HEXAGON SOCKET BOLT H6X16 2 

'-'~1~8~5~2~9~0~2~9~3~1~1~---~~·~!1~7~~---~~~~~~---7W~A~S~H~E~R77~~~~~~~~--------~2 19 91630 t{~:J IR12X15X16.5 INNER RACE IR12X15X16.5 2 
20 90324036 =-~·~~·yqJ7" NEEDLE BEARING HK1516.2RSAS1 2 
21 5340 23 211 ~~J~ SHAFT 1 
22 9660060014 t'!l~ M6 HEXAGON NUT M6 4 
23 9710060008 J\"~,·~·~ H6 SPRING WASHER M6 4 
24 9411502500 7-J\ 0 -t0 ~ 5X25 TAPER PIN 5X25 1 
25 5340 36 540 7-L ARM 1 
26 5290 29 411 ~Lo-7- CAM ROLLER 1 
27 5290 29 412 ~£o-5-t1~J CAM ROLLER INNER RING 1 
28 5340 23 212 t 0 :J PIN 1 
29 5480 23 224-1 '*0 -~- SUPPORTER 7 
30 9410501008 ~7°~J7"t0 :J 5X10 SPRING PIN 5X10 7 

32 9721070008 E-~:J?" E-7 E-RING E-7 1 
33 5340 23 231 b"{t" GUIDE 1 
34 5300 45 243 7"'!1~1 BUSHING 1 * 35 5340 36 512-1 *1-~ WHEEL 1 
36 9411504500 7-J\0 -t0 ~ 5X45 TAPER PIN 5X45 4 
37 5340 36 517 *1-~ WHEEL 4 
38 5340 36 518 t."~ BOSS 4 
39 9684060608 ~~~~· M6X6 SET SCREW M6X6 6 * 40 5340 36 514 tJ9-t.{-~ CENTER WHEEL 2 * 42 5340 36 513-1 ~{-~ WHEEL 1 
43 5330 23 113 ~'!l~t- WASHER 7 
44 5290 24 127 *"~t BOLT 7 

-'-/-+4~5~9~0~4~4~1~~~----~7~~7.~~~~2~0~8~1~2~--------~B~U~S~H~I~N~G~0~8~1~2~------------------~, 

46 5340 23 232 J"o'? BLOCK 1 
47 5340 23 233 ~7°~:J?" SPRING 1 
48 9670061208 ~~'!Itt.·~~ M6X12 HEXAGON SOCKET BOLT M6X12 6 

71 



71'-9"-~"5l. 

FEEDER DRUM 

-!!?~!!Y 

SECTION 
-l!?~:rYil% I 5340Z 365 
S E C T I 0 N N U M B E R '--::.__:_...:....::..._=---=--.::....=-----' 

* "'-:7 O>ill!~l1.~"eiUSiiV~8 ttt...t-0:><~. 'I!~ HltfJ"elt)tt, ~ < t.:~~'. 
lhe n ordering ite1s larked * , indicate the set nu1ber 
because they are available only as a set. 

"· -1!-., ~•-ttjSET Nil At!o!'lt.g~/ PART NAME •~r 
lW U.l'l.·~ PART ~ -~·fJ COMPONENT PARTS t«1. ll'ty 

49 5290 25 114 bn"- COVER 2 
50 90319 ~"-~~"7~~?" 6203ZZ BALL BEARING 6203ZZ 2 
51 5340 36 523-1 bl. CA M 1 
52 5340 36 521 }.~ 0 -+J- SPACER .:.., 

55 5340 52 606 7",~2 BUSHING 1 
56 9670081208 ~~'~*"lli~ M8X12 HEXAGON SOCKET BOLT M8X12 1 
57 5340 87 116 ~'~?- WASHER 1 
58 5290 23 112 f"J GEAR 1 
59 5340 36 522-1 ?~zbl. CLAMPING CAM 1 * 60 5340 36 511-1 ~~7~ SHAFT 1 
61 5330 24 522 }.7°0~'~ SPROCKET 1 
62 5340 36 571 *lli9"- HOLDER 1 
63 9648061414 +J5J~~" M6X14 SMALL FLUSH HEAD SCREW M6X14 3 
64 5300 32 568 7",~2 BUSHING 1 
65 5340 52 604 ~~? LINK 1 
66 5340 52 603 ??~?t0 J CRANK PIN 1 
67 5340 36 524 bl. CAM 1 
68 9716060014 t51"b"~ M6 PLAIN WASHER M6 4 
69 91040 ?"~ -}.=,7°~ A-M6X1.0 GREASE NIPPLE A-M6X1.0 2 
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~1?~51"1'~3?J? 

PAPER FEED TABLE LIFTING 
SECTION 

74 

1!~::.-3:.-•-ij­
SECTION NUMBER 5340Z 370 

-~-1~4 b~@ 
33 34 



-t!'~:/g :;,..;;. I 5340Z 370 
SECT ION NUMBER 

PAPER FEED TABLE LIFT ING *•-? 08il.lii:Jil.ra't:IU!illl.. 't:tl t1t..Vo:l't:, -t: '"J ~ fi~'t:it)tt..<: < tt~~'. 
lhen ordering ite • s • •rked * ,indica te the set nu• ber 
because the y are available only as a set. 

5290 37 310- 2 

5290 37 31 0Z-1 

5290 37 610 

5300 37 810 

5310 37 510 

5310 37 510Z 

5310 37 710 

5310 37 720 

5310 37 720Z 

5310 37 730 

5310 37 810 

5330 37 230-1 

5330 37 230Z-1 

III.W,g~/ 
-~" COMPONENT 
5f:r.'!l~ ASSY 

'5 f:r.'!l~ ASSY 

PART NAME 
PARTS Nil 

RACH El ASSY 

RATC HET ASSY 

~t-£*" 7 ASSY WORM GEAR ASSY 
1-6 
n~~·~ ASSY (71~"~-) HANDLE ASSY <IVORY) 
67-70 

'"1 ASSY GEAR ASSY 

~·~·~·"7 ASSY BEVEL GEAR AS SY 
12,28-31,46 
~7°07'!1~ ASSY SPROCKET ASSY 

t"Y ASSY GEAR ASSY 
11-1 3 

J\~~"111?5':.17 ASSY HANDLE CLUTCH ASSY 
10-13 

SPROCKET ASSY 

HANDLE ASSY CBLACK) 
67-70 
Y-~ ASSY ARM AS SY 
57,58 

7-L. ASSY ARM ASSY 
52,57,58 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 5290 37 612 ~?7 ~ SHAFT 1 
2 9410302008 ~7°~~?"t0 ~ 3X20 SPRING PIN 3X20 1 
3 5290 37 614 f " J GEAR 1 

~--~4~5~2~9~0~3~7~6~1~1~--~7~'~' 5~7~"~,~~~~-=~~----~B~R~A~C~K~E~T~~~~----------------~1 
5 9410302508 ~7° ~~?"t0 ~ 3X25 SPRING PIN 3X25 1 
6 5290 37 613 t"J GEAR 1 
7 9670062008 ~7'!1~*" 111~ M6 X20 HEXAG ON SOCKET BOLT M6X20 1 
9 5290 37 814 ~7° ~~?" SPRIN G 1 

10 5290 21 612 7"':.1~2 BUSHING 1 * 11 5310 37 723 *"~ BOSS 1 * 12 5290 37 313 f "J GEAR 2 
13 9410401608 ~7° ~~?"t0 ~ 4X16 SPRI NG PIN 4X16 1 
14 5310 37 724 h5- COLLAR 1 
15 5290 37 722 f "7 GEAR 1 
16 9410503208 ~7°~~?"t0 ~ 5X32 SPRING PIN 5X32 3 
17 5290 37 721 h7- COLLAR 1 
18 5310 37 711 ~?7 ~ SHAFT 1 
19 9722120008 C-~~?" C-12 C-RING C-12 1 
20 5290 29 21 0 7"':.1~2 BUSHING 2 
21 9710050008 n"~'"b"a M5 SPRING WASHER M5 4 
22 9642051614 t~"Ja~" M5X16 SMALL PAN- HEAD SCREW M5X16 4 
23 9642050514 t~"Ja~" M5X5 SMALL PAN-HEAD SCREW M5X5 1 
24 9648041014 '5Ja~• M4X10 SMAL L FLUSH HEAD SCR EW M4X10 1 
25 5290 33 534 ~7°~~?" SPRING 1 
26 9721 100008 E-~~?" E-10 E-RING E-10 2 
27 5290 37 314 ~':.1~?- WASHER 2 * 28 5310 37 516 *"~ BOSS 1 

~ 29 5290 37 515 t"7 GEAR 1 
30 5290 37 512 t"Y GEAR 1 
31 5290 26 112 7"'!1~2 BUSHING 1 
32 5310 37 511 ~~'!I~" STU D 1 
33 9710100008 n"~'"h"~ M10 SPRING WASHER M10 2 
34 96601 00014 t':.l~ M10 HEXAGO N NUT M10 2 

75 



PAPER FEED TABLE LIFTING 

-i! 9 ~ 3 :--11=% I 5340Z 370 
SECTION NUMBER 

*-,.-~ O)&i!oilol:Jilol:.~lUliiiV~~ t'ltNO)~, ~, ~ ft"J~lt)tt., "C < ti~\'. 
lhen orde ri ns ite•s •arked *!indicate the set nu•ber 
bec ause they are available on y as a set . 

~"~-~~SET No. ~"'g~j PA R T NAME ollllt No. 811.?.·~ PART No. .a.-tt COMPONENT PARTS No. 5"ty 

35 5300 33 538 '~~(P1'iti"~-) KNOB (IVORY) 1 
35 5310 33 538 '~~<7"7'?) KNOB (BLACK) 1 
36 9721070008 E-~)?" E-7 E-RING E-7 9 
37 5290 29 313 ~'~~- WASHER 7~ 
38 5330 37 320 1JL. CAM 1 ~ 

~3~9~5~3~0~0~3~7~4~1~1~--~~~9~.~~~~,~,----------------~S~T~U~D----------------------------~3 

40 5340 37 130-1 1J:.O? LINK 1 
41 5290 37 432 7'f LATCH 1 
42 5290 37 431 ~9'~" STUD 1 
43 5290 37 151-1 ~7°~:.0?" SPRING 1 
44 5290 21 641 ~9,~" STUD 1 
45 9721040008 E-~:.0?" E-4 E-RING E-4 1 
46 9410402008 ~J0 ~:.0?"t0 :.0 4X20 SPRING PIN 4X20 3 
47 5290 37 434-1 ~7°~)?" SPRING 1 
48 5290 37 433 ~9,~" STUD 1 
49 91250 t1'~1J,J 0 1/4" OIL CUP 1/4" 1 
50 5290 37 712 ~7°0~,~ SPROCKET 1 * 51 5290 37 313-1 ~"P GEAR 1 
52 5290 37 232 J"'~l BUSHING 1 

*53 5290 37 311-1 ~"~ BOSS 1 * 54 5290 37 312 7fZ'~~1-~ RATCHET WHEEL 1 
55 5290 37 240-1 t?~,"~ PAWL 1 
56 5290 37 251-1 ~7°~:.0?" SPRING 1 

* 57 5290 37 220-1 Y-L. ARM 1 * 58 5290 37 231 ??'f CLUTCH 1 
59 5290 37 211 ~9,~" STUD 1 
60 5290 37 233-1 ~7°~:.0?" SPRING 1 
61 5290 21 164 J"L.~~'n°- RUBBER STOPPER 1 
62 5290 37 421-1 ~9,~" STUD 1 

~6~3~9~7~1~0~0~8~0~0~0~8~--~'~''~'~~~~'~'1J~'-'~~M~8~--------~S~P~R~I7N7G~W~A~S~H=E~R~M~8----------------~t'-, 
64 9660080014 t'~ M8 HEXAGON NUT M8 1 
65 5290 37 123 J",~l BUSHING 1 
66 9410401808 ~J0 ~:.0?"t0 :.0 4X18 SPRING PIN 4X18 2 
67 5300 37 811 n:.o~"Jitili:.OSI1'0'1'ili" 1J-) HANDLE BODY (IVORY) 1 
67 5310 37 811 n:.o~"Jititi;:JSI1'0"?'?) HANDLE BODY <BLACK) 1 
68 5300 37 815 7°~-~(Pi~"~-) PLATE (IVORY) 1 
68 5310 37 815 J0 v-~(J"5,?) PLATE (BLACK) 1 
69 5300 37 820 H:.O~"Jit<Piiti" 1J-) HANDLE (IVORY) 1 
69 5310 37 820 I':.O~"Jit<J"5'.:1?) HANDLE <BLACK) 1 
70 9648051014 ~5J~~" M5X10 SMALL FLUSH HEAD SCREW M5X10 2 
71 5290 33 142-1 ~SI,~" STUD 1 
72 5290 37 713 ~7°0~,~ SPROCKET 1 
73 9670063508 ~~'~;t;"J~~ M6X35 HEXAGON SOCKET BOLT M6X35 1 
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1\i'~:J::;o~a-JI,,J'f-~"111\"-

HEIGHT CONTROL BAR,FEED LEVER 
SECTION 

78 

1!~:..-:~:.-·~ 
SECTION NUMBER 

5340Z 380 



-1!9!/a~ 

SECTION 
-1! 9 !/s ~~~ I 5340Z 380 
SECTION NUMBER 

HEIGHT CON TROL BAR,FEED LEVER ..... -?q_)8!!~1tJil.lio!.~lt2ilt.~~titkq)~. -\!") ~·~~lt~t."t"(f.:~~'. 
When ordering ite•s aarked * ,indica te the set nu1ber 
beca use they are avai lable only as a set. 

No. -~g~~ PART NAME -~ 
~~~·"'! COMPONENT PARTS Nil 57ty 

5330 38 210Z I\1'J:J?t-"?J'-L. ASSY HEIGHT CONTROL DRIVE ARM ASSY 1 

1 5290 32 454 ~~~ KNOB 2 
2 5310 38 351 J\1'J:Jl\'' - HEIGHT CONTROL BAR 1 
3 9660060014 t~t- M6 HEXAGON NUT M6 2 
4 9710060008 l\"~iJ"1:J"~ M6 SPRING WASHER M6 2 
5 5290 38 321 A91t-" STUD 1 
6 52 9 0 3 8 31 0-1 v 1\"- LEVER 1 
7 9721040008 E-~:J?" E-4 E-RING E-4 3 
8 5310 44 314 A~-fu SCALE 1 
9 5290 38 330 Ill\"- LEVER 1 

10 5290 38 341 A91t-" STUD 1 
11 9670061208 ~~1t-*"l~t- M6X 12 HEXAGON SOCKET BOLT M6X12 2 
12 9716060014 t7iJ"1:J"~ M6 PLAIN WASHER M6 3 
13 5330 38 240 7"5~~t- BRACKET 1 
14 9721070008 E-q:;?" E-7 E-RING E-7 3 
15 5290 29 313 ~~~~- WASHER 1 
16 5290 38 232 ~"31':Jt- JOINT 1 
17 5330 38 220-1 1':J~"~-9- INDICATOR 1 
18 5290 38 322- 2 A7°~:J?" SPRING 1 
19 5330 38 210 Ill\"- LEVER 1 
20 5290 38 121 7"~~1 BUSHING 1 
21 5290 29 312 ~1~~- WASHER 1 
22 9642050814 t~"J~~" M5X8 SMALL PAN-HEAD SCREW M5X8 1 
23 9710050008 J\"~ij"1:J"~ M5 SPRING WASHER M5 2 
24 5290 38 238 1'311\"~ LEAF SPRING 1 
25 5290 38 233 J"c'? BLOCK 1 
27 9410201008 A7°~:J?"t0 :J 2X10 SPRING PIN 2X10 1 
28 9410301608 A7°~:J?"t0 :J 3X16 SPRING PIN 3X16 1 

~~2~9~5~3~0~0~3~8~2~3~4~--1~~~~~~'~'------------------~S~C~R~E~W--------------------------~1 
30 5290 38 236 1~~ KNOB 1 
31 9650051614 ~fu!5J~~" M5X16 SCREW H5X16 1 
32 9670041008 ~~1t-*"~t- M4X10 HEXAGON SOCKET BOLT M4X10 4 
33 9710040008 l\"~iJ"1:J"~ M4 SPRING WASHER M4 4 
34 97630 ~v)1't-" AS-05N 115V SOLENOID AS-05N AC115V 1 
35 5300 33 561-1 t 0 :J PIN 1 
36 90628 At~7°t0 :J SSP-4 SNAP PIN SSP-4 2 
37 9660040014 t1t- M4 HEXAGON NUT M4 4 
38 5290 35 113 b7- COLLAR 2 
39 5330 57 151 7"5~'~ BRACKET 1 
40 91710001 A~0 -!- SPACER 2 
41 53 4 0 52 6 3 2 IJ:,? LINK 1 
42 9721100008 E-~~?" E-10 E-RING E-10 1 
43 5290 21 521 A7°~:J?" SPRING 1 
44 5290 29 311 ~~~V- WASHER 1 
45 9642041014 t~"J~~" M4X10 SMALL PAN-HEAD SCREW M4X10 2 
46 9710040014 J\"~iJ"1:J"~ M4 SPRING WASHER M4 2 
47 5330 33 620 Y-L. ARM 1 
48 5290 84 991 :P-L. ARM 1 
49 5290 33 512 A~0 -iJ- SPACER 1 
50 5290 33 515 5'7 LATCH 1 
51 5.290 33 511 :;l.SI'H" STUD 1 
52 9710100008 J\"~iJ"1:J"~ M10 SPRING WASHER M10 1 
53 9660100014 t~t- M10 HEXAGON NUT M10 1 
54 9660050014 t~t- M5 HEXAGON NUT M5 1 
55 9672052514 o~h?l"~t- M5X25 HEXAGON HEAD BOLT M5X25 1 
56 9670062008 ~''~~-~~ M6X20 HEXAGON SOCKET BOLT M6X20 4 
57 5340 61 436 7"5~1t- BRACKET 1 
58 96589 ~1'1f AJ4534 SWITCH AJ4534 1 
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-t?VgY 
SE CTI ON 

~? v 3 Y#~ I 53 4 0 z 3 80 
SECTION NUMB ER~~~~~~~~ 

HEIGHT CONTROL BAR,FEED LEVER * .... -~ O>ftt!il.IUlo!i:.~IU$.1.-~ ft'iitNO>~. -1: "} ~ S"t~it:SCVC < t;~~'. 
lhen ordering i t e•s •arked * ,indicate the set nu•ber 
because tbey are available only as a set . 

No. -I: ·J ~S"'tjSET MI. s~g~/ PAR T NAME •a: 
ai!~S-tt PART NG tllili:S-tt COMP ONENT PARTS li1 O'tr 

60 9642051014 t'\"J~:J" M5X10 SMALL PAN-HEAD SCREW M5X10 2 
61 5486 35 198-1 71JO IJ;)!l" SPRING 1 
62 5290 33 454 A9 '!1~" STUD 1 
63 9721050008 E -•J ;)!l" E-5 E-RING E-5 1• 
64 5340 53 161 71'\o -41- SPACER 3'-' 
65 9715050014 t541"t.J"~ M5 PLAIN WASHER M5 1 
66 9710050014 1\" ~'.t" b" ~ M5 SPRING WASHER M5 1 

-------------------------------------------------------------------------------'-· 
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IO<JV-6 
INK FRAME 1"'"', SECTION 

82 

1:7:/';1/·~ 

SECTION NUMBER 
5340Z 510 



'(j:f)IJ-l. 

INK FRAME 

I""~ h J .. ~ h >lli<t I 53402 510 I 
SECTION SECTION NUMBER 

*~-? 0>8i!i:.li.IJ~"eiU5~L. "e! tttA>O>-e, -11: :1 ~ fi~-e"lt)tl.. "C < t~~ ~'. 
lhen ordering iteiS urked * , indicate the set nuaber 
because they are available only as a s et . 

No. -11: :1 ~ fi"'!tj SET No. ffi!oll.gt;/ PART NAME .It 
a!t oll. fi "'J PART No. tll&:fi~ COMPO N ENT PARTS No. C'ty 

1 5340 55 112-5 71.1-£. FRAME 2 
2 9670082008 ~~,~~"~~ M8X20 HEXAGON SOCKET BOLT M8X20 12 
3 9670062008 ~~'~t."l~~ M6X20 HEXAGON SOCKET BOLT M6X20 8 
4 9670082508 ~~'~*~~~~ M8X25 HEXAGON SOCKET BOLT M8X25 32 

-'-/--~5~5~3~4~0~5~5~171~7----~7~0~1.1~-~~~~~~~------~P~L~A~T~E~~~~~-=~~~~~------~4 

7 9670051608 ~~'~ffi"l~~ M5X16 HEXAGON SOCKET BOLT M5X16 4 
8 5340 55 118 t-- KEY 4 
9 5340 55 116-1 7°1.1-~ PLATE 4 

10 5340 55 111-6 71.1-£. FRAME 2 
11 5340 55 113-1 ;u- STAY 2 
12 5340 55 114 7.7- STAY 2 
13 5340 55 119 ~7- STAY 1 
14 5340 55 115 ~j- STAY 1 

15 5340 55 121-1 nn"- COVER 2 · 
~1~6~9~6~7~o~o75~1o~o~a~--~~~~~'~~~m~"~'~~~~M5~x~1~o~----~H~E~X7A~Go~N~s~o~c~K~E~r~s~o~L=r~M~sx~1~o~-----=62 11 

17 9670040508 ~~,~~"~~ M4X5 HEXAGON SOCKET BOLT M4X5 

~-- ----------------------------------------------------------------------------

83 



I 5340Z 511 I 

84 



~?Y!IY3-ij I 5340Z 511 
SECTION NUMBER 

INK FOUNTAIN ·~-·~-~~-g~~~·~~~t~~~~ ~,···~~XL~<~a~. 
lhen order ln& lte• s • arked * ,indicate the set nu •be r 
because t hey a r e available only 1s 1 set. 

No ~ ·.dl't/ S E T Nil 
tl\lcl'l. "! PART !fQ 

5322 51 300-1 

B~g~/ PAR T NAME 
-~-~ COMPONENT PARTS Nil 
1)f71-A~0-5- ASSY INK FIRST ROLLER ASSY 
82-84 

•• O'ty 

2 

5340 51 000-5 1J*~*",J~J7JO-?-ASSY INK FOUNTAIN,FOUNTAIN ROLLER 2 

5340 51 0 10-4 1)*'*" ASSY INK FOUNTAIN ASSY 2 

5340 51 041Z ~"??7 ASSY BUSHING ASSY 2 

5340 51 042Z-3 ~"??7 ASSY BUSHING ASSY 2 

5340 51 0 50 1)tf3?~1~)7" ASSY INK FEED VOLUME CONTROL RING 2 
40,124 ... 125 

5340 51 060Z t7 1JJ'-L. ASSY ARM ASSY 2 

5340 51 080 ~II"- ASSY (7"5,7) LEVE R ASSY (BLACK) 2 

5340 51 090Z-1 5f:t~Hl\)l-"llf ASSY RATCHET HANDLE ASSY 2 

5340 51 110-1 ~1>71- ASSY SHAF T ASSY 2 

5340 51 140Z 9"79-0-?- ASSY DUCT OR ROLLER ASSY 2 

5340 51 232Z ~)? ASSY LINK ASSY 2 
38,39 

5340 51 830-1 1J*'*",JtJ7Jo-5-ASSY IN K FOUNTAIN,FOUNTAIN ROLLER 2 
1)fA7,7°vA3? FOR STEPL ESS IN K FEED CONTROL 

5340 51 832Z ~"7?7 ASSY BUSHING ASSY 2 
1)f A7,7°vA3? FOR STE PLE SS INK FEED CONT ROL 

5340 51 840-1 1-L. ASSY ARM ASSY 2 

101,102 
5340 51 860 1-L. AS SY ARM ASSY 2 

5340 51 870 

5346 51 0 80 

1 9051 0 
2 5340 51 017 * 3 5340 51 0 70-1 * 4 5340 51 012-2 * 5 5340 51 013-2 
6 9670052008 
7 5340 51 043-2 
8 9660080014 
9 5340 51 040-1 

10 5340 51 047-1 
11 9721070008 
12 5340 51 016 
13 9642051814 
14 9710050008 

~ 15 53 40 51 011-2 
16 53 40 51 044-2 
17 5290 51 083 
18 5290 51 082 

1JfA7,7°vA3? FOR STEPLESS INK FEED CONTROL 
108,109 

;f;"il. ASSY 

~ 1\ " - ASSY 0'1ill" 1J-) 

0-IJJ?" P-6 

7"~-1- " 

t 'J I- M8 

E- 1JJ?" E-7 

t'\"J~~" M5X18 

1'Jt'.:Jili"'\"-A 
7"57'.H 

;f'71J '" :J. 

85 

BOSS AS SY 2 
FOR STEPLESS INK FEED CONTROL 

LE VER ASSY (IVORY) 2 

0-RING P-6 
INK FEE D VOLUME CONTROL SCREW 
BLADE 
INK FOUNTAIN SIDE PLATE 
I NK FOUNTAIN SIDE PLATE 
HEXAGON SOC KET BOLT M5X20 
BRACKET 
HEXAGON NUT M8 
KNOB 
STUD 
E-R ING E-7 
PIN 
SMA LL PAN -HE AD SCREW M5 X18 
SPRING WA SHER M5 
INK FOUNTAIN BASE 
BRACKET 
SPRI NG 
PAWL 

36 
36 

2 
2 
2 
8 
2 
8 
4 
4 

10 
4 

10 
32' 

2 
2 
2: 
2 



-1! 9 Va/.-'% I 5340Z 511 
SECTION NUMBER 

INK FOUNTAIN * '"'¥-? <D811.51.1i.IJ~~~i~ill-~~ j;itA-<D~, -tt, ~ •-~t~itJtVt: < t.:~~'­
When ordering ite•s •arked * ,i ndicate tbe set nu•ber 
because they are available only as a set. 

-t<, ~«;sET No. ill!.?.~~~ PART NAME 
!lll.l'l.ft"t PART NQ fl.lilt.-IJ COMPONENT PARTS No. 

liM 
Q'ty 

2 
20 9710080008 1\"~~"t.l"~ M8 SPRING WASHER M8 4 
21 9642051014 t~"J~~" M5X10 SMALL PAN-HEAD SCREW M5X10 18 
22 5340 51 054 t.Jn"- COVER , 
23 5290 33 214 7"'.!1~1 BUSHING 4'-' 

~2~4~5~3~4~0~5~1~0~9~0~--1~~5~7~I~.~~~~~~,j~~,~,~~~-----------7R7A~T~C~H~E~T~H7A7.N7D7L~E------------------~2 

25 5340 51 093-1 vi\"- LEVER 2 
26 5300 57 133 =f"YCY1*"Y-) GRIP (IVORY) 2 
26 5340 51 094 =f"YC7"?'.!1?) GRIP (BLACK) 2 
27 5340 51 060 t?YY-£ FEEDING ARM 2 
28 5290 51 064 ~7°Y~?" SPRING 4 
29 5290 51 070 t?Y'.!I"~ PAWL 2 
30 5290 51 063-1 t 0 ~ PIN :2 
31 5340 51 053-2 57I'.!I~*1-~ RATCHET WHEEL 2 
32 9684060608 ~~~~" M6X6 SET SCREW M6X6 4 
33 9660050014 t'.!l~ M5 HEXAGON NUT M5 8 
34 9648041014 '5J~~" M4X10 SMALL FLUSH HEAD SCREW M4X10 2 
35 5300 33 538 '~~(71*"Y-> KNOB (IVORY) 2 
35 5310 33 538 '.!I~E(7"5'.!1?) KNOB (BLACK) 2 
36 5340 51 095 ~9,~" STUD 2 
37 5340 51 096 ~?~'.!1"~ PAWL 2 
38 5290 21 212 7"'.!1~1 BUSHING 4 
39 5340 51 232 ~~? LINK 2 
40 5340 51 051-1 1~ff3~t1Y~?" INK FEED VOLUME CONTROL RING 2 
41 9648051614 '?J~~" M5X16 SMALL FLUSH HEAD SCREW M5X16 24 
42 5340 51 041 7"'.!1~2 BUSHING 2 * 44 5340 51 031-3 7tJ7JO-?- FOUNTAIN ROLLER 2 
45 5340 51 042-3 7"'.!1~2 BUSHING 2 
46 5290 51 043 7"'.!1~2 BUSHING t 

~4~7~5~2~9~0~5~1~0~9~0_-~1--~?~5~~~7~0~.-~~~----~C~L~A~M~P~~~~~~~~~77------~~· 
48 9670051608 ~7'.!1~*"1~~ M5X16 HEXAGON SOCKET BOLT M5X16 2 
49 5300 51 180-1 ;t;~"371J-£ FRAME 2 
50 9716050014 t5,"1l"~ M5 PLAIN WASHER M5 6 
51 5290 21 316 :t.7° 1J:J?\\ SPRING 2 
52 5300 51 160 ?5'.!17 CLUTCH 2 
53 9721040008 E-~:J?• E-4 E-RING E-4 6 
54 5300 51 170 1}:J? LINK 2 
55 5300 58 364 ;1.7°~:1?" SPRING 2 
56 97628 ~v)1~• SOLENOID 2 
57 9411402500 7-H0 -t0 :J 4X25 TAPER PIN 4X25 2 
58 5290 51 135 t.J?- COLLAR 4 
59 5290 51 133 ~7°~j?~ SPRING 2 
60 5330 51 132 ?'.!17 LATCH 4 
6 1 90627 G-~~?" G-7 G-RING G-7 4 
62 90331 ;t;"-~~"YY~?" 607DDU BALL BEARING 607DDU 4 
63 5340 51 142 ~1>7~ SHAFT 2 
64 5340 51 140 ~·?~-o-5- DUCTOR ROLLER 2 
65 9710030008 H"~'"t.l~~ M3 SPRING WASHER M3 4 
66 9642031014 t~"J~~~ M3X10 SMALL PAN-HEAD SCREW M3X10 4 
67 5290 37 433 ~9'.!1~" STUD 2 
68 5290 51 123-1 7.7°1J:J?~ SPRING 2 
70 5290 51 122 t 0 :J PIN 2 
71 90200 ;t;"-~~"YYJ?" 607ZZ BALL BEARING 607ZZ 2 
72 5290 51 120-3 vH"- LEVER 2 
73 5330 51 111 ~?7~ SHAFT 

~7~4~5~3~4~0~5~1~1~3~1~---Y~-~~~----------------~A.~R~M~~~~----------------------+~ 
75 5330 29 314 ~~t.l?- LOCK COLLAR 4 
76 9684050508 ~~~~" M5X5 SET SCREW M5X5 12 
77 9670062008 ~7'.!1~*"~~ M6X20 HEXAGON SOCKET BOLT M6X20 8 

86 



INK FOUNTAIN 

78 5330 51 112-3 
80 5340 51 150 
81 9410402008 
82 5322 51 310-1 

....__., 83 
84 
85 
86 
87 
88 
89 
90 
91 
92 
93 
94 
95 

* 96 

5290 51 312 
9410302508 
9670082008 
9680051208 
9660060014 
9670061608 
9410301608 
9721120008 
5340 51 136-1 
5340 51 313-1 
90730 
5340 75 621 
5340 51 048 
5340 51 831-1 

97 5340 51 832 

98 9648051014 

99 5340 51 871 

100 91706 

101 5340 51 841 

102 90355011 

103 5340 51 842 

104 9722160008 

105 9710060008 

106 5521 55 142 

107 5521 55 143 

108 5340 51 850 

109 5300 58 144 

110 5290 29 312 

111 5340 51 891 

112 9670083008 

1 13 5340 51 875 

114 9670051208 

....__., 15 5340 51 873 

116 5340 51 876-2 

-t!~~ll:.t 

SECTION 
-t!?~!l:.t-~ I 5340Z 511 
SECTION NUMBER~-~~~~~_J 

*v-?0e~~·~~n~•~~~*~~0~ ~,••~~~~~~<~~~­
When orderina lte • s • arked *, in dicate the set nu •ber 
because they are available only as a set. 

M~~~~ PART NAME 
«4&~ COMPONENT PARTS ~ 
1-L ARM 
1-6 ARM 
~JQ~)?"tQ) 4X20 SPRING PIN 4X20 
1)tJ1-~~0-7- INK FIRST ROLLER 
t "] 
~J0 1J)?"t 0 ) 3X25 
'J~'JI-ifi"IH M8X20 
ht~:J" M5X12 
t~Jt- M6 
'1~'.!.11-t."IH M6X16 

E-IJ)?'' E-12 

J\0 -tJ-t"3? 1.6X5 

t.t5J~:J" M5X10 

iii''~ 

'J"J?I1??'!J7 HF1616 

'J"J?I1?5'!J7 HFL1626 

C- 1D?" C-16 

Y-6 

'J~':Jt-ili"IH M8X30 

ifilll~"-

'11'!11-ili"IH M5X12 

tJ"1t-"J\"-
1'"Jt~71J?QIJ~3? 
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GEAR 
SPRING PIN 3X25 
HEXAGON SOCKET BOLT M8X20 
SET SCREW M5X12 
HEXAGON NUT M6 
HEXAGON SOCKET BOLT M6X16 
SPRING PIN 3X16 
E-RING E-12 
STAY 
BUSHING 
RIVET 1.6X5 
PLATE 
SPACER 
FOUNTAIN ROLLER 

FOR STEPLESS INK FEED CONTROL 
BUSHING 

FOR STEPLESS INK FEED CONTROL 
SMALL FLUSH HEAD SCREW M5X10 

FOR STEPLESS INK FEED CONTROL 
BOSS 

FOR STEPLESS INK FEED CONTROL 
ONE WAY CLUTCH HF1616 

FOR STE PLESS INK FEED CONTROL 
ARM 

FOR STEPLESS INK FEED CONTROL 
ONE WAY CLUTCH HFL1626 

FOR STEPLESS INK FEED CONTROL 
SPACER 

FOR STEPLESS INK FEED CONTROL 
C-RING C-16 

FOR STEPLESS INK FEED CONTROL 
SPRING WASHER M6 

FOR STEPLESS INK FEED CONTROL 
BOLT 

FOR STEPLESS INK FEED CONTROL 
BUSHING 

FOR STEPLESS INK FEED CONTROL 
ARM 

FOR STEPLESS INK FEED CONTROL 
BUSHING 

FOR STEPLESS INK FEED CONTROL 
WASHER 

FOR STEPLESS INK FEED CONTROL 
SCALE PLATE 
FOR STEPLESS INK FEED CONTROL 

HEXAGON SOCKET BOLT M8X30 
FOR STEPLESS INK FEED CONTROL 

HOLDER 
FOR STEPLESS INK FEED CONTROL 

HEXAGON SOCKET BOLT M5X12 
FOR STEPLESS INK FEED CONTROL 

GUIDE BAR 
FOR STEPLESS INK FEED CONTROL 

SCREW 
FOR STEPLESS INK FEED CONTROL 

•• Q'ty 

4 
2 
2 
2 
2 
2 

12 
4 
2 
2 
2 
2 
2 
4 
6 
2 
2 
2 

2 

8 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

4 

2 

8 

4 

2 



INK FOUNTAIN 

117 5340 51 880 

118 90688 

121 9670082508 

122 5340 51 874 

123 5322 53 331 

124 5340 51 052-1 
125 9648040814 
126 5290 51 134 
127 5722 07 222 

128 5300 58 365 
129 5290 29 220-1 
130 5290 29 222-1 
131 5430 51 537 

~9:.-- .. :.--·~ I 5340Z 511 
SECTION NUMBER 

* ... -?<!>81!8f.l;t•&"el;tbiJt...""e~titNo:>~ • ..,~ ~-~~ut...-c<r.:~~·. 
lhen order i ng iteas •arked *, indicate the set nuaber 
because they are available only as a set. 

~~~~~ PART NAME 
-~·~ COMPONENT PARTS * tlllk 

O'ty 

2 
1J~A7~7°vA3? FOR STEPLESS INK FEED CONTROL 

tt511"~ L8 BELLEVILLE SPRING L8 t 

1JtA7~7°vA3? FOR STEPLESS INK FEED CONTROL , 

~~'~*"~~ M8X25 HEXAG ON SOCKET BOLT H8X25 4 
1J~A7~7°vA3? FOR STEPLESS INK FEED CONTROL 

A7- STAY 2 
1J~A7~7°vA3? FOR STEPLESS INK FEED CONTROL 

2 
1J~A7~7°vA3? FOR STEPLESS INK FEED CONTROL 

vii"- LEVER 2 
tt?J~~" M4X8 SMALL FLUSH HEAD SCREW M4X8 6 
A7°~j?" SPRING 2 
~~~~- WASHER 2 
1J~A7,7°vA3? FOR STEPLESS INK FEED CONTROL 
~'~~- WASHER 2 
7"':Jl. BUSHING 2 
7" '!I:Jl. BUSHING 2 

PLAIN WASHER 4 

----------------------------------------------------------------------------'~ 

--------------------------------------------------------------------------~'~ 
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:tvl.l-71:..?"o-5-

OSCILLATING ROLLER SECTION 

90 

-i!~ ~;~:..-•-tt 

SECTION NUMBER 
5340Z 512 



OS CILLATING ROLLER 

No. 

5290 51 640-2 

5300 51 631Z-2 

5300 51 641Z 

5322 51 630-3 

5322 51 900-3 

5322 51 920 - 2 

5340 51 210-1 

5340 51 530 

5340 51 540 

5340 51 820 

1 9660060014 
2 9670061608 
3 5290 88 170 
4 9410301008 
5 5290 52 535 
6 5340 51 522-2 
7 5340 51 521-1 
9 90318 

, L 10 9670062008 
12 5340 51 550 
13 53 40 53 175 

14 5322 51 610-2 
15 5290 29 315 
16 5322 51 931 
17 5290 51 642 -2 
18 5300 51 644 
19 5300 51 641 
20 5322 51 643 
21 5322 51 921 
22 5290 51 622-2 
23 5290 51 632-2 
24 5300 51 633-2 
25 5300 51 631-2 
26 91254 
28 5290 51 521 
29 5340 51 523-1 
30 5340 51 524-1 
31 5290 51 231-1 
32 52 90 51 212 - 2 
33 5340 51 211-1 
34 5340 51 21 4- 1 
35 5340 51 213 
36 5340 51 21 9 

'-/ 37 9723370008 
38 91626 
39 5340 51 217 
40 5340 51 21 6 

-i!~VgY 

SECTION 
-i!~V gY·~ I 5340Z 512 
SECT I ON NUMBER 

*...--'! o:>llt!.r..lt.,f&"e IU!\tVe'S "titA-o:>-e, -tt.., ~ &.JJ-etbtVC < li~\'. 
When orderln& ite• s • • r ked * ,indicate the set nu•ber 
because they are avai l ab l e only as a set. 

ag~ft:j PART NAME 0 
tid~ COMPONE NT PARTS Na Q'ty 

*~9u - ASSY HOLDER ASSY 2 

t~9u - ASSY HOLDER ASSY 2 
17,19 
~?7Jo-5- ASSY OSCILLAT ING ROLLER ASSY 2 

~?7J0-5- ASSY OSCILLATING ROLLER ASSY 2 

~?7~ ASSY SHAFT ASSY 2 
21-23,51 
b6~?7~ ASSY CAM SHAFT ASSY 2 

~~t0 J ASSY SET PIN ASSY 4 

~~t0 J ASSY SET PIN ASSY 4 

~?7~ ASSY SHAFT ASS Y 2 
1'Jt~7~7°v~3? FOR STEPLESS INK FEED CONTROL 
57,80,81 
t~~ M6 HEXAGON NUT M6 

HEX AGON SOCKET BOLT M6X16 
SCR EW 
SPRING PIN 3X10 
PIN 

bl\" - CO VER 
BRACKET 
BALL BEARI NG 608ZZ 

'J~ '!I ~ili "IH M6X20 HEXAGON SOCK ET BOLT M6X20 
INK IDLE ROLLER 

'fJ.-7"(?"1.1-) TUBE (GRAY) 
2ND UNIT 

RIDER OSCILLATING ROLLER 
LOC K COLLAR 
BRACKET 

J"~:Jl BUSHING 
LOCK COLLAR 

ifill19"- HOLDER 
SH AFT 
SHAFT 
CAM 
PAWL 
PLA TE 

tlll9" - HOLDER 
NIPPLE NIP-B6 
BUSHING 
BRACKET 
BR ACKET 
STUD 

*"1 GEAR 
CAM SHAFT 

J'''!I:JJ. BUS HING 
DUCTOR CAM 
COLLAR 

C- 1JJ?" C-37 C-RI NG C-37 
BALL BEARING 6904ZZ 
SPACER 

J'1'~"111t-"J' IDLE GEAR 

91 

8 
8 
4 
4 
4 
4 
4 

12 
30 

2 
4 

2 
4 
4 
4 
4 
2 
4 
2 
2 
2 
2 
2 
2 
4 
2 
2 
2 
2 
2 
4 
2 
2 
2 
4 
2 
2 



~ 1 ~ ,. :...-*-% 1 53 4 o z 5 1 z 
SECTION NUMBER~-----------~ 

OSCILLATING ROLLER ·~-? 11.>iiii,W.I:t·oi':.~IU$ill.. ~!i 'tit A.">~. ~ ';/ ~ t-lt~tl::ltVC < t.:~ ~'· 
When ordering ite•s •arked *,indi cate the set nu•ber 
because they are available only as a set. 

~';/~-~~SET~ B,W.g~~ PART NAME 
No. 81! g • -fJ PART ~ ttlit•-I'J C 0 M P 0 N EN T PART S Nn. 

41 5340 51 435-3 J'"!I:J~ BUSHING 
42 5290 51 433 ~tJ~ SHAFT 
43 5290 51 432 J"'~l BUSHING 
44 5340 51 431-2 1-L ARM 

•• Q'ty 

2 
2 
2 

45 5290 51 437-1 t.J?- COLLAR 2'--._./ 
~4~6~9~0~2~3~0~~~~~~t~{~I~JJ~I~R~1~0~X~13~X~12~.~5---7I~N~N=E~R~R7A~C~E~I~R-.1~0~X'1~3~X'1~2:-.~5--------~.2 

47 5340 51 436-2 t 0 J PIN 2 
48 5340 51 434 7"7~'~ BRACKET 2 
49 9684050508 ~~~~" M5X5 SET SCREW M5X5 12 
50 9670063508 ~''~*"~~ M6X35 HEXAGON SOCKET BOLT M6X35 2 
51 9410302008 ~7°~J?" t0 J 3X20 SPRING PIN 3X20 2 
52 964205 1614 t~"Ja:J" M5X16 SMALL PAN-HEAD SCREW M5X16 8 
53 9684060608 ~~a:J" M6X6 SET SCREW M6X6 8 
54 9710060008 n"a9"t.J"a M6 SPRING WASHER M6 2 
55 9710050008 n"a9"t.J"a M5 SPRING WASHER M5 10 
56 9660050014 t'~ M5 HEXAGON NUT MS 2 
57 9410403208 ~7°~J?"t0 J 4X32 SPRING PIN 4X32 4 
58 9721070008 E-~J?" E-7 E-RING E-7 4 
59 9410303008 ~7°~J?"t0 J 3X30 SPRING PIN 3X30 2 
60 5330 51 622-1 fl-7"(?"~-) L=6 TUBE (GRAY) L=6 1 

61 5340 51 560-1 {J*11~"~o-5- INK IDLE ROLLER 2 
62 5340 51 510-2 1J*11~"~o-5- INK IDLE ROLLER 2 
63 5340 51 527 7"51,~ BRACKET 2 
64 9410201008 ~7° ~J?"t0 ~ 2X10 SPRING PIN 2X10 12 
65 5340 51 532 7"o'? BLOCK 4 
66 90703 Ut'~ M6 U-NUT M6 4 
67 5290 38 235 ~7°~J?" SPRING 4 
68 5321 51 564 1JJ? LINK [. 

~6~9~5~3~4~0~5~1~5~3~1----~~~~~t_o~~--------------~P~I~N~---------------------------7~-~ 
70 5300 56 091 '=<':. KNOB 8 
71 5330 51 563 a:J" SCREW 8 
72 5330 51 564 Y-L ARM 4 
73 5290 54 338 ~7°~~?" SPRING 4 
74 5340 51 541 :t:Jt 0 ~ PIN 4 
75 5340 51 526 7"7,,~ BRACKET 2 
77 9648040814 97J~:J" M4X8 SMALL FLUSH HEAD SCREW M4X8 4 
78 9670051608 ~''~*"~~ M5X16 HEXAGON SOCKET BOLT M5X16 4 

79 5340 51 823 2 
1J*AT,J0 ~~3? FOR STEPLESS INK FEED CONTROL 

80 5340 51 822 f"Y GEAR 2 
1J*AT~7°~A3? FOR STEPLESS INK FEED CONTROL 

81 5340 51 821 :J?7~ SHAFT 2 
1J*~T~J0 ~A3? FOR STEPLESS INK FEED CONTROL 

82 5340 51 570 1J*Y1~"~o-7- INK IDLE ROLLER 2 
83 9662060014 t~~ M6 HEXAGON NUT M6 2 

92 
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1:/:f;t:Jl.l-fi:-J?"o- 5 -

INK OSCILLATING ROLLER SECTION 

94 

-t!:?-/3/.-i} 

SECTION NUMBER 53 40Z 513 



t?;,-3:; 
SECTION 

t?;,- 3 :;1J{j- I 5340Z 513 
SECTIO N NUMBER~-~~~~~~ 

INK OSCILLATING ROLLER *7-'?0>811.?..1'1.~"l:1Ut·V~I!I*it.NO>"l:, -!!"") ~•-tt-ctl.)tt,~<t.!~~'. 
When orde ri ng ite•s 1arked * ,indicate the set nu1ber 
be cause they are availabl e only as a set. 

11!!81.~f*~ PART NAME 
«~&~ COMPO NENT PARTS ~ 

5340 51 300-1 ~~~-TiJ,"o-7- ASSY OSCILLATING ROLLER ASSY 
20-22 

5340 51 400-1 ~~ IJ -71J?"o-5- ASSY OSCILLATING ROLLER ASSY 

5340 51 423Z-2 *~9"- ASSY 

5340 51 500-1 

5340 51 590-1 

5340 52 500-4 

5340 52 520-1 

2 9660060014 
3 5290 52 535 
4 5340 51 522-2 
5 5290 88 170 
6 9410301008 
7 5340 51 521-1 
8 9670062008 
9 90318 

10 5340 51 510-2 
11 5340 53175 

12 5290 51 521 
13 5340 51 550 
14 5340 51 525-1 
1 5 5290 51 427 

'- /" 16 5290 51 043 
17 5340 51 423-2 
18 5290 51 423 
19 9648051014 
20 5322 51 410-2 
21 5330 51 412 
22 9411405000 
23 5290 24 275 
24 5340 51 422-1 
25 9670061208 
26 5290 51 414 
27 9710100008 
28 90701 
29 90610 
30 5290 29 313 
31 5290 51 424-1 
32 5290 51 426 
33 9660080014 
34 9710080008 
35 5322 53 431-1 
37 5322 53 433-2 
38 90230 
39 5290 51 437-1 
40 9710050008 
41 9660050014 
42 5340 51 440 

~ 43 5290 37 123 
44 5340 51 442 - 1 
45 5340 51 425 
46 5340 51 413 

65,67,78-88 
~1>7~ ASSY 
67,78-80 

8,54-58,61-63 

66-69 
t~~ M6 

')~~ ~ ifi" 1111- M6X 2 0 

fl-7"(,"1J-) 

7" '!1:Jl 
i:JtJ'i~"l~o-7-

7"':J:J1. 
i1i l~9"-

tJI\"-

f"J' 

') ~ ~ ~ ifi" I~ ~ M 6 X 1 2 

1\"~tj"tJ"~ M10 
Ut':J~ M10 
BE- 1JJ," BE-60 

7"0'!1, 
t •H M8 

7"o':J? 

ti~J IR 10X13X12.5 
1J?-

t'H M5 
"1-1. 

7"o':J? 
f""'! 

95 

HOLDER ASSY 

OSCILLATING ROLLER ASSY 

SHAFT ASSY 

INK ROLLER CLEANUP ATTACHMENT 

SHAFT ASSY 

HEXAGON NUT M6 
PIN 
COVER 
SCREW 
SPRING PIN 3X10 
BRACKET 
HEXAGON SOCKET BOLT M6X20 
BALL BEARING 608ZZ 
INK IDLE ROLLER 
TUBE (GRAY> 
2ND UNIT 

BUSHING 
INK IDLE ROLLER 
BRACKET 
STUD 
BUSHING 
HOLDER 

SMALL FLUSH HEAD SCREW MSX10 
INK OSCILLATING ROLLER 
GE.AR 
TAPER PIN 4X50 
WASHER 
PLATE 
HEXAGON SOCKET BOLT M6X12 
WHI EEL 
SPRING WASHER M10 

BE-RING BE-60 
WASHER 
SCREW 
BLOCK 
HEXAGON NUT M8 
SPRING WASHER M8 
BLOCK 
PIN 
INNER RACE IR 10X13X12.5 
COLLAR 
SPRING WASHER M5 
HEXAGON NUT M5 
ARM 
BUS HING 
PIN 
BLOCK 
GEAR 

•~t 
Q'ty 

2 

2 

4 

2 

2 

2 

2 

8 
4 
4 
4 
4 
4 

48 
4 
2 
3 

8 
4 
8 
8 
8 
4 
8 

36 
4 
4 
4 

12 
2 

12 
4 
4 
4 

16 
12 
12 

4 
4 
4 
4 
8 
8 
8 

22 
8 
2 
4 
4 
4 
2 



.e~~g;:/ 

SECTION 

.e~~g;:/ • .ry. I 5340Z 513 
S E CTION N UMBER 

INK OSCILLATING ROLLER *"- ? o.>K~Ii.lll.W,1::1ii5i.tl-1:: t 'i~No.>~, -e , ~ &ii~lt.Y::VC < t:cn•. 
Wh e.n ord er ing itea s aar· ked * ,i ndi ca te th e set nuaber 
be caus e the y are avail able only as a set . 

~"' -I! " ~ ·~~ S E T No. &!!.W.ti~j P AR T NAM E 1"' 811 .W.ffii PA R T No !IAlt&.fJ COMP O N ENT PAR T S 1M. •• Q' t y 

47 9411402500 y-n°-t0 ~ 4X25 TAPER PIN 4X25 2 
48 5340 51 421-1 7°1.1-~ PLATE 2 
49 5340 51 451 m~~· - HOLDER 6 

~5~0~5~3~3~0~5~5~6~3~1~--~7~0~1J~-~~----------------~P~L7A~T~E~--------------------------

51 9642051014 t'\"J~:J" M5X10 SMALL PAN-HEAD SCREW M5X10 1 ~--
52 5340 52 517-1 7"57~~ BRACKET 2 
53 9670051001 ~7'~~"~~ M5X10 HEXAGON SOCKET BOLT M5X10 8 
54 9410302508 ~7°Y~?"t0 ~ 3X25 SPRING PIN 3X25 4 
55 5340 52 516 t0 ~ PIN 4 
56 5340 52 519 ~7°Y~?" SPRING 4 
57 5340 52 524-1 7"1.1-1-" BLADE 2 
58 5310 52 523 7°1.1-1- PLATE 2 
59 9648041014 ~5J~~" M4X10 SMALL FLUSH HEAD SCREW M4X10 2 
60 5300 33 538 '~!(71~"~-) KNOB (IVORY) 2 
60 5310 33 538 '~~<7"7'?> KNOB <BLACK> 2 
61 5340 52 510-1 1~fo-5-~~~"3~~~f INK ROLLER CLEANUP ATTACHMENT 2 
62 9710040008 n"~~"b"~ M4 SPRING WASHER M4 12 
63 9642041014 t'\"J~:J" M4X10 SMALL PAN-HEAD SCREW M4X10 12 
64 5 3 40 52 518-1 7"?7'-H BRACKET 2 
65 9684050508 ~~~:J" M5X5 SET SCREW MSXS 10 
6 6 53 4 0 52 53 0-1 Ill\"- LEVER 2 
67 9410302008 ~7°~~?"t0 ~ 3X20 SPRING PIN 3X20 8 
68 5340 52 522 hi. CAM 4 
69 5340 52 521 :J1>7~ SHAFT 2 
70 5330 24 341 n~:J"~?" HOUSING 2 
71 9721070008 E-~~?" E-7 E-RING E-7 2 
72 9716050014 t5~"b"~ H5 PLAIN WASHER MS 2 
73 5330 82 201 ~7°~~?" SPRING 2 
74 5300 59 132 *~~"- HOLDER 
75 9060 1 CE-~~?" CE-8 CE-RING CE-8 
76 5340 53 420 7-~ ARM 2 
78 5340 51 591-1 :J1>7~ SHAFT 2 
79 5290 51 632-3 ~?~'"~ PAWL 2 
80 5512 51 141-1 ~:J" SCREW 2 
81 5340 51 592 ~~b5- COLLAR 4 
82 5290 51 642-2 7"'~2 BUSHING 4 
83 5290 53 336 t~l- NUT 4 
84 5321 51 631 *~~"- HOLDER 2 
85 5321 51 641 *~9"- HOLDER 2 
86 5341 53 610-1 ~:JII-j{~?"o-5- OSCILLATING ROLLER 2 
87 5341 53 622 ~:J" SCREW 4 
88 91254 ?"~-~-'7°~ NIP-86 NIPPLE NIP-86 2 
89 5290 51 429 ~'~?- WASHER 1 2 
90 5290 51 425 7"o~? BLOCK 4 

96 
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INK FORM ROLLER SECTION 

98 

t7:/3:.--·~ 
SECTION NUMBER 

5340Z 514 



INK FORM ROLLER 

No. 

5290 51 730-1 

5290 52 130 

5322 51 700Z 

5322 51 810Z 

5340 51 700Z 

5340 51 720 

5340 52 130 

1 5290 51 736 
2 9684060608 
3 90205 
4 5322 51 700 
5 5330 51 712 

6 5290 51 742 
7 5290 51 830 
8 5290 51 822 
9 5300 51 842-1 

10 9660060014 
11 9684061608 
12 5290 51 722 
13 5290 51 735 
14 5290 51 821-1 
15 5340 51 721 
16 9410302508 
17 5290 52 115 
18 5290 52 112 
19 9684051208 
20 5300 52 122-'2 
20 5310 52 122-2 
21 5300 12 224 
23 5340 52 161-1 
24 9660080014 
25 9710080008 
26 5290 51 738 
27 90204 
28 5290 51 737 
31 5340 52 141-1 
32 5340 52 11 1-1 
33 52 90 51 732 
34 5290 51 744 
35 52 90 52 119-1 
36 941 0302008 
37 9723280008 
38 90364 
39 5340 52 132 
40 5340 52 131 
41 5340 52 117 
42 9410502508 

"-----/ 43 5290 51 123-1 
44 5290 51 731-1 
45 5340 51 700 
50 9650052014 

-l:d'~EI ;/ 
SECTION 

-1:! 7 ~ :-'11'"" r---~=---------. 

s ECT ~ON ~UMBER I 5340Z 514 

*v- ?Q)i!~liJII..r.,"~::IUS.Vt:$'iit.NQ)"l::, ~, HtfJ"~::nVc<t.!~\'. 
When ordering i te•s l a rked* ,indicate th e set nu1ber 
because they are available only as a set. 

e~~~~ PART NAME 
~~~~ COMPONENT PARTS ~ 
~~" ASSY SCREW ASSY 
60-62 

r-L ASSY ARM ASSY 

oJ'-7:t-l.o-?- ASSY 

~1>7~ ASSY 

J'-l. ASSY 

hl~:J" M6X6 

'f1.-7"(7"1J-) 
9"121.:'-!J~ 

t'.!l~ M6 
hl~~" M6X16 

1);:,? 

hl~~" M5X12 
ul\"- < r1ili" •J- > 

t'.!l~ M8 

7•J -1Jl. 

( - IJ J 7 " C - 2 8 
ili"-lli~"J'~;:,?" 6902ZZ 

}.. 70 IJ ;:,?" 
7"77'!1~ 

99 

UPPER FORM ROLLER ASSY 

LOWER FORM ROLLER ASSY 

TOP FORM ROLLER ASSY 

SHAFT ASSY 

ARM ASSY 

LOCK COLLAR 
SET SCREW M6X6 
BALL BEARING 6001LLB 
UP PER FORM ROLLER 
TUBE (GRAY) 

2ND UNIT 
HOLDER 
BRACKET 
STUD 
SPRING 
HEXAGON NUT M6 
SET SCREW M6X16 
KNOB 
PI N 
BRACKET 
SHAFT 
SPRING PIN 3X25 
LINK 
LOCK COLLAR 
SET SCREW M5X12 
LEV ER <IVORY> 
LEVER (BLACK) 
PLATE 
FREE CAM 
HEXAGON NUT M8 
SPRING WASHER M8 
BUSHING 
BALL BEARING 6001ZZ 
PIN 
FREE CAM 
SHAFT 
STUD 
BUSHING 
SPRING 
SPRING PIN 3X20 
C-RING C-28 
BA LL BEARING 6902ZZ 
SPACER 
IDLE GEAR 
SPACER 
SPRING PIN 5X25 
SPRING 
BRACKET 
TOP FORM ROLLER 
SCREW M5X20 

.It 
Q' ty 

6 

8 

2 

2 

2 

6 

4 

12 
40 
1 2 

2 
3 

6 
4 
8 
4 
6 
6 
6 
6 
4 
6 

12 
12 

8 
16 

4 
4 
4 
4 

12 
12 

6 
12 
12 

4 
4 

16 
6 
4 
4 
8 
8 
4 
4 
4 
8 

12 
2 
2 
4 



INK FORM ROLLER 

No. -!!., ~ltfSET No 
IllS~ PART Na 

52 5 290 5 1 740 
54 5322 51 810 
60 5290 51 083 * 61 5290 51 733-1 

* 62 90401 
63 5290 53 121 

-t!:1 ~ ,./ 

SECTI ON 
-tr ? ~ s /1l-IS- I s 3 4 o z s1 4 
SE CTI ON NUMBER'---....;...;;;__.:......;._;___, 

~gn:; 
fl.f&:;f;~ COM PONE N T 

7"71'!1~ 
oJ'-J;t-L.o-5-
J..JO IJ)?\\ 

~~\\ 

J..f-l!lili"-ltl 3/16 
A?'.!/ I-" 

* ""'- ? ~DB:.Is•~~~s~•ve t ttt.N<D~. -1!:., 1-&-l!t~Uv~ < t.:~~'. 
lh e n ord e rinl l te • s e a rke d *, i ndi cate the set nu • ber 
be cause they are ava il abl e onl y as a set. 

P A R T S 
PAR T NAM E 
Na •• O' t y 

BRACKET 2 
LOWER FORM ROLLER 2 
SPRING " SCREW 
STEEL BALL 3/ 16 6-
STUD 4 
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============l~E~V~E~R~==============l:~:~:y:
3

:~:_____ ~~ y
3

~·~ SECTION NUMBER 

~ 
37 \ 

v 

102 
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-t!:7'la:/ 

SECTION 
-t!:7 'l aYJt.f} 1 
SECTION NUMBER 5340Z 520 

OPERATION LEVER *"-? 0>811.?. lt.lllol'la~IU:~iltt...~~ ~itA-O>~. -t!: ~ ~•-~t~~~vc < tt~\'. 
Whe n orde r ing itels •arked *,i ndicate the set nu•ber 
because they are availab le only as a set. 

$.?a~~~ PART NAME 
-~·~ COM P ONENT PART S ~ 

5340 52 200 ~~''"? ASSY OPERATING SHAFT ASSY 

5340 52 610Z-1 1 - 6 ASSY ARM ASSY 

•• Q'ty 

2 

2 

1 5340 52 631 ~9,~" STUD 2 
2 9670051008 ~~,~~·L~ M5X 10 HEXAGON SOCKET BOLT M5X10 4 
3 5340 52 635 7"7~'~ BRACKET 2 
4 9670061001 Y~,~~·L~ M6X10 HEXAGON SOCKET BOLT M6X10 2 
5 9721070008 E-~~?" E-7 E-RING E-7 24 
6 5340 52 650 vi\"- LEVER 2 
7 5340 52 640 vi\"- LEVER 2 
8 5486 44 174 ~7°~)?" SPRING 2 

10 5340 52 634 ~~0 -fJ- SPACER 4 
11 53 40 52 620 ~1,7711-6 SWITCH FRAME 2 
12 5330 61 321 ~~0 11-~3)~1'7 OPERATION SWITCH 2 
13 9642040814 t~"J~~· M4X8 SMALL PAN-HEAD SCREW M4X8 4 
14 5340 52 632 ~J? LINK 4 
15 91710001 ~~0 -+J- SPACER 8 

17 5300 59 566 t 0 ~ PIN 4 
18 9670041008 ~~,~~·L~ M4X10 HEX AGON SOCKET BOLT M4X10 16 
19 97606-1 ~11)1~" AS-03A AC115V SOLENOID AS-03A AC115V 4 
20 5340 52 652 7"5~'~ BRACKET 4 
21 9660040014 t'~ M4 HEXAGON NUT M4 16 
22 9710040008 J\"~+J"t:l"~ M4 SPRING WASHER M4 16 
23 9670061208 ~~,~~"L~ M6X12 HEXAGON SOCKET BOLT M6X12 8 
2 4 5290 53 1 21 ~~'~" STUD 2 
25 5290 52 1 19-1 ~7°~~?" SPRING 2 
26 9710080014 1\" ~+J"t.J"~ M8 SPRING WASHER M8 2 
27 5340 52 271-1 ~9'~" STUD 2 

'-·~2~8~9~0~2~0~3~~~~~~.~.~~~-~~~~~~~~,Y~1~J)~?~'~'-6T.2~5~Z~Z~--~B~A~L~L-B~EA~R~IN~G~6~2~5~Z~Z--------------~2 
29 5340 52 260 Y-6 ARM 2 
30 96600800 1 4 t'~ M8 HEXAGON NUT M8 2 
31 9670051608 Y~,~~·L~ M5X16 HEXAGON SOCKET BOLT M5X16 2 
32 9710050008 1\"~+J"t.J"~ M5 SPRING WASHER M5 2 
33 9660050014 t'~ M5 HEXAGON NUT M5 2 
34 9650063014 ~lli+J5J~'" M6X30 SCREW M6X30 2 
35 5340 52 212 *"~ BOSS 2 
36 5340 52 301 ~J? LINK 4 
37 90447 7"'~1 MB1612DU BUSHING MB1612DU 4 
38 5340 52 220 t.l6 CAM 2 
39 9410502508 ~7°~)?"t0 ) 5X25 SPRING PIN 5X25 2 
40 5340 52 240 n6 CAM 2 
41 5330 52 660-1 ~?~,·~ PAWL 2 
42 5290 33 214 7"'~1 BUSHING 2 
43 5330 52 671 ~7°~~?" SPRING 2 
44 9642020514 t~"J~'" M2X5 SMALL PAN-HEAD SCREW M2X5 4 
45 9710020014 1\"~tt"t:J"~ M2 SPRING WASHER M2 4 
46 97501 ~?"~.,~ RS-9M MAGNET RS-9M 2 
47 5330 52 634 7"?~' ~ BRACKET 2 

~4~8~9~6~8~4~0~6~0~6~0~8~~~~~~~~~~~·~·~M76~X~6~~--------~S7E~T SCREW M6X6 2 
49 5340 52 250-1 5f~'~*{-L RACHEl WHEEL 2 
50 9410503208 ~7°~~?~t0 ) 5X32 SPRING PIN 5X32 4 
51 5340 52 211 ~1>7~ SHAFT 2 
52 5290 37 251-1 ~7°~)?" SPRING 2 

"-..../ 53 
55 
56 
57 

5340 52 610-1 Y-L ARM 2 
5310 52 214 1~~·~-9- INDICATOR 2 
5310 52 660 ~?~'~ PAWL 2 
5296 33 525-1 *"-lli?"~~J0 (J~??J) BA LL GRIP (BROWN) 2 
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OPERATION LEVER 

No. -I::~~ S~jSET !fa 
llt!.ft..iJ PART N4 

57 90758 
58 5340 52 605 
59 5340 52 606 
60 9710030008 
61 9642030614 
62 5290 52 213-1 
63 5321 43 118 
64 9411503600 
65 5340 21 81 0 
66 5340 52 615 
67 9660060014 
68 9710060008 

·td' :'l;J ;/ 
SECTION 

-1! 9 :'la :.tit~ I 5340Z 520 
S E C T I 0 N N U M B E R L-__:_.=......:-=-.::..._:;..;:;,.;;:__...J 

* -v-'J 0 eHtt ... &1!1U1Wl-1! &'tttA-01!, -e., ~-~-et£)CV~ < t.:~''· 
lhen orderlnc i te•s • •rked * ,i ndica te the set nu•ber 
because they are avail•bl e only as a set. 

81!.r..g~/ 
-~-~ COMP ONENT PARTS 

PART 
II'• 

NAM E •• O'ty 

= * \\ IJ 31\\ ~ 32 <7"5'!1?) BALL GRIP 32 (BLACK) 2 
IJ)? LINK 1 
J"'!I:Jl BUSHING 2 
1\" ~fJ":t.l"~ M3 SPRING WASHER M3 
t'\"J~:J" M3X6 SMA LL PAN-HEAD SCREW M3X6 ~ 
Ill\"- LEVER 2 
A'\o-f1- SPACER 2 
7-1\0 - tO:_, 5X36 TAPER PIN 5X36 4 
t.lt. CAM 2 
tO) PIN 2 
t'!l~ M6 HEXAGON NUT M6 2 
1\\\ ~ tj \\ 1l \\ ~ M6 SPRING WASHER M6 2 
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=}." - J;t:J7:Jo-5-

WATE R FOUNTAIN ~7~3/ ~======~~~RO~l~L~ER~======~::==~-- ~7~3/·~ SECTION SECTION NUMBER 
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-l!'~~ll..,.~ I 5340Z 530 
SECTION NUMBER 

WATER FOUNTAIN ROLLER ·~-? o:>i!ll~ I~JII.~"'t'U~i!lt-"'t'~ tttA-<'->"'t', ~"' ~ lftt"'t'ibtVt: <tic!\'. 
lhen ordering ite•s l&rked * ,indic&te the set nu•ber 
beca use they &re available onlY as a set. 

No. 1!11~~~~ PART NAME 
~~~~ COMPONENT PARTS * 

5300 53 250-4 ~~"~"~~*~'7° ASSY WATER BOTTLE CAP ASSY 
59-64 

5322 52 311Z *"Y ASSY GEAR ASSY 
1 0, 11 

5327 52 410-1 P-~ ASSY ARM ASSY 
119,123 

5327 53 009 Y-6 ASSY ARM ASSY 

5340 51 080 vi\"- ASSY <7"5'J?) LEVER ASSY <BLACK) 
132,133, 

5340 52 320Z D611J\"- ASSY CAM LEVER ASSY 
70,77 

5340 52 330 Y-6 ASSY ARM ASSY 
78-81 

5340 52 371Z-1 ~~? ASSY LINK ASSY 

5340 53 120Z-1 ~~? ASSY 

5340 53 130 ~~-6$1-~ ASSY 
124-126,151 

5340 53 170Z-1 c-7- ASSY 

5346 51 080 IJ "" - Ass y ( y 1' ~" IJ-) 

1 9721100008 
2 5290 29 311 
3 9670061208 
4 9721070008 
5 5290 29 313 

'-.J' 6 5300 45 243 
7 5340 53 120-1 
8 5322 52 314-1 
9 5340 52 313 

10 5322 52 311 
11 5290 37 123 
12 5340 52 312 
13 9710100008 
14 9660100014 
17 9710050008 
18 5327 53 110 
19 5290 37 514 
26 9710080008 
27 9660080014 
34 9648051614 
38 5290 29 222-1 
39 90679 
48 9642053014 
49 5340 53 211 
50 9684050508 
51 53 40 53 190-2 
52 53,40 53 212-1 
53 5322 53 217-1 
54 5300 82 520-1 
55 9642051014 
56 5300 53 216 

"--"'. 57 53,30 53 195-1 
58 53,30 53 251-1 
59 5300 53 256-2 
60 9721030050 

132,133 
E- 1J J?" E -1 0 

E- 1JJ?" E-7 

7",~1 

·J~? 

*"JI 

t•.H M10 

t'J~ M8 

117/\"~ L12 
1'\"J~~" M5X30 

~}.")"~ ASSY 

ili-7. 
~il."~" ~~~ 

E- 1JJ?" E-3 
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LINK ASSY 

WORM WHEEL ASSY 

ROLLER ASSY 

LEVER ASSY (IVORY) 

E-RING E-10 
WASHER 
HEXAGON SOCKET BOLT H6X12 
E-RING E-7 
WASHER 
BUSHING 
LlNK 
PIN 
CAM 
GEAR 
BUSHING 
STUD 
SPRING WASHER M10 
HEXAGON NUT M10 
SPRING WASHER M5 
ARM 
BUSHING 
SPRING WASHER M8 
HEXAGON NUT M8 
SMALL FLUSH HEAD SCREW M5X16 
BUSHING 
SPRING L12 
SMALL PAN-HEAD SCREW M5X30 
BRACKET 
SET SCREW M5X5 
WATER FOUNTAIN ASSY 
BRACKET 
STOPPER 
BRACKET 
SMALL PAN-HEAD SCREW M5X10 
HOSE CLAMP 
HOSE 
WATER BOTTLE 
PACKING 
E-RING E-3 

lilt 
Q'ty 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

6 
6 
2 

10 
6 
4 
2 
2 
2 
2 
2 
2 
2 
2 

22 
2 
2 
2 
2 

16 
6 
6 
8 
2 

20 
2 
2 
2 
2 

14 
2 
2 
2 
2 
6 



-t!?~ .. ~ 
SECTION 

-e?~3~•~ I 
SECTION NUMBER 

5340 Z 530 

WATER FOUNTAIN ROLLER *"-P' Q.>e~l:lllol'li~IU!~t. 1::~ 'iit...t.Q.>'t:, -tr, ~ &~"t:tl::ltV~ < t.:~~'. 
•ben ordering ite•s • a rked * ,indicate the set nu•ber 
because they are avai labl e only as a set . 

t,~••;sET ~ ~r·~~ PART NAME fi~ N<l liH1. "li~ PART Nil ttiif"li~ COMPONENT PARTS Nil C'ty 

61 5300 53 254-3 J"£n°'*~ RUBBER PACKING 2 
62 5290 53 255 ~7°~~?" SPRING 2 

~6~3~5~30~0~5~3~2~5~3~~t~
0

~~~---------------------~P~I~N~--------------------------~( 
64 5300 53 2 52-1 -t1>'!17° CAP <... 

65 5300 53 214-1 t 0 ~ PIN 4 
66 5300 53 213 '~~ KNOB 4 
67 5340 52 606 7"'~2 BUSHING 4 
70 5340 52 320 ~£~n·- CAM LEVER 2 
71 90200 ~·-~~·J~~?" 607ZZ BALL BEARING 607ZZ 2 
72 9721050008 E-~~?" E-5 E-RING E-5 2 
73 5290 52 322 A51,~" STU D 2 
74 5340 52 37 1 -1 ~~? LI NK 2 
75 5290 21 161 ~51,~" STUD 4 
76 5322 52 357-1 A7°~~?" SPRING 2 
77 5290 37 513-1 7",~1 BUSHING 2 
78 5340 52 360 1-£ ARM 2 
79 5340 52 350 1-£ ARM 2 
80 9410402008 ~7°~~?"t0 ~ 4X20 SPRING PIN 4X20 4 
81 5340 52 341 ~1>7~ SHAFT 2 
82 9721040008 E-~~?" E-4 E-RING E-4 6 
83 5290 51 135 ~5- COLLAR 4 
84 5290 51 133 A7°1J~?~' SPRING 2 
85 5290 51 132-1 7'f LATCH 4 
86 5340 52 342 ?-£ ARM 4 
87 5290 29 315 ~J~7- LOCK COLLAR 6 
88 9670062008 ~~'~*·~~ M6X20 HEXAGON SOCKET BOLT M6X20 2 
89 5322 52 353-3 1-6 ARM 2 
90 5340 52 354-1 :J1>7~ SHAFT 2 
91 5290 51 134 A7° IJ~?" SPRI NG I 

=;9~3~j9~1~6~2~7~~~=~~~=~=~*:'~'-:J~~~~':'J~=·J~~?~':'6~0~6~=H~Z~Z=M~C~3=;B~A~L~L~~B~E=A~R~I~N~G=~6~0~6=H~Z~Z~M~C~3=========~~~ 
94 5340 53 170-1 o-5- ROLLER 2 
95 5340 53 175 f2-7"(?"~-) TUBE (GRAY) 1 

51"112-'~ 1ST UNIT 
95 5340 53 176 f2-7"(J"~-) TUBE (BLUE) 1 

96 5340 53 174 :J1>7~ SHAFT 2 
97 9410201850 ~7°~~?"t0 ~ 2X18 SPRING PIN 2X18 2 
98 5290 24 118 b?- COLLAR 6 
99 5340 52 380 7~-£ FRAME 2 

100 97602 ~~)i~" MS-10J AC1 15V SOLENOID MS-10J AC115V 2 
101 941030 1 608 A7°~~?"t0 ~ 3X16 SPRING PIN 3X16 2 
102 9642031014 f~"J~~" M3X10 SMALL PAN-HEAD SCREW M3X10 4 
103 5330 55 550 Y-~ ARM 2 
104 5290 21 316 A7°~~?" SPRING 2 
105 5300 51 1 70 1J:J? LINK 2 
106 5300 58 364 ~7°~~?" SPRING 2 
107 9716050014 t?,"b"~ M5 PLAIN WASHER MS 6 
109 5340 53 182 AT- STAY 4 
110 9670052008 ~~'~*"~~ M5X20 HEXAGON SOCKET BOLT M5X20 4 
111 5322 53 163-1 _2-'1:-J~ NEWMOL 2 
112 9684051608 ~J~~" M5X16 SET SCREW M5X16 2 
113 5322 52 355-1 t 0

;;, PIN 2 
114 9684060608 ~J~ :J" M6X6 SET SCREW M6X6 2 

~1~1~5~9~7~2~1~0~5~0~0~5~0~--~E~--~~JJ~?7'~'~E~-~5~~~~---7E~-~R~l~N~G~E~-~5~~~~~==~------~4 
119 90355010 ~;)?Ii?5'f HFL 1226 ONE WAY CLUTCH HFL 1226 
~1~2~0~5~3~3~0~3~5~4~2~3.---~~~~~~~.~~,~,~~~~~~~--~S;T~U~D~~~~~~~~==~------~~ 

121 5290 37 233-1 717° 1JJ7" SPRING 2 
12 2 5480 53 222 t 0 ~ P·IN 2 
123 5327 52 411 1-£ ARM 2 
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-t?'Y g / 
SECTION 

-t 7 ~" :.t:fl% I 5340Z 530 
SECTION NUMBER 

WATER FOUNTAIN ROLLER ·~-? <1.>85l.l:t.lll~~IUlill-~8: t-ttA.-<1.>~, -t<, Ht-Jf~it:ltVt: < t.:~~·. 
lhen ordering ite•s •arked * ,indicate the set nu•ber 
because they are available only as a set. 

Nn 

124 
125 
126 
127 
128 
129 
130 
1 31 
132 
133 
133 
134 
135 
136 
137 
138 
139 
140 
141 
142 
143 
144 
145 
146 
147 
148 
149 
150 
1 51 

-....._.-: 1 52 
153 

' ..__/ 

90241 
5340 53 131 
9410401608 
5310 53 155-1 
5290 52 423-1 
90436 
5327 52 421 
90371 
5340 51 093-1 
5300 57 133 
5340 51 094 
5327 53 154 
5340 53 160-3 
9670041608 
5327 53 183 
5327 53 181-1 
5327 53 184-2 
9710030008 
9642030814 
5640 23 136 
5430 35 314 
5327 52 374-1 
5327 52 373 
5327 52 375 
5327 52 371 
9670040808 
5327 52 376 
9670052508 
9410251608 
5300 53 197 
5300 58 365 

$,?agll!;/ 
a~·~ COMPONENT PARTS 
J'".'J:J~ MB1220DU 

)"'.');.,~ 

'JJ?Ii?7'H HF1216 

71'571 ~'J'.'J:J"I>- AS11 01 
vi\"-
=t" lj ( J'-fili" lj-) 
-f"')(J"?'.'J?) 

o-7-
~~'.'Jhli"IH M4X16 

t'\"J~:J" M3X8 

J"o'.'J? 

7"o'!l? 

~7'!11-t."lld• M4X8 

~~·Ht." lid· M5X2 5 

;fi-}.??JJO 
'J'.'J~1>-

PART NAME 
No. 

BUSHING MB1220DU 
WORM WHEEL 
SPRING PIN 4X16 
BUSHING 
PIN 
ONE WAY CLUTCH HF1216 
BOSS 
THRUST WASHER AS1101 
LEVER 
GRIP <IVORY) 
GRIP (BLACK) 
SHAFT 
ROLLER 
HEXAG ON SOCKET BOLT M4X16 
NUT 
WIPER 
BRACKET 
SPRING WASHER M3 
SMALL PAN-HEAD SCREW M3X8 
STOPPER 
SPACER 
BLOCK 
SHAFT 
BLOCK 
SCALE 
HEXAGON SOCKET BOLT M4X8 
STOPPER 
HEXAGON SOCKET BOLT M5X25 
SPRING PIN 2.5X16 
HOSE CLAMP 
WASHER 

•• O'ty 

2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 

12 
12 
12 
24 
24 

2 
2 
2 
2: 
2 
8 
4 
8 
2 
2 
2 

-----------------------------------------------------------------------------
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~;J."J;t-L.o --7- 1!7Yiii/·~ 
SECTION NUMBER I 5340Z 535 I 

WATER FORM ROLLER 

110 ______ _ 



WATER FORM ROLLER 

5290 51 730-1 

~'l''Ya/' 

SECTION 

~ 'l' 'Y :--'11~ .-------------, 
SECT~ ON NUMBER I 53402 535 

11:"-9 (1)581,1~¥.1'!o~lttli1Vt:~ ttt..V(1)~, -tt, ~-~~i'£:)(1,<: < t.:~~·. 
lh en ordering i te•s •arked 11: ,indicate the set nu•ber 
because they are available only as a set. 

Sg~~~ PART NAME 
~~-~ COMPONENT PARTS ~ 

tllk 
Q'ty 

~~" ASSY SCREW ASSY 2 
45-47 

WATER FORM ROLLER ASSY 2 

5322 53 410-2 a-?- ASSY ROLLER ASSY 2 
3-5 

5340 53 170Z 1 a-?- ASSY ROLLER ASSY 2 
49,50 

WATER DISTRIBUTOR ROLLER ASSY 2 

5340 53 270 ~~7~ ASSY SHAFT ASSY 2 

5340 53 340Z 7"5;-•.:.11· ASSY BRACKET ASSY 2 
39,40 

1 9648051614 '5J~~" M5X16 SMALL FLUSH HEAD SCREW M5X16 8 
2 5340 53 413-1 7"~~2 BUSHING 4 
3 5322 53 411-2 ~~"t~~-7{~9"a-?- WATER OSCILLATING ROLLER 2 
4 9410402508 ~7°~~9"t0 ~ 4X25 SPRING PIN 4X25 2 
5 5322 53 412 t"Y GEAR 2 
6 9710100008 Jl"~tt"1:J"~ M10 SPRING WASHER M10 2 
7 90701 Ut'H M1 0 U-NUT M1 0 2 
8 9410302008 ~7°~~?"t0 ~ 3X20 SPRING PIN 3X20 8 
9 9662060014 t~~ M6 HEXAGON NUT M6 2 

11 5300 82 256 ~~" SCREW 4 
12 5290 38 235 ~7°~~?" SPRING 4 
13 5322 53 331 t0 ~ PIN 8 
14 5340 53 311 J"7~'~ BRACKET 4 
15 9650052014 ~~'5J~~" M5X20 SCREW M5X20 4 
16 5300 12 224 7°v-r PLATE 4 

~~1~7~5~3~0~0-71~7~1~1~7~--~~~~~~~(~Y~{~t.~·'~'~1J~-~> ________ ~K~N~O~B~7<~IV~O~R~Y~)-----------------~2 17 5310 17 11 7 ~~~<7"?~?) KNOB (BLACK) 2 
18 5340 53 344 ~~J~ SHAFT 2 
19 5290 51 735 t 0 ~ PIN 2 
20 5290 53 132-1 ~~" SCREW 4 
21 5340 53 341-1 7"5~'r BRACKET 2 
22 9670052008 ~~'~*"~r MSX20 HEXAGON SOCKET BOLT M5X20 8 
23 5322 53 334 7"a~? BLOCK 4 
24 5290 52 119-1 ~7°~)9" SPRING 4 
25 5290 51 732 ~9,r" STUD 4 
26 90203 t."-~'"1~~?" 625ZZ BALL BEARING 625ZZ 4 
27 5340 53 312 h7- COLLAR 4 

29 9642050814 t~"J~~" M5X8 SMALL PAN-HEAD SCREW M5X8 4 
30 9710050014 1\"~tt"h"~ MS SPRING WASHER M5 4 
31 5290 38 238 191\"~ LEAF SPRING 4 
32 5322 53 333-1 J"a'9 BLOCK 4 
33 5322 53 332 ~~~ KNOB 4 
34 9684060608 ~j3~" M6X6 SET SCREW M6X6 8 
35 5290 51 736 r~1:J5- LOCK COLLAR 4 
36 90461 t."-~~"1~~9" 6001HDDU BALL BEARING 6001HDDU 4 
37 5322 53 350-1 ~~"7~-Lo-?- WATER FORM ROLLER 2 
38 5330 51 712 72-J"(?~~-) TUBE (GRAY) 1 

38 5340 53 361 f2-J"(7"~-) TUBE (BLUE) 1 

39 5290 51 742 ~~9"- HOLDER 2 
40 5340 53 340 2 
41 9684061608 ~j~~" M6X16 SET SCREW M6X16 2 
42 9642053014 t~"J3~" M5X30 SMALL PAN-HEAD SCREW M5X30 8 
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~}."J;t-l.o-5- -t! 'l' :'/ 3 :/ -t!-:7:'/,.:/jf-5 I 5340Z 535 
S ECTIO N S ECTION NUMBER 

WATER FORM ROLLER . ... -~ 0>81\,l'l,lt.lllol'l.""eltt1i.IV~! titA-O>"'e, -11:? ~ &~""ei!)CVC < t.i~~'. 
H e n ord e r i ng i t e1s urked * , i nd i cate the set. nu.ber 
be c ause they are availabl e on l y as a set . 

No. ·b ~*~jSET Na $gg 4;/ PART NAME fll~ 
!!fig ~ ~ PART No. tflil<:¥t~ COM P ONE NT PART S Net O'ty 

43 5290 51 414 ilii -I~ WHEEL 2 
44 9684050508 ~)I~:J" M5X5 SET SCREW M5X5 8 
45 5290 51 083 }.)0 IJ :J?'' SPR ING ? 

* 46 5290 51 733 -1 ~:.." SCREW 
" * 47 90401 }.f -l~;f;\1 -I~ 3/16 STEEL BALL 3/16 2.....___. 

48 5340 53 222 ~)lt.l? - LOCK COLLAR 4 
49 91627 ~" -~~"7~~?"606HZZMC3 BALL BEARING 606HZZMC3 4 
50 5340 53 170-1 o-5- ROLLER 2 
51 5322 53 163-1 =1.-=t:-1~ NEW MOL 2 
52 5340 53 2 21 ;.J1>7~ SHAF T 2 
53 5322 53 3 52-1 -1.-'f: - 1~ NEWMO L 2 
54 5340 53 175 72 - J"<?" v - > TUBE (GRAY> 1 

51"111='!1 1- 1ST UNIT 
54 5340 53 176 f 1 - 7" <J" I~- ) TUBE (BLUE) 

51"1'2 l ='H 2ND UNIT 
55 5300 52 122 - 2 1.11\\\ - ( ] 1' ;fi" ., - ) LEVER (IVORY> 2 
55 5310 52 122-2 Ill\"- (7"5'!1?) LEVER (BLACK) 2 
56 5340 53 290 t.ll. CAM 2 
57 5340 53 272 J'":J:J~?" BUSHING 2 
58 9723240008 c - •J;:,?" C- 24 C- RI NG C-24 4 
59 5340 53 273 11' ~\\I~*" J' IDLE GEAR 2 
60 91625 ifi"-1~'\"J'IJ~?" 6901ZZ BALL BEARING 6901ZZ 4 
61 5340 53 274 }.~0 -tj- SPACER 2 
62 5340 53 275 ~ MJ?- LOCK CO LLAR 2 
63 5340 53 271 :J1>JI- SHAFT 2 
64 5340 53 280 tll. CAM 2 
65 5290 89 422 ~::J " S:CRE W 2 
66 9715050014 t5iJ"t.l"~ M5 PLAIN WASHER M5 4 

'-..__.... 
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PLATE CYLINDER 

' . 
...... \ 
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PLATE CYLINDER 

No. 

5340 54 610it 

5340 54 620-2 

~?y <J :,.t 

SECTION 
~?Ya:..-#% I 4 
SECTIO N NUMBER 53 OZ 540 

* " - ? O>!ll!.l':,l:lllt.l&~IU~W t;t! ~ i: itA-0>~, -t! ., ~ &i:t~M'.~t, -c < t.:~~'. 
lhen order i ng i te•s • • rke d *, i ndica te the set nu• ber 
beca us e th ey are ava il able on l y a s a s e t. 

lJI!gg~/ P ART NAME 
-~-~ COMPON ENT PARTS ~ 
?5'J7° ASSY CLAMP ASSY 

~· -~ ASSY BASE ASSY 

·~ Q'ty 

2 

2 

5340 54 640-2 ~·-~ ASSY BASE ASSY 2 

5340 54 660-3 ?7'J7° ASSY CLAMP ASSY 2 

5340 54 670-1 ~~9-f-~?,~7° ASSY PLATE TAIL EDGE CLAMP ASSY 2 
1-3,6-12,14-1"7 

5340 75 840-1 111\"- ASSY COVER ASSY 2 

5340 75 850-1 ~:r- ASSY STAY ASSY 2 

1 5290 54 669-1 
2 5290 35 131-1 
3 5340 54 680 
6 9414161014 
7 5290 54 413 
8 5340 54 674 
9 9670052008 

10 5340 54 675 
1 1 9660060014 
12 5340 54 677 
1 4 9670051001 
15 5340 54 673-2 
16 5290 54 338 
17 5340 54 678-2 
18 9648040814 

"--.-/ 20 5340 75 851-1 
21 5340 75 832-1 
22 5290 51 083 
23 9410201008 
24 5340 75 834-1 
25 5340 54 628 
26 9670051808 
27 5340 54 623 
28 5340 54 627 
29 5340 54 664-2 
30 5340 54 629-1 
31 5340 54 641-2 
32 5340 54 651-1 
33 5340 54 633 
34 5340 54 663-2 
35 5340 54 661-3 
36 9410401408 
37 5340 54 626-1 
38 9648040514 
39 5340 54 631-1 
40 5340 54 622-2 
41 53 40 54 662- 3 
42 5340 54 632-1 
43 5340 54 621-2 
44 5330 54 521 

, 45 90720 
..__.... 46 90721 

47 9684050508 
48 9670063508 
49 5340 54 516 

20,21 

~JO IJ'J?" 
:r-J~?5'JJ0 

'J?" 'Ht."IH· M5X20 

t'!ll- M6 

'l!T'!II-iti" llll- M5X10 
11"11-" 

11"11-" 

'J?-'!11-ili"lld· MSX18 

J"o'!l? 

~"-A 

1J5J~:J" M4X5 

o'!l?t'!J 1- AN02 
O'!I?'J'!I:J1'- AW02 
hi~:J " M5X5 
')~'!II- ;f;" J~ 1- M6 X 3 5 

115 

STilJD 
SPRING 
TAIL EDGE CLAMP 
SPL IT PIN 1.6X10 
SPIRING 
KNOB 
HEXAGON SOCKET BOLT M5X20 
PIN BAR GUIDE SCREW 
HEXAGON NUT M6 
PIN BAR BASE 
HEXAGON SOCKET BOLT M5X10 
GUIDE 
SPRING 
GUIDE 
SMALL FLUSH HEAD SCREW M4X8 
STAY 
PIN 
SPRING 
SPRING PIN 2X10 
PI IN 
PIN 
HEXAGON SOCKET BOLT M5X18 
CLAMP 
BLOCK 
CLAMP 
BRACKET 
BASE 
BOLT 
SPACER 
CLAMP 
CLAMP 
SPRING PIN 4X14 
LOCK PIN 
SMALL FLUSH HEAD SCREW M4X5 
INDICATOR 
CLAMP 
CLAMP 
PIN 
BASE 
INDICATOR 
LOCK NUT AN02 
LOCK WASHER AW02 
SET SCREW M5X5 
HEXAGON SOCKET BOLT M6X35 
BRACKET 

4 
4 
2 
8 
4 
4 

36 
4 
2 
2 

48 
2 

16 
2 
8 
2 
4 

16 
4 
2 
8 

16 
2 
8 
2 
8 
2 
4 

16 
2 
2 

24 
8 
4 
4 
2 
2 
4 
2 
2 
2 
2 

12 
4 
2 



of! 9 -:.t !I :;/3 -'% I s 3 4 o z s 4 o 
SECTION NUMBER 

PLATE CYLINDER * -v-? <7.>8i\~li.lll~~~;ttsi!lve~ 'lttN<7.>~. ~ ':1 ~ &tt~tt:SCt., 't: < t.:~~'. 
lhen or dering ite•s •arked *,indica te the s e t nu•ber 
be cause they are available onl y as a ~et. 

N ~.,~ .-~~SET lla ll\l~:g~/ P ART NAME 11• 
Q 116 .1'1, #~ PART No fthli::&"fJ COMPO N ENT PARTS K4 Q'ty 

50 5340 54 644-1 7°~-~ PLATE 2 
51 5340 54 652-1 t'!l~ NUT 4 
52 5330 35 792 ~7°Y~?" SPRING I 

~5~3~5~3~4~0~5~4~6~3~67---~t.~ •• ~'J~~~~~--------------~B~O~L~T~---------------------------

54 90368 ~5A~~'!I~~- AS1102 THRUST WASHER AS1102 6 
55 90480 ~5A~~"7~~?" AXK1102 THRUST BEARING AXK1102 4 
56 5330 54 519-1 '!1~~(7"?'!1?) KNOB (BLACK) 2 
56 5336 54 519-1 '!1~~(71~"~-> KNOB <IVORY) 2 
57 90479 A5~~~'!1~t- WS81102 THRUST WASHER WS81102 2 
58 9642040814 t~"J~~" H4X8 SMALL PAN-HEAD SCREW M4X8 4 
59 9710040008 1\"~ii"t.l"~ M4 SPRING WASHER M4 4 
60 5330 54 518 ~7°~~?" SPRING 2 
61 97812 A1'!17 TL-Q3 SWITCH TL-Q3 2 
62 9 710030008 I\"~'"1J"3 M3 SPRING WASHER M3 4 
63 9642032514 t~"J~~" M3X25 SMALL PAN-HEAD SCREW M3X25 4 
64 5340 54 634-1 ~~-~ SCALE 4 
65 9670041008 ~~'!l~m"l~~ M4X10 HEXAGON SOCKET BOLT M4X10 20 
66 9410301008 ~7°~~?"t0 ~ 3X10 SPRING PIN 3X10 2 
68 5340 54 657-1 1:1"1~" GUIDE 2 
69 5340 54 655 7"a'!l? BLOCK 4 
70 5340 54 637-1 t 0 ~ PIN 4 
71 5290 24 251 ~7°~~?" SPRING 4 
72 90599 J"'!l~l MB1206DU BUSHING MB1206DU 2 
73 5340 54 656-1 h"~~" GUIDE 2 
74 5340 54 635-1 7°v-~ PLATE 4 
75 9642040614 t~"J~~~~ M4X6 SMALL PAN-HEAD SCREW M4X6 4 
76 5340 54 646- 1 ~~-~ SCALE 4 
77 5340 54 654-1 1J5- COLLAR 2 
78 5327 54 653 ~yJ~ SHAFT 

~7~9~5~3~4~0~5~4~52~3~--1~~7~"~5~~~'!1~~~~---------------~B~R~A~C~K~ET~~~~------------------------~~ 
80 9716040014 t5!"h"~ M4 PLAIN WASHER M4 4 
81 5340 54 521-1 7°1.1-~ PLATE 2 
82 90603 CE-q~?" CE-12 CE-RING CE-12 2 
83 5340 54 638-1 iii" I~~ BOLT 4 
84 5340 52 303 7"'!1~1 BUSHING 6 
85 9721070008 E-Y~?" E-7 E-RING E-7 4 
86 5340 52 280-1 tJL. CAM 2 
87 5290 33 214 7"'!1~2 BUSHING 4 
88 5340 52 302-2 ~''~" STUD 8 
91 5340 54 514 t.ll\"- COVER 2 
92 5340 54 513-2 7"'!1~2 BUSHING 2 
93 5290 23 115 tJI\"- COVER 4 
94 91632 ili"-~~"1~~?" 6007ZZCM BALL BEARING 6007ZZCM 2 
95 5340 54 111-4 1\~~"? PLATE CYLINDER 2 
96 5340 54 113 *"7 GEAR 2 
97 5330 23 113 ~'!1~~- WASHER 10 
98 9672061214 o'!ltJ?~"I~t M6X12 HEXAGON HEAD BOLT M6X12 6 
99 5340 54 112-1 ~~7~ SHAFT 2 

100 91633 ili"-~~"7~'?" 6206ZZCM BALL BEARING 6206ZZCM 2 
101 5340 54 114 t~1J5- LOCK COLLAR 2 
102 9684060608 t~~~" M6X6 SET SCREW M6X6 6 
103 5340 52 633 tJ?- COLLAR 2 
104 5340 52 290-1 tJL. CAM 2 
~1~0~9~5~3~4~0~7~5~8~5~3~--1~~7~0~1J~-~~----------------7P~L~A~T=E _______________________________ .? 
110 5340 75 852-1 ~7- STAY , 
112 9715050014 t5,"tJ"~ M5 PLAIN WASHER M5 4._. 
~1~1~3~5~3~4~0~5~4~6~3~9~--~7~0~1.1~-~t~~~----------=P~L~A~T~E~~~~~-----------------~2 

114 5340 54 645 7°v-~ PLATE 2 
115 90178 ~~~~" M5X5 SET SCREW M5X5 16 
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PLATE CYLINDER 

No. 
116 
11 7 
11 8 
119 

"-../120 
1 21 
122 
123 
124 
1 2 5 
127 
128 

5340 74 125 
9716060014 
5290 38 235 
9648041014 
9717120008 
5290 29 314 
5340 54 515 
9684065008 
9670063008 
92314012 
90703 
90242 

-t!?~s~ 

SECTION 
-t!?:/,~1({j- I 5340Z 540 
S E C T I 0 N N U M B E R '--:......:....--'---'---'-"---.....J 

lllt.,.-7 <T.>St!ol'lrl:tJilol'lr"elt:tiiiL. ~~ "t!1t,C.,O)"e, -It, ~ -~~lt:ltVC < t.!~\'. 
lhen ordering ite1s •arked *, indicate tbe set nu1ber 
because t hey are available only as a set . 

$~~~/ 
*~·~ COMPONENT PARTS 
}1-{J\"::J 

t5tJ"1J"~ M6 
"71 J9 IJ:J? " 
t17J~~" M4X10 
t~tt"t.J"~ M12 
ht1J5-

ht~~" M6X50 
');-•.:J~t."IH M6X30 
717° IJ:J?" TM 14X2 5 

J"'!J~l MB121 ODU 

117 

PART NAME 
~ 

NAME PLATE 
PLAIN WASHER M6 
SPRING 
SMALL FLUSH HEAD SCREW M4X10 
CORR UGATED WASHER M12 
LOCK COLLAR 
BUSHING 
SET SCREW M6X50 
HEXAGON SOCKET BOLT M6X30 
SPRING TM 14X25 
U-NUT M6 
BUSHING MB1210DU 

tilt 
O'ty 

2 
2 
2 
8 
2 
2 
2 
2 
2 
2 
2 
2 



r- - -
: 
I 
I 

' I 
I 
I 
I 
I 

: 
: 
I 
I 
I 
I 

' I 
' I 
I 
I 
I 
I 
I 
I 
I 
I 
I ' ! _/(;Y _____ : 

-----------------~/"~; "\ 
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1!~:...3:.-•-~t 

SECTION NUMBER 



CONTROL BOX 

5340 61 640-4 

5340 61 643-1 

-&' -7 ~ 3' :;t'jt~ .--------.. 
SECTI ON NU MBER! 5'340Z 611 

*"'-? 4.>dll.lai:Jil,!i'>CI;UliJl, 1:'~ ·titA-4.>"C', t ~ ~ .l!J"C'it)tt- "C < f.!~\'. 
l hen or de ri ng i te1s 1arked * ,i nd icate the set nu 1ber 
bec ause t hey are availab l e only as a s et. 

dll~~~~ PART NAME 
-~-~ COMP ONE NT PARTS ~ 
P-ROM'f CPU~·-~· CPU BOARD WITH UV-EPROM 

P-ROM'f CPU~· -~· CPU BOARD WITH UV - EPROM 

tilt 
O' tr 

1 

1 
CE~3? FOR CE SPEC. 

~-----------,5~,~6~~-------~~~~~~~-------------

1 5340 61 120 CONTROL BOX 
2 9642051014 t'\"J~~· M5X10 SMALL PAN-HEAD SCREW M5X10 4 
3 9710050008 '' • ~ +J •n" ~ M s SP·RING WASHER M5 4 
4 5340 61 645-1 CONTROLLER 
5 5330 61 641-2 CP·U BOARD 1 
6 5340 61 801-3 P-ROM P-ROM 1 
6 5340 61 803-1 P-ROM P-ROM 1 

CE~3? FOR CE SPEC. 
7 5330 61 646 BATTERY 1 
8 5330 61 644-3 AMPLIFER CIRCUIT BOARD 1 
9 5330 61 643-1 POWER CIRCUIT BOARD 1 

10 97722 tl-}." 6.4X30 10A FUSE 6.4X30 10A 1 
11 97976 ~5:.0}. PT-19 TRANSFORMER PT-19 1 
12 5340 61 123 t1Ji51 PLATE 1 
13 5340 61 642-1 CONNECTOR BOARD 
14 97192 q~- G6A-274P-DC24V RELAY G6A-274P-DC24V 3 

CE~3? FOR CE SPEC. 
14 97192 q~- G6A-274P-DC24V RELAY G6A-274P-DC24V 2 

CE~3?i1J"i FOR NON CE SPEC . 
15 5340 61 646 INVERTER CONTROL LER 1 

CE~3? FOR CE SPEC. 
1s s 340 o1 o47 INVERTER CONTROL LER 1 
16 97190 •J~- DSP1-DC24V RELAY DSP1-DC24V 14 
17 5340 61 124 COVER 1 
18 5340 61 122 IN:DICATOR 1 
19 99779 71~9- ZGB-2203-01 NOISE FILTER ZGB-2203-01 1 
20 98810 1J-~"1J"1~· 50-1030 CARD GUIDE 50-1030 2 
2 1 5340 61 991-2 ~5:,.}.(51:.0~?) 2 30-260V TRANSFORMER (1PH) 220-380V 1 

230-260V/220V 230-260V/220V 
35 5330 61 598 J"5~'.H BRACKET 1 

FOR CE SPEC. 
36 5330 61 599 J"5~'.H BRACKET 1 

CE~3? FOR CE SPEC. 
37 5340 61 598 BRACKET 

C E~3? FOR CE SPEC. 
38 5340 61 599 BRACKET 1 

CE~3? FOR CE SPEC. 
39 5290 61 633 Y-}.~:,o 300MM GROUND WIRE 300MM 

CE~3? FOR CE SPEC. 
40 5290 61 135-1 LABEL 
40 5663 74 131 LABEL< JAPANESE) 1 

'-/ ______________________________________________________________________ _ 
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'1/"t 1:t:"3i!i"'.!!?i!. sG~"1'J?9)'J?) <
1 

> ----~ 
( CONTROL 80 ~?Y,> 

1 PHASE, U X (1) .S.A. AND CANADA) 

120 

i!~:--:~:.-a-~t 

SECTION NUMBER I 5340Z 614 I 



1jJ~~~,~3-~~,~ (1) 

('\"1J:751:J')<j) 
-e9~3:..' 

SECTION 
-e ? ~ 3 :..'~-';} 1 s. 3 4 o z 61 4 
SECTION NUMBER 

SUB CONTROL BOX <1> * ~-? G7>Bito\'l,liJil..l'lJ ~I·Us~t, 1:;!! iitAtG7>1:, -l! ~ ~ *~1:it:Jt t, "C ( t.:~ \'. 
When ordering ite11s •arked * ,indicate the set nu 11ber 
because they are available only as a set. 

1 5340 61 140 
2 9642051014 
3 9710050008 
4 98737 
5 98784 
6 98799 
7 97201 

10 98947 
1 1 99307001 
12 5340 61 141 
15 5340 61 142 
16 99933 
17 99928 
18 5330 61 622 
19 98982 
20 5340 61 134 
21 96562 
22 96594 
23 98926 
24 96550 
25 96564 
26 96549 
27 5340 61 251 - 1 
28 97729-1 
30 99938 
38 9670061208 
41 96561 
42 95511001 

46 97202 

nsg•; PART NAME 
tiffi1Z'ai'~ COMPONENT PARTS N~ 

t'\"J~~" M5X10 SMALL PAN - HEAD SCREW M5X10 
l\":1tiJ"1J":it MS SPR IN G \·JASH E1R M5 
J~79- 1-480703-0 4P CO NNECTOR 1-480703-0 4P 
J~79- CONNECTOR 
J~?9- 1-480709-0 12P CONNECTOR 1 - 480709-0 12P 
~1~f LC1 - D09106F7 SWITCH LC1-o09106F7 
'!?11°1.1-9- BN L6 SEPARATOR BN L6 
1]-~"t5- XEB1202 SURGE KILLER XEB1202 
1J J " 1\ 0 :;t J~ ;t; '"!I 7 ~ S U 8 P A N EL B 0 X 

')7~~ L-420 SOCKET L- 420 
7"o - 5:J/° FG - 1E GLOW LAMP FG-1E 
h?:J9- COUNTER 
9:J~9"1 8A-211T TERMINAL BA - 211T 
1JJ"t?1:t:"3 ;!; "'!1?~t.JI\" - SUB CONTROL BOX COVER 
I::J~"/ 0 1.1-~ DGNW-1 - B END PLATE DGNW-1-B 

5:J/ 0 SLL-24EY LAMP SLL - 24EY 
'\"'!?"~ AT - 207G BEZEL AT - 207G 

~1~f M- 2012J-2G SWITCH M-2012J-2G 
1\ 1 ~ 1\ 0 :;t J~ D ELI V E R Y PAN .E L 
~1~f P1-25/E/SVB SWITCH P1 - 25/E/SV8 

')7~~-"~~ M6X12 HEXAGON SOCKET BOLT M6X12 
T"~"9~~1~fDGAN-031 - B DIGITAL SWITCH DGAN- 03 1-8 
r:JT1t 60HZ STABILIZER 60HZ 
1j~1J,1J19" U.S. A.,CANADA 

11- =?Ill 1J II- L R 2 D 1 31 0 6 THERMAL RELAY L R 2 D 1 31 0 6 

!llln 
Q'ty 

6 
6 

2 
2 

3 

2 
4 

2 

2 
4 

2 

1 

·~-----------------------------------------------------------------------------
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3ili""'?., (~? - / A (2) 
SUB :Jl?9:J'J?) CONTROL (1 PHASE BOX <2> ' EUROPE) 

122 

-t:!~:/51::.-•• 
SECTION NUMBER 



ijJ"~1f"3*"''~ ( 2) 
(;t?:J1?5l:J'J?) 

-t!?''l a;/ 

SECTION 
-t! :7 'la ;/:m-'% I 5 3 4 0 Z 61 5 
SECT I ON NUMBER~·~~~~~~ 

SUB CON TR OL BOX (2) *~-? o:>lltl.rli 11ll1.l'1.-elttsi!l L. -et ~ttA-Q)-e, -e-> ~ #~-en:.::stvc < t.:~ ~'. 
When ordering l teu urked * ,ind ic ate the set nuaber 
because the y are availab le only as a set. 

~c\'1,~~~ PART NAME 
~litf>~ COMPONENT PARTS t4a 

1 5340 61 140 
2 9642051014 t~•J a~· MSX10 SMALL PAN-HE AD SCREW M5X1 0 6 
3 9710050008 1\"~'"h" ~ M5 SPRI NG WASHE R MS 6 
4 98737 J~?9- 1- 480703-0 4P CONNECTOR 1-480703-0 4P 
5 98784 J~?9- CONNECTOR 2 
6 98799 J ~?9- 1-480709-0 12P CON NECTOR 1-480709-0 12P 2 
7 981020 11 ~~- S-N11 AC12 0 V RELAY S-N1 1 AC120V 

10 98947 ~1\ 0 ~ -9- BNL6 SEPARATOR BNl6 3 
11 9930700 1 1-~".f5- XEB1202 SURGE KILLER XEB1202 
12 5340 61 141 
15 5340 6 1 142 
16 99933 ')~~~ L-420 SOCKET L-42 0 
17 99928 ?" 0-?~)° FG - 1E GL OW lA MP FG- 1E 
18 5330 61 622 n?)9 - COUNTER 2 
19 98982 9~~9"1 BA-211T TERMI NAL 8A-211T 6 

CE~3? FOR CE SPEC. 
19 98982 9~~9"1 BA - 211T TER MINAL 8A- 211T 4 

CE~3?1h"1 FOR NON CE SPEC . 
20 5340 61 134 ifJ"~1.f"3ifi"'?~t.lJ\" - SUB CONTROL BOX COVER 1 
21 96562 IJ ~"7°~- ~ DGNW-1-8 END PLATE DGNW - 1- B 2 
22 96594 ;t~;f;"9)~1~f~3?J?7" SWITCH A3SA- 5805 - N 1 
23 98926 ?)7° SLL- 24EY LAMP SL L- 24EY 1 
24 96550 ~·~·~ AT - 207G BEZEL AT-207G 1 

26 96549 ~1'f M-2012J- 2G SWITC H M-2012 J - 2G 4 
27 5340 61 251-1 n1~noa~ DELIVERY PANEL 1 
28 97729- 1 ~1'f P1-25/E/SVB SWITC H P1-25/E/SVB 1 
30 99938 7" !"- BUZZER 1 
38 9670061208 ')~' ~;t; ·~t M6X12 HEXAGON SOCKET BOLT M6X12 2 

~~·-4~1~9~6~5~6~1----------~'~'~'~~'~'9~1~~~~1~~~f~D~G~A~N~-~0~3~1~-~B~D~I~G~IT~A~L~S~W~I~T~C~H~D~G~A~N~-~0~3~1~-78~~----~1 
42 99963 Y)T1i= 50HZ STABILIZE R 50HZ FZ-15111-394 1 
45 97703 7°oj?9- 374-2 04-101 CIRCUIT PROTECTOR 374-204-101 2 
47 97207 ~~ - BMP6-5-0-5-0-4 RELAY BMP6-5 -0- 5- 0-4 1 

CE:J3? FOR CE SPEC. 
48 5340 61 260 9)~9"1 BP201L-6 TERMINAL BP201L-6 1 

CE:J3? FOR CE SPEC. 
49 5330 61 598 

CE~3? FOR CE SPEC. 
50 5330 61 599 

CE~3? FOR CE SPEC~ 
51 53 40 61 598 7"5~~~ BRACKET 

CE~3? FOR CE SPEC~ 

52 5340 61 599 7"?~~~ BRACKET 
C E~3? FOR CE SPEC. 

53 5290 61 633 r- A~J 300MM GROU ND WIRE 300MM 
CE~3? FOR CE SPEC. 

54 99308003 J1A"J1~9- GT - 215U NOISE FI LTE R GT-2 15U 
CE~3? FOR CE SPEC . 

56 5341 74 081 
CE~3? FOR CE SPEC . 
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SECTION 
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I 5340Z 616 I 



17"~1*"3$"';1?~ (3) 
( :t?"' \\ 11t.l" 1' 9:J'}?·) 

SUB CONTROL BOX (3) 

-k:7~3:/ 

SECTION 
-k:7~ 3 :.1'#-% I 5340Z 616 
SECTION NUMBER 

* -v-9 O)$g It$~~ IUsil Vt: \'! ;!; 'It ,<,0)~, -1! 7 1-:~:.f.t~tl:Jt t, "L < t~ ~ P. 
When ordering ite•s 111arked *,indicate the set number 
because they are available only as a set. 

No. -I!"J~~-lll"jSET t!Q ffil~~f.J;/ PART NAME ~Ut 
liB~ii"-llt PART N4. ~lh~*~ COMPONENT PARTS Nn Q'~y 

2 9642051014 t~·J~~· M5X10 SHALL PAN-HEAD SCREW M5X10 6 
3 9710050008 J\"i1"t.l"* MS SPRING lJASHER M5 6 
4 98737 J~?9- 1-480703-0 4P CONNECTOR 1-480703-0 4P 1 
5 98784 J~?9- CONNECTOR 2 
6 98799 J~?9- 1-480709-0 12P CONNECTOR 1-480709-0 12P 2 
7 98102011 1!1.1 - S-N11 AC120V RELAY S-N11 AC120V 1 

10 98947 ~1\0 1;-51- BNL6 SEPARATOR BNL6 3 
11 99307001 9-~•;5- XEB1202 SURGE KILLER XEB1202 1 
12 5340 61 141 17"1\ 0 ~~$"';1?~ SUB PANEL BOX 1 
15 5340 61 142 17"1\ 0 ~~ SUB PANEL 1 
16 99933 '11';1~ L-420 SOCKET L-420 1 
17 99928 ?"o-?:JJ° FG-1E GLOU LAMP FG-1E 1 
18 5330 61 622 h?:J9- COUNTER 2 
19 98982 9:J~9"1 BA-211T TERMINAL BA-211T 4 
20 5340 61 134 lJ7"~1'*"3$"';J?~tJI\"- SUB CONTROL BOX COVER 1 
21 96562 I:J~"7°1J-~ DGNW-1-B END PLATE DGNW-1-B 2 
22 96594 :t~t"9:J~1'';Jf~3?J?7" SWITCH A3SA-5805-N 1 
23 98926 5:J7° SLL-24EY LAMP SLL-24EY 1 
24 96550 ~~~~·~ AT-207G BEZEL AT-207G 1 

26 96549 ~1';Jf M-2012J-2G SWITCH M-2012J-2G 4 
27 5340 61 251-1 1\1'~1\ 0 ~)11 DELIVERY PANEL 1 
28 97729-1 ~1';Jf P1-25/E/SVB SWITCH P1-25/E/SVB 1 
30 99938 J"tt"- BUZZER 1 
38 9670061208 '}1';J~t"~~ M6X12 HEXAGON SOCKET BOLT M6X12 2 
41 96561 T"~·~·~i';JfOGAN-031-B DIGITAL SWITCH DGAN-031-B 1 
42 99962 l:JT1~ 60HZ STABILIZER 60HZ FZ-15111-294 1 
42 99963 l:JT1; 50HZ STABILIZER 50HZ FZ-15111-394 1 
43 5663 74 131 7~"~<-*:JJ") LABEL(JAPANESE) 1 

~--~~~~~~~----~~~~~~----------~~~~~~~~------------------~ 

."-.-..../ 
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BOX ( 4 ) 

o- ·-­
®---­
®-~~I 

126 

I 5340Z 618 I 



ijJ"~1t"3;fi"':J7~ (4) 
(lj:J'J?) 

-l!?~;:r:/ 

SECTION 
-1! 9 ~" :/*-5 I 53 4o z 61 8 
S E C T I 0 N N U M B E R '---';_::_..:...:;_=---=-.:....=----.J 

SUB CONTROL BOX (4) *"- 9 Q.>$.\1,1~11l.ll. 't!' lti:li,ll, 't!'~ 11:'1.!' A-<DC', -1! ~ ~ :lt~<'it:ltVZ: < f~t! ~'. 
When order-ing i t e• s marked * , i ndicate the set number 
because they ar e avai I able on ly as a set. 

$,11,~411;/ 
~d~g COMPONENT PARTS 

1 5340 61 140 ijJ" ~1't" 3;fi" ':J?~ 
2 9642051014 t'\"J~:J" M5X10 
3 9/10050008 
4 98737 J~79- 1-480703- 0 4P 
5 98784 ]~751 -

6 98799 J~79 - 1- 480709-0 12P 
7 98102011 IJI.J - S- N11 AC120V 

10 98947 
12 5340 61 141 
15 5340 61 142 
16 99933 'J7':JI- L- 420 
17 99928 7"a-5:J7° FG - 1 E 
18 5330 61 622 
19 98982 9::J:J9"1 BA- 211T 
20 S3 40 61 134 ijJ"~1't"3;fi"';1?7>1:Jil" -

21 96562 I::J I- "7°~-1- DG NW-1-B 
22 96S94 
23 98926 7:.7° SLL - 24EY 
24 96550 '\"~"Ill AT - 207G 
25 96564 
26 96549 7>1'':H- r~ - 2012J - 2G 
27 5340 61 2S1 - 1 
28 97729-1 7d':Jf P1 - 25/EISVB 
30 99938 J"ij" -
38 9670061208 'J7':J 1-;t;" Jilt- t-16X12 
41 96561 7":J"9fu~~';lfDGAN-031-B 

42 99962 J'~71'f' 60HZ 
42 99963 J':J71'~ 50HZ 
47 99771 

. 48 5663 74 131 5'\ \\ '" ( _;fi:.J \\) 
49 98103019 ij - ~fu~I.J - TH - N12 ?SOW 
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PART NAME 
~ 

SUB CONTROL BOX 
SMALL PAN-HEAD SCREW M5X10 
SPRING IJASHER MS 
CONNECTOR 1-480703-0 4P 
CONNECTOR 
CONNECTOR 1- 480709 - 0 12P 
RELAY S- N11 AC120V 
SEPARATOR BNl6 
SUB PANEL BOX 
SUB PANEL 
SOCKET L-420 
G L 0 l-1 L Al-1 P F G - 1 E 
COUNTER 
TERMINAL BA - 211T 
SUB CONTROL BOX COVER 
END PLATE DGNW - 1-8 
SWITCH A3SA-5805-N 
LAr-1P SL L-24EY 
BEZEL AT-207G 
SlHTCH BODY 
SWITCH M-2012J-2G 
DELIVERY PANEL 
Sl-JITCH P1 - 25/E/SVB 
BUZZER 
HEXAGON SOCKET BOLT M6X12 
DIGITAL SWITCH DGAN - 031 - 8 
STABIL I ZER 60HZ FZ - 15111 - 294 
STABIL I ZER 50HZ FZ-15111-394 
SURGE KILLER 
LABEL< JAPANESE) 
THERMAL RELAY TH-N12 ?S OW 

1 
6 
6 

2 
2 

3 

1 

2 
4 

2 
1 
1 
1 
2 
4 
1 

2 

1 
1 
1 



-----,1!~:/3/ 

PANEL SECTION 

128 

1!'7:/3/.-ij­
SECTION NUMBER I 5340Z 620 I 



OPERATION PANEL 

5340 61 230 

1 9642051014 
2 9710050008 

"-..__/ 3 5340 61 240 
3 5346 61 240 
3 5346 61 270 
4 5340 61 212 
5 5340 61 244 
6 9642041014 
7 9710040008 
8 5340 61 213 
8 5340 61 214 

9 9648040614 
10 91470 
11 5340 61 243 
12 96591 

12 96591 

-I!~V;r:.-' 

SE CT ION 
-I!~V 3 /1l% I 5340Z 620 
SECTION NUMB ER 

*"?- ? Q>8118:,ttlll.W,~Itt1tft, ~~ titA-Q>~, ~, ~ a:~J~iE:J):Vt: < tl~~'. 
lhen orde rin& ite•s •arked *,indicate the set nu•ber 
because they are ava i lable on l y as a set. 

8t!~g~~ PART NAME 
-~·~ COMPONENT PARTS • 
~1~l\0 ~~ ASSY MAIN PANEL ASSY 
27-29 
t~·J~~· M5X10 SMALL PAN- HEAD SCREW M5X10 
l\"~lf"1l"~ M5 SPRING WASHER MS 
t.JJ\"- COVER 
tll\"-(71~"~-) COVER <IVORY> 
1ll\"-(?;t-L.J"5':1?) COVER (WARM BLACK) 

~''~" STUD 
t~"J~~" M4X10 SMALL PAN-HEAD SCREW M4X10 
J\"~iJ"t.l"~ M4 SPRING WASHER H4 

t.ll\"- COVER 
CE~3? FOR CE SPEC. 
'5J~~" M4X6 SMALL FLUSH HEAD SCREW M4X6 
f3?1\"~ B-66-2 HINGE B-66-2 

CE~3? FOR CE SPEC. 

CE~3?11l"1 FOR NON CE SPEC . 

•• Q'ty 

1 

10 
10 

1 
1 
1 
1 
2 

15 
5 
1 
1 

4 
2 
2 
4 

2 

13 98926 5~J0 SLL-24EY LAMP SLL-24EY 2 

15 5340 61 224 1~f~?"1l"-~" INCHING GUARD 2 
16 91314004 ~7~'':1t0 ~~~" M3X12 TAPPING SCREW M3X12 16 
17 96559 ~1':Jf C1520AT-BW SWITCH C1520AT-BW 4 

19 96593 *~*"9~~1'J~3?J?J" SWITCH BUTTON 2 
20 96554 1\"~1 A3SA-4001 BARRIER A3SA-4001 2 
21 5340 61 222 ;t~0 1J-~3~J\0 ~1~ OPERATION PANEL 2 

~~2~1~5~3~4~0~6771~2~2~6-----~;t~~~0~1J~-~~~3~~~~~\0~~~~~---------~0~P~E~R~A~T~I~O~N~~P~A~N~E~L------------------~2 

CE~3? FOR CE SPEC. 
22 90760 '':lt0 ~~~" 3X6 TAPPING SCREW 3X6 8 

5~)0 LSPD-28R LAMP LSPD-28R 2 
CE~3~11l"1 FOR NON CE SPEC . 

25 96522 ~1'f AVW402-R SWITCH AVW402-R 2 
CE~3? FOR CE SPEC. 

25 96606 ~1':Jf AVLW322T20D-R-T SWITCH AVLW322T20D-R-T 2 
26 5340 61 648 1 * 27 5340 61 231 ~1~1\0 ~~?51~ MAIN PANEL REAR PLATE 1 * 28 5340 61 232 
29 5:340 61 225 1 
31 5340 61 211-1 J\0 ~J~bl\"- OPERATION PANEL COVER 1 
31 5346 61 211-1 1 
31 5346 61 251 1 
32 98334002 ~1':Jf A3BA-90D1-24EW SWITCH A3BA-90D1-24EW 2 

CE~3? FOR CE SPEC. 
33 5340 61 250 t.ll\"- COVER 1 
33 5346 61 250 t.ll\"-(71*"~-) COVER (IVORY) 1 
33 5346 61 280 t.li\"-C?;t-&7"5':17) COVER (WARM BLACK) 1 
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STATIC ELIMINATOR 
SECTION 

130 

~~:/3:/ .. .ft 
SECTION !NUMBER 

B 

5340Z 630 

j 



STATIC ELIMINATOR 

No. -t. " ~ ~~~ S E T No. 
illlol'l.~ff PART No. 

5340 61 895 

5340 61 915-2 

1 9642051214 
2 9710050008 
4 98191 
4 99711001 

5 5290 61 916-3 
6 9660050014 
7 9642053014 
8 5340 61 891 

8 5340 61 911-1 
9 5340 61 914-1 

10 5340 61 892 

10 5340 61 912 
11 9670051508 

-t!?~!J~ 

SECTION 
-t!?~!J ~·.!iS- I 5340Z 630 
SECTION NUMBER 

1c~-? o:>8118:,11·~~112llt-~~!tit No:>~, -t.-. ~ Jti!t~it::ltVt: < tf.'/5 ~'. 
lhen ordering ite•s •arked 1c , indicate the set nu•ber 
because they are available only as a set. 

Sol'l,g~~ PART NAME 
~~·ff COMPONENT PARTS No. 

~17"~*~•3*3~~f ASSY STATIC ELIMINATOR ASSY 

STATIC ELIMINATOR ASSY 

t'\"J~:J" M5X12 SMALL PAN-HEAD SCREW M5X12 
SPRING WASHER M5 
STATIC ELIMINATOR 200V 
STATIC ELIMINATOR 
U.S.A.,CANADA 

MOUNTING BRACKET 
t'!J~ MS HEXAGON NUT MS 
t'\"J~~· M5X30 SMALL PAN-HEAD SCREW MSX30 

BAR 
U.S.A.,CANADA 

~l?;JII"- BAR 
BRACKET 

J\1:11\"- BAR 
U.S.A.,CANAOA 

BAR 
~7'Hili" ltd· M5X15 HEXAGON SOCKET BOLT MSX15 

131 

•• Q'ty 

1 

1 

2 
9 
1 

1 
9 
2 
1 

1 
2 
1 

1 
2 



I J~"!ltJ 
ACCESSORIES 

~ 14~ 
®-' 

,,.,_,, 
SECTION 

34 

132 

-t!~ y:~:.-•-~t 

SECTION NUMBER 5340Z 650 



J')"?t:J 

ACCESSORIES 

No. 

5340 25 120-1 

5430 83 100-2 

-t'?~ i! Y 

SECTION 
-t'? ~ !1 Yil-5 I 5 340Z 650 
SECTION NUMBER 

-~41>~j 
411itft~ COMPONENT 
I\:) 1-" ili1'- I~ ASS Y 
9,34-37 

•?-" Q)•.¥1.1Ul~~c:t:5~t...~~*1tA-O>~, -t:-., ~•ft~~Jtvc < t:~~'. 
Jhen ordering ite•s •arked *, i ndi cate the set nu•ber 
because they are available only as a se t . 

PART NAME 
PARTS NQ 

HANDWHEEL ASSY 

PLUNGER CAN ASSY 

•• Q' ty 

1 

1 
24-33 

~~--~5~4~3~0~8~3~271~0--~4--~7~0~5~:J~~~"~t~--~~::;,~~~:-~h""7~~A~S~S7.Y~P~L~U~N~G~E~R~C~A~N~~S~H~A~F~T~A~S~S7.Y~--------~1 
24-32 

1 5310 31 154-1 ~9~"' PILE BOARD 2 
2 5290 31 153-1 ~9~"* PILE BOARD 2 
3 5290 31 152-1 ~9~"* PILE BOARD 2 
4 5290 31 151-1 V9V"* PILE BOARD 2 
5 5340 65 412 bl\"- COVER 1 
6 91430 l-"51'n"-(+)100MM DRIVER (+)100MM PLASTIC HANDLE 1 
6 91452 l-"51'n"-(+)100MM f DRIVER (+)100MM WOOD HANDLE 1 

Y~~b,bt~" U.S.A.,CANADA 
7 91431 l-"51'n"-<->100MM DRIVER (-)100MM 1 
8 96010 ~7 SPATULA 1 
9 5340 25 116-1 1\:JI-"ili1'-111 HANDWHEEL 1 

10 91531 ?"~-~b":J GREASE GUN 1 
11 5330 82 326 t1'7 KNIFE 1 
13 91420 o~b?ili"~v:-7 5 ALLEN WRENCH 5 1 
14 91421 o~b7ili"?v:J7 4 ALLEN WRENCH 4 1 
15 9 1 422 o~b?ili"?v:-7 3 ALLEN WRENCH 3 1 
16 9 1 423 o~b?ili"?v:Jf 2.5 ALLEN WRENCH 2.5 1 
17 91400 ~not 17X19 WRENCH 17X19 1 

~1~8~9~1~4~0~1~~------~~~~\~0 ~t~13~X~1~7~~~----~W~R~E~N~C~H~1~37.X~1~7-------------------711 • 
19 92701006 ~~b"~~n°t 10X13 WRENCH 10X13 
20 9 1 402 ~l\0 t 8X10 WRENCH 8X10 1 
22 9 1 442 ~1'~b"::;, OIL GUN 1 
23 91532-2 *0 :)J 0 ti~ DTE25 PUMP OIL DTE25 1 
24 5430 83 218 hi\"- COVER 1 

~~~~~~~~~-=--~~------------------~~~--------------------------~ 25 5430 83 213-3 ~~I-" HEAD 1 
26 5430 83 216-3 ·~~7° CAP 1 
27 5430 83 214-1 ~:J?" RING 1 
28 5430 83 217 ~:J?"~~ NUT 1 
29 5430 83 215-1 ~7°~:J?" SPRING 1 
30 90408 ~f-fut"-lli 3/8 STEEL BALL 3/8 2 
31 5430 83 111-1 ')~Yt HOLDER 1 
32 9723180008 C-~:J?" C-18 C-RING C-18 1 
33 5430 83 115-1 *"I-~ BOTTLE 1 
34 5340 25 121 V~Jt- SHAFT 1 
35 5300 25 117 7°v-t PLATE 1 
36 9650063014 ~~'5J~~" M6X30 SCREW M6X30 1 
37 9410402508 ~7°~:J?"t0 :J 4X25 SPRING PIN 4X25 1 

'"'---" ' ------------------------------------------------------------------------
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"*"3?51"1 

WORK ORGANIZER 
SECTION 

134 

-t!?.Y:~:.-•-~t 

SECTION NUMBER 5340Z 652 



WORK ORGANIZER 

-t!9Yg:-' 
SECTION 

-t! 9 y 9 :--&~ I 5 340Z 652 
SECT ION NUMBER~--------~~ 

J\:v-? t1>1!1& li.lll~~IUS~t.. ~~ *itA.OY~, ~., ~ •tt~i!:JtVC ( t.:~~'· 
Wh en orderlnl lte1s • arked J\: ,indica te tbe set nu•ber 
because they are av ailabl e only as a set. 

~ ~ v~-~~SET ~ 8&g~/ PART NAME 
1
'" SUI.·~ PART ~ •~t•'lit COMPONENT PARTS ~ •• Q'ty 

5341 65 200 '*"3~9"1 WORK ORGANIZER ASSY 1 

WORK ORGANIZER ASSY (IVORY) 1 

1 9642050814 t'\"J~:J" M5X8 SMALL PAN-HEAD SCREW HSX8 6 
2 9710050008 1\" ~'" t:J" ~ M 5 SPRING WASHER M5 10 
3 5340 65 213 WORK ORGANIZER 1 
3 5346 65 213 ,,\\3~51"1 (]{;j;" IJ-) WORK ORGANIZER (IVORY> 1 
3 5346 65 223 WORK ORGANIZER (WAR M BLACK) 1 
4 9642051014 SMALL PAN-HEAD SCREW M5X10 4 
5 532 0 65 212 BRACKET 1 
5 5346 65 214 BRACKET (IVORY) 1 
5 5346 65 224 BRACKET (WARM BLACK) 1 
6 5320 65 211-3 WORK ORGANIZER 
6 5346 65 211-2 ''"3'}51\\-( (J'-(;j;" IJ-) WORK ORGANIZER <IVORY) 
6 5346 65 221 WORK ORGANIZER (WARM BLACK) 
7 9660050014 HEXAGON NUT MS 4 
8 5340 65 212 FOOT 2 
8 5346 65 212 FOOT (IVORY) 2 
8 5346 65 222 FOOT (WARM BLACK) 2 
9 9670061208 HEXAGON SOCKET BOLT M6X12 2 
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------:-=~-------- 1 SECTION 'tl~1. (OPS) 

(0 PS) LUBLI CAT ION 

I 5340Z 655 I tP~ 3 /·~ L_ __ _ 
SECTION NUMBER 
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LUBLICATION (OPS) 

-I! ~ ~ ;/·~ r-::-::--:-=-----~· 
SECT~ ON NUMBER I 5340 Z 655 

* <'- ? 0 81!.?ul!.&'l!IUHfl-1!~ tit..t.0 1!, ~., ~ ·~'l!it:ltV'C < t.:~~'­
lhen ord e rins ite • s • arked *,indicate the set nu • ber 
beca use th e y are ava il able only as a set. 

~ "' ~ •-tt;s ET Nil i!~i;~/ P A R T NAM E ft 
No. &!Sol'l. i't "t P A RT lil 41tdt} COMPO N E NT PARTS Nil Q'ty 

1 91331 ~-~7°5?" PG10N SEAL PLUG PG10N 3 
2 5340 66 114 7"7~,~ BRACKET 2 
3 9710060008 1\"~!"b" ~ M6 SPRING WASHER M6 4 
4 9660060014 t'~ M6 HEXAGON NUT M6 4 
5 9642062514 t~"J~~" M6X25 SMALL PAN-HEAD SCREW M6X25 4 
6 9430040520 J\ 0 i? 0 (!-~~) 4X520 PlPE 4X520 2 
7 91160 7°5?" PA-4 PLUG PA-4 50 
8 91161 ~~-J" PB-4 SLEEVE PB-4 50 
9 91066 7"~9-?0 5~~"t- DPB15 PLUNGER DPB15 1 

10 91172 ~~-7" PB-6 SLEEVE PB-6 8 
11 91173 7°5?" PA-6 PLUG PA-6 8 
13 9670061208 ~~'~*"~~ M6X12 HEXAGON SOCKET BOLT M6X12 4 
14 91180 1\ 0 17°1\"~~" PZ-16 PIPE BAND PZ-16 5 
15 9670050808 ~~'~t."l~~ M5X8 HEXAGON SOCKET BOLT M5X8 19 
16 91165 1\ 0 17°11"~~" PZ-14 PIPE BAND PZ-14 3 
17 91137 1\"~~" PZ-524 BAND PZ-524 5 
18 91167 1\0 17°11"~~" PZ-34 PIPE BAND PZ-34 2 
19 91062 1\ 0 ·1'7°1\"~~" PZ-544 PIPE BAND PZ-544 4 
20 91063 1\0 17° 11"~~" PZ-184 PIPE BAND PZ-184 1 
21 91162 ='7°~ PD-4 NIPPLE P0-4 2 
22 91169 x~t." PEF-4 ELBOW PEF-4 12 
23 91170 =,7°~ PFF-4 NIPPLE PFF-4 6 
24 91203 I~~" PHD-4 ELBOW PH0-4 7 
25 91186 71 - PKD-6 SEPARATOR PKD-6 2 
27 9670062508 ~~'~*"~~ M6X25 HEXAGON SOCKET BOLT M6X25 4 
28 91060 Ji?9- PQ10T CONNECTOR PQ10T 2 
29 91065 7"A~-7°?:J~"t- DPB16 PLUNGER OPB16 3 
31 91375 7"~9-J0 ?~~"t- DPB-12 DESTER PLUNGER DPB-12 1 
32 9430040350 1\0 17° (,-~:J) 4X350 PIPE 4X350 3 

~~3~3~9~4~3~0~0~4~0~4~1~0~--~~~0~1~J~0~7<,~-~·J~~~)-74~X~471~0--7.P7I7P~E~4~X~4~1~0---------------723 1111 
34 9430040260 1\0 1)0 (,- 1J~) 4X260 P"IPE 4X260 1111 
35 9430040140 1\0 17° (,- 1J~) 4X140 PIPE 4X140 2 
36 9430040340 1\0 17° (,- 1J~) 4X340 PIPE 4X430 1 
37 9430040325 1\ 0 17° (,- 1)~) 4X325 PIPE 4X325 2 
38 9430040370 l\ 0 iJ0 (,-~~) 4X370 PIPE 4X370 2 
39 9430040435 1\ 0 17° "- 1J:J) 4X435 PIPE 4X435 1 
40 94300404 70 1\0 17° "- 1J~) 4X4 70 PIPE 4X4 70 1 
41 9430040330 J\0 17° (,- 1J:J) 4X330 PIPE 4X330 1 
42 9430040255 1\0 1)0 

(,- 1J:J) 4X255 PIPE 4X255 1 
43 9430040395 J\0 17° (,-IJ:J) 4X395 PIPE 4X395 1 
44 9430040460 1\0 17° (,-~:J) 4X460 PIPE 4X460 1 
46 9431060140 1\0 17° (t10:J) 6X140 PIPE 6X140 1 
47 9431060760 J\0 17° <t1o:J) 6X760 PIPE 6X760 1 
48 9431060650 J\ 0 17° <t1o:J) 6X650 PIPE 6X650 1 
49 9431060770 H0 1J0 ( t1o~) 6X770 PIPE 6X770 1 
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t-l?l (NOPS) 

LUBL ICA TION <NOPS) 

r 
I 

1!7:/:s:.­

SECTION 
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1!7:/::~;.,.-ij­

SECTION NUMBER 
5340Z 656 



=n?l (NOPS) 

LUBLICATION (NOPS) 

No. -t! " ~ -~~ S E T Ho. K.g.-t} PART Ml. 

1 91331 
2 91066 
3 91161 
4 91160 
5 9430040160 
6 5340 66 112 
7 9670061208 
8 9710060008 
9 9660060014 

10 9642062514 
11 91172 
12 91173 
14 91381 
16 5340 66 113-1 
17 91162 
18 91169 
19 91203 
20 91180 
21 9670050808 
22 9670062008 
23 9670062508 
24 91067 
26 91171 
27 5340 66 111-1 
28 9670051001 
29 91057 
30 91186 
3 1 91060 
32 91152 

....._., 33 91058 
34 9116 5 
35 9430040140 
36 9430040150 
37 9430040110 
38 9430040130 
40 9430040100 
41 9431060600 
42 9431060250 
43 9431060730 
44 9431060185 
45 9431061110 
46 9431060735 
47 9430040355 

-t!?~g:/ 

SECTION 
-t!?~ll/lt% I 5340Z 656 
SECT I ON NUM BER 

• -..-? o.>i!~I:•&1!1UI.l.,1!$ 'ttt..t.o.>~. ~" ~ ·~1!i'£JtV·c <t!~~'. 
lhen ordering ite1s lark ed * ,indicate the set nu • ber 
because th ey are available only as a set. 

lltl.gg*/ 
-~-~ COMPONENT PARTS 

71 11-7~' PB-4 

'17';11-ili" lllt- M6X12 

t'H M6 
t'\"J~:J" M6X25 
71 11-7" PB-6 

=':.17° Ill PD-4 
:tlllili" PE F-4 
:tlllili" PHD-4 
1\ 0 1 J 0 1\\\ J 1-\\ p z -1 6 

'17~1-ili"JIII- M6X20 
'17';11-ili"IH M6X25 

:tlllifi" PHD6 

'17';11-ifi"JIIt- M5X10 

7 "( - PKD - 6 
J~?SI- PG10T 

:J"??:J3~~'1-" JHD-306 
1\0 1)0 1\";)1-" PZ-14 

PART NAME 
ltl 
SEAL PLUG PG10N 
PLUNGER DPB15 
SLEEVE PB-4 
PLUG PA-4 
PIPE 4X160 
BRACKET 
HEXAGON SOCKET BOLT M6X12 
SPRING WASHER M6 
HEXAGON NUT M6 
SMALL PAN-H EAD SCREW M6X25 
SLEEVE PB- 6 
PLUG PA-6 
OESTER PLUNGER OPB-13 
BRACKET 
NIPPLE P0-4 
ELBOW PEF-4 
ELBOW PH0-4 
PIPE BAND PZ-16 
HEXAGON SOCKET BOLT M5X8 
HEXAGON SOCKET BOLT M6X20 
HEXAGON SOCKET BOLT M6X25 
PLUNGER OPB11 
ELBOW PH06 
BRACKET 
HEXAGON SOCKET BOLT M5X10 
OIL PUMP LA-W8D 
SEPARATOR PKD-6 
CONNECTOR PQ10T 
NIPPLE P0-6 
HEO JH0-306 
PIPE BAND PZ-14 
PIPE 4X140 
PIPE 4X150 
PIPE 4X110 
PIPE 4X130 
PIPE 4X100 
PIPE 6X600 
PIPE 6X250 
PIPE 6X730 
PIPE 6X185 
PIPE 6X1110 
PIPE 6X735 
PIPE 4X355 

•• O'ty 

2 
2 

34 
34 

2 
2 
8 

12 
12 

8 
14 
14 

2 
2 
6 
8 
3 
7 
7 
4 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
2 
4 
4 
1 
2 

1 
2 
1 
1 
2 

·~--------------------------------------------------------------------------
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I • 7" 10~-9-
TAPE IN SERTER /"""'" SECTION 
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1!?-/ ;j /.-i} 

SECTION NUMBER 5340Z 680 



TAPE INSERTER 

~ ., ~ ·~~ S E T Nil 
$.1'1!#-1} PART NQ 

5330 89 800-3 

1 5290 61 961 
2 5290 61 964 
3 9642030614 
4 5290 61 963 
5 9716030014 
6 5290 61 965 
7 9670061208 
8 5300 89 822-2 
9 9716100014 

10 90680 
11 9662100014 
12 5341 61 933 
12 5486 61 933-1 
13 9642051014 
14 9710050008 
15 5340 61 926 
16 9680050508 
17 5340 61 925 
18 5290 61 941 

.....____.., 18 5336 61 941 
19 91551 
20 5300 46 042 
21 9672061214 

-!! P :,..-a~·~ I 5340Z 680 
SECTION NUMBER 

*<'-? o.>S~I:Jilg~cUsilL.~~ i:it..t.o.>-e, ~., ~·~~UL.-c < t:~~'· 
When ordering itels 1arked * ,indicate the set nu•ber 
because they are available only as a set. 

~gg~~ PART NAME 
-~ft-1} COMPONENT PARTS Nil 

t!lll: 
Q'ty 

•-7°1:J'-~- ASSY TAPE INSERTER ASSY 
1-11,19-21 

1 -21 

1-21 

12-18 

12-18 

t'\"J~:J" M3X6 

t?'"t.J"~ M3 

')7~ I- iii" Ill 1- M6X 12 

t?+t"t.J"~ M10 
tt5n"~ R-21 
1':11- M10 

t'\":J+;J" M5X10 

t.J,:J9- DC24V 
t.J?j~-<?::t-l.J"?':/7) 
~-1:J-j-JO 

o~1l7iti"IIJI- M6X12 

TAPE INSERTER 

TAPE INSERTER (WARM BLACK> 

COUNTER 

COUNTER 

TAPE INSERTER BODY 
TAPE HOLDER 
SMALL PAN-HEAD SCREW M3X6 
TAPE GUIDE 
PLAIN WASHER M3 
ARM 
HEXAGON SOCKET BOLT M6X12 
BRACKET 
PLAIN WASHER M10 
CONED DISC SPRING R-21 
HEXAGON NUT M10 
BRACKET (WARM BLACK) 
BRACKET 
SMALL PAN-HEAD SCREW M5X10 
SPRING WASHE R M5 
BRACKET 
SET SCREW M5X5 
STAND 
COUNTER DC24V 
COUNTER (WARM BLACK) 
TAPE FOR TAP£ INSERTER (200M) 
WASHER 
HEXAGON HEAD BOLT M6X12 

1 

1 

1 

1 
1 
6 
1 
2 
1 
1 
1 
4 
4 
4 

2 
2 
1 
2 
1 
1 
1 
1 
1 
1 

--------------------------
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t:JI\"- ( OP S) 

COVER (O PS) 

4 

®-- --o 

SECTION 
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-t!?Y;t:.-•-ij­
SECTION NUMBER 5340Z 710 



1ll\"- (OPS) 

COVER <OPS) 

1 5512 71 114 

1 90813 
2 5340 73 010-1 
2 5340 73 030-1 

2 5346 73 010-1 
3 5300 72 021 
4 9660060014 
5 5340 89 510 
5 5340 89 520 

5 5346 89 510 
5 5346 89 530 
6 90651 
7 5300 71 156 
8 5340 73 015-1 
8 5346 73 015-1 
8 5346 73 035 
9 9710050008 

10 9642052514 
12 964205101 4 
13 5340 72 020 
13 5340 72 040 

-\!9!/g:/ 
SECTION 

-t!?!/;J:/Jt.;s. I 5340Z 710 
SECTION NUMBER~~~~~~~ 

·"?-~ <1.>81!& l;t.lll.fo -e l;t~i!ll.. -e t 'ttt A,c1.>-e, -e"' ~ •4Ji-ert)'(L:t: < tt~\•. 
When orderin8 itels •arked *, i ndica te the set nu•ber 
be ca use they are a va ilable only a s a set. 

ftll.r.~fi;;/ 
-~·~ COMPO NEN T PARTS 
J\"1:::J~"J~;J"')~I\"'J*M5X8 

t.JI\"-
1:11\"-

1JJ\"-(J'-(jf;"IJ-) 

t':J~ M6 
t.JI\"-
t.JJ\"-

t.JI\"- ( J'"(;f;" IJ-) 

GS- 1J:::J?" GS-6 

1lll"-
1JJ\"- ( J'1';f;" IJ-) 

t.Jil"- <?:t-L.7''5'J?) 

t'\"J:;t;J" M5X25 
t'\"J~;'J" M5X10 
t.JJ\"-

PART NAME 
No. 

SMALL BINDING SCREW M5X8 
FOR CE SPEC. 

SCREW M5X10 
COVER 
COVER 
FOR CE SPEC. 

COVER <IVORY> 
STUD 
HEXAGON NUT M6 
COVER 
COVER 

FOR CE SREC. 
COVER <IVORY) 
COVER (WARM BLACK) 
GS-RING GS-6 
PIN 
COVER 
COVER (IVORY> 
COVER (WARM BLACK) 
SPRING WASHER MS 
SMALL PAN-HEAD SCREW M5X25 
SMALL PAN-HEAD SCREW M5X10 
COVER 

t.JI\"- COVER 
CE;J3? FOR CE SPEC. 

tilt 
Q'ty 

22 

22 
2 
2 

2 
11 
1 5 

1 

1 
1 
6 
9 
2 
2 
2 

19 
4 

14 
1 

13 5346 72 020 1JJ\"-(1Io-) COVER (YELLOW) 1 
13 5346 72 040 t.J/\"-<?~-£7"5'?) COVER (WARM BLACK) 1 
14 5300 73 031 ~~'J~" STUD 2 
15 5340 71 111 t.JJ\"- COVER 1 

~---1~5~5~3~4~0~7~1~1~1~2~---~1l~I~\'~'-~~------------------~CO~V~E~R~~~~-----------------------~1 
CE;J3? ~OR CE SPEC. 

15 5346 71 111 1Jil"-(J'1';f;"~-> COVER (IVORY> 
15 5346 71 113 1JJ\"-(~t-L.7"?'?) COVER (WARM BLACK) 1 
16 5340 75 011 til\"- COVER 1 
17 5300 71 155 7"5~':.1~ BRACKET 5 
18 90164 ~~~ KNOB 1 
19 5340 71 120 t.JJ\"-(7"~-) COVER <BLUE) 1 
19 5340 71 130 t.JI\"- COVER 1 

CE;J3~ FOR CE SPEC. 
19 5346 71 120-1 t.Jn"-(71'*"~-) COVER (IVORY) 1 
19 5346 71 130 t.l/\"-<~t-~7"?':.1?) COVER (WARM BLACK) 
20 9670051001 Y~,~~"~ ~ M5X10 HEXAGON SOCKET BOLT M5X10 
21 5310 71 1 57 ~~~~" STUD 2 
22 9642040414 t'\"J~~" M4X4 SMALL PAN-HEAD SCREW H4X4 4 

1':::J*~7,7°v~3? FOR STEPLESS INK FEED CONTROL 
23 5340 71 152 1 
23 5346 71 152 l\ 0 :;t~(7"~?:::J) PANEL (BROWN) 
23 5346 71 153 J\0 :;t~(7"5?:::J) PANEL (BROWN) 

1~~b,ht~" U.S.A.,CANADA 
24 5340 71 150 t.ll\"- COVER 
24 53 40 71 160 ~1\"- COVER 1 

CE~3? FOR CE SPEC. 
2 4 53 4 6 71 1 50 1J 1\" - ( 1' I o-) C 0 V E R (YELL 0 W) 1 
24 5346 71 160 1JI\"-(~:t-L.7"5'J?) COVER (WARM BLACK) 1 
25 5300 72 013 ~~'J~" STUD 4 

-~·~2~6~9~6~6~0~0~5~0~0~1~4~---~t~'J~~~M~5~-----------------~H~E~X~A~G~O~N~N~U~T~M~5~------------------------~1 

28 5300 73 014 t.ll\"- COVER 2 
29 5310 73 013 7v-£ FRAME 2 
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tll\"- (OPS) 

COVER (OPS) 

30 5290 61 135-1 

32 5486 61 643 

33 90643 

34 9642041014 

35 9660040014 

36 5290 74 087-2 
36 5290 74 091 
37 5290 74 083-2 
37 5290 74 093 
38 9710040014 

39 5340 73 052 

39 5346 73 052 

39 5346 73 062 

40 5340 73 050 

40 5346 73 050 

40 5346 73 060 

-tr:?~!IY:Jl% I 
SECTION NUMBER 5340 Z 7 10 

*"'-? (1)811~1tJII.?a"elttliiJV'~! titAIOY~, -t! :~ ~·~"elU(Vt: < t!~\-'. 
When or dering iteas aa rk ed * ,indicate the set nuaber 
because they are available only as a set. 

~~g~j PART NAME 
W~·~ COMPONENT PARTS ~ 

5~"~ LABEL 2 
EXCEPT JAPAN 

J'-}.1:!:;, 150MM EARTH WIRE 150MM 
CE:J3? FOR CE SPEC. 
"'*'"b"~ 85 TOOTHED LOCK WASHER B5 4 
CE~3? FOR CE SPEC. 
t~"J~~· M4X10 SMALL PAN-HEAD SCREW M4X10 2 

CE:J3? FOR CE SPEC . 
t'~ M4 HEXAGON NUT M4 2 
CE~3? FOR CE SPEC. 
5~"fu(I1J") LABEL (ENGLISH> 1 

1 
?~"fu(I1J") LABEL (ENGLISH) 3 

3 
n•af"h"~ M4 SPRING WASHER M4 4 

hi\"- COVER 2 
1)*A7~7°vA3? FOR STEPLESS INK FEED CONTROL 

hl\"-<'P1ili" 1J- ) COVER (IVORY) 2 
1)*A7~7°vA3? FOR STEPLESS INK FEED CONTROL 
hl\"-(~t-£7"7'?) COVER (WARM BLACK) 2 

hl\" - COVER 2 
1)*AT~7°vA3~ FOR STEPLESS INK FEED CONTROL 

2 
1)*}.7~7°vA3? FOR STEPLESS INK FEED CONTROL 
bl\"-(?~-67"?'?) COVER (WARM BLACK) 2 
1)*AT~7°vA3? FOR STEPLESS INK FEED CONTROL 

41 5346 71 154 ;1111\")(ABDICK) NAME PLATE <ABDICK) 
~4~1~~5~3~4~6~7~1~1~5~5~--~)1~1~1~\'~')~(~l~T~E~K~)----------~N~A~M~E~~P~L~A~T~E~(~I~T~E~K~)----------------7~ 43 5327 71 015 A9,~" STUD 1 

44 5340 74 121 5~"~ LABEL 1 
45 5340 74 122 5~"~ LABEL 2 
46 5290 74 084 5~"~(I1J") LABEL <ENGLISH) 6 
46 5290 74 094 7~"~(-;li)J") LABEL (JAPANESE) 6 
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1ll\"- (NOPS) 

COVER (NOPS) ~~yg/ r=========~==============t:===---- ~~Y3/·~ I SECTION SECTION NUMBER 
5340Z 7 20 I 

4 
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t.IJ\"- ( NOPS) 

COVER <NOPS) 

~? !I il :1'#% I 5340Z 720 
S EC T I ON NUMBER 

*v-~ O>BI!.?. ItJil.?.r~I:U~ill-~8 'iith-0>~, -I! "' ~ ·lf~it:'ltVC < fi ~ 1>. 
Wh en ord e r ing i t e• s • a r ked *, indi cate the set nu• be r 
because t hey are ava i l ab l e onl y as a s et . 

N -~!:"' ~-~~SET ~ 1!6.?.1!\f.!;j PART N A M E !!!~ 
~ 1!6 oil. 3 ~ P A R T NQ ttlilt•4lt C 0 M P 0 N E NT P A R T S No Q ty 

1 9660050014 t~~ M5 HEXAGON NUT M5 12 
2 5300 72 021 A~~~" STUD 5 
3 5300 71 1 56 t 0 :; PIN 9 
4 5340 73 020-1 1:11\"- COVER 2 

~--4+-~5~374~0~7~3~074~0--~1--71:1~1\~"------------------~C~O~V~E~R~------------------------~2 

CE~3? FOR CE SPEC. 
4 5346 73 020-1 t.IJ\"-<Y1*"~-> COVER <IVORY) 2 
4 5346 73 040 2 
5 9642052514 t~"3~~" M5X25 SMALL PAN-HEAD SCREW M5X25 4 
6 9710050008 1\" ~iJ"t.l"~ M5 SPRING WASHER M5 21 
7 5340 73 025 hi\\\- COVER 2 
7 5340 73 045 1:11\"- COVER 2 

CE~3? FOR CE SPEC. 
7 5346 73 025-1 t.ll\"-(11'ifi" 1J-) COVER (IVORY> 2 
7 5346 73 027 t.IJ\"-C?t-b7"5~?) COVER (WARM BLACK) 2 
9 5340 89 521 1:11\"- COVER 1 
9 5340 89 522 1:11\"- COVER 1 

CE~3? FOR CE SPEC. 
9 5346 89 521 t.JJ\"-CY1'*"~-) COVER (IVORY) 
9 5346 89 523 t.IJ\"-<?t-b7"5~?) COVER (WARM BLACK) 

10 5512 71 114 l\"1':::d·"J~~"'J~I\"~tM5X8 SMALL BINDING SCREW M5X8 19 
CE~3? FOR CE SPEC. 

10 90813 I\"1'~~"J~~" M5X 10 SCREW M5X10 19 
11 53 40 71 271- 1 'fl:-~1:11\"- COVER 1 
12 9642051014 t~"J~~" M5X10 SMALL PAN-HEAD SCREW M5X10 19 
13 5340 72 032 A9~~" STUD 3 
14 5340 72 050 1:11\"- COVER 1 
14 5346 72 030 t.ll\"-(1ro-> COVER (YELLOW) 1 
14 5346 72 050 t.JI\"-(?t-b7"5~?) COVER (WARM BLACK) 1 

'-L~1~5~5~3~4~0~7~1~2~1~0~-~4--~h~I\~"-------------------C~O~V~E~R~-------------------------71 
15 5340 71 230-2 1:11\"- COVER 1 

CE~3? FOE CE SPEC. 
15 5346 71 210-4 t.IJ\"-(J1*"q-) COVER (IVORY> 1 
15 5346 71 230-1 hl\"-<?t-b7"5~?) COVER (WARM BLACK} 1 
16 5330 71 212 t.JJ\"- COVER 1 
16 5332 71 828 t.JJ\"-(?t-b7" 7'?) COVE R (WARM BLACK} 1 
16 5336 71 212 t.l/\"-(11*"~-> COVER (IVORY) 1 
17 5310 71 157 2 
18 5340 71 220-1 t.JJ\"-(7"~-) COVER (BLUE) 1 
18 5340 71 240-1 1:11\"- COVER 1 

CE~3? FOR CE SPEC. 
18 5346 71 220-1 t.JI\"-CJ1ifi"q-) COVER (IVORY) 1 
18 5346 71 240 1 
19 5340 71 250 t.J 1\\\- COVER 1 
19 5340 71 260 t.JJ\"- COVER 1 

CE~3? FOR CE SPEC. 
19 5346 71 250 t.JI\"-<1'xo-} COVER <YELLOW) 1 
19 53 46 71 260 t.JI\"-<?t-b7"5~?) COVER (WARM BLACK) 1 
20 5300 71 155 7"5~'~ BRACKET 5 
23 99923 7J~t.J"-~" PG-47 FAN GUARD PC-47 1 
25 91314005 ~~to ~~~" 4X6 TAPPING SCREW 4X6 4 
26 90651 GS-~~?" GS-6 GS-RING GS-6 4 
29 5300 73 031 A9~~" ST UD 2 
30 9642041614 t~"~~~" M4X16 SMALL PAN-HEAD SCREW M4X16 2 
31 9716040014 t5!"1J"~ M4 PLAIN WASHER M4 2 

~~3~2~9~7~1~0~0~4~0~0~0~8~--~~~\'~'~~~~·~· n~'-'~~~M~4 __________ ~S=P~R~I~N~G~W~A~S~H;E~R~M~4----------------~2 
33 9660040014 t~~ M4 HEXAGON NUT M4 4 
34 5300 73 015 ~~~~" STUD 1 
35 5340 71 211 t.JJ\"- COVER 1 
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1J 1\"- ( N 0 P S) 

COVER (NOPS) 

37 5486 78 274-1 
37 5486 78 275 -2 
38 5290 61 633 

~?~ !J ;/ 

SECTION 
~ 7 ~" :/~-;- I 5340Z 720 
SECTION NUMBER 

*""'-?o.>!ll!£1tlll£~1Usttl-~~ titA-o.>~, -tt., ~ "~it){Vc< t.:~~·. 
When ordering ite1s 1arked *,indicate the set nu1ber 
because they are a vailable only as a set. 

$£~~~ PART NAME 
-~-~ COMPONENT PARTS ~ 

till: 
O'ty 

7~"~(I1J") LABEL <ENGLISH) 1 
7-X~~ 300MM GROUND WIRE 300MM 2 
CE~3' FOR CE SPEC. , 

40 9642041014 t~"J~~~ M4X10 SMALL PAN-HEAD SCREW M4X10 2~ 
--~~~~~~~----~C~E~~~3~?~~~~--------~FO~R~C~E~S~P~E~C~.~~~~~~~----~ 

41 90643 n't9"1J~~ 85 TOOTHED LOCK WASHER 85 8 
CE~3? FOR CE SPEC. 

42 5290 74 075 FCC 5~~~ FCC LABEL 

43 5341 71 215 1 
44 5341 71 255 ~~'~" STUD 
45 5290 74 087-2 5~"~(I1J") LABEL (ENGLISH) 
45 5290 74 091 
46 5340 71 115 m~"31Jn"- AUXILIARY COVER 1 
46 5346 71 115 m~"31Jn"-(71m"~-) AUXILIARY COVER (IVORY) 1 
46 5346 71 116 $~"31Jn"-(?t-£7"5'?) AUXILIARY COVER (WARM BLACK) 1 
47 5340 74 121 5~"~ LABEL 1 
48 5290 74 084 7~"~(I1J") LABEL <ENGLISH) 4 
48 5290 74 094 4 
49 5290 74 201 5~"~<90KG> LABEL (90KG) 
50 5290 74 202 5~"~(120KG) LABEL (120KG) 
51 5290 74 301 5~"~(X1J") LABEL (ENGLISH) 
51 5290 74 302 7~"~( *~J") LABEL (JAPANESE) 
51 5290 74 312 
51 5290 74 313 5~"~(75~AJ") LABEL (FRENCH) 
51 5290 74 314 

----------------------------------------------------------------------~·'--
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'1~t?"~hll"-

15T SAFETY -t!~Y3;..-
COVER r==========~~~~:========- SECTION 

150 

-t!~y3;..-·~ 

SECTION NUMBER 
I S340z 7-s~ol 



9"1'1 Y::J~'';:..tll\"-

1ST SAFETY COVER 

t? ~ 3 ~--5 I 5340Z 750 
SECTION NUMBER 

.... -? Q)iS~ I;Uil.I'A~I'ttiliV~!!! 'tttll-Q)~, -t:" ~ -~~!!:)tVC <ftc!<~'. 
lhen ordering ite1s larked* ,indicate the set nu1ber 
because they a re available onlY as a set. 

•"' -t:-,~&-iljSET Pi~ Mr.,~flt;/ PART NAME •• 
'"' ll£.f.JP~ PART Pi~ fi.IOC·~ COMPONENT PARTS No. Q'ty 

1 5290 52 422 t 0
;:.. PIN 4 

3 9710030008 1\"~if"tl"~ M3 SPRING WASHER M3 22 
4 5340 75 411-3 Y;:..~";:..tll\"- SAFETY COVER 1 
8 9660040014 1~~ M4 HEXAGON NUT M4 10 

~~~9~9~7~1~0~0'4~0~0"0h8----~l\7."~~~,7."~h7."~~~M~4----------~S~P~R~I~N~G~W~A~S~H~E~R~M~4.-------------~1~4 

10 5290 76 022 A1'~77°v-~ SWITCH PLATE 5 
11 9648043014 '5J~~" M4X30 SMALL FLUSH HEAD SCREW M4X30 8 
12 97303 ~1'~7 V-15-1C26 SWITCH V-15-1C26 5 

230V1'1l"1' EXCEPT 230V 
12 98303001 A1'~7 S845B20 SWITCH S845B20 5 

CE~3?1'n"f,230V 230V,FOR NON CE SPEC. 
13 9716030014 t5.,"1l"* M3 PLAIN WASHER M3 14 
14 9642031414 t~"Ja~" M3X14 SMALL PAN-HEAD SCREW M3X14 10 
15 5340 75 211-4 Y::J~"::Jtll\"- SAFETY COVER 1 
16 5340 75 220 t;:..~" HINGE 
17 9684050508 ~~~~" M5X5 SET SCREW M5X5 6 
18 5290 75 031 n~ CAM 4 
19 5340 75 420-1 HINGE 1 
20 5340 75 430-1 HINGE 
22 98501 131\"- 360010-1 COVER 360010-1 5 

EXCEPT 230V 
23 5295 75 020-1 HINGE 1 
24 9642061614 t~"J~~" M6X16 SMALL PAN-HEAD SCREW M6X16 4 
25 9716060014 t7,"1l"~ M6 PLAIN WASHER M6 4 
26 5300 53 213 ~~~ KNOB 4 
27 5330 75 031 h~ CAM 2 

CE~3? FOR CE SPEC. 
27 5330 75 031 h~ CAM 1 

CE~3?1'n"f,230V 230V,FOR NON CE SPEC. 
28 95338 ~1'~f WK244XP-2U SWITCH WK244XP-2U 5 

CE~3? FOR CE SPEC. 
28 95338 A1'~f WK244XP-2U SWITCH WK244XP-2U 1 

CE~3?1n"1'r230V 230V,FOR NON CE SPEC. 
29 9642044014 t~"J~~" M4X40 SMALL PAN-HEAD SCREW M4X40 10 

CE~3? FOR CE SPEC. 
30 5340 75 323 t:;,~" HINGE 2 
31 5340 75 441-3 hi\"- COVER 1 
33 5340 75 320 t~~" HINGE 2 
34 5295 75 031-1 3 

CE~3? FOR CE SPEC. 
34 5295 75 031-1 

CE~3~1'~"1',230V 230V,FOR NON CE SPEC. 
35 9642031014 t~"J~~" M3X10 SMALL PAN-HEAD SCREW M3X10 12 
36 5340 75 111-3 y;:,.~"~hn"- SAFETY COVER 1 
37 5340 75 443-2 hn"- COVER 1 
38 5340 75 442 hi\"- COVER 1 
39 9642052514 t~"J~~" M5X25 SMALL PAN-HEAD SCREW M5X25 6 
40 9710050008 1\"~'"t.l"~ M5 SPRING WASHER M5 10 
41 5340 75 340 7"7~'~ COPS) BRACKET COPS) 1 
42 9642050814 7~"Ja~" M5X8 SMALL PAN-HEAD SCREW MSX8 4 
43 5340 75 330 hi\"- COVER 1 
44 9670052008 ~~~~*"•t M5X20 HEXAGON SOCKET BOLT M5~20 2 
45 5340 75 324 7"7~~~ BRACKET 1 
46 5340 75 311-2 Y~~";:..tln"- SAFETY COVER 1 
47 5295 75 040 t~~" HINGE 1 

.....___.~4;-:8:---;5:-:3:-:4::-;0~7:;-:5~3~5::-;0~::--~7~'::-c' 5~~:.-"'--' '--1-___;_< N;.;..O.;;....;_P ..;;_S '--) --------'·::787-R 77A-::;-C-:;-K=E...;..T___.;.( .;.;.N..;..O.;..P..;;;;.S.;..) -------------------;;-1 
49 5322 75 020-1 t~~" HINGE 1 
50 5330 75 491-2 bl\"- COVER 1 
51 9642041014 t~"Ja~" M4X10 SMALL PAN-HEAD SCREW M4X10 4 
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5I \\ 1' 1 y j 1! \\ j t.ll\ \\ -

1ST SAFETY COVER 

-t!9V :-'if~ 
sECT~ ON NUMBER I 5340Z 750 

* ""-?C!)Hfolt•.r.~lttli!lt...~~f'lt,.C.,C!)~. -!!"' ~&iJ-ettcVt:<t.:~~'· 
When ord erlns ! teas aarked 1c ,indicate the set nuabe r 
because th ey are available only as a set. 

11. -t: ., ~f;f:tj SET NCI lll!.li'.~fi;/ P ART NAME •It 
1w !ltl fo f;f:t P A RT Mo. fiA£1;-ft COMPONENT PARTS l'ia Q'lt,y 

52 5330 75 492-1 t;:,~" HINGE 1 
54 5300 75 112 t 0

;) PIN 2 
55 5330 75 120-1 t;:,~" HINGE 1 
56 9642040807 t~"Ja~" H4 X8 SMALL PAN-HEAD SCREW H4X8 1 : 

~5~7~9~1~3~2~1~~~--~~~?~"~a~~~~~t~?~~~f~T~L~--1~4~8~--~M~A~G~N~E~T~T~L~-~1~4~8~~~~~~~----~~-
58 9642051614 t~"Ja~" M5X16 SMALL PAN-HEAD SCREW M5X16 2 
60 9642040607 t~"Ja~" M4X6 SMALL PAN-HEAD SCREW M4X6 4 
61 5340 75 444 ~'z1'51 FIXING PLATE 1 
62 5290 74 082-1 ?~"~(z~J") LABEL (ENGLISH) 6 
62 5290 74 092 5\"~<=tJJ") LABEL (JAPANESE) 5 
63 5340 75 585 t.l/\"- COVER 1 
64 9670051014 ~;~~t."l~~ M5X10 HEXAGON SOCKET BOLT M5X10 3 
65 9648041014 '5Ja~" M4X 10 SMALL FLUSH HEAD SCREW M4X10 2 
66 9642042514 t~"Ja~· M4X25 SMALL PAN-HEAD SCREW M4X25 2 
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5I \\ 1 2 --~\~:-::-:----­
?A~' :J1JJ\"-

2ND SAFETY -------COVER ~~:/3/ 
~~:/3/·~ 
SECTION NUMBER 

r=======-

I I I 

~~ 
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-t"?V,.~ 

SECTION 
-i!'?V;~ ~·~ I 5340Z 751 
SECTION NUMBER 

2ND SAFETY COVER *""'-'? O>SII~ItJil,g"eli:tsiSt.. -e~ tit..VO>'e, -t.., ~ -~-eit:)tl.. -c < t.:~\'. 
When ordering it e•s • arked * ,indicate the set nu•ber 
because t hey are available only as a set. 

-t! ., ~ •-!Jj S E T NQ 
No. $ .w, iP~ PART No. 

1 9642040814 
2 9716040014 
3 5295 75 020~ 1 
4 5340 75 220 
5 5290 75 031 
6 9684050508 
7 5290 76 022 
8 97303 

8 98303001 

9 9710030008 
10 9642031414 
11 5340 75 611-4 
12 9710040014 
13 9642040807 
14 9642041014 
15 95338 

g,gg~~ PART NAME 
~~~-~ COMPONENT PARTS NQ 

t~"J~~" H4 X8 SMALL PAN-HEAD SCREW M4X8 
t5,"b"~ H4 PLAIN WASHER M4 
tJ~" HINGE 
t~~" HINGE 
bL CAM 
~~~~" MSXS SET SCREW MSXS 
A{~fJ0 v-~ SWITCH PLATE 
A{'f V-15-1C26 SWITCH V-15-1C26 
230V1b•1 EXCEPT 230V 

Ai'f S845B20 SWITCH S845B20 
CE~3~1~"{,230V3~ 230V,FOR NON CE SPEC. 

1\"~'"t.J"~ M3 SPRING WASHER H3 
t~"J~~" H3X 14 SMALL PAN-HEAD SCREW H3X14 
Y:J~":Jbl\"- SAFETY COVER 
1\" ~ '" b" ~ H 4 SPRING WASH E R M 4 
t~"J~~" M4X8 SMALL PAN-HEAD SCREW M4X8 
t~"J~~" M4X 10 SMALL PAN-HEAD SCREW H4X10 
A{~f WK244XP-2U SWITCH WK244XP-2U 
CE~3~ FOR CE SPEC. 

16 9660040014 t~~ M4 HEXAGON NUT M4 
17 9710040008 1\"~'"b"~ M4 SPRING WASHER M4 
18 5330 75 031 bL CAM 

CE~3~ FOR CE .SPEC. 
19 9642044014 t~"J~~" M4X40 SMALL PAN-HEAD SCREW H4X40 

CE~3? FOR CE SPEC. 

tilt 
O't:t 

12 
12 

3 
2 
3 
3 
3 
3 

3 

10 
6 
1 
2 
8 
2 
3 

8 
14 

3 

4 

20 5290 52 423-1 t 0 :J PI N 2 
21 9642061614 t~"~•~" M6X16 SMALL PAN-HEAP SCREW M6X16 1 
22 9716060014 t~'"b"~ M6 PLAIN WASHER M6 1 
23 5340 75 211-4 Y~~"~t.JI\"- SAFETY COVER 1 
24 5300 53 213 ~~~ KNOB 1 

''-/~2~5~9~6774~8=074~3~0~1~4~--~,~7~J~~~~~,~,~M~4~X~3~0--------~S~M~A~L~L~~F~L ~U~S~H~H~E~A~D~S~C~R~E~W~M~4~X~3~0~---76 

26 9716030014 t5,"b"~ M3 PLAIN WASHER M3 6 
27 98501 t.Jn"- 360010-1 COVER 360010-1 3 

230V1b~1 EXCE PT 230V 
29 5310 32 119 o-~~-A7- ROTARY STAY 1 
30 5340 75 612-2 COhn"-~~" COVER 
33 9648051014 '5J~~" M5X10 SMALL FLUSH HEAD SCREW M5X10 2 
34 9642031014 t~"J~~" M3X10 SMALL PAN-HEAD SCREW M3 X10 4 
35 5340 75 511-3 1 
36 5330 75 483 2 
37 5295 76 013 SUPPORTER 2 
38 5330 89 620 HINGE 1 
39 9642041614 t~"J~:J" M4X16 SMALL PAN-HEAD SCREW M4X16 2 

CE~3~ FOR CE SPEC. 
40 5340 75 621 PLATE 
41 90730 RIVET 1.6X5 3 
42 5340 75 615 FIXING PLATE 4 
43 5290 74 082-1 5~ \\lid :t1J") LABEL (ENGLISH) 3 
43 5290 74 092 ~~"1~<-ili:JJ") LABEL (JAPANESE) 3 
44 5300 54 332 b?- COLLAR 2 
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l'"t"JJI"­
SAFETY BAR 
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-t!~:/:~:.-•-tt 
SECTION NUMBER I 53 40 z 7 55 I 



i':J 1!" J ,, \\-

SAFETY BAR 

~?~,:,.­

SEC T IO N 
~:P'~;~:.til-5 I 5340Z 755 
S E CT I ON NUMBER 

*-..- ?o:>8~1:l.lll~"!!lt2iiV~&*it;\,o:>~, -t< "j ~·ft~i:t:Jtt--c < ~~~'. 
When ordering iteas aarked *, i ndicate t he set nuaber 
because the y are ava i labl e onl y as a set . 

No. -t<, Hl:~jSET No. -~~~~ PART NAME t!ll!t 
l!tl o?o ft ~ PAR T Na fJ!it."! COMPONENT PAR TS No. Q'ty 

1 9642041014 t~"J~~" M4X10 SMALL PAN-HEAD SCREW M4X10 4 
2 95338 A1~f WK244XP-2U SWITCH WK244XP-2U 2 
3 5340 75 734 7~71~~ BRACKET 2 
4 5340 75 732 A~0 -~- SPACER 4 

'----~5~9~6~7~0~0~6~4~5~0~8~---~~~7~~~~-.*~"~I~~~~M~6~X~4~5~--------.H~E~X7A~G~O~N~S~O~C~K7E~T~B~O~L~T~M~67X~4~5-------~4 

6 9716060014 t7~"b"~ M6 PLAIN WASHER M6 4 
7 9684050508 ~~~~" M5X5 SET SCREW MSX5 4 
8 5340 75 733 A1~fbL SWITCH CAM 2 
9 5340 75 713 A9~~" STUD 2 

10 9721040008 E-~:J?" E-4 E-RING E-4 8 
11 5340 75 710-1 r-L ARM 2 
12 5340 75 781 ~,7~ SHAFT 2 
13 9670081208 ~~~~*"~~ M8X12 HEXAGON SOCKET BOLT M8X12 2 
14 9721070008 E-Y:J?" E-7 E-RING E-7 16 
15 5290 29 313 ~~~~- WASHER 12 
16 5340 75 712 A'~~" STUD 11 
17 9670063008 ~7~~*"1~~ M6X30 HEXAGON SOCKET BOLT M6X30 10 
18 5290 37 433 }.31':.11'·" STUD 4 
19 5480 25 418 AJ0 ~:J?" SPRING 8 
20 5340 75 723 t 0 :J PIN 6 
21 5341 75 770 7°1J-~ PLATE 2 
22 97160500 1 4 t7~"b"~ M5 PLAIN WASHER MS 6 
23 9670051608 ~7'~*"~~ M5X16 HEXAGON SOCKET BOLT M5X16 8 
24 5340 75 714 ~:J? LINK 4 
25 5340 75 740 r:Jt":Jn"- (D) SAFETY BAR (0) 1 
27 5340 75 780-1 r-L ARM 2 
28 5341 75 780 7°u-~ PLATE 2 
29 5340 75 718 t 0 :J PIN 3 
30 5340 75 741 1J:J? LINK 2 

~~3~2~5~3~4~0~7~5~7~5~0~--~r~:J~t~~~~:J~/~\'_'----~(E~) ________ ~S~A~F~E~T~Y~B~A~R~(=E~)------------------~1 
33 5340 75 114 :t.ll\"- COVER 1 
34 9710050014 1\"~tt"tl"~ M5 SPRING WASHER M5 4 
35 9642051014 t~"J)~" M5X10 SMALL PAN-HEAD SCREW M5X10 13 
36 5340 75 115 1Jn"- COVER 1 
37 5340 75 720 J:J~":Jn"- (8) SAFETY BAR (B) 1 
38 5340 75 717 t 0 :J PIN 1 
39 9660060014 t'~ M6 HEXAGON NUT M6 4 
40 9710060008 1\"~tt"t.J"~ M6 SPRING WASHER M6 4 
41 53 4 0 7 5 7 2 5 1J :J? L LN K 2 
42 5340 75 920 r:Jt":Jn"- SAFETY BAR 1 
43 5340 75 716 r:Jt":Jbn"- SAFETY COVER 1 
44 5340 75 1 17 bl\"- COVER 1 
45 9710050008 1\"~tt"b"~ M5 SPRING WASHER M5 9 
46 5340 75 118 nn"- COVER 1 
47 5340 75 724 }.9~~" STUD 1 
48 5340 75 116-2 nn"- COVER 2 
49 9670062008 ~7'~*"~~ M6X20 HEXAGON SOCKET BOLT M6X20 2 
50 5340 75 719 t 0 :J PIN 2 
51 5330 73 071 bl\"- COVER 1 
52 5340 75 910 r:Jt!":Jn"- SAFETY BAR 1 
53 5340 75 736 A~0 -tt- SPACER 2 
54 5340 75 735 7°1J-~ PLATE 2 
55 9670041408 ~7,~t"~~ M4X14 HEXAGON SOCKET BOLT M4X14 2 
56 5340 75 922-1 ~:J? LINK 2 
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-i:~~3;.,•-~t 
SECTION NUMBER I 5340Z 820 I 



-t!9~,.:/ 

SECTION 
-tt 1 ~ 3 :/ii-i} I 5 3 4 o z 8 z o 
SECTION NUMBER~-------~~~ 

1ST BLANKET CLEANING * 7-? Q)ilt!.W,It.lll.r.""ei:Uiit t., '"e ~:tit A-4.>-e, -\!., ~ .-llt'"ei'£)t l-1: < li ~ ~'. 
When ordering ite•s •arked *,indicate the set nu1ber 
because they are available only as a set. 

t" Hl~;s ET Ho. 
ii!S.r.&:"'J PART ~ 
5310 82 250 

5340 82 100-1 

5340 82 190 

5340 82 266Z 

5340 82 713Z-1 

5340 82 714Z-1 

5346 82 100-1 

llt!~g~/ PART NAME 
•i•~ COMPONENT PARTS ~ 
~J~"3?o-5- ASSY CLEANING ROLLER ASSY 1 

7"5J~'~!J~"3? ASSY BLANKET CLEANER ASSY (BLACK) 1 

~~7~ ASSY SHAFT ASSY 1 

*~" ASSY SCREW ASSY 2 

o-7-P-6 ASSY ROLLER ARM ASSY 1 

o-5-7-£ ASSY ROLLER ARM ASSY 1 
1,10 
7"5J~,~~J~"3? ASSY BLANKET CLEANER ASSY (IVORY) 1 

1 5340 82 714-1 o-5-7-£ ROLLER ARM 1 
2 5310 82 181 AT- STAY 2 
3 5340 82 713-1 o-7-7-£ ROLLER ARM 1 
4 90640 1\'!1~'1"1:1"~ B6 TOOTHED LOCK WASHER B6 2 
5 9660060014 t'~ M6 HEXAGON NUT M6 4 
6 9670061208 ~~,~~"lli~ M6X12 HEXAGON SOCKET BOLT M6X12 6 
8 5300 82 256 ~~" SCREW 2 
9 5300 82 257 A7°~J?" SPRING 2 

10 5486 25 423 7",~1 BUSHING 2 
11 5310 82 282 o-5- ROLLER 1 
12 5310 82 240 ~J~"3?o-5- CLEANING ROLLER 1 
13 90675 ~"7~J?" 6000DDU BEARING 6000DDU 2 
14 5300 58 513 ~~b/- LOCK COLLAR 2 
15 9684050508 ~~*~" M5X5 SET SCREW M5X5 7 
16 5340 82 181 A7- STAY 1 

~~1~7~5~3~0~0~8~2~1~8~5~--1~~t~
0

~J~~~------------~P~I~N~~------------------------~2 
18 5300 82 187 ~7°qJ?" SPRING 1 
19 5340 82 711 !Ill"- LEVER 1 
20 5340 82 230 711-£ FRAME 1 
21 5340 82 301 vi\"- LEVER 1 
22 5330 82 720 ~~7~ SHAFT 1 
23 5340 82 712 IJll"- LEVER 1 
24 9648041014 '15Ja~" M4X10 SMALL FLUSH HEAD SCREW M4X10 9 
25 5300 82 259-1 A7°~J?" SPRING 2 
26 5300 59 132 ~lli9"- HOLDER 1 
27 5330 82 201 A7°~J?" SPRING 1 
28 5340 82 160 711-£ FRAME 1 
29 9670051001 ~~,~~"~~ M5X10 HEXAGON SOCKET BOLT M5X10 1 
30 5340 82 267 ~~'no- STOPPER 1 
31 5340 82 264 t 0

:;, PIN 2 
32 5330 82 711 3~" SCREW 2 
33 5340 82 254 J"o'? BLOCK 2 
35 5340 82 240 711-£ FRAME 1 
36 5340 82 170 Jll-£ FRAME 1 
37 5300 82 188 ~7oq~?" SPRING 1 
38 9410301608 ~J0 qJ?"t0 J 3X16 SPRING PIN 3X16 4 
39 5340 82 260 7-6 ARM 2 
40 5340 82 191 ~~7~ SHAFT 1 
41 9721070014 E-~~?" E-7 E-RING E-7 2 
42 5340 82 220 ~I\"- LEVER 1 
43 5340 82 310 ~? RESERVOIR 1 
44 9642040414 t~"Ja~" M4X4 SMALL PAN-HEAD SCREW M4X4 1 
45 5330 82 321 i~ll"* LEAF SPRING 1 
46 5310 82 323-2 ~-0 J~"o-5- SPONGE ROLLER 1 
47 5330 82 425 5fz' ~ RACHET 1 
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-i!P"Vy~ 

SECTION 
1ST BLANKET CLEANING *~-? o:>il!lHitJII..fa"el1:6illV~~ "tltA-o:>-e, ~" ~-~-ert:ltL. -c < ~~\' . 

When ordering i tees earked *, indicate the set nueber 
because they are ava ilable only as a set . 

No. ~,~·~~SET No. 
&1151.·~ PART No. l&ol'~'*/ .. ~.~ COMPONENT PARTS 

PART NAME 
No. •s: 

C't.Y 
48 5430 21 518-1 t'.!ll- NUT 2 
49 9670042008 ~,.., t iii" lilt M4X20 HEXAGON SOCKET BOLT M4X2 0 2 
50 5330 82 426 ].JO lj~!7\\ SPRING 1 
51 5300 29 317 'J'!I~"t>- WASHER ' '· 52 5340 82 210 I; I\''- LEVER 

, .__.. 
54 5300 33 538 ., ;>.::. ( J' 1' ;fi \\ 1) - ) KNOB (IVORY) 1 
54 5310 33 538 '.!I;'Z. <7"?'.!1?) KNOB (BLACK) 1 
55 9721040014 E- IJ J ?" E-4 E-RING E-4 4 
56 90890 ;t1'1;].1-"51'Jl'!lt 0606 BUSHING 0606 :2 
57 5340 82 266 ~ ~\\ SCREW 2 
58 90703 Ut'H M6 U-NUT M6 4 
59 5340 82 265 ')'!1~1>- WASHER 2 
60 5430 38 414 ].JO IJ:J?" SPRING 2 
61 5480 53 1 26 ].JOIJ:J? \\ SPRING 2 
62 5340 82 253 ;t? 1) 1' 5I PLATE '1 
63 9642040814 t'\"J~:J" M4X8 SMALL PAN-HEAD SCREW M4X8 3 
64 9716060014 t?tt" t.J" ~ M6 PLAIN WASHER M6 6 
66 5340 82 183 t.JI\"- COVER 1 
68 5340 82 263-1 /\ " - BAR 1 
69 5340 82 184 111\"- COVER 1 
70 9642041014 t'\"J~:J\' M4X10 SMALL PAN-HEAD SCREW M4X10 3 
7 1 9710040008 1\"~tt"h\\~ M4 SPRING WASHER M4 6 
72 5340 82 250 l\7 - STAY 1 
73 5290 36 355 -1 ].JO 1))?\\ SPRI NG 2 
74 5332 82 265 ],'\0_.,_ SPACER 2 

---------------------------------------------------------------------------'~· 
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2ND BLANKET CLEANING SECTION 

162 

-t!? :/:a ~•-~t­

SECTION NUMBER 
5340Z 825 



.f!~!/g;/ 

SECT I ON 
-I! ~V.YiJ.:S· I 5340Z 825 
SECTION NUMBERL-~~~~~~ 

2ND BLANKET CLEANING * <'-? q_jfll.!f. l:.~-el:ttliiV~~ t~..Vq_j-e, -t: "J ~ ·~-ett~l.. -c < t.:~ \'. 
When ord e r i ng lte• s •arked *, indica te the se t nu• ber 
because they are ava ilable on ly as a set. 

No. -t: ., ~ • ..,/ S E T Nil 
8ii.IHPJ PART lb 
5300 53 250- 4 

5310 82 250 

5340 82 266Z 

5340 82 600-1 

5340 82 650 

5340 82 713Z-1 

5340 82 714Z - 1 

5340 82 720- 1 

53 46 82 600-1 

1 9648041014 
2 5300 33 538 
2 5310 33 538 
3 5340 82 660 
4 9410301608 
5 5340 82 260 
6 5340 82 191 
7 9721070014 
8 5340 82 670 
9 5340 82 730 

10 5330 82 425 
11 5330 82 32 1 
12 9642040414 
13 5310 82 323-2 
15 5310 82 282 
16 5340 82 181 
1 7 90890 
18 9721040014 
19 5340 82 266 
20 90703 
21 5340 82 265 
22 5430 38 414 
23 5480 53 126 
24 5300 58 513 
25 9642041014 
26 9670061208 
27 9716060014 
28 5340 82 740 
29 97 10040008 
30 5340 82 184 
31 5340 82 253 
32 5300 29 317 
33 5330 82 426 
35 9710040014 
36 97 16050014 
37 9642040814 
38 5300 59 132 

~ 39 9684050508 
40 5330 82 201 
41 96700 51001 
42 5340 82 170 

-~S-~ PART NAME ~~~~ CO MPO NENT PARTS Nil 

78-83 
1?:;,:J\\3?o-7- ASSY CLEANING ROLLER ASSY 

~:J\\ ASSY SCREW ASSY 

J"?)~, ~~:-;,~"3~ ASSY BLANKET CLEANER ASSY (BLACK) 

~f7~ ASSY SHAFT ASSY 

o-5-1-~ ASSY ROLLER ARM ASSY 
71,72 
o-?-7-~ ASSY ROLLER ARM ASSY 
70,71 
~f7~ ASSY SHAFT ASSY 

J\\?)~'~t:-;,~"3? ASSY BLANKET CLEANER ASSY (IVORY) 

iJ7J~~" M4X10 SMA LL FLUSH HEAD SCREW M4 X1 0 

'~~(7\\5~?) KNOB <BLACK) 
~n\\- LEVER 
~7°~)?" t0 :;, 3X16 SPRING PIN 3X16 
7-~ ARM 
~~7~ SHAFT 
E-Y:;,?\\ E-7 E-RING E-7 
~n" - LEVER 
l-~ AR M 
5fz'~ RACHET 
1' 91\" ~ LEA F SPRING 
t~" J*~" M4X4 SMALL PAN-HEAD SCREW M4X4 
~t,o:;,~"o -5- SPONGE ROLLER 
o-5- ROLLER 
A7- STAY 
~1'~~~\\51'~'~ 0606 BUSHING 0606 
E-Y:;,?" E-4 E-RING E-4 
a:J" SCREW 
Ut'~ M6 U-NUT M6 

t~" J~~\\ M4X10 
')~' ~i1i \\ IH M6X12 
t5iJ"1l"* M6 
')? 

t.ln"-

t~\\J *~" M4X8 

1- J~~" M5 X5 
~JO 1))?" 

163 

SPRING 
LO CK CO LLAR 
SMALL PAN-HEAD SCR EW M4X10 
HEX AGON SOCKET BOLT M6X12 
PLAIN WASHER M6 
RESERVOIR 
SPRI NG WAS HER M4 
COVER 
PLATE 
WASHER 
SPR ING 
SPRING WASHER M4 
PLAIN WASHER M5 
SMALL PAN-HE AD SCREW M4X8 
HOLDER 
SET SCREW M5X5 
SPRING 
HEX AGON SOCKET BOLT M5X10 
FRAME 

•• Q't,y 

1 

2 

2 

1 

1 

1 

1 

1 

1 

8 
1 
1 

5 
2 
1 
3 
1 
1 
1 
1 
1 
1 
1 
1 
2 
4 
2 
4· 
2 
2 
2 
2 
3 
6 
6 
1 
3 
1 
1 
1 
1 
3 
2 
3 
1 
7 
1 
3 
1 



2ND BLANKET CLEANING 

No. -tz-,~-~~SET 1'1 
1111.1'1.·~ PART No. 

&II,F.g~/ 
ffkt&~ COMPONENT 

43 5340 82 267 A~'!ll\o -

44 5340 82 264 tOJ 
45 5300 82 259-1 ~)0 IJ :)!JU 
46 5340 82 263-1 }\ \\-
47 5310 82 181 A7-
48 5330 82 720 ~1>Jt 
49 5340 82 301 IJJ\" -
50 9670042008 ');-'!} tili" Jilt- M4X20 
51 5430 21 518-1 t'!l~ 

52 5340 82 250 AT-
53 5340 82 183 t.JJ\ \\ -
55 5300 82 186 IJI\"-
56 5340 82 160 JIJ-L. 
57 5340 82 690 JIJ -L. 
58 5300 82 256 ~~\\ 

59 5300 82 257 AJO IJ:J?" 
60 5330 82 711 i~" 
61 5340 82 254 J"o'!l? 
62 5300 82 185-1 to:;, 
63 5300 82 188 "}.,JOIJ:J?" 
64 5300 82 184-1 vi\"-
65 90640 )\':}~.,\\ t.J" ~ B6 
66 9660060014 t'!ll- M6 
67 5 340 82 680 JIJ-L. 
68 90675 '\ "1•J"J?" 6000DDU 
69 5310 82 240 1!:J~"3?o-5-

70 ~340 82 714 -1 c -7-i' -£. 
71 5486 25 423 J"'!l~~ 

72 5,340 82 713 -1 o-5-i'-£. 
74 5,330 82 740-1 1 -L. 
75 5340 82 721 -1 ~1>Jt-
76 5300 82 543 ,11'1\"::.0 
77 5330 53 251-1 :_"}.." ;f;" 1- Ill 
78 5300 53 256-2 ,,o ':J*J 
79 5300 53 254-3 J"L.J\0':)~::, 

80 9721030050 E-•J"J?" E-3 
81 5290 53 255 AJO •J::,?" 
82 5300 53 253 to:;, 
83 5300 53 252-1 ~1>'!1JO 

84 5290 36 355-1 "}.,JO IJ::,?" 
85 5332 82 265 A'\o_.,_ 
86 5300 82 187 "}.,JO IJ"J?" 
87 5300 58 365 ')'!1~1> -

-i! 7 'l/,. Yii-5 I 5340Z 825 
SECTION NUMBER L~~~~~~ 

*"-? o.>&ll/i:oiUloi:.~IUsiiVe~ titA,O)'e, ~, ~-~-e~t."C < ~~\'. 
lhen ordering ite•s •arked *, i nd icate the set nu• ber 
because they are available only as a set . 

PART NAME till 
PARTS No. Q'ty 

S TO PPER 1 
PIN 2 
SPRING 2 
BAR 1, 
STAY 2'-' 
SHAFT 1 
LEVER 1 
HEXAGON SOCKET BOLT M4X20 2 
NUT 2 
STAY 1 
COVER 1 
LEVER 1 
FRAME 1 
FRAME 1 
SCREW 2 
SPRING 2 
SCREW 2 
BLOCK 2 
PIN 2 
SPRING 1 
LEVER 1 
TOOTHED LOCK WA SHER B6 2 
HEXAGON NUT M6 4 
FRAME 1 
BEARING 6000DDU 4 
CLEANING ROLLER 2 
ROL LER ARM 1 
BUSHING 2 
ROL LER ARM 1 
ARM \ .... 
SHAFT 1 
NAME PLATE 1 
WATER BOTTLE 1 
PACKING 1 
RUBBER PACKING 1 
E-RING E-3 3 
SPRING 1 
PIN 1 
CAP 1 
SPRING 2 
SPACER 2 
SPR ING 1 
WASHER 1 
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7"5::;'t:.r:J"3?1J~"? 

BLANKET CLEANING DRIVE 1!7:/3/ 

r==========~:::==- SECTION 
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i!~:/3/.-lt 
SECTION NUMBER 5340Z 828 I 



1!:7Va;/ 

SECTION 
-tr ~ v " ;/11{j- I 53 4 o z 8 2 8 
SECTIO N NUMBER 

BLANKET CLEANING DRIVE *..--?<!>8~1;lJil,P.,~IUsi!lt,~~ ~ttA.<!>~, ~ 7 ~ ft~~lbtVt: < t.:~~'· 
lhen ordering it e•s •arked *,ind icate the set nu•ber 
because they are available onlY as a set. 

No. t " ~ -~~ S E T No. ilil~~~ PART No. 
5340 82 340-1 

s.r.,g~~ PART NAME 
M~ft~ COMPONENT PARTS No. 

r-6 ASSY ARM ASSY 

5340 82 530-2 n•~7• ASSY VALVE ASSY 

5340 82 750 7-6 ASSY ARM ASSY 

tlllle 
O'ty 

1 

1 

1 

1 9410301608 ~7°~~?"t0 ~ 3X16 SPRING PIN 3X16 4 
2 5340 82 760 7-6 ARM 1 
3 5300 59 565-1 ~7°~~?· SPRING 2 
4 5290 37 433 ~~,~· STUD 1 
5 5340 82 351 ~~J~ SHAFT 1 
6 5330 59 566 J•'~l BUSHING 1 
7 9710050014 n•a!•b•~ M5 SPRING WASHER M5 8 
8 9642051014 t~•Ja~· M5X10 SMALL PAN-HEAD SCREW M5X10 24 
9 5340 82 350 7-6 ARM 1 

1 0 9710050008 n•a!•b•~ M5 SPRING WASHER MS 24 
11 9660050014 t'~ MS HEXAGON NUT MS 8 
12 5340 82 542 7•7~'~ BRACKET 2 
13 9670061208 ~~,~-·~~ M6X12 HEXAGON SOCKET BOLT M6X12 6 
14 9716060014 t?!•b•a M6 PLAIN WASHER M6 4 

16 5300 57 023-1 t0 ~ PIN 2 
17 97657-1 ~v11~• AS-20-N SOLENOID AS-20-N 2 
18 9670051001 ~,'~*"~~ M5X10 HEXAGON SOCKET BOLT MSX10 10 
19 5340 82 780 J•7,,~ BRACKET 1 
20 9716050014 t5!•b•a M5 PLAIN WASHER M5 4 
2 1 5340 82 520 ~~~'91\ 0 - STOPPER 1 
22 5340 82 511 7"5,,~ BRACKET 1 
23 5340 82 131 7•7~'9~ BRACKET 1 

~~- ~2~4~5~3~4~0~8~2~1~4~0~~~7~·~7~~~'~·~~ --------------~B~R~· A~C~K~E~T~------------------------~1 
2 5 5340 82 793-1 b/1•- COVER 2 
27 5300 82 520-1 7•5,,~ BRACKET 1 
29 9642061614 t~•Ja~· M6X16 SMALL PAN-HEAD SCREW M6X16 3 
30 9710060008 l\"ai1"1l"~ M6 SP·RING WASHER M6 3 
31 5340 82 513-1 :,7°~ NIPPLE 2 * 32 5340 82 512-2 l\"1117•t.•:r•- VALVE BODY 1 
33 9410302008 ~7°~~?•to~ 3X20 SPRING PIN 3X20 2 * 3 4 5 3 4 0 8 2 5 1 4 - 1 Jl " I~ J \\ V A L V E 1 * 35 5300 82 513 _,J0 ~ NIPPLE 1 
37 90512 0-~~?· P-10A 0-RING P-10A 5 
38 90505 0-~~?· P-16 0-RING P-16 1 
39 5300 52 121 vl\"-(J'1ili\\ 1J-) LEVER (IVORY) 1 
39 5310 52 121 vl\"-0"7'?) LEVER (BLACK) 1 
40 9650052014 ~~'7Ja~" M5 X2 0 SCREW M5X20 1 
41 5340 82 797 t.-~ 10X13X220 HOSE 10X13X220 1 
42 5300 82 517 ?•~,7° GRIP 5 
43 5340 82 796 t.-~ 10X13X350 HOSE 10X13X350 1 
44 9721070008 E-~~?· E-7 E-RING E-7 2 
45 5340 82 541 IJ~? Ll NK 2 
46 91710003 ~~0 -!- SPACER 4 
47 5340 82 360-1 7-~ ARM 1 
48 5340 82 523 7•5~,~ BRACKET 2 
49 5340 82 791 t.-~ 10X13X110 HOSE 10X13X110 1 
50 5340 82 524 1\ 0 17° PIPE 1 
51 5340 82 771 J•?,,~ BRACKET 1 
53 5340 82 120 7•5~,~ BRACKET 2 
54 9410502008 ~7°~~?•t0 ~ 5X20 SPRING PIN 5X20 8 
55 9670083508 ~~'9~*·~~ M8X35 HEXAG ON SOCKET BOLT M8X35 8 
56 5340 82 110 7•5~,~ BRACKET 2 
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-t!:7Y!l~ 

SECTION 
-tt :7 Y 5I ~tliS- I s 3 4 a z 8 2 8 
S E C T I 0 N N U M B E R L...__:..-=....:-=-::..__;:....=...=--....J 

BLANKE T CLEANING DRIVE ·~-? O>S81,1Utr.,~litsi.lt, ~~ 'i1t..VO>~, ~, ~ ·ft~tt::ltV-c < t.:~ ~'. 
When ordering ite•s •ar~ed *,indicate the set nu •ber 
because they are available onl y as a set. 

NQ -t<., ~#ftjSET No. 
!ltl.l'l.ft~ PART No. 

I!So?.t;~/ 
tl~ft~ COMPO NENT PART S 

PART NAME 
No. •• Q't)' 

57 5340 82 794 7"5~'.!11- BRACKET 4 
58 9670051608 ~~'.!11-ili"IH M5X16 HEXAGON SOCKET BOLT M5,X16 8 
59 5340 82 770 1-J.. AR M '1 
60 5340 82 795 1ll\" - COVER \ 
61 5340 82 792 iii - ~ 10X13X120 HOSE 10X13X120 1 ---
62 5290 32 1 21 ~70 1J;)7~~ SPRI NG 1 
63 5340 82 342 7"':J:Jl. BUSHING 1 
64 5290 36 351 ~9':JI-" STUD 1 
65 5340 82 341 ;:..1>71- SHA FT 1 

------------------------------------------------------------------~/ 
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POW DE R SPRAY UNIT SECTION 
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'i!? Ya:.-•~ 

SECTION NUMBER 5340Z 830 



POWDER SPRAY UNIT 

-i!?:/;~:Y 

SE CT IO N 
-i!?:/s:Y-~ I 
SECTION NUMBER 5340Z 830 

*"-? (1)811~ l:t.llt~~IU!IIl.. ~~ "t'lt.N(I)~, ~" ~ Jl'-lit~tt)tt.. "C < ti~ ~~. 
When orde r ing ite•s • arked *, ind icate the set nu•ber 
because they ar e ava ilable only as a set. 

No. -c.., ~1i'-fl'jSET No. II!!~Sfll;j PART NAM E Mit 
llt!al.;i'~ PART No. ~~~-~COMPONENT PARTS No. Q'ty 

29 9716060014 t5,•b•~ M6 PLAIN WASHER M6 2 
51 9670062508 ~~'~*·~~ M6X25 HEXAGON SOCKET BOLT M6X25 4 
66 5340 83 276 J 0 v-~ PLATE 1 
67 5340 83 275-1 )"?~'~ BRACKE T 1 

"--".-....;-6"""'8~9-;;6-::::7:-:::0c-=0,.:5,.:2-:::0:-:::0~8~-'-----"~,...,.7-;;'!l,..;.~...;;t.-;;•....,.,J~~~---,-M,....,5,...,.X~2:-:0:------=H~E.:..,:X.:...;A~G,;.:O"'"'N;,_S....,0,...C-K-E-T-B-O-L-T-M....,5=-X-2""'0=----~2 

69 5340 61 931-5 J~~o-~t."'?~ CONTROL BOX 1 
70 5340 61 932 1\ 0 ?51" -:J"'I>- POWDER JAR 1 
71 9672 062014 o'h?t.•J~~ M6X20 HEXAGON HEAD BOLT M6X20 2 
72 9710060014 n"~'"b" ~ M6 SPRING WASH ER M6 2 
73 53 40 83 277 7"5~,~ BRACKET 2 

75 5340 61 934 Ir-J~/0 ~,,- AIR COMPRESSOR 1 
76 5340 61 935 t":-~t.-~ VINY L HOSE 1 
77 9670061208 ~7,~t.·~~ M6X12 HEXAGON SOCKET BOLT M6X12 2 
78 5340 61 936-2 ~7°v-1:~~ SPRAY UNIT 1 
79 5340 61 937 l\ 0 .,51"-f2-J•J~?51 POW DER TUBE CONNECTOR 3 
80 5340 61 933 ~"?1v~~~·?~~ SIGNAL WIRE 1 
82 5340 61 951-1 )A"I~J\0 17° NOZZLE PIPE 1 
83 5340 61 952 I\ 0 'J-;H,f POWER SWITCH 1 
84 5340 61 953 ~v)1~"1\" ~J" 110V AC SOLENOID 1 
85 5340 61 954 PCt."-~" PRINTED CIRCUIT BOARD 1 
86 5340 61 955 t.0 7J~3~-~- POTE NTIOMETER 1 
87 5340 61 956 J~"~f~bxi\"~J" A/B VALVE ASSY 1 
88 5340 83 278 IY-J"or-~~~"- AIR BLOWER HOLDER 1 

''-.._./ 

----------------------~-------------------------------------------------
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• ""'n-1\o:Jf v:J ",.,. 

PUNCH REG .liSTER 
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.... ~-;,-3/4-fi}-
"' NUMBER SECTION I 5340Z 840 I 



' 

-e? ~ !I ~11-% I 53 4 o z 8 4 o 
SECTION NUMBER 

REGISTER PUNCH *"'-? CZlill!~l:llll.a"&~IUSill-~8 'iitA-Q.>~, -~< ., Ht"'t~lE:ltV~ < t.:~ ~'. 
Wh en ordering i te• s •arked *,ind i cate the set nu•ber 
be cause t hey are available only as a set. 

No. lll!.fo~f;/ 
-~·~ COMPO NEN T P ART S 

5110 10 010-4 
1-20,23-29,31-45 

5 1 10 10 100-4 
1-20,23-29,31-40 

51 10 10 180-1 

5110 10 190-1 

51 10 20 110-1 1'-L ASSY 

5340 54 690 
46-49 

PART NAME 
Nn 

REGISTER PUNCH SET RP22 

REGISTER PUNCH ASSY 

PUNCH SET ASSY (A) 

PUNCH SET ASSY (9) 

ARM ASSY 

REGISTER MARKING DEVICE ASSY 

tilt 
Q' ty 

1 

1 

1 

1 

1 

1 51 10 20 131-1 ~in"~ NAME PLATE 1 
2 9721080008 E-~~?" E-8 E-RING E-8 8 
3 51 10 20 121 t 0 ~ PIN 2 
4 5 1 10 20 111 J'-L ARM 1 
5 51 10 20 119 ~7°~~?" SPRING 2 
6 51 10 20 112 t 0 ~ PIN 2 
7 51 10 10 121 7"7~'~ BRACKET 2 
8 5 1 10 20 132-1 ~in"~ NAME PLATE 1 
9 97 1 0060008 n"~'"~"~ M6 SPRING WASHER M6 4 

10 9670061208 ~~'~*"~t M6X12 HEXAGON SOCKET BOLT M6X12 4 
11 90790 1~~~~3'~~" M3X10 SCREW M3X10 1 
12 5110 10 141 tJn"- COVER 1 
13 9660030014 t'~ M3 HEXAGON NUT M3 1 
14 5110 10 110 7°~-~ PLATE 1 
15 9670052008 ~~'~m"~t M5X20 HEXAGON SOCKET BOLT M5X20 4 
16 9412501400 ~1J,t0 ~ 5X14 PARALLEL PIN 5X14 4 
17 5110 20 115 ~~" SCREW 4 
18 5110 20 114-1 7"5~'~ BRACKET 1 * 19 5110 20 116-2 H0 ~f ~UNCH 2 * 20 5110 20 118-3 no~f PUNCH 1 * 23 5110 10 143-2 9"1~ DICE 1 
24 5110 20 113-1 7"5~'~ BRACKET 1 
25 5110 10 1 7 1 iii"-~" BOARD 1 
26 5110 10 122 }.j- STAY 2 
27 99948 7"'~~?" BU-692B BUSHING BU-692B 4 
28 9642042014 t~"J~~" M4X20 SMALL PAN-HEAD SCREW M4X20 4 

* 29 5110 20 117 no~f PUNCH 1 * 3 1 5110 10 142-1 9"1~ DIC E 1 
32 9716050014 t?'"b"~ M5 PLAiN WASHER M5 3 
33 9710050008 n"~'"tJ"~ MS SPRING WASHER MS 3 
34 9642050814 t~"J~~" M5X8 SMALL PAN-HEAD SCRE~ M5X8 3 
35 9642041214 t~"J*~" M4X 1 2 SMALL PAN-HEAD SCREW M4X12 4 
36 9710040008 n"~'"tJ"~ M4 SPRING WASHER M4 4 
37 90773 f?~~" 4.8X20 WOOD SCREW 4.8X20 4 
38 5110 10 123 7°~-~ PLATE 1 
39 5110 10 130 ~~-~ SCALE 1 
40 90730 n°-b-t"3' 1.6X5 RIVET 1.6X5 2 
41 51 1 0 20 150 ~~"~9-t0 ~ (6MM) REGISTER PIN (6MM) 1 
42 5110 20 160 ~~"~9-t0 ~ (6MM) REGISTER PIN (6MM) 1 
43 5110 20 1 70 ~~"~9-t6 ~ <2MM) REGISTER PIN (2MM> 1 
44 5110 20 180 ~~"~9-t0 ~ (2MM) REGISTER PIN (2MM) 1 
45 5110 20 140 ~~" ~'-n"- (6MM) REGISTER BAR C6MM) 1 
46 5340 54 692 ~-~ SHEET 1 

'-/·~4~7~5~3~4~0~5~4~6~9~3~--~t~
0

~~~-----------------7P~I=N==--------------------------~2 
48 5340 54 691 ~-~ SHEET 1 
49 9 652030614 ~7~J~~" M3X6 SMALL TRUSS SCREW M3X6 2 
50 5110 20 190 ~~"~'-n"- (2MM) REGISTER BAR (2MM) 1 
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I
JIJ-L. (CO) 

FRAME (CI>} 
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-t! h ·' .r:..r':l:.r.-ij-
SECTION N UMBER I 5340Z 860 I 



71.1-l. (CD) 
SECTION SECTION NUMBER~------~~~~ 

l

i!?Y3 :.-' i!?Ya :.-'11{} I 5340Z 860 I 
*"?-~ o:>S.?.Wil.r..~l:ttsaV~!*tt..t.o:>~, ~"' H~4t~t1:ltVt: < t!~l'. 
Jhen order.ng 1te1s l a rked* ,indica te the set nu1ber 

'---------------- ---------J. because they are available on ly as a set. 

FRAME (CD) 

1 5300 87 425-1 
2 5290 87 421-1 
3 53 30 87 435-1 
4 5340 86 212 
5 5290 52 422 
6 96519 
6 96522 

7 5340 61 411 
8 9710050008 
9 9642051014 

10 5290 87 423-1 
11 5290 87 441 
12 5290 87 422-1 
13 9670041008 
14 5340 87 421-1 
15 9710060008 
16 9660060014 
17 9670083508 
18 5340 86 211-1 
19 5340 87 423-1 
20 5300 87 424-1 
21 5330 87 436-1 
22 9670081608 
23 9710080008 
24 5290 24 126 
25 5290 86 413 
26 96589 
27 9716050014 
28 5340 87 462 
29 5290 87 431-1 
30 5310 87 423-1 
31 9642052014 
32 5340 87 461 
33 5340 87 422-1 
34 5340 61 437 
35 9642050814 

~.r.,g~~ PART NAME 
~~-~ COMPO NE NT PART S ~ 
b"1~" GUIDE 
~~'~" STUD 
b"1~" GUIDE 
Jv-l. FRAME 

~1'7 AVW401-R SWITCH AVW401-R 
~1'7 AVW402-R SWITCH AVW402-R 
CE~3? FOR CE SPEC. 
7"5~'~ BRACKET 
1\''~iJ"b"~ M5 SPRING WASHER M5 
t~"J~~" M5X10 SMALL PAN-HEAD SCREW M5X10 
b"1~" GUIDE 
?7"5?~ OI L RECEIVER 
~9'~" STUD 
Y~,~~"·~ M4X10 HEXAGON SOCKET BOLT M4X10 
~9,~" STUD 

SPRING WASHER M6 
t':J~ M6 HEXAGON NUT M6 

HEXAGON SOCKET BOLT M8X35 
Jv-L FRAME 

STUD 
b"1~" GUIDE 

GUIDE 
Y7,1-it."lll~ M8X16 HEXAGON SOCKET BOLT M8X16 

SPRING WASHER M8 
WASHER 

J",:J-:J?" BUSHING 
~1,7 AJ4534 SWITCH AJ4534 
t5'1"1l"~ M5 PLAIN WASHER M5 

BRACKET 
?J"5?~ OIL RECEIVER 

GUIDE 
t~"J~~" M5X20 SMALL PAN-HEAD SCREW M5X20 
7"5~ BRUSH 
~51':J ~\\ STUD 

BRACKET 
t'\"J~~" M5X8 SMALL PAN-HEAD SCREW M5X8 

•tt 
Q'ty 

1 
2 
1 
1 
2 
1 
1 

1 
12 

4 
1 
1 
2 

1 2 
6 

1 2 
1 2 

4 
1 
1 
1 
1 
2 
2 
2 
2 
1 
8 
2 
1 

4 
2 

4 

-------------------------· 
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?~"?,~"l~~"~~"? (CD) 

DRIVE,DRIVEN SHAFTS (CO) 
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SECTION NUMBER 5340Z 870 



-tr?~a:..':flt-5 I 5340Z 870 
SECT ION NUMBER~.~~~~~~ 

DRIVE,DRIVEN SHAFTS (CD) *"-? (l)i!~ ltlll~~IU!IIl, ~t 'fitA,(I)"E, -~<., ~ ·~~it)tt.., -c <ft~~'. 
Jhen ordering ite•s •arked *, indicate the set nu• ber 
because they are available only as a set. 

No. !16.1U!ift;j 
~~~--IJ COMPONENT 

5300 87 212Z 

5300 87 213Z 

PART NAME 
PARTS Iii 

SPROCKET ASSY 

SPROCKET ASSY 

·~ O'ty 

1 

56,57 
--~--5~3~1~0~8~7~1~5A0--~1--~o~-~~~~J-~b~"~1~~~"~A~S~S~Y----~R~O~T~A~R~Y~G~U~I~D=E~A=s~SY~------------~1 

27-32,39-42 
5340 87 110-2 SPROCKET ASSY 1 

1 9642040814 t~"J~~" M4X8 SMALL PAN-HEAD SCREW M4X8 2 
2 9710040008 n"~'"b"~ M4 SPRING WASHER M4 2 
3 5340 87 126 ~~-~ SCALE 1 
4 9670054008 ~7~~*"1~~ M5X40 HEXAGO N SOCKET BOLT M5X40 3 
5 5330 24 515 1~~"~-,- INDICATOR 1 
6 5340 87 127 A~o_,_ SPACER 1 
7 5340 87 117 *"~ BOSS 2 
8 9684060608 ~~~~" M6X6 SET SCREW M6X6 8 
9 9648040814 95J~~" M4X8 SMALL FLUSH HEAD SCREW M4X8 4 

10 5340 87 124 7"57~~ BRACKET 1 
11 5340 87 123 7"?~~~ BRACKET 1 
12 97837 t~~~A1~7 GXL-N12F PROXIMITY SWITCH GXL-N12F 2 
13 9642030314 t~"J~~" M3 X3 SMALL PAN-HEAD SCREW M3X3 4 
14 9670051001 ~7~~*"1~~ M5X10 HEXAGON SOCKET BOLT M5X10 2 
15 5340 87 125 7"57~~ BRACKET 1 
16 5340 87 119 ~i~~?"7°~-~ TIMING PLATE 1 
17 5340 87 121 ~{~~?"7°~-~ TIMING PLATE 1 
18 9670061408 ~7~~*"lli~ M6X14 HEXAGON SOCKET BOLT M6X14 3 
19 5340 87 115 -~~"- HOLDER 1 
20 90207 ~"YY~?" 6203LLB BEARING 6203LLB 1 
21 5290 25 114 t.Jn"- COVER 1 

~~· ~2~2~9~6~7~0~0~6~1~2~0~8~--~~~7~~~·~~*~'~'J~~~~-H76~X~12~------~H~E~X~A~G~O~N~S~O~C~K=E~T_;B~O~L~T~H~6~X~1~2 ______ -73 
23 9411603600 7-n°-t0 ~ 6X36 TAPER PIN 6X36 1 
24 5340 87 113-1 ~7°07~ ~ (NOPS} SPROCKET (NOPS) 1 
27 5522 45 126 t.J"i~"o-?- GUIDE ROLLER 24 
28 5310 87 154 ~?7~ SHAFT 8 
29 5300 87 161-1 · 7~-L. FRAME 2 
30 9670061008 ~7~~$"lli~ M6X10 HEXAGON SOCKET BOLT M6X10 8 
31 9660060014 t~~ H6 HEXAGON NUT M6 4 
32 9670062008 ~7~~m"lli~ M6X20 HEXAGON SOCKET BOLT M6X20 5 
34 9670052008 ~7~~m"lli~ M5X20 HEXAGON SOCKET BOLT M5X20 2 
35 5340 87 512 7"77~~ BRACKET 1 
36 5340 87 511 t.JL. CAM 1 
37 9716050014 t5,"t.J"~ H5 PLAIN WASHER H5 4 
38 9670051608 Y7~~*"lli~ M5X16 HEXAGON SOCKET BOLT H5X16 2 
39 9642051014 t~"J~~" M5X10 SMALL PAN-HEAD SCREW M5X10 9 
40 9710050008 1\"~tt"t.l"~ MS SPRING WASHER M5 9 
41 9686062008 ~~~~" M6X20 SET SCREW M6X20 2 
42 5300 87 162 $lli~"- HOLDER 2 
43 5340 87 111-2 ~?7~ SHAFT 1 
44 5340 87 112-1 A7°D7~~ (OPS) SPROCKET (OPS} 1 
45 9411603200 7-n°-t0 ~ 6X32 TAPER PIN 6X32 1 
46 5300 87 121-1 *"1 GEAR 1 
48 5340 21 572 t.IJ\"- COVER 1 
49 5340 87 116 ~~~~- WASHER 1 
50 9670081208 ~7~~*"1~~ M8X 12 HEXAGON SOCKET BOLT M8X12 1 
51 9670064508 ~7~~*"1~~ M6X45 HEXAGON SOCKET BOLT M6X45 4 
52 5330 87 216 7"5~~~ BRACKET 2 
53 5330 87 218 -~,"- HOLDER 2 
54 5340 87 214 mlli~"- HOLDER 2 
55 5330 87 217 h5- COLLAR 2 
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-t!:7:/g:;' 
SECTION 

-t! :7 y 3 :;..t1f~ I 5340Z 870 
S E C T I 0 N NUMB E R L_ __::_--=-----::.=_::____::....:....:=----1 

DRIVE,DRIVEN SHAFTS (CD) *""-? o:>B.I'I.I;tJil8:,~1U~jll,~! i'it..C.,o:>~, -1!, ~·~~lf.:s<Vc < ~~~·. 
When orderi ng ite•s •arked *,indicate the set nu•ber 
because they are available only as a set . 

No. .:e, ~-~~SET Nil BII~U<;fll; I PART NAME flit 
!ll.lal:~ P ART No tl/&:1:~ COMPONENT PARTS Nil Q'ty 

56 90315 ifi" - Ill'\" J' 1JJ?" 6003ZZ BALL BEAR I N:G 6003ZZ 4 
57 5300 87 213 il.Joo;-'!lt- SPROCKET 1 
58 5310 87 522 tJL. CAM 1 
59 5340 87 213, 1:15- COL LAR 
60 5300 87 212 il.Jo o ;-":J~ SPROCKET 1'----' 
61 9684050508 hl~:J" M5X5 SET SCREW M.5X5 2 
62 5330 87 215 J" o '!l? BLOCK 2 
63 5330 87 221 },)O IJJ?" SPR I NG 2 
64 5640 48 107 il.l-'!11\0 - STOPPER 8 
65 5340 87 220 :J't>J I- SHAF T 1 
66 9670061608 ~;-., H" JH M6X16 HEXAGON SOCKET BOLT M6X 16 6 
67 5340 87 11 8 JO LJ - ~ PLATE 1 
69 9 0319 ;fi \\ - Ill'\\\]' IJ J?" 62 0 3ZZ BALL BEARING 6203ZZ 1 
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CHAIN GRIPPER (CD) 

-t!~Y;~~ 

SECTION 

180 

-t!~ y;~~·-ij­

SECTION NUMBER 
5340Z 872 



CHAIN GRIPPER (CD) 

5300 87 410 

5310 87 301-2 

5310 87 302-1 

-1!:7Y!!Y 
SECTION 

-1!:7V,.Yfl-'i} I 5340Z 872 
SECTION NUMBER 

*-..-?<!>!ll!.ll.ltlllH~I:t~Wl-"i!~*itA-<!>1!, ~.., ~--IJ~i1)'(Vc<t.:~~'. 
then ordering ite•s •arked *,indicate the set nu•ber 
because they are available only as a set. 

Ill!£~~~ PART NAME 
-~-~ COMPONENT PARTS ~ 
7I-j ASSY CHAIN ASSY 

?•~,~0 -~·-~ ASSY GRIPPER BASE ASSY 

•• Q'ty 

2 

3 

3 

5 31 0 8 7 31 0- 1 ? \\ IJ., 1\0 -" \\-A Ass y GRIPPER BASE ASSY 3 

5340 87 300-3 7IJ7" 1J?" 1J'.!IJ\0
- ASSY CHAIN DELIVERY GRIPPER ASSY 3 

1 5300 87 412 7I-j CHAIN 6 
2 5300 87 312-1 7"7~._,~ BRACKET 3 
3 9684050508 t~~~" M5X5 SET SCREW M5X5 6 
4 9721040008 E-~j?" E-4 E-RING E-4 3 
5 90203 m"-~~"1~J?" 625ZZ BALL BEARING 625ZZ 3 
6 5290 87 316-1 7-6 ARM 3 
7 5290 87 317 t 0 J PIN 3 
8 9710050008 l\"~tj"1J"~ M5 SPRING WASHER M5 3 
9 9660050014 t._,~ MS HEXAGON NUT MS 3 * 10 5310 87 314-1 ~?7t SHAFT 3 * 11 5290 87 319-1 7"5~._,~ BRACKET 15 

14 9670051001 ~~'.!It*"~• M5X10 HEXAGON SOCKET BOLT M5X10 12 
15 5290 87 315-1 A~0 -tj- SPACER 3 
16 5310 87 313-1 ~?7t SHAFT 3 
17 5340 87 321-1 A7°~j?" SPRING 12 

21 9670061608 ~~..,~~"~t M6X16 HEXAGON SOCKET BOLT M6X16 15 
22 5300 87 311-1 7"5~'t BRACKET 3 
23 5290 87 322 7"7~'t BRACKET 3 

~~2~4~9~4~1~0~3~0~1~6=0=8 ____ ~A~7~0~1~Jj~?~'~'t~0~J~~3~X~1~6~~~~S~P~R~I~N~G~P~IN~~3~X~1~6~~~----------~175 25 90853 ~"31:Jt 1Jj? RF2040(1") JOINT LINK RF2040<1") 6 
26 9411301600 7-J\0 -t0 J 3X16 TAPER PIN 3X16 3 
27 9411302000 7-J\0 -t0 J 3X20 TAPER PIN 3X20 3 
28 9411302200 7-J\0 -t0 J 3X22 TAPER PIN 3X22 3 
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- - -7"111 (CD) 
J\1':J'T <CD) 
PAPER TABLE DELIVERY 

1!7:/3/.-ij­
SECTION NUMBER 

. ff.t 
~~0) 32" ~· ~![ ~ 'f ... . ~ ~ ,,% 

' .,.~~ 

I ~ 

182 

I 5340Z 880 I 



1\1'~7-7"!~ (CD) -t!~:t'll:/ 

SECTION 
-t!~:t's :.-'jt% I 5340Z 880 
SECTION NUMBER 

PAPER DELIVERY TABLE (CD) *'"?-? 0)81!81,1i.lllg~ltt!ill-~~ "titA-o.>~, -e" ~ -~~i1)(Vt: < t.:~ ~'. 
When ordering ite•s •ark ed *,indicate tbe set nu•ber 
because they are available only as a se t . 

No. ~~g~~ PART NAME 
-~-~ COMPONENT PARTS ~ 

5310 88 140 7-7"~?~"?~"? ASSY SPROCKET AND GEAR ASSY 
32-34 

5340 88 240-1 1\ i :J 7-7" Ill AS S Y DELIVERY TABLE DOLLY ASSY 
22-26 

•• Q'ty 

2 

1 5340 32 719 *-~ 10X17X2400 HOSE 10X17X2400 1 
2 91211 ili-~1\":J~" 16 HOSE BAND 16 2 
3 9410302008 ~7°~~?"t0 ~ 3X20 SPRING PIN 3X20 1 
4 5320 87 218 ili-A 10X17X220 HOSE 10X17X220 1 
5 9670061208 Y~'~ili"~~ M6X12 HEXAGON SOCKET BOLT M6X12 2 
6 9710050014 n"a+J"b"~ M5 SPRING WASHER MS 9 
7 9642051014 t~"J3~" M5X10 SMALL PAN-HEAD SCREW M5X10 7 
8 5320 87 217-1 7"5~'~ BRACKET 1 

1 0 5 2 9 0 1 7 1 1 3 1\ " I~ 7" V A L V E 1 
11 5340 17 114 At0 :J~"~ SPINDLE 1 
12 5290 17 115 ~7°~:1?" SPRING 1 
13 5300 17 11 6 Dl\"- COVER 1 
14 5300 17 117 '~~(71'ili"~-) KNOB (IVORY) 1 
14 5310 17 117 '~~(7"5'?} KNOB (BLACK} 1 
15 5300 12 224 7°v-~ PLATE 1 
16 9650052014 ~~+J5J~~" M5X20 SCREW M5X20 1 
17 5330 88 236-1 h5- COLLAR 2 
18 5340 88 234 v-~ RAIL 2 
19 9670051001 Y~'~*"~~ M5X10 HEXAGON SOCKET BOLT M5X10 6 
20 5330 88 237-1 ~9,~" STUD 2 
21 5290 88 250 v-~ RAIL 2 
22 5310 44 314 ~~-~ SCALE 2 
23 5340 88 241-1 J\1':Ji-J''Jii DELIVERY TABLE DOLLY 2 
24 91350 ~~A9- 420G-N-75 CASTER 420G-N-75 8 
25 90770 f?~~" 4.1X20 WOOD SCREW 4.1X20 32 

'------"" 26 9716060014 t?+J"b"3 M6 PLAIN WASHER M6 32 
-· ~2~7~9~6~4~8~0~5~2~0~1~4~--~~~5~J~~~~~'~'~M~5~X~2~0~--------~SM~- ~A~L~L~F~L~U~S~H~H~E~A7D~S~C~R~E~W~M~57.X~2~0----~2 

28 9648051614 ~?J~~" M5X16 SMALL FLUSH HEAD SCREW M5X16 2 
29 9648051014 +J5J~~" M5X10 SMALL FLUSH HEAD SCREW M5 X10 2 
30 5290 89 143 7",~1 BUSHING 2 
32 5290 88 142 ~7°0~~~ SPROCKET 2 
33 9410402508 A7°~:J?"t0 :J 4X25 SPRING PIN 4X25 2 
34 5310 88 141 ~~7~ SHAFT 1 
35 90843 o-5-fi-J RS37-1 50P CHAIN RS37-1 SOP 1 
36 5290 88 235 ?I1'~ WEIGHT 2 
37 5310 88 146 7°v-~ PLATE 1 
38 9414202514 ~~t0 ~ 2X25 SPLIT PIN 2X25 2 
39 90856 ~"31'~~ 1JJ?RS37-1(1/2" JOINT LINK RS37-1(1/2") 2 
40 9670081608 Y~'~*"~~ M8X16 HEXAGON SOCKET BOLT M8X16 2 
41 9710080008 1\"~+J"b"~ M8 SPRING WASHER M8 8 
42 5310 88 233 ~j- STAY 1 
43 5340 88 150 fi-:J CHAIN 1 
44 5290 88 231 ~~'~" STUD 2 
45 90214 *"-~~"7~:1?" 6000ZZ BALL BEARING 6000ZZ 6 
46 5340 88 232-1 ~~'~" STUD 2 
47 5290 88 220-1 Jv-~ FRAME 1 
48 9662080014 t~~ M8 HEXAGON NUT MS 8 
49 5290 88 210-1 7~-~ FRAME 1 
50 52 90 31 116 1/:J? LINK 2 
51 9721070008 E-~:J?" E-7 E-RING E-7 2 
52 9642032014 t~"J~~" M3X20 SMALL PAN-HEAD SCREW M3X20 2 
53 90644 J\~~tt"b"~ A3 TOOTHED LOCK WASHER A3 2 
54 5310 88 145-1 7"7~'~ BRACKET 1 
55 97313 ~1'f VX-5-1C22 SWITCH VX-5-1C22 1 
56 97381 Y?fi-~- VAM22 ACTUATOR VAM22 1 
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1\1'~7'-7" J(, ( c 0) -i!1Y;~'./ 

SECTION 
-i!1Y3'./1ft:~ I 5340Z 880 
S E C T I 0 N N U M B E R L--=:....::_:-=....=--.=....::...::___JI 

PAPER DELIVERY TABLE (CO) *~-?(1)1!118Htlll~~IU!ill..~~titAI(1)~, ott" ~-~~~L."C<t.:~~'. 
When ordering ite•s •arked *,indicate the set nu•ber 
because they are available only as a set. 

Nn ott ., ~ ·~I s E T th 8tl~gft;/ PART NAME flit 
atl~it~ PART Nil ~$1·-!:t COMPONENT PARTS Nil Q'ty 

57 98501 1JH"- 360010-1 COVER 360010-1 1 
58 5300 21 424 JOIJ-1- P·LATE 1 
59 9642050814 1'\" J~~\\ M5X8 SMALL PAN-HEAD SCREW M5X8 '2 
60 5340 88 233-1 7.9'.!11- \\ STUD 
61 5340 88 1 51 1:1"1'1-" GUIDE 2 
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51"1'?7"?~""' " (CD) -t!~ ~a:..-•-tt-
SECTION NUMBER l 

STAND LIFTING DRIVE (CD) 

186 



9''1'J'7''?1-"? (CD) -1!:7:/'3/' 
SECTION 

-1!:7:/' 3 /'-~ I 5340Z 890 
SECTION NUMBER 

STAND LIFTING DRIVE (CD) *<'-?0:>~8:,1illl8:J't:IU:!i!V~~tttA-OY't', ~, ~ltfJ't:~Vt:<t.:a~'. 
ihen ordering ite•s • arked *!indicate ~he set nu•ber 
because they are available on y as a set. 

~.:c:,g~~ PART NAME 
-~·~ COMPONENT PARTS ~ 

5290 88 112Z *~9"- ASSY HOLDER ASSY 

5290 88 190-2 '"Y ASSV GEAR ASSY 

•• Q'ty 

1 
51,85,86,88 

-~~--~5~2~9~0~8~8~1~9~4~Z~~,~.~Y~A~S~S~V~~--------~G~E~A~R~A~S~S~Y~--------------------~ 

1,2 
5296 88 160-1 1\::.ot·"Jit ASSY (J'1'ilt" 1J-) HANDLE ASSY (IVORY) 1 

5300 89 210 ?5J7°~?71- ASSY CLAMP SHAFT ASSY 

5310 88 160-1 nJI-"~ ASSY (7"7'?) HANDLE ASSY (BLACK) 1 

5330 88 110 7"57'1- ASSY BRACKET ASSY 1 

5330 88 111Z 7"7~'1- ASSY BRACKET ASSY 1 

5330 88 120Z J'-6 ASSY ARM ASSY 1 
31,33 

5330 89 130-1 nJt-·~~~71- ASSY HANDLE SHAFT ASSY 

5330 89 217Z ~J? ASSY LINK ASSY 1 

5340 89 218Z-1 h6 ASSY CAM ASSY 1 

1 5290 88 194 '"1 GEAR 1 
2 5290 89 219 7"'~2 BUSHING 3 
3 5290 88 193 ~9,1-" STUD 1 
4 5290 89 216 t 0 J PIN 1 
5 5340 89 218-1 hb CAM 1 

~~~6~5~3~3~0~8~9~2~1~7~--~~~~J~?~-----------------L~IN~K~--------------------------~1 
7 5290 89 215 ?7J? CRANK 1 
8 9684060608 ~-~~~· M6X6 SET SCREW M6X6 6 
9 5290 89 213 ~?71- SHAFT 1 

10 9642051614 t~"J~~· M5X16 SMALL PAN-HEAD SCREW M5X16 5 
11 5290 89 211 *~9"- HOLDER 1 
12 9710050008 J\"~+J"1J"~ M5 SPRING WASHER M5 6 
13 90211 *"-~~·y~J?" 6202ZZ BALL BEARING 6202ZZ 2 
14 5290 89 212 b?- COLLAR 1 
15 9723350008 C-~J?" C-35 C-RING C-35 1 
16 5300 89 214 f"Y GEAR 1 
17 9410302508 ~7°~J?"t0 J 3X25 SPRING PIN 3X25 2 
19 9642061014 t~"J~~· M6X 10 SMALL PAN-HEAD SCREW M6X10 1 
20 5290 37 814 ~J0 ~J?" SPRING 1 
21 5290 88 134 ?7'H CLUTCH 1 
22 9684050508 ~-~~~· M5X5 SET SCREW M5X5 7 
23 9660060014 t'l- M6 HEXAGON NUT M6 3 
24 9710060008 n•~'"h"* M6 SPRING WASHER M6 3 
25 5330 88 111 7"5~'1- BRACKET 1 
26 9721070008 E-~)?" E-7 E-RING E-7 4 
27 90242 7"'~2 MB1210DU BUSHING MB1210DU 5 
28 5290 88 180 *"7 GEAR 1 
29 5310 88 113-1 ~?7~ SHAFT 1 
30 5290 88 183 ~- KEY 1 
31 5290 88 131 7",~2 BUSHING 1 
32 9660050014 t'~ M5 HEXAGON NUT M5 1 
33 5330 88 120 1-6 ASSY ARM ASSY 1 
34 5290 51 064 ~7°~J?" SPRING 1 
35 5290 51 070 ~?~,"~ PAWL 1 
36 5290 51 063-1 t 0 J PIN 1 
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~:7Y;r:? 

SECTION 
-tr:7V"g:?-.~ I 5340Z 890 
SECTION NUMBER 

STAND LIFTING DRIVE (CD) •"?-? O)$.r.,l:t.lll.l:.~lusav~~*-ttA-oY~. -t<, HtJJ~it:>cV"C < ~~~'. 
When ordering ite•s •arked *,ind icate the set nu•ber 
because Lhey are available only as a set. 

lli "t!7··~~SET ~ ~.::.g~~ PART NAME 
'"" ill .::0 • ~ PART NCI -~·~ C 0 M P 0 N EN T PART S No 

.I*: 
Q't.y 

37 9648051014 '7J~~" M5X10 SMALL FLUSH HEAD SCREW M5X10 5 
38 9717120008 t~'"n"a M12 CORRUGATED WASHER M12 1 
39 5290 29 315 ~jb?- LOCK COLLAR 1 
40 5290 37 613 t"Y GEAR 
41 5290 88 133 :J1>7~ SHAFT 1'--/ 

~4~2~5~2~9~0~3~7~6~1~4~--~t~'~'Y~----------------~G~E7A~R~--------------------------~1 

43 9410302008 ~7°~~?"t0 ~ 3X20 SPRING PIN 3X20 1 
44 9670062508 ~~'~*"~~ M6X25 HEXAGON SOCKET BOLT M6X25 4 
45 5340 88 122 Y~? LINK 1 
46 5290 88 115 5fi'~*~-~ RATCHET WHEEL 1 
47 9410402808 ~7°Y~?"t0 ~ 4X28 SPRING PIN 4X28 1 
48 5290 88 112 *~~"- HOLDER 1 
49 5290 88 144 t"Y GEAR 1 
50 9410402508 ~7°~~?"t0 ~ 4X25 SPRING PIN 4X25 1 
51 5290 88 191-2 ~1>7~ SHAFT 1 
52 5290 82 162 7"'~2 BUSHING 1 
53 5310 89 134-1 '~~(J"j'?) KNOB <BLACK) 1 
53 5316 89 134 '~~(71*"~-) KNOB (IVORY) 1 
54 5310 89 133-2 '~~(7"5'?) KNOB (BLACK) 1 
54 5316 89 133-2 '~~(71*"q-) KNOB (IVORY) 1 
55 5290 89 120 IJJ\"- LEVER 1 
56 5290 89 148 b5- COLLAR 1 
57 90603 CE-~~?" CE-12 CE-RING CE-12 1 
58 5330 89 131-1 ~1>7~ SHAFT 1 
59 5290 89 112 7"'~1 BUSHING 1 
60 5290 89 135 ~J0 o~'~ SPROCKET 1 
61 5340 88 260 ~J\"- LE VER 1 

63 5330 35 423 ~,,~" STUD 
~6~4~5~2~9~0~3~5~1~3~1~--1~~~77~

0~1~JJ~?~~-'--------------~S~P~R~I~N~G __________________________ 7~ , 
65 5340 88 2 70 'J"J? LINK 1 -

~6~6~5~2~9~0~~2~1~5~2~1~--~~~7~0~1~J~-,~~~,--------------~S~P~R~I~N7G--------------------------~1 

67 9721040008 E-~J?" E-4 E-RING E-4 1 
68 91710001 ~'\ 0 -il- SPACER 2 

70 9670041008 ~~'~*"~~ M4X10 HEXAGON SOCKET BO LT M4X10 4 
71 97630 ~IJJ1~" AS-05N 115V SOLENOID AS-05N AC115V 1 
72 5300 33 561-1 t 0 J PIN 1 
73 5330 57 151 7"5~'~ BRACKET 1 
74 9670061208 ~~'~t."fu~ M6X12 HEXAGON SOCKET BOLT M6X12 2 
75 9710040008 J\"~'"h"~ M4 SPRING WASHER M4 4 
76 9660040014 t'~ M4 HEXAGON NUT M4 4 
77 5300 12 224 J0 1J-~ PLATE 1 
78 9410403208 ~7°~~?"t0 ~ 4X32 SPRING PIN 4X32 1 
79 5290 51 427 }.31'!11-" STUD 1 
80 5296 88 161-1 J\J~"~~~311(11t."~-> HAND LE BODY (IVORY} 1 
80 5310 88 161-1 J\)~"~*~~1<7"5'?} HAN DLE BODY (BLACK} 1 
81 5290 89 129 ~'\0 -,- SPACER 2 
82 5300 37 815 7°~-~(J1*"Y-) PLATE (IVORY) 1 
82 5310 37 815 7°1J-~(J"5'?) PLATE (BLACK) 1 
83 5300 37 820 J\~~"lli(11~"~-} HANDLE (IVORY} 1 
83 5310 37 820 J\~~"~(J"5'?} HAN6LE (BLACK) 1 
84 5330 89 153 ~'\0 -,- SPACER 1 
85 5290 88 192"-1 t"? G·EAR 1 
86 9410402208 ~7oq~?~t0 ~ 4X22 SPRING PIN 4X22 

~8~7~5~2~9~0~2~9~3~1~1~--~~~,~·~~~~-~~~~~~~--~W~A~S7H~E~R~~~~~~--------------~~ 88 9410252208 ~7°~~7"t0 ~ 2.5X22 SPRING PIN 2.5X22 1 
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'-----"'. 
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1J"1'1-" (CD) '11'1-" 

(CD) SIDE GUIDE 

190 

[ 5340Z 892 I ..... ?.Y:a:..-a-~t 
"' NUMBER SECTION 



SIDE GUIDE (CD) 

NQ t.., ~-~~sET No 
Bi!.r.•-~t PART No. 
5340 89 225Z-1 

5340 89 226Z-1 

-tt9~;o~ 

SEC TION 
-e 9 'l" ~--'% I 5340Z 892 
SECTION NUMBE R 

·~-?0)$.?. 1:tJII..?.~Ittlill..~il!"titA,C1)~, -~<-. ~-"'f,~it3tVC<t.!*~'. 
When ordering iteas aarked *, indicat e th e se t nua ber 
because they are available only as a se t . 

8.?.g~~ PART NAME 
~~-~ COMPO NENT PARTS No. 
!1~"b"1t" ASSY SIDE GUIDE ASSY 1 

1 
7,8 

~--~1~9~7~2~1~1~0~0~0~0~8~----~E~-~.J~J~?7."~E~-~1~0.---------~E--~R~l~N~G~E~-~1~0.---------------------~3 

2 5290 29 311 ~~~~- WASHER 3 
3 5290 89 224 ~7°~J?" SPRING 1 
4 9648051614 !5J*~" MSX16 SMALL FLUSH HEAD SCREW M5X16 2 
5 5321 29 220-1 7"'~2 BUSHING 1 
6 96531 A1'7 CS-16-SN SWITCH CS-16-SN 1 
7 5340 89 226-1 !1~"b"1~" SIDE GUIDE 1 
8 5290 37 513-1 7"'~2 BUSHING 4 
9 5310 89 223 ~~7~ SHAFT 1 

10 5330 89 370 ~~? LINK 1 
11 5290 89 324 A5i,t-" STUD 1 
12 9710060008 n"~!"b"~ M6 SPRING WASHER M6 2 
13 9660060014 t~t- M6 HEXAGON NUT M6 3 
14 9670062508 ~,,~~-~~ M6X25 HEXAGON SOCKET BOLT M6X25 1 
15 9642040814 t~"J*~" M4X8 SMALL PAN-HEAD SCREW M4X8 2 
16 9710040008 n"~1J"b"~ M4 SPRING WASHER M4 2 
17 5486 42 517 7"7,,t- BRACKET 1 
18 9648040814 1J5J~~· M4X8 SMALL FLUSH HEAD SCREW M4X8 2 
19 9721030008 E-~~?" E-3 E-RING E-3 3 
20 5330 89 374 ~~'n°- STOPPER 1 
21 5330 89 376-1 A7°•J~?" SPRING 1 
22 5330 89 373 ~~? LINK 1 
23 5290 89 325-1 A7°~J?" SPRING 1 
24 5290 33 122 A51,~" STUD 1 
25 5290 89 323-3 m"A BOSS 1 

'-~ ~...__~2.:-6-=5~2-:,9...;:0:.........:;8:.,:9~2:..:2c-:7:---1.:..-._7.:..,.'=-'.,:,.'.:;..~.=;2 ___________ B=:-U~S.:.:.H..::.I.;.;N..;;;G ____________________ -=-1 
27 5290 32 141 '~~ KNOB 2 
28 90607 CE-~~?" CE-18 CE-RING CE-18 1 
29 9684050508 ~~a~" M5X5 SET SCREW MSXS 9 
30 5330 89 360 Y-L ARM 1 
31 5310 89 311 ~1>7t- SHAFT 1 
32 5340 89 225-1 '1 t-"b"1~" SIDE GUIDE 1 
33 5290 29 315 ~~b7- LOCK COLLAR 1 
34 9642051614 t~"J*~" M5X16 SMALl PAN-HEAD SCREW M5X16 3 
35 9710050008 n"*'"b"~ M5 SPRING WASHER M5 9 
36 5290 89 222 7"'~2 BUSHING 1 
37 5330 89 221-1 7",~2 BUSHING 1 
38 5340 89 320 7o~~h"1~" FRONT GUIDE 1 
39 9670061208 ~~~t-*"~~ M6X12 HEXAGON SOCKET BOLT M6X12 4 
40 5330 89 351 7"5,,~ BRACKET 1 
41 5340 89 411 ~7- STAY 1 
42 9642051014 t~":J*~" M5X10 SMALL PAN-HEAD· SCREW M5X10 6 
43 5340 89 412 h"1~" GUIDE 2 
44 5340 89 413 b"1~" GUIDE 2 
45 9648040614 97J~~" ~4X6 SMALL FLUSH HEAD SCREW M4X6 4 
46 5330 89 375 bl\"- COVER 1 
47 5340 89 421 71-5-n"- FEELER BAR 1 
48 9410302508 ~7°~~?"t0 ~ 3X25 SPRING PIN 3X25 3 
49 90601 CE-~~?" CE-8 CE-RING CE-8 2 
50 5300 75 112 t 0 J PIN 2 
51 5290 89 422 a~" SCREW 1 

"-----' ~ 52 5300 59 134 ~~b?- LOCK COLLAR 1 
~5~3~5~2~9~0=-~8~9~4~2~3----~A~7~0~•~JJ-?~,~,--------------~S~P~R~I~N~G~~~----------------------~1 

54 9642031614 t~"J~~· M3X16 SMALL PAN-HEAD SCREW M3X16 2 
55 90644 n'*9" b"~ A3 TOOTHED LOCK WASHER A3 2 

191 



iJ11-"1J"11-" (CD) 

SIDE GUIDE (CD) 

·td' ~ 9 ~·~ I 5340Z 892 
SECTION NUMBER L--.::....=:....:..::;_:::_...::...::....::...--1 

•'?-? Q.>.g,:r•.r.~'usillt.~~ t1tA-Q.>~, -e, ~ •~~n~.- -c < t.:~~'. 
When ordering ite•s •arked *,indicate the set nu•ber 
because they are available only as a set. 

No. -e, ~•~jSET ~ ~gg~~ PART NAME 
IRI g II: 4!t PART Nil fllita:i'J C 0 M P 0 N EN T PARTS Nil •a.: 

Q't;y 

56 5341 89 422 7"5~'1- BRACKET 
57 97332 A1'f D2MV-5L111-1C2 MICRO SWITCH D2MV-5L111-1C2 

61 5310 86 213 A7- STAY l 
62 9670051608 ~~,~~"1~1- M5X16 HEXAGON SOCKET BOLT M5X16 2~ 

~6~3~5~3~4~1~8~9~4~2~3~--~7~,~~?~~~~~~~~-~~~~------~B=R~A~C~K~E~T~~~~~~~~~~----~1 

----------------------------------------------------------------------------------------------·~ 
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n '".:J?1J" 1'~" (CD) 't!? Y!!~•-tt 

SECTION NUMBER 

BACK GUID E (CO) 

4 

·1 

\"~·~ 16 

l
. ~ 15 ~ 

- L" ~ ~- ~ 

5 

·~ 
/' ~· / -~ -~ 

~~- " 6 /> > -~ ~ " - // _/ 
/./ A 

2 / 

</ 
~· 

20 

19 
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11'''.!1?1:1"1'~" (CD) 

BACK GU IDE (CD) 

1 9648051014 
2 5340 89 146 
3 5340 89 147-1 
4 90 630 

'-/ 5 5340 89 145 
6 9684050508 
9 5290 29 314 

10 5290 29 210 
11 9710050008 
12 9642051614 
13 5330 89 139-1 
14 9684060608 
15 5330 89 144-1 
16 9670081608 
1 7 90802 
18 5290 89 142 
19 5330 89 141 
20 5310 29 232 
21 5341 89 138-1 
22 9670051001 

-tt:7v,:.-­
SECTION 

-tt :7 v" :.--•% I 534o z 895 
SECTION NUMBER 

tcv-? 0)8J,fo 1UilH't!IU:!WL--e ~ 'l1tNO)"e, -1::., ~ -~-elf.)tL, 't: < t.:~ ~'. 
Rhen ord ering lte • s • •rked 11. ,indicate the set nu•ber 
because they are avail able only as a set. 

lM.Il.~~~ 
-~-~ COMPONENT PARTS 
+J?J~=.." M5X10 

i " ?7 '!1" 
hl~=.." M5X5 

5'!1? 
'J7'!11-ili"l!ll- M8X16 
7:r-:;, RS35-1 46P 

')7'!1 ht;" fltl• M 5 X 1 0 

195 

PART NAME ,. 
SMALL FLUSH HEAD SCREW M5X10 
BACK GUIDE 
BACK GUIDE 
SNAP PIN SSP-8 
BRACKET 
SET SCREW M5X5 
LOCK COLLAR 
BUSHING 
SPRI NG WASHER M5 
SMALL PAN-HEAD SCREW H5X16 
HOLDER 
SET SCREW M6X6 
RACK 
HEX AGON SOCKET BOLT M8X16 
CHAIN RS35-1 46P 
SPROCKET 
SHAFT 
STAY 
PLATE 
HEXAGON SOCKET BOLT M5X10 

•• Q'ty 

4 
2 
1 
1 
1 
5 
1 
2 
4 
4 
1 
1 
1 
2 

2 



rul~-~~sl 
PART NUMBER INDEX 

II 



g~ 5b if -13-
P A R i !fo. 

NBH -624S 
5110 10 010- 4 
5110 10 100- 4 
5110 10 110 
5110 10 121 
5110 10 122 
5110 10 123 
5110 10 130 
5110 10 141 
5110 10 142-1 
5110 10 143-2 
5110 10 1 71 
5110 10 180-1 
5110 10 190- 1 
5110 20 110- 1 
5110 20 111 
511 0 20 112 
5110 20 11 3-1 
5110 20 11 4 - 1 
5110 20 115 
5110 20 116-2 
5110 20 11 7 
5110 20 118-3 
5110 20 119 
5110 20 121 
5110 20 131 -1 
5110 20 132-1 
5110 20 140 
5110 20 150 
5110 20 160 
511 0 20 170 
5110 20 180 
511 0 20 190 
5290 14 120 
5290 16 200-3 
5290 16 212 
5290 16 215-1 
5290 16 226 
5290 16 311 
5290 16 312 
5290 16 313 
5290 16 314 
5290 16 315 
5290 16 316 
5290 16 411 
5290 16 412-1 
5290 16 413 
5290 16 414 
5290 16 415-2 
5290 17 111 
5290 17 113 
5290 17 113 
5290 17 113 
5290 17 11 5 
5290 17 115 
5290 17 115 
5290 17 119 
5290 17 120 
5290 17 127 
5290 21 123 
5290 21 142 
5290 21 142 

$ tffi 
PART 

-t!~:/3:.--:JI:-13-
SECTION No. 

5340Z 355 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340 Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 840 
5340Z 110 
5340Z 170 
5340Z 170 
5340Z 170 
5340 Z 170 
5340Z 170 
5340Z 170 
5340Z 170 
5340Z 170 
5340Z 170 
5340Z 170 
5340Z 170 
5340Z 170 
5340Z 170 
5340Z 170 
5340Z 170 
5340Z 170 
5340Z 170 
5340Z 320 
5340Z 880 
5340Z 170 
5340Z 320 
5340Z 880 
5340Z 170 
5340Z 170 
5340Z 320 
5340Z 330 
5340Z 210 
5340 Z 220 

* ~ NUMBER 
g~ 

~ ij f 
INDEX 
lfn if -5 NQ 

P A R i Nl 
130 5290 21 161 

5290 21 161 
5290 21 161 

14 52 90 21 161 
7 5290 21 164 

26 5290 21 164 
38 5290 21 212 
39 5290 21 316 
12 5290 21 316 
31 5290 21 316 
23 5290 21 521 
25 5290 21 521 

5290 21 521 
5290 21 612 
5290 21 612 

4 5290 21 612 
6 5290 21 641 

24 5290 21 641 
18 5290 21 641 
17 5290 21 643 
19 5290 22 318 
29 5290 22 318 
20 5290 23 112 

5 5290 23 112 
3 5290 23 112 
1 5290 23 113 
8 5290 23 113 

45 5290 23 11 5 
41 5290 24 118 
42 5290 24 126 
43 5290 24 127 
44 5290 24 127 
50 5290 24 127 

8 5290 24 127 
5290 24 233 

36 5290 24 233 
29 5290 24 234 
61 5290 24 234 

7 5290 24 251 
27 5290 24 25 1 
22 5290 24 251 
26 5290 24 252 
21 5290 24 252 
25 5290 24 253 
32 5290 24 253 
53 5290 24 275 
57 5290 25 113 
56 5290 25 114 
34 5290 25 114 
50 5290 25 114 
1 5 5290 25 114 
79 5290 2 5 115 
10 5290 26 112 
47 5290 26 112 
81 5290 26 112 
12 5290 26 213 
51 5290 26 222 

5 5290 29 210 
89 5290 29 210 
39 5290 29 210 

108 5290 29 220-1 
4 5290 29 222-1 
- 1 -

-t!?:/3:-'if-5 
No. SECTION Ho. 

5340Z 210 36 
5340Z 220 75 
5340Z 330 44 
5340Z 530 75 
5340Z 360 73 
5340Z 370 61 
5340Z 511 38 
5340Z 350 65 
5340Z 511 51 
5340Z 530 104 
5340Z 350 77 
5340Z 380 43 
5340Z 89 0 66 
5340Z 210 28 
5340Z 220 95 
5340Z 37 0 10 
5340Z 330 6 3 
5340Z 355 98 
5340Z 370 44 
5340Z 330 62 
5340Z 210 2 
5340Z 220 47 
5340Z 240 87 
5340Z 245 87 
5340Z 365 58 
5340Z 250 10 
5340Z 260 38 
5340Z 540 93 
5340Z 530 98 
5340Z 860 24 
5340Z 230 20 
5340Z 240 88 
5340Z 245 88 
5340Z 365 44 
5340Z 240 102 
5340Z 245 102 
5340Z 240 103 
5340Z 245 103 
5340Z 240 12 
5340Z 245 12 
5340Z 540 71 
5340Z 240 11 2 
5340Z 245 11 2 
5340Z 240 1 
5340Z 245 1 
5340Z 513 23 
5340Z 250 18 
5340Z 250 12 
5340Z 260 26 
5340Z 365 49 
5340Z 870 21 
5340Z 260 20 
5340Z 210 78 
5340Z 220 77 
5340Z 370 31 
5340Z 260 31 
5340Z 260 1 5 
5340Z 330 32 
5340Z 370 20 
5340Z 895 10 
5340Z 51 1 129 
5340Z 511 130 



$ 0 
[)[) 

P A R 

5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 31 
5290 31 
5290 31 
5290 31 
5290 31 
5290 31 
5290 31 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 

~ -5 
T No. 

222-1 
311 
311 
311 
311 
311 
311 
311 
312 
312 
312 
312 
312 
312 
313 
313 
313 
313 
313 
313 
313 
313 
314 
314 
314 
314 
315 
315 
31 5 
315 
315 
411 
411 
412 
412 
412 
412 
116 
122 
122 
1 51 -1 
1 52-1 
153-1 
214 
11 2 
113 
114 
115 
11 7 
121 
121 
122 
123-1 
125 
126 
141 
141 
141 
211-2 
212-3 
213 
214 

$ {fit 

PART 
-1!?:/:;~Y~-5 
SECTION til 

53402 530 
53402 230 
53402 360 
53402 365 
53402 380 
53402 530 
5340Z 890 
53402 892 
5340Z 260 
5340Z 310 
5340Z 330 
53402 355 
5340Z 380 
53402 511 
53402 240 
53402 245 
5340Z 330 
53402 370 
53402 380 
5340Z 513 
53402 530 
53402 755 
53402 330 
5340Z 360 
53402 540 
53402 895 
53402 365 
5340Z 512 
53402 530 
53402 890 
53402 892 
53402 230 
53402 365 
53402 210 
53402 220 
53402 230 
53402 365 
53402 880 
53402 310 
53402 312 
53402 650 
53402 650 
53402 650 
53402 355 
53402 320 
53402 320 
53402 320 
5340Z 320 
53402 320 
53402 320 
53402 828 
53402 320 
53402 320 
53402 320 
53402 320 
53402 320 
53402 355 
53402 892 
53402 320 
5340Z 320 
53402 320 
53402 320 

~ ~ 
NUMBER 

~ ~r 
INDEX 

No. 
$ 56 • -5 
P A R T til 

38 5290 32 216 
7 5290 32 217 

36 5290 32 420-3 
18 5290 32 422-1 
44 5290 32 426 

2 5290 32 429-1 
87 5290 32 430-3 

2 5290 32 432-1 
43 5290 32 439-1 

7 5290 32 440-2 
40 5290 32 451-1 
90 5290 32 452 
21 5290 32 452 

110 5290 32 452 
13 5290 32 454 
13 5290 32 533-3 
59 5290 33 122 
37 5290 33 141 
1 5 5290 33 142-1 
30 5290 33 142-1 

5 5290 33 213-1 
1 5 5290 33 2132-1 
19 5290 33 214 
16 5290 33 214 

121 5290 33 214 
9 5290 33 214 

13 5290 33 215-1 
1 5 5290 33 215Z-1 
87 529 0 33 230-2 
39 5290 33 314 
33 5290 33 431 
35 5290 33 451-1 
26 5290 33 451-1 
68 5290 33 454 
72 5290 33 454 
34 5290 33 454 
27 5290 33 455 
50 5290 33 511 
26 5290 33 512 
12 5290 33 515 

4 5290 33 534 
3 5290 34 130 
2 5290 34 141-1 

40 5290 34 142 
42 5290 34 1 51 
51 5290 34 152-1 
55 5290 34 152-1 
43 5290 34 153 
50 5290 35 113 
54 5290 35 131-1 
62 5290 35 131-1 
53 5290 35 131-1 
47 5290 35 131-1 
46 5290 35 136-1 
45 5290 36 112-1 
48 5290 36 212 
16 5290 36 214 
27 5290 36 214 
49 5290 36 321 
62 5290 36 351 
66 5290 36 353 
67 5290 36 354 
- 2-

-1!7:/sYil~ 
No. SECTION til 

53402 320 65 
53402 320 91 
53402 320 
53402 320 93 
5340Z 320 94 
53402 320 4 
5340Z 320 
53402 320 95 
53402 320 7 
53402 320 6 
53402 320 3 
53402 320 103 
53402 350 55 
5340Z 355 74 
5340Z 380 1 
53402 320 8 
5340Z 892 24 
53402 330 65 
53402 330 12 
53402 370 71 
53402 330 28 
53402 330 
53402 330 20 
5340Z 511 23 
5340Z 520 42 
53402 540 87 
53402 330 31 
53402 330 
5340Z 330 17 
53402 330 29 
53402 330 13 
53402 210 35 
53402 220 3 
53402 210 107 
53402 220 5 
53402 380 62 
5340Z 330 8 
53402 380 51 
53402 380 49 
5340Z 380 50 
5340Z 370 25 
5340Z 330 49 
53402 330 50 
53402 330 36 
53402 330 46 
53402 170 3 
53402 330 67 
5340Z 330 48 
53402 380 38 
53402 240 51 
5340Z 245, 51 
5340Z 540 2 
5340Z 890 64 
5340Z 330 1 
53402 360 33 
53402 360 47 
53402 350 104 
53402 360 41 
53402 360 8 
53402 828 64 
53402 360 23 
5340Z 360 5 



$ ffA $ -% 
P A R T til 

5290 36 3 5 5-1 
5290 36 3 5 5-1 
5290 36 355-1 
5290 37 123 
5290 37 123 
5290 37 123 
5290 37 123 
5290 37 123 
5290 37 123 
5290 37 123 
5290 37 1 51-1 
5290 37 211 
5290 37 220- 1 
5290 37 231 
5290 37 232 
5290 37 23 3-1 
5290 37 23 3-1 
5290 37 240- 1 
5290 37 251-1 
5290 37 251 - 1 
5290 37 310- 2 
5290 37 310Z-1 
5290 37 311-1 
5290 37 312 
5290 37 31 3 
5290 37 31 3 - 1 
5290 37 31 4 
5290 37 421-1 
5290 37 431 
5290 37 432 
5290 37 433 
5290 37 433 
5290 37 433 
5290 37 433 
5290 37 433 
5290 37 433 
5290 37 433 
5290 37 434-1 
5290 37 434- 1 
5290 37 51 2 
52 90 37 51 3-1 
5290 37 51 3-1 
5290 37 51 4 
5290 37 51 5 
5290 37 610 
5290 37 611 
5290 37 612 
5290 37 613 
5290 37 613 
5290 37 614 
5290 37 6 1 4 
5290 37 712 
5290 37 713 
5290 37 721 
5290 37 722 
5290 37 814 
5 290 37 814 
5290 38 121 
5290 38 121 
5290 38 141-1 
5290 38 232 
5290 38 233 

$ lffi 
PART 

-t!-'/!/3/3-% 
SECTION til 
5340Z 360 
5340Z 820 
5340Z 825 
5340Z 210 
5340Z 220 
5340Z 330 
5340Z 360 
5340Z 370 
5340Z 513 
5340Z 530 
5340Z 370 
5340 Z 370 
5340 Z 370 
5340 Z 370 
5340 2 370 
5340 Z 370 
5340 Z 530 
5340Z 370 
5340Z 370 
5340 Z 520 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 210 
5340Z 220 
5340Z 360 
5340Z 370 
5340Z 511 
5340Z 755 
5340Z 828 
5340Z 330 
5340 Z 370 
5340 Z 370 
5340Z 530 
5340Z 892 
5340Z 530 
5340Z 370 
5340Z 370 
5340Z 370 
5340 Z 370 
5340Z 370 
5340 Z 890 
5340Z 370 
5340 Z 890 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 890 
5340Z 3 20 
5340Z 380 
5340Z 330 
5340Z 380 
5340Z 380 

:1: ~ 
NUMBER 

~ 51 
INDEX 

~ 
M ffA • ~ P A R T * 

26 5290 38 235 
73 5290 38 235 
84 5290 38 235 

118 5290 38 235 
116 5290 38 235 

3 5290 38 236 
34 5290 38 238 
65 5290 38 238 
43 5290 38 310-1 
11 5290 38 321 
43 5290 38 322 - 2 
59 5290 38 33 0 
57 5290 38 341 
58 5290 41 114-1 
52 5290 41 114-1 
60 5290 43 112 

1 2 1 5290 43 1122 
55 52 90 51 043 
56 5290 51 043 
52 52 90 51 063- 1 

5290 51 063 -1 
5290 51 064 

53 52 90 51 064 
54 52 90 51 070 
12 52 90 51 0 70 
51 52 90 51 082 
27 52 90 51 083 
62 52 90 51 083 
42 52 90 51 083 
41 52 90 51 083 
17 52 90 51 090-1 
74 52 90 51 120-3 
58 52 90 51 122 
48 5290 51 123- 1 
67 5290 51 123-1 
18 5290 51 123-1 

4 5290 51 132-1 
43 5290 51 133 
47 52 90 51 133 
30 5290 51 134 
77 5290 51 134 

8 5290 51 135 
19 5290 51 135 
29 5290 51 212-2 

5290 51 23 1-1 
4 52 90 51 312 
1 5290 51 414 
6 5290 51 414 

40 5290 51 423 
3 5290 51 424-1 

42 5290 51 425 
50 5290 51 426 
72 5290 51 42 7 
17 5290 51 427 
15 5290 51 429 

9 5290 51 432 
20 5290 51 433 
19 5290 51 437 - 1 
20 5290 51 437-1 
58 5290 51 521 
16 5290 51 52 1 
25 5290 51 622 - 2 
- 3 -

-t! -'/ !/3/~!iS-
No. S ECT I ON til 

53402 240 107 
5340Z 245 107 
5340Z 512 67 
53402 535 12 
5340Z 540 118 
5340Z 380 30 
5340Z 380 24 
53402 535 31 
5340Z 380 6 
5340Z 380 5 
5340Z 380 18 
5340Z 380 9 
5340Z 380 10 
5340Z 210 41 
53402 220 102 
5340Z 360 35 
5340Z 360 
5340 Z 511 46 
5340Z 513 16 
5340Z 511 3 0 
5340Z 890 36 
5340Z 511 28 
5340Z 890 34 
5340Z 511 29 
5340Z 890 35 
5340Z 511 18 
5340Z 511 17 
5340Z 5 1 4 60 
5340Z 535 45 
5340Z 540 22 
5340Z 511 47 
5340Z 511 72 
53402 511 70 
5340Z 360 10 
5340Z 511 68 
5340Z 514 43 
5340Z 530 85 
53402 5111 59 
5340Z 530 84 
5340Z 511 126 
5340Z 530 91 
5340Z 511 58 
5340Z 530 83 
5340Z 512 32 
5340Z 512 31 
5340Z 511 83 
5340Z 5 1 3 26 
5340Z 535 43 
5340Z 513 18 
5340Z 5 1 3 31 
5340Z 5 1 3 90 
5340Z 5 1 3 32 
5340Z 513 15 
5340Z 890 79 
5340Z 513 89 
5340Z 512 43 
5340 Z 51 2 42 
5340Z 512 45 
5340Z 51 3 39 
5340Z 51 2 28 
5340 Z 51 3 12 
5340 Z 51 2 22 



5290 51 632-2 
5290 51 632-3 
5290 51 640-2 
5290 51 642-2 
5290 51 642-2 
5290 51 722 
5290 51 730-1 
5290 51 730 - 1 
5290 51 731-1 
5290 51 732 
5290 51 732 
5290 51 733 - 1 
5290 51 733-1 
5290 51 735 
5290 51 735 
5290 51 736 
5290 51 736 
5290 51 737 
5290 51 738 
5290 51 740 
5290 51 742 
5290 51 742 
5290 51 744 
5290 51 821-1 
5290 51 822 
5290 51 830 
5290 52 112 
5290 52 11 5 
5290 52 119-1 
5290 52 119-1 
5290 52 119-1 
5290 52 130 
5290 52 213-1 
5290 52 244 
5290 52 244 
5290 52 244 
5290 52 244 
5290 52 322 
5290 52 422 
5290 52 422 
5290 52 423-1 
5290 52 423 - 1 
5290 52 535 
5290 52 535 
5290 53 121 
5290 53 121 
5290 53 132-1 
5290 53 255 
5290 53 255 
5290 53 336 
5290 54 325 
5290 54 325 
5290 54 338 
5290 54 338 
5290 54 338 
5290 54 413 
5290 54 542-1 
5290 54 669-1 
5290 61 135-1 
5290 61 135-1 
5290 61 633 
5290 61 633 

$ g 
PART 

-!!'/!/,./&:% 
SECTION Nt 
5340Z 512 
5340Z 513 
5340Z 512 
53402 512 
5340Z 513 
53402 514 
5340Z 514 
5340Z 535 
5340Z 514 
53402 51 4 
5340Z 535 
53402 514 
53402 535 
53402 514 
53402 535 
53402 514 
53402 535 
5340Z 5 14 
53402 514 
53402 514 
53402 514 
53402 535 
5340Z 514 
5340Z 514 
53402 514 
53402 514 
53402 514 
5340Z 514 
5340Z 514 
5340Z 520 
5340Z 535 
5340Z 514 
53402 520 
5340Z 210 
5340Z 220 
53402 360 
5340Z 535 
5340Z 530 
5340Z 750 
5340 Z 860 
5340Z 530 
5340Z 751 
5340Z 512 
53402 513 
5340Z 514 
5340Z 520 
5340Z 535 
5340Z 530 
53402 825 
53402 513 
5340Z 210 
5340Z 220 
5340Z 355 
53402 512 
5340Z 540 
53402 540 
53402 355 
5340Z 540 
5340Z 611 
53402 71 0 
53402 61 1 
53402 615 

~ ~ 
NUMBER 

~ ~I 
INDEX 

No. 

23 
79 

1 7 
82 
1 2 

44 
33 
25 
61 
46 
13 
19 

1 
35 
28 
26 
52 

6 
39 
34 
14 

8 
7 

18 
17 
35 
25 
24 

62 
84 
62 

9 
28 
73 

1 
5 

128 
20 

5 
3 

63 
24 
20 
62 
81 
83 
97 
63 
41 
73 
16 

7 
99 

1 
40 
30 
39 
53 

t.6 lffi 
P A R 

5290 61 
5290 61 
5290 61 
5290 61 
5290 61 
5290 61 
5290 61 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 74 
5290 75 
5290 75 
5290 76 
5290 76 
5290 82 
5290 83 
5290 84 
5290 84 
5290 84 
5290 84 
5290 84 
5290 86 
5290 87 
5290 87 
5290 87 
5290 87 
5290 87 
5290 87 
5290 87 
5290 87 
5290 87 
5290 87 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 
5290 88 

- 4 -

if % 
T .. 
633 
916-3 
941 
961 
963 
964 
965 
075 
082-1 
082-1 
083-2 
084 
084 
087-2 
087 - 2 
091 
09 1 
092 
092 
093 
094 
094 
201 
202 
301 
30 2 
312 
313 
314 
031 
031 
022 
022 
162 
3 51 
300 
310 
313 
320 
991 
413 
315- 1 
316-1 
317 
319-1 
322 
421-1 
422- 1 
423-1 
431-1 
441 
112 
112Z 
115 
131 
133 
134 
142 
144 
170 
170 
180 

-1!'/!/g/~~ 
No. SECTION Nt 

5340Z 720 38 
5340 Z 630 5 
5340Z 680 18 
53402 680 1 
53402 680 4 
5340Z 680 2 
5340 2 680 6 
53402 720 42 
53402 750 62 
53402 751 43 
5340Z 710 37 
53402 71 0 46 
5340Z 720 48 
53402 71 0 36 
53402 720 45 
53402 710 36 
5340 2 720 45 
5340 2 750 62 
53402 751 43 
5340Z 71 0 37 
53402 71 0 46 
53402 720 48 
5340Z 720 49 
53402 720 50 
53402 720 51 
5340Z 720 51 
53402 720 51 
53402 720 51 
5340Z 720 51 
5340Z 750 18 
5340Z 751 5 
53402 750 10 
53402 751 7 
5340Z 890 52 
5340Z 320 74 
5340Z 320 
53402 320 99 
53402 320 10 1 
53402 320 102 
5340 2 380 48 
5340Z 860 25 
5340Z 872 15 
53402 872 6 
53402 872 7 
53402 872 11 
53402 872 23 
5340Z 860 2 
5340Z 860 12 
53402 860 10 
53402 860 29 
5340Z 860 11 
53402 890 48 
53402 890 
5340Z 890 46 
5340Z 890 31 
53402 890 41 
5340Z 890 21 
53402 880 32 
53402 890 49 
5340Z 512 3 
53402 513 5 
5340Z 890 28 



3B lfit 
PART 

$ 0 
DD 1lt -5 -1!7:-- 3 /.-5 

P A R T No. S ECTION No. 

5290 88 183 5340Z 890 
5290 88 190-2 5340Z 890 
5290 88 191-2 5340Z 890 
5290 88 192-1 5340Z 890 
5290 88 193 5340Z 890 
5290 88 194 5340Z 890 
5290 88 194Z 5340Z 890 
5290 88 210-1 5340Z 880 
5290 88 220-1 5340Z 880 
5290 88 231 5340Z 880 
5290 88 23 5 5340Z 880 
5290 88 250 53 40Z 880 
5290 89 112 5340Z 890 
5290 89 120 5340Z 890 
5290 89 129 5340Z 890 
5290 89 135 5340Z 890 
5290 89 142 5340Z 895 
5290 89 143 5340Z 880 
5290 89 148 5340Z 890 
5290 89 211 5340Z 890 
5290 89 212 5340Z 890 
5290 89 2.13 5340Z 890 
5290 89 215 5340Z 890 
5290 89 216 5340Z 890 
5290 89 219 5340Z 355 
5290 89 219 5340Z 890 
5290 89 222 5340Z 892 
5290 89 224 5340Z 892 
5290 89 227-1 5340Z 892 
5290 89 228 5340Z 892 
5290 89 323-3 5340Z 892 
5290 89 324 5340Z 355 
5290 89 324 5340Z 892 
5290 89 325-1 5340Z 892 
5290 89 422 5340Z 535 
5290 89 422 5340Z 892 
5290 89 42 3 5340Z 892 
5295 75 020-1 5340Z 750 
5295 75 020-1 5340Z 751 
5295 75 031-1 5340Z 750 
5295 75 0 31-1 5340Z 750 
5295 75 040 5340Z 750 
5295 76 013 5340Z 751 
5296 33 525-1 5340Z 520 
5296 88 160-1 5340Z 890 
5296 88 161-1 5340Z 890 
5300 12 220-1 5340Z 320 
5300 12 223 5340Z 320 
5300 12 224 5340Z 170 
5300 12 224 5340Z 320 
5300 12 224 5340Z 514 
5300 12 224 5340Z 535 
5 300 12 224 5340Z 880 
5300 12 224 5340Z 890 
5300 17 116 5340Z 170 
5300 17 116 5340Z 320 
5300 17 116 5340Z 880 
5300 17 117 5340Z 170 
5300 17 117 5340Z 320 
5300 17 11 '7 5340Z 535 
5300 17 117 5340Z 880 
5300 21 42.4 5340Z 240 

:f; i5' 
NUMBER 

~ tJ I 
INDEX 

No 
$ 0 1lt ~ DO 
P A R T No. 

30 5300 21 424 
5300 21 424 

51 5300 21 424 
8 5 5300 22 313 

3 5300 22 313 
1 5300 22 317 

5300 22 317 
49 5300 25 117 
47 5300 29 317 
44 5300 29 317 
36 5300 32 550 
21 5300 32 568 
59 5300 32 569 
55 5300 32 571 
81 5300 32 574 
60 5300 33 538 
18 5300 33 538 
30 5300 33 538 
56 5300 33 538 
11 5300 33 538 
14 5300 33 538 

9 5300 33 538 
7 5300 33 561-1 
4 5300 33 561-1 

156 5300 33 561-1 
2 5300 33 561-1 

36 5300 36 352 
3 5300 37 411 

26 5300 37 810 
59 5300 37 811 
25 5300 37 815 
21 5300 37 815 
11 5300 37 820 
23 5300 37 820 
65 5300 38 234-1 
51 5300 45 243 
53 5300 45 243 
23 5300 45 243 

3 5300 45 243 
34 5300 46 042 
34 5300 51 160 
47 5300 51 170 
37 5300 51 170 
57 5300 51 180-1 

5300 51 631-2 
80 5300 51 631Z-2 
34 5300 51 633-2 
35 5300 51 641 
44 5300 51 641Z 
37 5300 51 644 
21 5300 51 842-1 
16 5300 52 121 
15 5300 52 122-2 
77 5300 52 122-2 
46 5300 53 197 
82 5300 53 213 
13 5300 53 213 
45 5300 53 213 
83 5300 53 214-1 
17 53 00 53 216 
14 5300 53 250-4 
39 5300 53 250-4 
- 5 -

-!!?:--;~/&=% 
No. SECTI ON No. 

5340Z 245 39 
5340Z 250 29 
5340Z 880 58 
5340Z 210 4 
5340Z 220 49 
5340Z 210 3 
5340Z 220 48 
5340Z 650 35 
5340Z 820 51 
5340Z 825 32 
5340Z 320 39 
5340Z 365 64 
5340Z 320 22 
5340Z 320 20 
5340Z 320 26 
5340Z 240 53 
5340Z 245 53 
5340Z 370 35 
5340Z 511 35 
5340Z 513 60 
5340Z 820 54 
5340Z 825 2 
5340Z 210 49 
5340Z 220 108 
5340Z 380 35 
5340Z 890 72 
5340Z 360 29 
5340Z 370 39 
5340Z 3 7 0 
5340Z 370 67 
5340Z 370 68 
5340Z 890 82 
5340Z 370 69 
5340Z 890 83 
5340Z 380 29 
5340Z 230 30 
5340Z 330 70 
5340Z 365 34 
5340Z 530 6 
5340Z 680 20 
5340Z 511 52 
5340Z 511 54 
5340Z 530 105 
5340Z 511 49 
5340Z 512 25 
5340Z 512 
5340Z 512 24 
5340Z 512 19 
5340Z 512 
5340Z 512 18 
5340Z 514 9 
5340Z 828 39 
5340Z 514 20 
5340Z 535 55 
5340Z 530 1 52 
5340Z 530 66 
5340Z 750 26 ''----5340Z 751 24 
5340Z 530 65 
5340Z 530 56 
5340Z 530 
5340Z 825 



$ 5{, 
P A R 

5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 53 
5300 54 
5300 54 
5300 54 
5300 54 
5300 54 
5300 54 
5300 56 
5300 56 
5300 56 
5300 57 
5300 57 
5300 57 
5300 57 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 58 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 59 
5300 61 
5300 71 
5300 71 
5300 71 
5300 71 
5300 72 
5300 72 
5300 72 
5300 73 
5300 73 
5300 73 
5300 73 
5300 75 
5300 75 
5300 82 
5300 82 

1f 0 

~ 
T Nit 
252-1 
252-1 
253 
~!53 
254-3 
254-3 
256-2 
256-2 
152 
1 52 
152 
161 -1 
332 
332 
088 
088 
091 
023-1 
052 
133 
133 
143-1 
144 
145 
145 
364 
364 
365 
365 
365 
513 
513 
513 
132 
132 
132 
132 
133 
134 
331 
565-1 
565-1 
565-1 
565-1 
566 
566 
124-1 
155 
155 
1 56 
1 56 
013 
021 
021 
014 
015 
031 
031 
11 2 
112 
184-1 
185-1 

$ rn 
PART 

-1:!-7:..-aYif% 
SECTION Nit 
5340Z 530 
5340Z 825 
5340Z 530 
5340Z 8Z5 
5340Z 530 
5340Z 825 
5340Z 530 
5340Z 825 
5340Z 210 
5340Z 220 
5340Z 365 
5340Z 330 
5340Z 360 
5340Z 751 
5340Z 210 
5340Z 220 
5340Z 512 
5340Z 828 
5340Z 330 
5340Z 511 
5340Z 530 
5340Z 320 
5340Z 511 
5340Z 350 
5340Z 355 
5340Z 511 
5340Z 530 
5340Z 511 
5340Z 530 
5340Z 825 
5340Z 355 
5340Z 820 
5340Z 825 
5340Z 310 
5340Z 513 
5340Z 820 
5340Z 825 
5340Z 310 
5340Z 892 
5340Z 310 
5340Z 210 
5340Z 220 
5340Z 360 
5340Z 828 
5340Z 360 
5340Z 520 
5340Z 110 
5340Z 710 
5340Z 720 
5340Z 710 
5340Z 720 
5340Z 710 
5340Z 710 
5340Z 720 
5340Z 710 
5340Z 720 
5340Z 710 
5340Z 720 
5340Z 750 
5340Z 892 
5340Z 825 
5340Z 820 

=i: ~ ~ i51 
NUMBER INDEX 

NQ $ 5lJ 1f % -1:!-7 :..-aYJt~ NQ P A R T til SECTION 161 
64 5300 82 185-1 5340Z 825 62 
83 5300 82 186 5340Z 825 55 
63 5300 82 187 5340Z 820 18 
8Z 5300 82 187 5340Z 825 86 
61 5300 82 188 5340Z 820 37 
79 5300 82 188 5340Z 825 63 
59 5300 82 256 5340Z 535 11 
78 5300 82 256 5340Z 820 8 

117 5300 82 256 5340Z 825 58 
117 5300 82 257 5340Z 820 9 

15 5300 82 257 5340Z 825 59 
68 5300 82 259-1 5340Z 820 25 
71 5300 82 259-1 5340Z 825 45 
44 5 30 0 82 513 5340Z 828 35 
43 5 30 0 82 517 5340Z 828 42 
87 5300 82 520-1 5340Z 530 54 

. 70 5300 82 520-1 5340Z 828 27 
16 5300 82 543 5340Z 825 76 
42 5300 87 121-1 5340Z 870 46 
26 5300 87 161-1 5340Z 870 29 

133 5300 87 162 5340Z 870 42 
11 5300 87 212 5340Z 870 60 

109 5300 87 212Z 5340Z 870 
82 5300 87 213 5340Z 870 57 

113 5300 87 213Z 5340Z 870 
55 5300 87 311-1 5340Z 872 22 

106 5300 87 312-1 5340Z 872. 2 
128 5300 87 410 5340Z 872' 
153 5300 87 412 5340Z 872 1 

87 5300 87 424.-1 5340Z 860 20 
67 5300 87 425-1 5340Z 860 1 
14 5300 89 210 5340Z 890 
24 5300 89 214 5340Z 890 16 
47 5300 89 822-2 5340Z 680 8 
74 5310 12 220 5340Z 320 34 
26 5310 12 223 5340Z 320 35 
38 5310 17 117 5340Z 170 45 
48 5310 17 117 5340Z 320 83 
52 5310 17 117 5340Z 535 17 
50 5310 17 117 5340Z 880 14 
40 5310 22 313 5340Z 210 4 
61 5310 22 313 5340Z 220 49 
66 5310 24 211 5340Z 240 3 

3 5310 24 211 5340Z 245 3 
77 5310 29 232 5340Z 290 30 
17 5310 29 232 5340Z 315 5 

1 5310 29 232 5340Z 895 20 
17 5310 31 120-1 5340Z 310 
20 5310 31 121-1 5340Z 310 24 

7 5310 31 1 54-1 5340Z 650 1 
3 5310 31 215 5340Z 310 21 

25 5310 32 111 5340Z 320 44 
3 5310 32 116 5340Z 320 59 
2 5310 32 118 5340Z 320 58 

28 5310 32 119 5340Z 751 29 
34 5310 32 410 5340Z 315 4 
14 5310 33 211-1 5340Z 330 26 
29 5310 33 538 5340Z 240 53 
54 5310 33 538 5340Z 245 53 
50 5310 33 538 5340Z 370 35 
64 5310 33 538 5340Z 511 35 
17 5310 33 538 5340Z 513 60 
- 6 -



~ rib 
P A R 

5310 3 3 
5310 33 
5 310 36 
5310 37 
5310 37 
5310 37 
5310 37 
53 10 37 
5310 37 
5310 37 
5310 37 
5310 37 
5310 37 
5310 37 
5310 37 
5310 37 
5310 37 
5310 37 
5310 37 
5310 37 
5310 38 
5310 44 
5310 44 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 5 2 
5310 5 2 
5 310 52 
5310 53 
5310 55 
5310 71 
5310 71 
5310 73 
5310 82 
5310 82 
5310 82 
5310 82 
5310 8 2 
5310 82 
5310 8 2 
5310 82 
5310 82 
5310 82 
5310 86 
5310 87 
5310 8 7 
5310 87 
5310 87 
5310 87 
5310 87 
5310 87 
5310 87 
5310 87 
5310 88 
5310 88 
5310 88 
5310 88 

il} ~ 
T Nt 

538 
538 
215 
51 0 
510Z 
511 
516 
710 
711 
720 
720Z 
723 
724 
730 
810 
811 
81 5 
81 5 
820 
820 
351 
314 
314 
12 1 
122-2 
122-2 
2 14 
292 
292 
293 
293 
52 3 
660 
155-1 
315 
157 
157 
013 
181 
181 
240 
240 
250 
250 
282 
282 
323-2 
32 3-2 
21 3 
1 50-1 
154 
301-2 
30 2- 1 
310-1 
31 3-1 
31 4-1 
423-1 
522 
113-1 
140 
141 
14 5-1 

$ {ffi 
PART 

-i!?!/9Yi5={j-
SECTION Nt 

5340Z 820 
5340Z 825 
5340Z 360 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 370 
5340Z 890 
5340Z 370 
5340Z 890 
5340Z 380 
5340Z 380 
5340Z 880 
53 40Z 828 
5340Z 514 
5340Z 535 
5340Z 520 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 513 
5340Z 520 
5340Z 530 
5340Z 315 
5340Z 710 
5340Z 720 
5340Z 710 
5340Z 820 
5340Z 825 
5340Z 820 
5340Z 825 
5340Z 820 
5340Z 825 
5340Z 820 
5340Z 825 
5340Z 820 
5340Z 825 
5340Z 892 
53 40Z 870 
5340Z 870 
5340Z 872 
5340Z 872 
5340Z 872 
5340Z 872 
5340Z 872 
5340Z 860 
5340Z 870 
5340Z 890 
5340Z 880 
5340Z 880 
5340Z 880 

* -ij­NUMBER * ~~ INDEX 
No. ~ ro • {j-

P A R T * 54 5310 88 146 
2 5310 88 160-1 

44 5310 88 161-1 
5310 88 2 33 
5310 89 133-2 

32 5310 89 134-1 
28 5310 89 223 

5310 89 311 
18 5316 89 133-2 

5316 89 134 
5320 24 240 

11 5320 24 240 
14 5320 65 211-3 

5320 65 212 
5320 87 217-1 

67 5320 87 218 
68 5321 22 1 21 
82 5321 22 121 
69 5321 29 220-1 
83 5321 43 117 

2 5321 43 118 
8 5321 51 564 

22 5321 51 631 
39 53 21 51 641 
20 53 21 87 318- 2 
55 5322 24 230 
55 5322 24 230 
53 53 2 2 24 231 

11 5 5322 24 231 
45 5322 24 232 

113 5322 24 232 
58 53 2 2 24 271 
56 5322 24 271 

127 53 2 2 51 300-1 
7 5322 51 310-1 

21 53 22 51 410-2 
17 53 22 51 610-2 
29 5322 51 630-3 

2 5322 51 643 
47 5322 51 700 
12 5322 51 700Z 
69 532 2 51 810 

5322 51 810Z 
5322 51 900-3 

11 5322 51 920-2 
15 53 2 2 51 921 
46 5322 51 931 
13 5322 52 311 
61 532 2 52 311Z 

5322 52 314-1 
28 5322 52 353-3 

53 2 2 52 355-1 
5322 52 3 57-1 
53 22 53 163-1 

16 5322 53 163-1 
10 532 2 53 217-1 
30 5322 53 331 
58 5322 53 331 
29 5322 53 332 

5322 53 333-1 
34 5322 53 334 
54 5322 53 350-1 
- 7 -

-i!?:/9Yil}"5 
No. SECT I ON Nt 

5340Z 880 37 
5340Z 890 
5340Z 890 80 
5 340Z 880 42 
5340Z 890 54 
5340Z 890 53 
5340Z 892 9 
5340Z 892 31 
5 340Z 890 54 
5340Z 890 53 
5340Z 240 11 
5340Z 245 11 
5340Z 652 6 
5340Z 652 5 
5340Z 880 8 
5340Z 880 4 
5340Z 210 1 5 
5340Z 220 59 
5340Z 892 5 
5340Z 355 162 
5340Z 520 63 
5340Z 512 68 
5340Z 513 84 
5340Z 513 85 
5340Z 872 19 
5340Z 240 
5340Z 245 
5340Z 240 100 
5340z 245 100 
5340Z 240 101 
5340Z 245 101 
5340Z 240 60 
5340Z 245 60 
5340Z 511 
5340Z 511 82 
5340Z 513 20 
5340Z 512 14 
5340Z 512 
5340Z 512 20 
5340Z 514 4 
5340Z 514 
5340Z 514 54 
5340Z 514 
5340Z 512 
5340Z 512 
5340Z 512 21 
5340Z 512 16 
5340Z 530 10 
5340Z 530 
5340Z 530 8 
5340Z 530 89 
5340Z 530 113 
5340Z 530 76 
5340Z 530 11 1 
5340Z 535 51 
5340Z 530 53 
5340Z 511 123 
5340Z 535 13 
5340Z 535 33 
5340Z 535 32 
5340Z 535 23 
5340Z 535 37 



~ db 
P A R 

5322 53 
5322 53 
5322 53 
5322 53 
5322 53 
5322 53 
5322 53 
5322 75 
5327 52 
5327 52 
5327 52 
5327 52 
5327 52 
5327 52 
5327 52 
5327 52 
5327 53 
5327 53 
5327 53 
5327 53 
5327 53 
5327 53 
532 7 54 
5327 71 
5330 11 
5330 13 
5330 16 
5330 16 
5330 21 
5330 21 
5330 21 
5330 21 
5330 23 
5330 23 
5330 23 
5330 23 
5330 23 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 24 
5330 2 4 
5330 24 
5330 24 

• -5 
T Nil 

350Z-1 
352 -1 
410-2 
411-2 
412 
431-1 
433-2 
020-1 
371 
373 
374-1 
375 
376 
410-1 
411 
421 
009 
11 0 
154 
1 81 - 1 
183 
184-2 
653 
015 
181 
111 
11 2-1 
422 
662 
662 
664 
664 
113 
113 
113 
113 
11 3 
311 
311 
313 
313 
314-1 
314-1 
31 5, 
315 
316-1 
316-1 
317 
317 
318 
318 
319-2 
319-2 
32 1 
32 1 
322 
322 
341 
341 
341 
3 49-2 
349-2 

$ {ffi 
PART 

-i!?!.lll~:fl:-5 
SECTION Nil 

5340Z 535 
5340Z 535 
5340Z 535 
5340Z 535 
5340Z 535 
5340Z 513 
5340Z 513 
5340Z 750 
5340Z 530 
5340Z 530 
5340Z 530 
53 40Z 530 
53 40Z 530 
5340Z 530 
5340Z 530 
5340Z 530 
5340Z 530 
5340Z 530 
5340Z 530 
5340Z 530 
5340Z 530 
5340Z 530 
5340Z 540 
5340Z 710 
5340Z 1 10 
5340Z 110 
5340Z 170 
5340Z 170 
5340Z 210 
5340Z 2 20 
5340Z 210 
5340Z 220 
5340Z 230 
5340Z 240 
5340Z 245 
5340Z 365 
5340Z 540 
5340Z 240 
5340Z 245 
5340Z 240 
5340Z 245 
5340Z 240 
53 40Z 2 45 
5340Z 240 
53 40Z 245 
5340Z 2 40 
5340Z 245 
5340Z 240 
5340Z 245 
5340Z 240 
53 40Z 245 
53 40Z 240 
5340Z 245 
5340Z 240 
5340Z 245 
5340Z 2 40 
5340Z 245 
5340Z 240 
5340Z 245 
5340Z 513 
5340Z 240 
5340Z 245 

~ ~ 
NUMBER 

M 

~ ~I 
I NDEX 

c • "" DD .., 
No. P A R T Nil 

5330 2 4 349- 2 
53 5330 24 351 

5330 24 351 
3 5330 24 515 
5 5330 24 522 

35 5330 2 4 522 
37 5330 25 113 
49 5330 2 5 118 

147 5330 26 121 
145 533 0 26 21 1 
144 5330 2 6 2 16 
1 46 5330 26 221 
1 49 5330 26 223-3 

5330 26 224-3 
123 5330 26 225-2 
130 5330 29 234 

5330 29 236 
18 5330 29 314 

134 5330 31 111 -1 
138 5330 31 11 2 -1 
137 533 0 31 113-1 
139 5330 31 116 

78 5330 31 118 
43 5 330 31 130 
24 5330 31 1 40 

6 5330 31 150 
18 533 0 31 160 
64 5330 31 161 
86 5330 31 170 
82 5330 31 180 
80 5330 31 181 
6 5 5330 31 211-1 
21 533 0 31 212 
81 5330 31 216 
81 533,0 31 218 
43 533,0 31 220-1 
97 5330 31 221 
62 5330 31 232 
62 5330 31 268 
79 5330 32 560 
79 5330 32 563 
70 5330 32 566 
70 5330 32 570 
76 5330 3 2 5 75 
76 5330 32 576-1 
75 5330 32 580-1 
75 5330 33 110-2 
72 5330 33 110Z-2 
72 5330 33 130-1 
78 5330 33 140 
78 5330 33 210-1 
63 5330 33 2 40-1 
63 5330 33 410 
65 5330 33 410Z 
65 5330 33 420-1 
67 5330 33 430 
67 5330 33 440-1 
44 5330 33 440l -1 
44 5330 33 453 
70 5330 33 620 
49 5330 34 110 
49 5330 35 221 
- 8 -

-i!?!.lll~·~ No. SEC TION Nl 
5340Z 355 101 
5340Z 240 47 
5340Z 245 47 
5340Z 870 5 
5340Z 260 28 
5340Z 365 61 
5340Z 260 25 
5340Z 250 15 
5340Z 260 22 
5340Z 260 29 
5340Z 260 30 
5340Z 260 17 
5340Z 260 14 
5340Z 260 16 
5340Z 260 18 
5340Z 315 6 
5340Z 290 40 
5340Z 511 75 
5340Z 310 23 
5340Z 310 34 
5340Z 310 37 
5340Z 310 36 
5340Z 310 51 
5340Z 310 
5340Z 310 39 
5340Z 310 40 
5340Z 310 
5340Z 310 45 
5340Z 310 46 
53 40Z 310 42 
5340Z 310 43 
5340Z 31() 10 
5340Z 31() 3 
5340Z 310 30 
5340Z 310 9 
5340Z 310 
5340Z 310 13 
5340Z 310 16 
5340Z 310 20 
5340Z 320 
5340Z 320 17 
5340Z 320 13 
5340Z 320 
5340Z 320 31 
5340Z 320 33 
5340Z 320 
5340Z 330 55 
5340Z 330 
5340Z 330 6 4 
5340Z 330 
5340Z 330 
5340Z 330 66 
5340Z 330 54 
5340Z 330 
5340Z 330 52 
5340Z 330 
5340Z 330 6 
5340Z 330 
5340Z 330 7 
5340Z 380 47 
5340Z 330 38 
5340Z 350 94 



tLil l:t 
OIJ QQ 

PART 
gjS 1:1 

DO • ~ -t!7:1'3::.--*~ 
P A R T Nil SECTION Nil 

5330 35 222 53402 350 
5330 35 223 53402 350 
5330 35 224 5340Z 350 
5330 35 22 5 5340l 350 
5330 35 231 53402 260 
5330 35 231 5340l 350 
53 30 35 232-1 53402 260 
5330 35 232 -1 5340l 310 
5330 35 232-1 53402 350 
5330 35 233 5340Z 260 
5330 35 233 5340Z 350 
5330 35 234 5340Z 260 
5330 35 235 53402 260 
5330 35 235 53402 350 
5330 35 310 53402 350 
5330 35 311 53402 350 
5330 35 311 53402 355 
5330 35 312 53402 350 
5330 35 312 53402 355 
5330 35 322 53402 350 
5330 35 323-2 5340Z 350 
5330 35 330-1 53402 350 
5330 35 330Z-1 5340Z 350 
5330 35 341-1 5340Z 350 
5330 35 351-1 5340Z 350 
5330 35 352 53402 350 
5330 35 354-2 5340Z 350 
5330 35 361-1 53402 350 
5330 35 362 53402 350 
5330 35 370 53402 350 
5330 35 371 53402 350 
5330 35 410 5340Z 350 
5330 35 421 5340l 350 
5330 35 422 53402 350 
5330 35 423 53402 530 
5330 35 423 53402 890 
5330 35 424-1 53402 350 
5330 35 430 53402 350 
5330 35 441 5340Z 350 
5330 35 460-2 53402 350 
5330 35 461 5340Z 350 
5330 35 462-1 5340Z 350 
5330 35 463- 1 5340Z 350 
5330 35 464 5340Z 350 
5330 35 465 53402 350 
5330 35 466 5340Z 350 
5330 35 467-2 53402 350 
53 30 35 468 53402 350 
5330 35 472 5340Z 350 
5330 35 473 53402 350 
5330 35 53 6 53402 355 
5330 35 551 -2 5340l 350 
5330 35 551-2 5340Z 355 
5330 35 552 5340Z 350 
5330 35 552 5340Z 355 
5330 35 561 53 40Z 355 
53 30 35 571-1 5340Z 355 
5330 35 573 -1 5340Z 355 
5330 35 783 53402 355 
5330 35 792 53402 355 
5330 35 792 5340Z 540 
5330 35 797 5340Z 355 

* ~ NUMBER 
&I 

~ ~r 
INDEX 

1:1 
liD if % Ncl P A R T Iii 

70 5330 36 211 
93 5330 36 312 
95 5330 36 313 
68 5330 36 314-1 
11 53 30 36 370 

4 5330 36 381-1 
10 5330 36 383 

6 5330 36 384 
6 5330 36 391 
3 5330 36 392 

10 5330 36 531-1 
2 5330 36 5312-1 

37 5330 37 110 
110 5330 37 1102 

533 0 37 230-1 
102 5330 37 2302-1 
118 5330 37 320 

84 5330 38 130 
114 5330 38 142 

76 5330 38 210 
75 5330 38 210Z 
62 5330 38 220-1 

5330 38 240 
60 5330 51 111 
24 5330 51 112-3 
47 5330 51 132 
48 5330 51 412 
23 5330 51 563 
29 5330 51 564 

5330 51 622-1 
86 5330 51 712 
85 5330 51 712 

103 5330 52 492 
99 5330 52 492 

120 5330 52 634 
63 5330 52 660-1 

100 5330 52 671 
89 5330 53 195-1 
91 5330 53 251-1 

5330 53 251-1 
21 5330 54 518 
45 5330 54 519-1 
37 5330 54 521 

5 5330 54 521 
13 5330 55 550 
44 5330 55 631 
36 5330 57 1 51 

111 5330 57 1 51 
114 5330 57 1 51 
115 5330 57 1 51 

28 5330 59 566 
54 5330 61 321 
76 5330 61 598 
56 5330 61 598 
77 5330 61 599 
92 5330 61 599 
22 5330 61 622 
14 5330 61 622 
68 5330 61 622 
91 5330 61 622 
52 5330 61 641 - 2 
38 5330 61 643- 1 
- 9 -

-t!7:1'3::.--~i5" 
N<l SECTION Nil 

53402 360 39 
53402 360 17 
5340Z 360 24 
5340Z 360 12 
53402 360 25 
5340Z 360 50 
53402 360 56 
53402 360 72 
53402 360 57 
5340l 360 49 
53402 360 4 
53402 360 
5340Z 330 56 
5340Z 330 
5340Z 370 
5340Z 370 
53402 370 38 
5340Z 330 60 
5340Z 330 61 
5340Z 380 19 
5340Z 380 
53402 380 17 
5340Z 380 13 
5340Z 511 73 
5340Z 511 78 
5340Z 511 60 
5340Z 513 21 
5340Z 512 71 
53 402 51 2 72 
5340Z 512 60 
5340Z 514 5 
53402 535 38 
534 0Z 210 22 
53402 220 86 
53402 520 47 
53402 520 41 
5340Z 520 43 
53402 530 57 
5340Z 530 58 
53402 825 77 
53402 540 60 
53402 540 56 
5340Z 355 100 
5340Z 540 44 
5340Z 530 103 
53 402 513 50 
5340Z 210 58 
53402 220 112 
5340Z 380 39 
5340Z 890 73 
5340Z 828 6 
5340Z 520 12 
5340Z 611 35 
5340Z 615 49 
53402 611 36 
5340Z 615 50 
5340Z 614 18 
5340Z 615 18 
53402 616 18 
53402 618 18 
5340Z 611 5 
53402 611 9 



5330 61 644-3 
5330 61 646 
5330 71 212 
:>330 73 071 
5330 75 031 
5330 75 031 
5330 7 5 031 
5330 75 120-1 
5330 7 5 483 
5330 75 491 -2 
5330 75 492-1 
5330 82 201 
5330 82 201 
5330 82 2 01 
5330 82 321 
5330 82 321 
5330 82 326 
5330 8 2 425 
5330 82 425 
5330 82 426 
5330 82 426 
5330 82 711 
5330 82 711 
5330 82 72 0 
5330 82 720 
5330 82 740 - 1 
5330 87 215 
5330 87 216 
53 30 8 7 217 
5 3 30 87 218 
5330 87 221 
5330 87 435-1 
5330 87 436-1 
5330 88 110 
5330 88 111 
5330 88 111Z 
5330 88 120 
5330 88 120Z 
533 0 88 236-1 
5330 88 237-1 
5330 8 8 262 
5330 89 130-1 
5330 89 131-1 
5330 89 1 39-1 
5330 89 141 
5330 89 144-1 
5330 89 153 
5330 89 21 7 
5330 89 217Z 
5330 89 221-1 
5330 89 351 
5330 89 360 
5 330 89 370 
5330 89 3 73 
5330 89 374 
5330 89 375 
5330 89 376-1 
5330 89 620 
5330 89 800-3 
5332 7 1 828 
5332 82 265 
5332 82 265 

ilB £ 
PART 

-t!?~,.~·-5 
S ECTION Nl 
5340Z 611 
5340Z 6 1 1 
5340Z 720 
5340Z 755 
5340Z 750 
5340Z 750 
5340Z 751 
5340Z 750 
5340Z 751 
5340Z 750 
5340Z 750 
5340Z 513 
5340 Z 820 
5340Z 825 
5340Z 820 
5340Z 825 
5340Z 650 
5340Z 820 
5340Z 825 
5340Z 820 
5340Z 825 
5340Z 820 
5340Z 825 
5340Z 820 
5340Z 825 
5340Z 825 
5340Z 870 
5340Z 870 
5340Z 870 
5340Z 870 
5340 Z 870 
5340Z 860 
5340Z 860 
5340Z 890 
5340Z 890 
5340Z 890 
5340Z 890 
5340Z 890 
5340Z 880 
5340Z 880 
5 340Z 890 
5340Z 890 
5340Z 890 
5340Z 895 
5340 Z 895 
5340Z 895 
5340Z 8 90 
5340 Z 8 90 
5340Z 890 
5340 Z 8 92 
5340 Z 892 
5340Z 892 
5340Z 892 
534 0Z 892 
5340Z 892 
5340Z 892 
5340Z 892 
5340Z 751 
5340Z 680 
5340Z 720 
5340Z 820 
5340Z 825 

* ~ NUMBER 
~ ~~ 

I NDEX 

8 
7 

16 
51 
27 
27 
18 
55 
36 
50 
52 
73 
27 
40 
45 
11 
11 
47 
10 
50 
33 
32 
60 
22 
48 
74 
62 
52 
55 
53 
63 

3 
21 

25 

33 

17 
20 
62 

58 
13 
19 
1 5 
84 

6 

37 
40 
30 
10 
22 
20 
46 
21 
38 

16 
74 
85 

$ 5I! 
P A R 

5336 2 4 
5336 24 
5336 24 
5336 54 
5336 61 
5336 71 
5340 11 
5340 11 
5340 11 
5340 11 
5340 11 
5340 11 
5340 15 
5340 15 
5340 16 
53 40 16 
5340 16 
5340 16 
5340 16 
5340 1 7 
5340 17 
5340 17 
5340 17 
5340 17 
5340 17 
5340 1 7 
5340 17 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 2 1 
5340 21 
5340 21 
5340 2 1 
5340 21 
5340 21 
5340 2 1 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 2 1 
5340 21 
5340 2 1 
5340 21 
5340 2 1 
5 340 2 1 
5340 2 1 
5340 2 1 
5340 21 
5340 21 
5340 2 1 
5340 21 
53 40 2 1 
5340 21 
5340 2 1 
5340 21 
5340 2 1 

- 10 -

11 ~ 
T Nil 
349-1 
349-1 
349-1 
519-1 
941 
212 
110-2 
113 
114 
1 51 
1 52 
170-1 
111 
1 12 
111 
112 
11 3 
421 
423 
11 2 
113 
114 
114 
114 
123 
125 
127 
111 
112 
112 
1 20 
120Z 
130 
130 
131 
1 3 1 
132 
132 
133 
133 
134-1 
134-1 
140 
140Z 
143 
143 
144 
144 
14 5 
145 
146 
146 
147 
147 
148 
148 
1 51 
1 51 
1 52 
152 
1 54 
154 

-t!?~,.~·-5 Nn SECT I ON Nil 
5340Z 240 49 
5340Z 245 49 
5340Z 355 101 
5340Z 540 56 
5340Z 680 18 
5340Z 720 16 
5340Z 110 10 
5340Z 110 39 
5340Z 110 39 
5340Z 110 26 
5340Z 110 47 
5340Z 110 25 
5340Z 110 15 
5340Z 110 18 
5340Z 170 18 
5340Z 170 18 
5340Z 170 18 
5340Z 170 41 
5340Z 170 58 
5340Z 170 48 
5340Z 170 20 
5340Z 170 40 
5340Z 320 80 
5340Z 880 11 
5340Z 170 38 
5340Z 170 63 
5340Z 170 1 
S340Z 210 44 
5340Z 210 30 
5340Z 220 101 
5340Z 21 0 24 
5340Z 210 
5340Z 210 
5340Z 220 
5340Z 210 20 
5340Z 220 98 
5340Z 210 27 
5340Z 220 93 
5340Z 210 52 
5340Z 220 90 
5340Z 210 81 
5340Z 220 80 
5340Z 210 75 
5340Z 210 
5340Z 210 67 
5340Z 220 71 
5340Z 210 54 
5340Z 220 84 
5340Z 210 55 
5340Z 220 85 
5340Z 210 77 
5 340Z 220 92 
5340Z 210 72 
5340Z 220 79 
5340Z 210 69 
5340Z 220 40 
5340Z 210 70 
5340Z 220 2 
5340Z 210 63 
5340Z 220 15 
5340Z 210 61 
5340Z 220 35 



$ 1:1 
Ill! 

P A R 

5340 21 
5340 2 1 
5340 2 1 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 2 1 
5340 21 
5340 21 
5340 2 1 
5340 21 
5340 21 
5340 21 
53 40 21 
5340 21 
5340 21 
5340 21 
5340 21 
5340 2 1 

iii: = ..,. 
T Mo. 

160 
171 
1 71 
172 
172 
173 
173 
174 
174 
175 
175 
175 
180 
180 
181 
181 
182 
182 
183 
183 
191 
191 
210 
210 
220 
51 1 
520 
520 
520Z 
520Z 
530 
530Z 
540 
540 
550-2 
550Z-2 
560 
560 
561 
561 
562-2 
562-2 
563 
563 
564 
564 
570 
571 
572 
572 
572 
580 
590 
590 
610 
621 
621 
622 
622 
630 
630 
631-1 

g~ g 
PART 

-t! IJ :/gYili:~ 
S ECTION Mo. 

5340Z 210 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 350 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 210 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 220 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 210 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 210 
5340Z 210 
5340Z 220 
5340Z 870 
5340Z 210 
5 340Z 210 
5340Z 220 
5340Z 210 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
5340Z 210 
5340Z 220 
53 40Z 210 

* ~ NUMBER 
~ ijJ 

INDEX 
~ 

$ c 1i ~ llll 

P A R T Ml 

65 5340 21 631-1 
37 5340 21 632-1 
60 5340 21 632-1 
34 5340 21 ~33 
56 5340 21 633 
33 5340 21 640 
57 5340 21 640 
26 5340 21 710 
55 5340 21 721 
12 5340 21 730 
21 5340 21 730Z 
32 5340 21 740 

5340 21 751 
5340 21 760-1 

8 5340 21 760Z-1 
52 53 40 21 770 

5 5340 21 771 
50 5340 21 780 
13 5340 21 790 
24 5340 21 810 

1 5340 21 820-1 
46 5340 21 830-1 
47 5340 21 830-1 

109 5340 21 841 
119 5340 21 841 

76 5340 21 842 
74 5340 21 850-1 
99 5340 21 860-1 

5340 21 871 
5340 21 880-1 

94 5340 21 891 
5340 23 110-3 

73 5340 23 110Z-3 
110 5340 23 111-4 

87 5340 23 112 
5340 23 113-1 
5340 23 114 
5340 23 115 

102 5340 23 115Z 
39 5340 23 116-1 
88 5340 23 117 
88 5340 23 117Z 
89 5340 23 118 
83 5340 23 118 
92 5340 23 118 
1 3 5340 23 131 

5340 23 132 
105 5340 23 133 
103 5340 23 134 

30 5340 23 135 
48 5340 23 136 
94 5340 23 210 

106 5340 23 211 
91 5340 23 211 

109 5340 23 212 
110 5340 23 212 

8 5340 23 220 
113 5340 23 231 

22 5340 23 231 
5340 23 231Z 
5340 23 231Z 

114 5340 23 232 
- 11 -

-t!IJ ~aY::fi-5 
~ SEC TI ON Mo. 

5340Z 220 26 
5340Z 210 116 
5340Z 220 2 7 
S340Z 210 111 
5340Z 220 16 
5340Z 210 11 2 '-....__.-· 
5340Z 220 17 
5340Z 220 114 
5340Z 220 107 
5340Z 220 76 
5340Z 220 
5340Z 220 42 
5340Z 220 97 
5340Z 220 89 
5340Z 220 
5340Z 220 
5340Z 220 32 
5340Z 220 38 
5340Z 220 7 
5340Z 520 65 
5340Z 210 90 
5340Z 210 98 
5340Z 220 43 
5340Z 210 101 
5340Z 220 67 
5340Z 210 91 
5340Z 210 100 
5340Z 220 44 
5340Z 220 45 
5340Z 220 66 
5340Z 210 120 
5340Z 230 \ , _ , 

5340Z 230 
5340Z 230 23 
5340Z 230 22 
5340Z 230 63 
5340Z 230 49 
5340Z 230 51 
5340Z 230 
5340Z 230 56 
5340Z 230 58 
5340Z 230 
5340Z 230 53 
5340Z 240 90 
5340Z 245 90 
5340Z 230 48 
5340Z 230 45 
5340Z 230 44 
5340Z 230 46 
5340Z 23,Q 47 
5340Z 23,0 43 
5340Z 23,Q 
5 340Z 230 28 
5340Z 365 21 
5340Z 23,Q 36 
53 40Z 365 28 
5340Z 230 33 ·. 

5340Z 230 31 "----' 

5340Z 365 33 
53 40Z 230 
5340Z 365 
5340Z 230 38 



$ g 
P A R 

5340 23 
5 3 40 23 
5 340 23 
5340 23 
5340 23 
5 340 2 3 
5340 23 
5 3 40 23 
5340 2 3 
5340 23 
5 340 23 
5340 2 3 
5340 23 
5 340 23 
5 340 23 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5 340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5 340 24 
5340 24 
5340 24 
5 3 40 24 
5340 24 
5340 24 
5340 24 
5340 24 
5 340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5 340 24 
5340 24 
5 340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 

• "" "'5' 
T Iii 

232 
2322 
2322 
233 
233 
234-1 
2342-1 
235 
236 
237 
237 
238 
240 
311 
312 
111 -1 
111 -1 
11 2 -1 
11 2 -1 
11 3-1 
113-1 
1 21 
1 21 
122 
122 
123 
123 
124 
124 
131 
140 
140 
150 
150 
161 
161 
162 
162 
163 
163 
164 
164 
213 
213 
215 
215 
220 
220 
221 
221 
262 
262 
263 
263 
266 
266 
267 
267 
344 
344 
541 
541 

$ 6:J 
PART 

-t! 9~g Y~-5 
SECT I ON Iii 

53402 365 
53402 230 
53402 365 
53402 230 
53402 365 
53402 230 
53402 230 
53402 230 
5340Z 230 
53402 230 
53402 365 
53402 230 
5340Z 230 
5340Z 230 
5340Z 230 
53402 240 
5340Z 245 
5340 2 240 
5340Z 245 
5340Z 240 
53402 245 
53402 240 
53402 245 
53402 240 
5340Z 245 
53402 240 
53402 245 
53402 240 
5340Z 245 
53402 240 
53402 240 
53402 245 
53402 240 
53402 245 
53402 240 
5340Z 245 
53402 240 
5340Z 245 
53402 240 
53402 245 
53402 240 
53402 245 
53402 240 
5340Z 245 
53402 240 
5340Z 245 
5340Z 240 
53402 245 
53402 240 
53402 245 
53402 240 
53402 245 
53401 240 
5340Z 245 
53402 240 
5340Z 245 
5340Z 240 
53402 245 
53402 240 
53402 245 
5340Z 240 
53402 245 

* -JS­NUMBER 
~ ill 

INDEX 
No. ~ 51J • {j-

P A R T No. 

46 5340 24 550 
5340 24 550 
5340 24 560 

37 5340 2 4 560 
47 5340 24 564 
16 5340 24 565 

5340 24 570 
65 5340 24 580-1 
25 5340 24 580-1 

8 5340 24 611-2 
16 5340 24 620 
61 5340 25 110-1 

2 5340 25 111-1 
59 5340 25 116-1 
60 5340 25 120-1 
86 5340 25 121 
86 5340 25 150 
58 5340 25 160 
58 5340 25 211 
82 5340 25 212 
82 5340 25 213 
84 5340 25 214 
84 5340 25 215 
94 5340 25 216 
94 5340 26 230-1 
91 5340 29 111-5 
91 534 0 29 112-7 
61 5340 29 235-1 
61 5340 29 236 
34 5340 29 237-1 
24 5340 29 238 
93 5340 29 241 
93 5340 31 001-2 
24 5340 31 002-4 
23 5340 32 17 4-1 
23 5340 32 175 
26 5340 32 713 
26 5340 32 714 
31 5340 32 716 
31 5340 32 717 
20 5340 32 718 
20 5340 32 719 

2 5340 32 719 
2 5340 33 121 - 1 
9 5340 33 452 
9 5340 35 235 

5340 35 310 
5340 35 321 

95 5340 35 353 
95 5340 35 381 
96 5340 35 391 
96 5340 35 451-1 
97 5340 35 454 
97 53 40 35 455 
98 5340 35 456 
98 5340 35 511-4 
99 5340 35 512 
99 5340 35 521-5 
45 5340 35 533-2 
45 5340 35 534-3 
42 5340 35 535 
42 5340 35 554 
- 12 -

-t!9 ~g;/~~ 
No. S EC T IO N No. 

53402 240 
53402 245 
53402 240 50 
53402 245 50 
53402 240 36 
5340Z 245 36 
53402 240 55 
53402 240 57 
5340Z 245 57 
53402 245 34 
53402 245 55 
53402 250 
5340Z 250 16 
5340Z 650 9 
5340Z 650 
53402 650 34 
5340Z 250 26 
53402 250 30 
5340Z 250 20 
5340Z 250 5 
53402 250 3 
53402 250 8 
53402 250 4 
53402 250 33 
53402 260 23 
53402 290 7 
53402 290 1 
53402 290 27 
53402 290 6 
53402 290 28 
53402 290 21 
53402 290 29 
53402 315 1 
5340Z 315 8 
5340Z 320 92 
5340Z 320 71 
5340Z 320 64 
5340Z 32 0 76 
53402 320 70 
5340Z 320 78 
53402 320 87 
53402 320 69 
53402 880 1 
53402 330 57 
5340Z 330 9 
5340Z 260 40 
53402 355 
5340Z 350 87 
53402 350 71 
5340Z 350 50 
53402 350 35 
5340Z 350 72 
53402 355 106 
5340Z 350 59 
5340Z 350 109 
53402 355 72 
53402 355 142 
5340Z 355 112 
5340Z 355 111 
5340Z 355 29 
5340Z 355 104 
53402 350 53 



g~ c 
DD 

P A R 

5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
53 40 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 35 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 

ifi: ~ 
T Net 

555 
556 
557 
572 
610-1 
613 
620-1 
630 
6 40 
650 
651 
662 
670 
671 
672 
673 
674 
675 
676 
680 
690 
711 
720 
7202 
722 
740 
7402 
760 
842 - 2 
910 
920 
921 
210-1 
220-1 
310 
311 
315 
3410- 1 
344-1 
380 
382 
411-1 
413-2 
414 
417 
420 
431 
432 
433 
434 
435-1 
450 
451 
452 
453 
510-1 
5102-1 
511-1 
512-1 
513-1 
514 
515 

$ lfft 
PART 

·td· ~ 3 :.t'fl:~ 
SECT ION Net 

53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
5340Z 355 
53402 350 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
53402 355 
5340 2 355 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 360 
53401 360 
53402 360 
53402 360 
53402 360 
53402 360 
53402 365 
53402 365 
53402 365 
53 40Z 365 
53402 365 
53402 365 
53402 365 

* ~ NUMBER 
~ ii i 

INDEX 

th $ CJ 1lt % DO 

P A R T ,. 
78 5340 36 516-5 
78 5340 36 517 
78 5340 36 518 

7 5340 36 521 
5340 36 522-1 

36 53 40 36 523-1 
5340 36 524 

58 5340 36 530 
35 5340 36 540 

5340 36 550 
143 5340 36 555- 1 

18 5340 36 561-1 
5340 36 562 

145 5340 36 563-1 
146 5340 36 571 
147 5340 37 130-1 
148 5340 51 000- 5 
149 5340 51 010-4 
150 5340 51 0 11-2 

5340 51 012-2 
5340 51 013-2 

25 5340 51 016 
24 5340 51 017 

5340 51 031-3 
64 5340 51 040-1 

5340 51 041 
5340 51 0412 

144 5340 51 042-3 
61 5340 51 0422-3 

5340 51 043-2 
5340 51 044-2 

131 5340 51 047-1 
5340 51 048 

43 5340 51 050 
5340 51 051-1 

18 5340 51 052-1 
19 5340 51 053- 2 
13 5340 51 054 
27 5340 51 060 

5340 51 060Z 
52 5340 51 070-1 
59 5340 51 080 
55 5340 51 080 

1 5340 51 081 
65 5340 51 090- 1 
76 5340 51 0902 - 1 
64 5340 51 093-1 
75 5340 51 093- 1 
68 5340 51 094 
80 5340 51 094 
82 5340 51 095 

5340 51 096 
83 5340 51 11 0 - 1 
85 5340 51 131 
84 5340 51 136-1 

5340 51 140 
5340 51 140Z 

60 5340 51 142 
35 5340 51 150 
42 5340 51 210-1 
40 5340 51 211-1 

3 5340 51 213 
- 13 -

-t!:7~;z:..r11f-13-
th SECT ION Iii 

53402 365 4 
53402 365 37 
53402 365 38 
53402 365 52 
53402 365 59 
53402 365 51 
53402 365 67 
53402 365 
53402 365 25 
53402 365 10 
53402 365 11 
53402 290 33 
53402 290 34 
53402 290 37 
53402 365 62 
53402 370 40 
53402 511 
5340Z 511 
53402 511 1 5 
5340Z 511 4 
53402 511 5 
53402 511 12 
5340Z 511 2 
53402 511 44 
53402 511 9 
53402 511 42 
53402 511 
53402 511 45 
53402 511 
53402 511 7 
53402 511 16 
53402 511 10 ''--
53402 511 95 
53402 511 
53402 511 40 
53402 511 124 
53402 511 31 
53402 511 22 
53402 51 1 27 
5340Z 511 
53402 51 1 3 
5340Z 511 
53402 530 
5340Z 511 19 
53402 511 24 
53402 511 
53402 511 25 
53402 530 132 
53402 511 26 
53402 530 133 
5340Z 511 36 
53402 511 37 
5340Z 511 
5340Z 51 1 74 
5340Z 511 91 
5340Z 511 64 
5340Z 511 
53402 511 63 
5340Z 511 80 
53402 512 
53402 512 33 
53402 51 2 35 



~ 8J 11 ~ 
P A R T Na 

5340 51 214-1 
5340 51 216 
5340 51 217 
5 340 51 219 
5 340 51 232 
5340 51 232Z 
5 340 51 300-1 
5340 51 313-1 
5340 51 400-1 
5 3 40 51 413 
5340 51 4 21 - 1 
5340 51 422 - 1 
5340 51 423-2 
53 40 51 423Z-2 
5340 51 425 
5340 51 431 - 2 
5340 51 434 
5340 51 435-3 
5340 51 436-2 
5340 51 440 
5340 51 442-1 
5340 51 451 
5 3 40 51 500 - 1 
5340 51 510 - 2 
5340 51 510-2 
5340 51 521-1 
5340 51 521 - 1 
5340 51 522-2 
5340 51 522-2 
5340 51 523-1 
5 3 40 51 524-1 
5 340 51 525 - 1 
5 340 51 526 
5 340 51 527 
5340 51 530 
5340 51 531 
5 340 51 532 
5340 51 540 
5340 51 541 
5340 51 550 
5340 51 550 
5340 51 560-1 
5340 51 570 
5340 51 590-1 
5340 51 591 - 1 
5340 51 592 
5340 51 700 
5340 51 700Z 
5340 51 720 
53 40 51 721 
5 340 51 820 
5340 51 821 
5340 51 82 2 
5 3 40 51 823 
5340 51 830- 1 
5340 51 831 - 1 
5340 51 832 
5340 51 832Z 
5340 51 840-1 
5340 51 841 
5340 51 842 
5340 51 850 

ilB g 
PART 

-tr ?!/!1 :.-'·~ 
S ECT ION No. 

5340Z 512 
5340Z 512 
5340Z 512 
5340Z 512 
5340Z 511 
5340Z 511 
5340Z 513 
5340Z 511 
5340Z 513 
5340Z 513 
5340Z 513 
5340Z 513 
5340Z 513 
5340Z 513 
5340Z 513 
5340Z 512 
5340Z 5 12 
5340Z 512 
5340Z 512 
5340Z 513 
5340Z 513 
5340Z 513 
5340Z 513 
5340Z 512 
5340Z 513 
5340Z 512 
5340Z 513 
5340Z 512 
5340Z 513 
5340Z 512 
5340Z 512 
5340Z 513 
5340Z 5 12 
5340Z 512 
5340Z 512 
5340Z 512 
5340Z 5 12 
5340Z 5 12 
5340Z 512 
5340Z 512 
5340Z 5 13 
5340Z 512 
5340Z 512 
5340Z 513 
5340Z 513 
5340Z 513 
5340Z 514 
5340Z 514 
5340Z 514 
5340Z 514 
5340Z 512 
5340Z 512 
5340Z 512 
5340Z 512 
5340Z 511 
5340Z 51 1 
5340Z 511 
5340Z 511 
5340Z 511 
5340Z 511 
5340Z 511 
5340Z 5 11 

3 ~ 
NUMBER 

~ 

;« i!J ( 
INDEX 

a 11 Cl 
QQ ...,. 

tWl P A R T Na 
34 5340 51 860 
40 5340 51 870 
39 5340 51 871 
36 5340 51 872-1 
39 5340 51 873 

5340 51 874 
5340 51 875 

92 5340 51 876-2 
5340 51 880 

46 5340 51 891 
48 5340 52 111-1 
24 5340 52 117 
17 5340 52 130 

5340 52 1 31 
45 5340 52 132 
44 5 340 52 141-1 
48 5340 52 161 - 1 
41 5340 52 200 
47 5340 52 211 
42 5340 52 212 
44 5340 52 220 
49 5340 52 240 

5340 52 250- 1 
62 5340 52 260 
10 5340 52 271 - 1 

7 5340 52 280-1 
7 5340 52 290-1 
6 5340 52 301 
4 5340 52 302-2 

29 5340 52 303 
30 5340 52 312 
14 5340 52 313 
75 5340 52 320 
63 5340 52 3202 

5340 52 330 
69 5340 52 341 
65 5340 52 342 

5340 52 350 
74 5340 52 354- 1 
12 5340 52 360 
13 5340 52 371-1 
61 5340 52 371Z - 1 
82 5340 52 380 

5340 52 500-4 
78 5340 52 510-1 
81 5340 52 516 
45 5340 52 517-1 

5340 52 518-1 
5340 52 519 

1 5 5340 52 520-1 
5340 52 521 

81 5340 52 522 
80 5340 52 524-1 
79 5340 52 530-1 

5340 52 603 
96 5340 52 604 
97 5340 52 604Z 

5340 52 605 
5340 52 606 

101 5340 52 606 
103 5340 52 606 
108 5340 52 606 

- 14 -

-tr?v3 :.--11=-5 No. S ECT IO N Na 
5340Z 511 
5340Z 511 
5340Z 511 99 
5340Z 511 119 
5340Z 511 115 
5340Z 511 122 
5340Z 511 113 
5340Z 511 116 
5340Z 511 117 
5340Z 511 111 
5340Z 514 32 
5340Z 514 41 
5340Z 514 
5340Z 514 40 
5340Z 514 39 
5340Z 514 31 
5340Z 514 23 
5340Z 520 
5340Z 520 51 
5340Z 520 35 
5340Z 520 38 
5340Z 520 40 
5340Z 520 49 
5340Z 520 29 
5340Z 520 27 
5340Z 540 86 
5340Z 540 104 
5340Z 52 0 36 
5340Z 540 88 
5340Z 540 84 
5340Z 530 12 
5340Z 530 9 
5340Z 530 70 
5340Z 530 
5340Z 530 
5340Z 530 81 
5340Z 530 86 
5340Z 530 79 
5340Z 530 90 
5340 Z 530 78 
5340 Z 530 74 
5340Z 530 
5340Z 530 99 
5340Z 513 
5340Z 513 61 
5340Z 513 55 
5340Z 513 52 
5340Z 513 64 
5340Z 513 56 
5340Z 513 
5340Z 513 69 
5340Z 513 68 
5340Z 513 57 
5340Z 513 66 
5340Z 365 66 
5340Z 365 65 
5340Z 365 
5340Z 520 58 
5340Z 355 23 
5340Z 365 55 
5340Z 520 59 
5340Z 530 67 



~ a 
DC 

P A R 
5340 52 
5340 52 
5340 52 
5340 52 
5340 52 
53 40 52 
5340 52 
5340 52 
5340 52 
5340 52 
5340 52 
5340 52 
5340 52 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
53 40 53 
5340 53 
5340 53 
5340 53 
5 340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 53 
53 40 53 
5340 53 
5340 53 
5340 53 
5340 53 
5340 54 
5340 54 
5340 54 
53 40 54 
5340 54 
5340 54 
5340 54 
5340 54 

~ ~ 
T Ho. 
610-1 
610Z-1 
615 
620 
631 
632 
632 
633 
634 
635 
640 
650 
652 
120-1 
120Z-1 
130 
1 31 
160-3 
161 
170-1 
170-1 
170Z-1 
170Z-1 
174 
175 
175 
175 
175 
176 
176 
182 
190-2 
211 
212-1 
220-1 
221 
222 
270 
271 
272 
273 
274 
275 
280 
290 
311 
312 
340 
340Z 
341 -1 
344 
361 
41 3-1 
420 
111-4 
11 2-1 
113 
114 
513-2 
514 
51 5 
516 

$ g 
PART 

-1!?:/sYZ:~ 
SECTION N4 
53402 520 
5340Z 520 
53402 520 
53402 520 
53402 520 
5340Z 380 
5340Z 520 
5340Z 540 
53402 520 
5340Z 520 
5340Z 520 
53402 520 
53402 520 
53402 530 
5340Z 530 
53402 530 
53402 530 
5340Z 530 
5340Z 380 
53402 530 
5340Z 535 
5340Z 530 
5340Z 535 
5340Z 530 
5340Z 512 
5340Z 513 
53402 530 
53402 535 
5340Z 530 
5340Z 535 
5340Z 530 
5340Z 530 
53402 530 
5340Z 530 
53402 535 
53402 535 
53402 535 
53402 535 
53402 535 
5340Z 535 
53402 535 
5340Z 535 
53402 535 
53402 535 
5340Z 535 
53402 535 
5340Z 535 
53402 535 
5340Z 535 
5340Z 535 
5340Z 535 
5340Z 535 
53402 535 
5340Z 513 
53402 540 
53402 540 
53402 540 
5340Z 540 
53402 540 
5340Z 540 
5340Z 540 
5340Z 540 

* ~ NUMBER * ~f INDEX 
~ 

~ dlJ ~ ""' "'5' 
P A R T Nil 

53 5340 54 521-1 
5340 54 523 -1 

66 5340 54 610-1 
11 5340 54 620-2 

1 5340 54 621-2 
41 5340 54 622-2 
14 5340 54 623 

103 5340 54 626-1 
10 5340 54 627 

3 5340 54 628 
7 5340 54 629-1 
6 5340 54 631-1 

20 5340 54 632-1 
7 5340 54 633 

5340 54 634-1 
5340 54 635-1 

12 5 5340 54 636 
135 5340 54 637-1 

64 5340 54 638-1 
94 5340 54 639 
50 5340 54 640-2 

5340 54 641-2 
5340 54 644-1 

96 5340 54 645 
13 5340 54 646-1 
11 5340 54 6 51-1 
95 5340 54 652-1 
54 5340 54 654-1 
95 5340 54 655 
54 5340 54 656-1 

109 5340 54 657- 1 
51 5340 54 660-3 
49 5340 54 661-3 
52 5340 54 662-3 

5340 54 663-2 
52 5340 54 664-2 
48 5340 54 670-1 

5340 54 673-2 
63 5340 54 674 
57 5340 54 675 
59 5340 54 677 
61 5340 54 678-2 
62 5340 54 680 
64 5340 54 690 
56 5340 54 691 
14 5340 54 692 
27 5340 54 693 
40 5340 55 111-6 

5340 55 112-5 
21 5340 55 113-1 
18 5340 55 114 
38 5340 55 115 

2 5340 55 116-1 
76 5340 55 117 
95 5340 55 118 
99 5340 55 119 
96 5340 55 121-1 

101 53 40 61 120 
92 5340 61 122 
91 5340 61 123 

122 53,40 61 124 
49 53,40 61 134 
- 15 -

-1!?:/"Yil=% 
No. SECTION Ho. 

5340Z 540 81 
5340Z 540 79 
53402 540 
5340Z 540 
5340Z 540 43 
53402 540 40 
5340Z 540 27 
53402 540 37 
53402 540 28 
53402 540 25 
5340Z 540 30 
5340Z 540 39 
5340Z 540 42 
5340Z 540 33 
5340 Z 540 64 
53402 540 74 
53402 540 53 
5340Z 540 70 
53402 540 83 
53402 540 113 
53402 54 0 
53402 540 31 
53402 540 50 
5340Z 540 114 
5340Z 540 76 
5340Z 54 0 32 
53402 540 51 
5340Z 540 77 
5340Z 540 69 
5340Z 540 73 
5340Z 540 68 
5340Z 540 
53402 540 35 
5340Z 540 41 
5340Z 540 34 
5340Z 540 29 
5340Z 540 
5340Z 540 1 5 
5340Z 540 8 
5340Z 540 10 
5340Z 540 12 
5340Z 540 17 
5340Z 540 3 
53402 840 
53402 840 48 
53402 840 46 
5340Z 840 47 
53402 510 10 
5340Z 510 1 
53402 510 11 
5340Z 510 1 2 
5340Z 510 14 
53402 510 9 
5340Z 510 5 
5340Z 510 8 
5340Z 510 13 
53402 510 15 
53402 611 1 
5340Z 611 18 
5340Z 611 12 
5340Z 611 17 
53402 6 1 4 20 



$ Cl 
DD 1lt % 

P A R T til 

5340 61 134 
5 340 61 134 
5340 61 134 
53 40 61 140 
5340 61 140 
5340 61 140 
5340 61 140 
5340 61 141 
5340 61 141 
5340 61 141 
5340 61 141 
5340 61 142 
5 340 61 142 
5340 61 142 
5340 61 142 
5340 61 1 51 -2 
5340 61 161 
5340 61 162-1 
5340 61 163-1 
5340 61 164 
5340 61 211 -1 
5340 61 212 
5340 61 213 
5340 61 214 
5340 61 222 
53 40 61 224 
5340 61 225 
5340 61 226 
5340 61 230 
5340 61 231 
5340 61 232 
5340 61 240 
5340 61 243 
5340 61 244 
5 340 61 250 
53 40 61 2 51 - 1 
5340 61 2 51-1 
5340 61 251-1 
5340 61 251-1 
5340 61 260 
53 40 61 411 
5340 61 423 
5340 61 436 
5340 61 437 
5340 61 461 
5340 61 598 
5340 61 598 
5340 61 599 
5340 61 599 
53 40 61 612 
5340 61 640-4 
5340 61 642-1 
5340 61 643-1 
5340 61 645-1 
53 40 61 646 
53 40 61 64 7 
5340 61 648 
5340 61 801-3 
5340 61 803-1 
5 340 61 891 
5340 61 892' 
5340 61 895 

$ ~ 
PART 

-ir-!/~;.~it% 
SECTIO N liA 

5340Z 615 
5340Z 616 
53 40Z 618 
5340Z 614 
5340Z 615 
5340Z 616 
5340Z 618 
5340Z 614 
5340Z 615 
5340Z 616 
5340Z 618 
5340Z 614 
5340Z 615 
5340Z 6 16 
5340Z 618 
5340Z 110 
5340Z 290 
5340Z 290 
5340Z 290 
5340Z 290 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 614 
5340Z 615 
5340Z 616 
5340Z 618 
5340Z 615 
5340Z 860 
5340Z 110 
5340Z 380 
5340Z 860 
5340Z 110 
5340Z 611 
5340Z 615 
5340Z 611 
5340Z 615 
5340Z 2 90 
5340Z 611 
5340Z 611 
5340Z 611 
5340Z 611 
5340Z 611 
5340Z 611 
53402 620 
5340Z 611 
5340Z 611 
5340Z 630 
5340Z 630 
5340Z 630 

~ ~ 
NUMBER 

$ 

* sl INDEX 
Cl 
DD it % No. P A R T Nl 

20 5340 61 911-1 
20 5340 61 912 
20 5340 61 914-1 

1 5340 61 915- 2 
1 5340 61 921-1 
1 5340 61 922 
1 534 0 61 923-1 

12 5340 61 924 
12 5340 61 925 
12 5340 61 926 
12 5340 61 931-5 
1 5 5340 61 932 
15 5340 61 933 
1 5 5340 61 934 
1 5 5340 61 935 
27 5340 61 936- 2 
11 5340 61 937 
18 5340 61 938 
1 7 5340 61 951 - 1 
26 5340 61 952 
31 5340 61 953 

4 5340 61 954 
8 5340 61 955 
8 5340 61 956 

21 534 0 61 991-2 
15 5340 65 212 
29 5340 65 213 
21 5340 65 412 

5340 66 11 1-1 
27 5340 66 112 
28 5340 66 113-1 

3 5340 66 114 
11 5340 71 111 

5 5 340 71 112 
33 5340 71 115 
27 5340 71 120 
27 5340 71 130 
27 5340 71 150 
27 5340 71 152 
48 5340 71 160 

7 5340 71 210-4 
38 5340 71 211 
57 5340 71 220-1 
34 5340 71 230-2 

1 5340 71 240-1 
37 5340 71 250 
51 5340 71 260 
38 5340 71 271-1 
52 5340 72 020 
38 5340 72 032 

5340 72 040 
13 5340 72 050 

5 340 73 010-1 
4 5340 73 015-1 

1 5 5340 73 020-1 
15 5340 73 025 
26 5340 73 030-1 

6 5340 73 040-1 
6 5340 73 045 
8 5340 73 050 

10 5340 73 052 
5340 74 121 

- 16 -

-ir?V;.:1'1f-5 
No. SECTION No. 

5340Z 630 8 
5340Z 630 10 
5340Z 630 9 
53402 630 
5340Z 680 
5340Z 680 
5340Z 680 
5340Z 680 
5340Z 680 17 
5340Z 680 1 5 
5340Z 830 69 
5340Z 830 70 
53402 830 80 
5340Z 830 75 
5340Z 830 76 
5340Z 830 78 
5340Z 830 79 
5340Z 830 74 
5340Z 830 82 
5340Z 830 83 
5340Z 830 84 
5340Z 830 85 
5340Z 830 86 
S340Z 830 87 
5340Z 611 21 
5340Z 652 8 
5340Z 652 3 
5340Z 650 5 
5340Z 656 27 
5340Z 656 6 
5340Z 656 16 
5340Z 655 2 
5340Z 710 15 
5340Z 710 1 5 
5340Z 720 46 
5340Z 710 19 
5340Z 710 19 
5340Z 710 24 
5340Z 710 23 
5340Z 710 24 
5340Z 720 1 5 
5340Z 720 35 
5340Z 720 18 
5340Z 720 1 5 
5340Z 720 18 
5340Z 720 19 
5340Z 720 19 
5340Z 720 11 
5340Z 710 13 
5340Z 720 13 
5340Z 710 13 
5340Z 720 14 
5340Z 710 2 
5340Z 710 8 
5340Z 720 4 
5340Z 720 7 
5340Z 710 2 
5340Z 720 4 
53402 720 7 
53402 710 40 
53402 710 39 
5340Z 710 44 



$ 6iJ if "" --5 
P A R T No. 

5340 74 121 
5340 74 122 
5340 74 125 
5340 74 125 
5340 74 125 
5340 75 011 
5340 75 111 - 3 
5340 75 114 
5340 75 11 5 
5340 75 116- 2 
5340 75 117 
5340 75 118 
5340 75 211 - 4 
5340 75 211-4 
5340 75 22 0 
5340 75 220 
5340 75 311 - 2 
5340 75 32 0 
5340 75 323 
5340 75 324 
5340 75 330 
5340 75 340 
5340 75 350 
5340 75 411-3 
5340 75 420- 1 
5340 75 430-1 
5340 75 441-3 
5340 75 442 
5340 75 443-2 
5340 75 444 
5340 75 511-3 
5340 75 585 
5340 75 611-4 
5340 75 61 2 -2 
5340 75 61 5 
5340 75 621 
5340 75 621 
5340 75 710- 1 
5340 75 712 
5340 75 71 3 
5340 75 714 
5340 75 716 
5340 75 717 
5340 75 718 
5340 75 719 
5340 75 720 
5340 75 72 3 
5340 75 724 
5340 75 725 
5340 75 732 
5340 75 733 
5340 75 734 
5340 75 735 
5340 75 736 
5340 75 740 
53 40 75 741 
5340 75 750 
5340 75 780-1 
5340 75 781 
5340 75 811 -1 
5340 75 820-1 
5340 75 820-1 

$ lf6 
PART 

~~Y;oYif-15-
SECTION No. 

5340Z 720 
5340Z 710 
5340Z 240 
5340Z 245 
5340Z 540 
5340Z 710 
5340Z 750 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 750 
5340Z 751 
5340Z 750 
5340Z 751 
5340Z 750 
5340Z 750 
5340Z 750 
5340Z 750 
5340Z 750 
5340Z 750 
5340Z 750 
5340Z 750 
5340Z 750 
5340Z 750 
5340Z 750 
5340Z 750 
5340Z 750 
5340Z 750 
5340Z 751 
5340Z 750 
5340Z 751 
5340Z 751 
5340Z 751 
5340Z 511 
5340Z 751 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 755 
5340Z 230 
5340Z 240 
5340Z 245 

* ~ NUMBER 
~ 

* ~r INDEX 
c oa 3 5 N<l P A R T No. 

47 5340 75 821-1 
45 5340 75 821-1 

11 0 5340 75 830-1 
110 5340 75 830-1 
116 5340 75 832- 1 

16 5340 75 833- 1 
36 5340 75 833-1 
33 5340 75 834-1 
36 5340 75 834- 1 
48 5340 75 834- 1 
44 5340 75 840- 1 
46 5340 75 850-1 
1 5 5340 75 851-1 
23 5340 75 852-1 
16 5340 75 853-1 

4 5340 75 91 0 
46 5340 75 920 
33 5340 75 922 - 1 
30 5340 76 001 
45 5340 82 100-1 
43 5340 82 110 
41 5340 82 120 
48 5340 82 131 

4 5340 82 140 
19 5340 82 160 
20 5340 82 160 
31 5340 82 170 
38 5340 82 170 
37 5340 82 181 
61 5340 82 181 
35 5340 82 183 
63 5340 82 183 
11 5340 82 184 
30 5340 82 184 
42 5340 82 190 
94 5340 82 191 
40 5340 82 191 
11 5340 82 21 0 
16 5340 82 220 

9 53 40 82 230 
24 5340 82 240 
43 5340 82 250 
38 5340 82 250 
29 5340 82 253 
50 5340 82 253 
37 5340 82 254 
20 5340 82 254 
47 5340 82 260 
41 5340 82 260 

4 5340 82 263-1 
8 5340 82 263-1 
3 5340 82 264 

54 5340 82 264 
53 5340 82 265 
25 5340 82 265 
30 5340 82 266 
32 5340 82 266 
27 5340 82 266Z 
12 53 40 82 266Z 
19 5340 82 267 

5340 82 267 
5340 82 301 

- 17 -

-lt~Y ,.Y3-5 
N<l SECTION No. 

5340Z 240 108 
5340Z 245 108 
5340Z 240 104 
5340Z 245 104 
5340Z 540 21 
5340Z 240 105 
5340Z 245 105 
5340Z 240 106 
5340Z 245 106 
5340Z 540 24 
5340Z 540 
5340Z 540 
5340Z 540 20 
5340Z 540 110 
5340Z 540 109 
5340Z 755 52 
5340Z 755 42 
5340Z 755 56 
5340Z 110 46 
5340Z 820 
5340Z 828 56 
5340Z 828 53 
5340Z 828 23 
5340Z 828 24 
5340Z 820 28 
5340 Z 825 56 
5340Z 82 0 36 
5340Z 825 42 
5340 Z 820 16 
5340Z 825 16 
5340Z 820 66 
5340Z 825 53 
5340Z 820 69 
5340Z 825 30 
5340Z 820 
5340Z 820 40 
5340Z 825 6 
5340Z 820 52 
5340Z 820 42 
5340Z 82 0 20 
5340Z 820 35 
5340Z 820 72 
5340Z 825 52 
5340Z 820 62 
5340Z 825 31 
5340Z 82 0 33 
5340Z 825 61 
5340Z 820 39 
5340Z 825 5 
5340Z 820 68 
5340Z 825 46 
5340Z 820 31 
5340Z 825 44 
5340Z 820 59 
5340Z 825 21 
5340Z 820 57 
5340Z 825 19 
5340Z 820 
5340Z 825 
5340Z 820 30 
5340Z 825 43 
5340Z 820 21 



~ 5I! 
P A R 

5340 82 
5340 82 
5 340 82 
5340 82 
5 340 82 
5340 82 
5340 82 
5 340 82 
5340 82 
5340 82 
5 340 82 
53 40 82 
5340 82 
5340 82 
5 340 82 
5340 82 
5340 82 
5340 82 
5340 82 
5340 82 
5340 82 
5340 82 
5 340 82 
5340 82 
5340 82 
5340 82 
5340 82 
5340 82 
5 340 82 
5340 82 
5 340 82 
5340 82 
5340 82 
5340 82 
5 3 40 82 
5340 82 
5340 82 
5340 82 
5340 82 
5340 82 
5340 82 
5340 82 
5340 8 2 
5340 82 
5340 82 
5340 82 
5340 82 
5 340 82 
5340 82 
5340 82 
5340 83 
5340 83 
5340 83 
5340 83 
5340 86 
5340 86 
5340 87 
5 3 40 87 
5340 87 
5340 87 
5340 87 
5340 87 

11 % 
T llo. 

301 
310 
340-1 
341 
342 
350 
351 
360-1 
511 
512-2 
513-1 
514-1 
520 
523 
524 
530-2 
541 
542 
600-1 
650 
660 
670 
680 
690 
711 
712 
713-1 
713-1 
7132 - 1 
7132-1 
714-1 
714-1 
714Z-1 
714Z-1 
720-1 
721-1 
730 
740 
750 
760 
770 
771 
780 
791 
792 
793 -1 
794 
795 
796 
797 
275 -1 
276 
277 
278 
2 11 -1 
212 
110-2 
111-2 
112-1 
113-1 
115 
116 

$ lfiJ 
PART 

-1!7 :/;a ~il'% 
S ECTION 11o. 

5340Z 825 
53402 820 
53402 828 
5340Z 828 
53402 828 
5340Z 828 
53402 828 
5340Z 828 
5340Z 828 
5340Z 828 
53402 828 
5340Z 828 
53402 828 
5340 2 828 
5340Z 828 
53402 828 
5340Z 828 
53402 828 
5340Z 825 
5340Z 825 
5340Z 825 
5340Z 825 
53402 825 
53402 825 
5340Z 820 
53402 820 
5340Z 820 
53402 825 
53402 820 
53402 825 
5340Z 82 0 
5340Z 825 
5340Z 820 
5340Z 825 
53402 825 
5340Z 825 
5340Z 825 
5340Z 825 
5340 Z 828 
5340 2 828 
5340Z 828 
5340Z 828 
53402 828 
5340Z 828 
5340Z 828 
53402 828 
53402 828 
53402 828 
53402 828 
53402 828 
5340Z 830 
5340Z 830 
53402 830 
5340Z 830 
5340Z 860 
5340Z 860 
5340Z 870 
53402 870 
53402 870 
5340Z 870 
53402 870 
5340Z 365 

:f; ~ 
NUMBER 

f! ~I 
INDEX 

No. 
$ c 1l % DD 
P A R T Nt 

49 5340 87 116 
43 5340 87 117 

5340 87 118 
65 5340 87 119 
63 5340 87 121 

9 5340 87 123 
5 5340 87 124 

47 5340 87 125 
22 5340 87 126 
32 5340 87 127 
31 5340 87 213 
34 5340 87 214 
21 5340 87 220 
48 5340 87 300-3 
50 5340 87 321-1 

5340 87 421-1 
45 5340 87 422-1 
12 5340 87 423-1 

5340 87 461 
5340 87 462 

3 5340 87 511 
8 5340 87 512 

67 5340 87 562 
57 5340 88 122 
19 5340 88 150 
23 5340 88 1 51 

3 5340 88 232-1 
72 534 0 88 233-1 

5 340 88 234 
5340 88 240-1 

1 5340 88 241-1 
70 5340 88 260 

5340 88 270 
5340 89 145 
5340 89 146 

75 5340 89 14 7-1 
9 5340 89 218-1 

28 5340 89 218Z-1 
5340 89 225-1 

2 5340 89 2252 -1 
59 5340 89 226-1 
51 5340 89 226Z-1 
19 5340 89 320 
49 5340 89 411 
61 5340 89 412 
25 5340 89 413 
57 5340 89 421 
60 5340 89 510 
43 5340 89 520 
41 5340 89 521 
67 5340 89 522 
66 5341 24 214 
73 5341 24 214 
88 5341 31 51 0 
18 5341 31 511 

4 5341 31 512 
5341 31 513 

43 5341 31 514 
44 5341 31 515 
24 5341 31 516 
19 5341 32 130-1 
57 5341 32 140-1 
- 18 -

-1! ?:/;a :l'if~ 
No. SECTION liD. 

5340Z 870 49 
53402 870 7 
53402 870 67 
5340Z 870 16 
5340Z 870 17 
5340Z 870 11 
5340Z 870 10 
5340Z 870 15 
5340Z 870 3 
53402 870 6 
5340Z 870 59 
53402 870 54 
53402 870 65 
5340Z 872 
5340Z 872 17 
5340Z 860 14 
53402 860 33 
5340Z 860 19 
5340Z 860 32 
5340Z 860 28 
53402 870 36 
5340Z 870 35 
53402 290 32 
5340Z 890 45 
5340Z 880 43 
53402 880 61 
5340Z 880 46 
53402 880 60 
5340Z 880 18 
53402 880 
53402 880 23 
53402 890 61 
5340Z 890 65 
53402 895 5 
5340Z 895 2 
53402 895 3 
5340Z 890 5 
53402 890 
5340Z 892 32 
53402 892 
5340Z 892 7 
5340Z 892 
5340Z 892 38 
5340Z 892 41 
53402 892 43 
5340Z 892 44 
5340Z 892 47 
5340Z 710 5 
5340Z 710 5 
53402 720 9 
53402 720 9 
5340Z 240 8 
5340Z 245 8 
5340Z 312 
5340Z 312 7 
53402 312 3 
53402 312 6 
5340Z 312 4 
53402 312 5 
53402 312 14 
5340Z 320 105 
5340Z 320 60 



~ t?a 
P A R 

5341 32 
5341 32 
5341 32 
5341 32 
5341 32 
5341 33 
5341 33 
5341 33 
5341 33 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 35 
5341 53 
5341 53 
5341 61 
5341 61 
5341 61 
5341 65 
5341 65 
5341 71 
5341 71 
5341 74 
5341 75 
5341 75 
5341 89 
5341 89 
5341 89 
5346 51 
5346 51 
5346 61 
5346 61 
5346 61 
5346 61 

• -5 
T Na 
171 
172 
510-1 
520- 1 
532 
200-1 
221-1 
316-1 
317 
532 
534-1 
536 
538-1 
539 
562 
742 
750-1 
753 
754 
761-2 
762 
770 
781-1 
782 
784 
791 
793-1 
795 
812 
821 
822 
823 
824 
843 
844 
851-1 
882 
883 
892 
921 
924 
610-1 
622 
1 54- 1 
155 
933 
200 
201 
21 5 
255 
081 
770 
780 
13 8-1 
422 
423 
080 
080 
211-1 
240 
250 
251 

$ g 
PART 

~ ? :1'3:/if-5 
SECTION Nat 

5340Z 320 
5340Z 320 
5340Z 320 
5340Z 320 
5340Z 320 
5340Z 330 
5340Z 330 
5340Z 330 
5340Z 330 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340 Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 513 
5340Z 513 
5340Z 110 
5340Z 110 
5340Z 680 
5340Z 652 
5340Z 652 
5340Z 720 
5340Z 720 
5340Z 615 
5340Z 755 
5340Z 755 
5340Z 895 
5340Z 892 
5340Z 892 
5340Z 511 
5340Z 530 
5340Z 620 
5340Z 620 
5340Z 620 
5340Z 620 

* ~ NUMBER 
$ 

* ~r INDEX 
~ 11 -15-~ P A R T llik 

68 5346 61 270 
72 5346 61 280 
38 5346 65 211-2 
40 5346 65 212 
15 5346 65 213 

5346 65 214 
25 5346 65 220 
30 5346 65 221 
22 5346 65 222 

1 51 5346 65 223 
110 5346 65 224 
187 5346 71 111 
103 5346 71 113 

44 5346 71 115 
81 5346 71 116 

152 5346 71 120-1 
97 5346 71 130 

1 53 5346 71 1 50 
154 5346 71 1 52 

17 5346 71 1 53 
155 5346 71 1 54 

69 5346 71 155 
75 5346 71 160 
66 5346 71 210-4 
65 5346 71 220-1 
31 5346 71 230-1 
52 5346 71 240 
37 5346 71 250 

119 5346 71 260 
63 5346 72 020 
82 5346 72 030 
84 5346 72 040 

160 5346 72 050 
60 5346 73 010-1 
59 5346 73 015-1 
53 5346 73 020-1 
34 5346 73 025-1 
46 5346 73 027 

158 53.46 73 035 
159 5346 73 040 
161 5346 73 050 

86 5346 73 052 
87 5346 73 060 
29 5346 73 062 
29 5346 82 100-1 
12 5346 82 600- 1 

5346 89 510 
5346 89 521 

43 5346 89 523 
44 5346 89 530 
56 5430 11 219 
21 5430 21 518-1 
28 5430 21 518-1 
21 5430 24 124-1 
56 5430 24 124-1 
63 5430 24 12 5 

5430 24 12 5 
5430 35 212 

31 5430 35 224 
3 5430 35 311-2 

33 5430 35 314 
31 5430 35 314 
- 19 -

~? :/ s:/~-5 
Nl SECT ION Na 

5340Z 620 3 
5340Z 620 33 
5340Z 652 6 
5340Z 652 8 
5340Z 652 3 
5340Z 652 5 
5340Z 652 
5340Z 652 6 
5340Z 652 8 
5340Z 652 3 
5340Z 652 5 
5340Z 710 1 5 
5340Z 710 15 
5340Z 720 46 
5340Z 720 46 
5340Z 71 0 19 
5340Z 710 19 
5340 Z 71 0 24 
5340Z 710 23 
5340Z 710 23 
5340Z 71 0 41 
5340Z 710 41 
5340Z 710 24 
5340Z 720 15 
5340Z 720 18 
5340Z 720 15 
5340Z 720 18 
5340Z 720 19 
5340Z 720 19 
5340Z 710 13 
5340Z 720 14 
5340Z 710 13 
5340Z 720 14 
5340Z 710 2 
5340Z 710 8 
5340Z 720 4 
5340Z 720 7 
5340 Z 720 7 
5340Z 71 0 8 
5340Z 720 4 
5340Z 710 40 
5340Z 710 39 
5340Z 710 40 
5340Z 710 39 
5340Z 820 
5340Z 825 
5340Z 710 5 
5340Z 720 9 
5340Z 720 9 
5340Z 710 5 
5340Z 250 21 
5340Z 820 48 
5340Z 82 5 51 
5340Z 240 5 
5340Z 245 5 
5340Z 240 4 
5340Z 245 4 
5340Z 350 107 
5340Z 350 28 
5340Z 350 58 
5340Z 350 15 
5340Z 355 163 



$ c 
00 

P A R 

5430 35 
5430 35 
5430 35 
5430 35 
5430 35 
5430 36 
5430 36 
5430 36 
5430 36 
5430 36 
5430 36 
5430 36 
5430 36 
5430 36 
5430 38 
5430 38 
5430 39 
5430 39 
5430 51 
5430 83 
5430 83 
5430 83 
5430 83 
5430 83 
5430 83 
5430 83 
5430 83 
5430 83 
5 4 30 83 
5480 23 
5480 23 
5480 23 
5480 23 
5480 23 
5480 23 
5480 23 
5480 23 
5480 25 
5480 53 
5480 53 
5480 53 
5486 25 
5486 25 
5486 35 
5486 42 
5486 44 
5486 61 
5486 61 
5486 78 
5486 78 
5512 51 
5512 71 
5512 71 
5521 55 
5521 55 
5522 45 
5522 53 
5640 23 
5640 23 
5640 33 
5640 36 
5640 48 

if = --5" 
T .Na 

314 
321 -1 
322 
324-1 
332 
620-1 
621 -1 
622-1 
623-1 
6 2 4 - 1 
640-1 
641 -1 
650-1 
660-1 
414 
414 
118 
614 
537 
100-2 
111 -1 
11 5-1 
210-4 
213-3 
214-1 
215-1 
216-3 
217 
218 
221 
221 
222 
222 
223 
223 
224-1 
224-1 
418 
126 
126 
222 
423 
423 
198-1 
517 
174 
643 
933-1 
274-1 
275-2 
141 - 1 
114 
1 1 4 
142 
143 
126 
191 
136 
136 
613 
223 
107 

$ ~ 
PART 

-1!-7 ~ 3 /':&-~ 
SE CTI ON .Nil 

5340Z 530 
5340Z 350 
5340Z 350 
5340Z 350 
5340Z 350 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 35 5 
5340Z 355 
5340Z 355 
5340Z 355 
5340Z 820 
5340Z 825 
5340Z 355 
5340Z 355 
5340Z 511 
5340Z 650 
5340Z 650 
5340Z 650 
5340Z 650 
5340Z 650 
5340Z 650 
5340Z 650 
5340Z 650 
5340Z 650 
S340Z 650 
5340Z 230 
5340Z 365 
5340Z 230 
5340Z 365 
5340Z 230 
5340Z 365 
5340Z 230 
5340Z 365 
5340Z 755 
5340Z 820 
5340Z 825 
5340Z 530 
5340Z 820 
5340Z 825 
5340Z 380 
5340Z 892 
5340Z 520 
5340Z 710 
5340Z 680 
5340Z 720 
5340Z 720 
5340Z 513 
5340Z 710 
5340Z 720 
5340Z 511 
5340Z 511 
5340Z 870 
5340Z 350 
5340Z 355 
5340Z 530 
5340Z 355 
5340Z 350 
5340Z 870 

~ -ij-

NUMBER 
fi ~I 

INDEX 
~ 

$ c 11 ~ DD 
P A R T Nt 

143 5663 74 131 
38 5663 74 131 
19 5663 74 131 
18 5722 07 222 
33 90072 

90101 
11 7 90102 

8 90111002 
10 90164 

9 90178 
90179 

4 90 1 79 
901 81 
90200 

60 90200 
22 90200 
57 90200 
50 90200 

131 902 02 
902:03 

31 90203 
33 902:03 

902:04 
25 902 04 
27 902:05 
29 902:07 
26 902 07 
28 902 07 
24 902 11 

3 90211 
8 90212 

10 90"214 
7 90214 

11 90214 
6 90218 

1 5 90230 
29 90230 
19 90241 
61 90242 
23 90242 

122 90301005 
10 90307 
71 90308 
6 1 90315 
1 7 90318 

8 90318 
32 90318 
12 90319 
37 90319 
37 90319 
80 90319 

1 90324036 
10 90324036 

106 90331 
107 90352 

27 90355010 
20 90355011 

164 90364 
142 90368 
1 57 90371 
116 90401 

64 90401 
- 20 -

-1!-7~;~ :/ilt-5 
~ SECT I ON Nt 

5340Z 61 1 40 
5340Z 616 43 
5340Z 618 48 
5340Z 511 127 
5340Z 250 9 
5340Z 170 19 
5340Z 170 19 
5340Z 310 15 
5340Z 710 18 
5340Z 540 11 5 
5340Z 230 13 
5340Z 365 31 
5340Z 230 62 
5340Z 350 90 
5340Z 355 47 
5340Z 360 14 
5340Z 511 71 
5340Z 530 71 
5340Z 360 3 
5340Z 520 28 
5340Z 535 26 
5340Z 872 5 
5340Z 350 61 
5340Z 514 27 
53402 514 3 
5340Z 250 13 
5340Z 260 21 
5340Z 870 20 
5340Z 250 6 
5340Z 890 13 
5340Z 355 116 
5340Z 350 8 
5340Z 355 115 
5340Z 880 45 
5340Z 355 3 
5340Z 512 46 
5340Z 513 38 
5340Z 530 124 
5340Z 540 128 
5340Z 890 27 
5340Z 350 113 
5340Z 350 46 
5340Z 355 166 
5340Z 870 56 
5340Z 310 17 
5340Z 512 9 
5340Z 513 9 
5340Z 210 104 
5340Z 220 31 
5340Z 365 50 
5340Z 870 69 
5340Z 230 5 
5340Z 365 20 
5340Z 511 62 
5340Z 360 40 
5340Z 530 119 
5340Z 511 102 
5340Z 514 38 
5340Z 540 54 
5340Z 530 131 
5340Z 514 62 
5340Z 535 47 



~~ 8iJ 3 
P A R T 

90408 
90436 
90441 
9 0441 
90447 
90461 
90477 
90477 
90479 
90480 
90502 
90505 
90510 
90510 
90512 
90514 
90599 
90601 
90601 
90603 
90603 
90603 
90604 
90607 
90610 
90626 
90627 
90628 
90628 
90628 
90628 
90628 
906 28 
90629 
90630 
90640 
90640 
90643 
90643 
90643 
90644 
90644 
90651 
90651 
90652 
90654 
90675 
90675 
90679 
90680 
90688 
90688 
90688 
90690 
90692 
90692 
90692 
90699 
90699 
90700 
90700 
90701 

% 
N4 

$ g 
PART 

-!!?;V ,. ~fl:{j-

SECTI ON Nil 

5340Z 650 
5340Z 530 
5340Z 230 
5340Z 365 
5340Z 520 
5340Z 535 
5340Z 240 
5340Z 245 
5340Z 540 
5340Z 540 
5340Z 170 
5340Z 828 
5340Z 320 
5340Z 511 
5340Z 828 
5340 Z 330 
5340 Z 540 
5340Z 513 
5340Z 892 
5340Z 320 
5340Z 540 
5340Z 890 
5340Z 320 
5340Z 892 
5340Z 513 
5340Z 310 
5340Z 511 
5340Z 210 
5340Z 220 
5340Z 360 
5340Z 380 
5340Z 520 
5340Z 890 
5340 Z 828 
5340Z 895 
5340Z 820 
5340Z 825 
5340Z 365 
5340Z 710 
5340Z 720 
5340Z 880 
5340Z 892 
5340Z 710 
5340Z 720 
5340Z 355 
5340Z 310 
5340Z 820 
5340Z 825 
5340Z 530 
5340Z 680 
5340Z 240 
5340Z 245 
5340Z 511 
5340Z 260 
5340Z 210 
5340Z 220 
5340Z 355 
5340Z 230 
5340Z 365 
5340 Z 240 
53402 245 
5340Z 51 3 

* ~ NUMBER 
fJ i!J f 

INDEX 
N.1. 

$ c 3 -15-DD 
P A R T Na 

30 90701 
129 90703 

39 90703 
45 90703 
37 90703 
36 90710 
71 90720 
71 9 0 72 1 
57 90730 
55 90730 
54 90730 
38 90730 
96 90730 

1 90741 
37 90758 
23 90760 
72 90770 
75 90773 
49 90790 
52 90802 
82 90804 
57 9 0812 

100 90813 
28 90813 
29 9 0 813 
44 90840 
61 90 842 
48 90843 

105 90852 
70 90852 
36 90853 
16 90856 
69 90856 
1 5 90890 

4 90890 
4 90900 

65 90900 
2 90900 

33 90900 
41 90904 
53 90906 
55 91040 

6 91040 
26 91057 
73 91058 
18 91060 
13 91060 
68 91062 
39 91063 
10 91065 
83 91066 
83 91066 

118 91067 
32 91100-2 
62 91137 
1 4 91 1 50 

167 91 1 52 
4 91160 
9 91160 

74 91161 
74 91161 
28 91162 
- 21 -

-I!?JV,.~fl=:-5 
N.1. SECTION NQ 

5340Z 535 7 
5340Z 512 66 
53402 540 127 
5340Z 820 58 
53402 825 20 
5340Z 260 33 
5340Z 540 45 
5340Z 54 0 46 
5340Z 24 0 59 
5340Z 245 59 
5340Z 511 93 
5340Z 751 41 
5340Z 840 40 
5340Z 355 5 
5340Z 52 0 57 
5340Z 620 22 
5340Z 88 0 25 
5340Z 840 37 
5340Z 840 11 
5340Z 895 17 
5340Z 320 28 
5340Z 350 122 
5340Z 360 46 
5340Z 710 1 
5340Z 720 10 
5340Z 350 80 
5340Z 260 35 
5340Z 880 35 
5340Z 320 29 
5340Z 35 0 81 
5340 Z 872 25 
5340Z 260 36 
5340Z 880 39 
5340 Z 820 56 
5340Z 825 17 
53402 240 69 
5340Z 245 69 
5340Z 2 5·0 17 
5340Z 365 54 
5340Z 170 8 
5340Z 170 8 
5340Z 230 66 
5340Z 365 69 
5340Z 656 29 
5340Z 656 33 
5340Z 655 28 
5340Z 656 31 
5340Z 655 19 
5340Z 655 20 
5340Z 655 29 
5340Z 655 9 
5340Z 656 2 
5340Z 656 24 
5340Z 170 
5340Z 655 17 
5340Z 170 55 
5340Z 656 32 
5340Z 655 7 
5340Z 656 4 
5340Z 655 8 
5340Z 656 3 
5340Z 655 21 



~ tffi 1lt 
P A R T 

91162 
91165 
91165 
91167 
91169 
91169 
91170 
91171 
91172 
91172 
91173 
91173 
91180 
91180 
91186 
91186 
91191 
91200 
91203 
91203 
91211 
91211 
91211 
91211 
91212 
91213 
91231 
91232 
91233 
91234 
91236 
91237 
91240 
91241-1 
91250 
91250 
91251 
91254 
91254 
91298 
91298 
91314004 
91314005 
91316004 
91319007 
91321 
91331 
91331 
91350 
91375 
91 3 81 
91400 
91401 
91402 
91420 
91421 
91422 
91423 
91430 
91431 
91442 
91452 

% 
Net 

tf~ 8:t 
PART 

-1!'7~ a :-'ilt!i5" 
S ECTIO N tit 

53402 656 
53402 655 
53402 656 
53402 655 
5340Z 655 
53402 656 
53402 655 
5340Z 656 
53402 655 
5340Z 656 
53402 655 
5340Z 656 
5340Z 655 
53402 656 
5340Z 655 
53402 656 
53402 320 
53402 170 
53402 655 
53402 656 
53402 170 
5340Z 320 
53402 330 
5340Z 880 
53402 170 
53402 330 
53402 170 
53402 170 
53402 170 
53402 170 
53 402 170 
53402 170 
53402 170 
53402 170 
53402 360 
53402 370 
53402 170 
53402 512 
53402 513 
53402 240 
53402 245 
53402 620 
53402 720 
53402 320 
53402 312 
53402 750 
53402 655 
53402 656 
53402 880 
5340Z 655 
53402 656 
53402 650 
5340Z 650 
53402 650 
53402 650 
53402 650 
53402 650 
53402 650 
53402 650 
53402 650 
53402 650 
53402 650 

fi i3-
NUMBER 

~ ~I 
INDEX 

Na $ 0 • !i5-DD 
P A R T Iii 

17 91470 
16 91531 
34 91532-2 
18 91551 
22 91609 
18 91620 
23 91620 
26 91621 
10 91622 
11 91622 
11 91623 
12 91623 
14 91624 
20 91624 
25 91625 
30 91626 

107 91627 
60 91627 
24 916 28 
19 91628 

2 91629 
88 91629 
45 91630 

2 91630 
49 91632 
53 91633 
37 91706 
59 91710001 
24 91710001 
35 91710001 
31 91 7 10001 
30 91710001 
23 91710001 
33 91710003 
30 91929 
49 92314012 
52 92701006 
26 9430040100 
88 9430040110 
68 9430040130 
68 9430040140 
16 9430040140 
25 9430040150 

5 9430040160 
2 9430040255 

57 9430040260 
1 9430040325 
1 9430040330 

24 9430040340 
31 9430040350 
14 9430040355 
17 9430040370 
18 9430040395 
20 9430040410 
13 9430040435 
14 9430040460 
1 5 9430040470 
16 9430040520 

6 9431060140 
7 9431060185 

22 9431060250 
6 9431060600 
- 22 -

-1!'7 ~;~ :.-'ilt~ 
Na SE CTIO N Net 

53402 620 10 
53402 650 10 
53402 650 23 
53402 680 19 
53402 355 168 
53402 240 89 
53402 245 89 
53402 230 52 
53402 240 25 
5340Z 245 25 
5340Z 240 85 
53402 245 85 
53402 240 32 
53402 245 32 
5340Z 535 60 
53402 512 38 
53402 530 93 
53402 535 49 
53402 240 29 
5340Z 245 29 
53402 240 28 
53402 245 28 
53402 230 6 
53402 365 19 
53402 540 94 
53402 540 100 
53402 511 100 
53402 210 50 
53402 220 106 
53402 360 69 
53402 380 40 
53402 520 1 5 
53402 890 68 
53402 828 46 
53402 355 169 
5340Z 540 125 
53402 650 19 
53402 656 40 
53402 656 37 
53402 656 38 
53402 655 35 
53402 656 35 
53402 656 36 
53402 656 5 
53402 655 42 
53402 65 5 34 
53402 655 37 
53402 655 41 
53402 65 5 36 
53402 655 32 
53402 656 47 
53402 655 38 
53402 65 5 43 
53402 655 33 
53402 655 39 
53 402 655 44 
53402 655 40 
53402 655 6 
53402 655 46 
53402 656 44 
53402 656 42 
53402 656 41 



$ a 
DO ~ 

P A R T 

9431060650 
9431060730 
9431060735 
9431060760 
9431060770 
9431061110 
95101001 -1 
95103006 
95103010 
95103011 
95117 
95119 
95147 
95302001 
95338 
95338 
95338 
95338 
95511001 
96010 
96519 
96522 
96522 
96531 
96549 
96549 
96549 
96549 
96550 
96550 
96550 
96550 
96554 
96559 
96561 
96561 
96561 
96561 
96562 
96562 
96562 
96562 
96564 
96564 
96564 
96564 
96564 
96589 
96589 
96591 
96591 
96592 
96593 
96594 
96594 
96594 
96594 
96606 
97034 
97038-1 
97054 
97190 

~ 
No. 

$ lilt 
PART 

~-!/~ ;~ :..-&:~ 
SECTI ON No. 

5340Z 655 
5340Z 656 
5340Z 656 
5340Z 655 
5340Z 655 
5340Z 656 
5340Z 110 
5340Z 110 
5340Z 110 
5340Z 110 
5340Z 350 
5340Z 350 
5340Z 110 
5340Z 350 
5340Z 750 
5340Z 750 
5340Z 751 
5340Z 755 
5340Z 614 
5340Z 650 
5340Z 860 
5340Z 620 
5340Z 860 
5340Z 892 
5340Z 614 
5340Z 615 
5340Z 616 
5340Z 618 
5340Z 6 14 
5340Z 615 
5340Z 616 
5340Z 618 
5340Z 620 
5340Z 620 
5340Z 614 
5340Z 615 
5340Z 616 
5340Z 618 
5340Z 614 
5340 Z 615 
5340Z 616 
5340Z 618 
5340Z 614 
5340Z 615 
5340Z 616 
5340 Z 618 
5340Z 620 
5340Z 380 
5340 Z 860 
5340Z 620 
53402. 620 
5340Z 620 
5340Z 620 
5340Z 614 
5340Z 615 
5340Z 616 
5340Z 618 
5340 Z 620 
5340Z 170 
5340Z 110 
5340Z 170 
5340Z 61 1 

* ~ NUMBER 
~ ~ ~ 

INDEX 
fob 

$ a if 

""" 
liD 

P A R T Nt 
48 97192 
43 97192 
46 97201 
47 97202 
49 97207 
45 97303 
11 97303 
28 97303 
28 97303 
28 97303 

3 97313 
108 97332 

40 97380 
105 97380 

28 97380 
28 97381 
15 97501 

2 97602 
42 97606-1 

8 97606-1 
6 97628 

25 97630 
6 97630 
6 97630 

26 97632 
26 97657 -1 
26 97703 
26 97'722 
24 97'729-1 
24 97 729-1 
24 97729-1 
24 97729-1 
20 97812 
17 97823 
41 97825 
41 97837 
41 97974-1 
41 97975 
21 97976 
21 98102 011 
21 98102011 
21 98102011 
25 98103019 
25 98191 
25 98303001 
25 98303001 
14 98334002 
58 98501 
26 98501 
12 98501 
12 98501 
18 98501 
19 98737 
22 98737 
22 98737 
22 98737 
22 98784 
25 98784 

6 98784 
11 98784 

6 98799 
16 98799 
- 23 -

~-7~3:,..-~~ 
li1 SECTION No. 

5340Z 611 14 
5340Z 611 14 
5340Z 614 7 
5340Z 614 46 
5340Z 615 47 
5340Z 240 37 
5340Z 245 37 
5340Z 250 28 
5340Z 750 12 
5340Z 751 8 
5340Z 880 55 
5340Z 892 57 
5340Z 240 38 
5340Z 245 38 
5340Z 250 27 
5340Z 880 56 
5340Z 520 46 
5340Z 530 100 
5340Z 360 60 
5340Z 520 19 
5340Z 511 56 
5340Z 22 0 104 
5340Z 380 34 
5340Z 890 71 
5340Z 210 57 
5340Z 828 17 
5340Z 615 45 
5340Z 611 10 
5340Z 6 14 28 
5340Z 615 28 
5340Z 616 28 
5340Z 618 28 
5340Z 540 61 
5340Z 355 107 
5340Z 290 23 
5340Z 870 12 
5340Z 110 5 
5340Z 110 5 
5340Z 611 11 
5340Z 615 7 
5340Z 616 7 
5340Z 618 7 
5340Z 618 49 
5340Z 630 4 
5340Z 750 12 
5340Z 751 8 
5340Z 620 32 
5340Z 240 40 
5340Z 245 40 
5340Z 750 22 
5340Z 751 27 
5340Z 880 57 
5340Z 614 4 
5340Z 615 4 
5340Z 616 4 
5340Z 618 4 
5340Z 614 5 
5340Z 615 5 
53402 616 5 
5340Z 618 5 
5340Z 614 6 
5340Z 61 5 6 



$ 1:1 
00 1f 

P A R T 
98799 
98799 
98810 
98899 
98926 
98926 
98926 
98926 
98926 
98930 
98947 
98947 
98947 
98947 
98982 
98982 
98982 
98982 
98982 
99307001 
99307001 
99307001 
99308003 
99308003 
99711001 
99771 
99776 
99779 
99923 
99928 
99928 
99928 
99928 
99933 
99933 
99933 
99933 
99938 
99938 
99938 
99938 
99948 
99953-1 
99959 
99960 
99962 
99962 
99963 
99963 
99963 

'---· 

"" "'5 
~ 

$ {ffi 
PART 

i!:7~3 :..t1f% 
SECT ION ~ 
5340Z 616 
5340Z 618 
5340Z 611 
5340Z 110 
5340Z 614 
5340Z 615 
5340Z 616 
5340Z 618 
5340Z 620 
5340Z 620 
5340Z 614 
5340Z 615 
5340Z 616 
5340Z 618 
5340Z 614 
5340Z 615 
5340Z 615 
5340Z 616 
5340Z 618 
5340Z 614 
5340Z 615 
5340Z 616 
5340Z 614 
5340Z 615 
5340Z 630 
5340Z 618 
5340Z 110 
5340Z 611 
5340Z 720 
5340Z 614 
5340Z 615 
5340Z 616 
5340Z 618 
5340Z 614 
5340Z 615 
5340Z 616 
5340Z 618 
5340Z 614 
5340Z 615 
5340Z 616 
5340Z 618 
5340Z 840 
5340Z 110 
5340Z 290 
5340Z 290 
5340Z 616 
5340Z 618 
5340Z 615 
5340Z 616 
5340Z 618 

* ~ NUMBER 

~ 
1m 
p 

6 
6 

20 
40 
23 
23 
23 
23 
13 
24 
10 
10 
10 
10 
19 
19 
19 
19 
19 
11 
1 1 
11 
45 
54 

4 
47 
42 
19 
23 
17 
1 7 
17 
17 
16 
16 
16 
16 
30 
30 
30 
30 
27 
34 

8 
10 
42 
42 
42 
42 
42 

- 24 -

~ ~I 
INDEX 

1:1 
00 1lt -5 

A R T ~ 

i! :7:--3:,~1f.!ij-
~ SECTION MI. 



Graphic Systems Division 
A.B.Dick Company 

5700 West Touhy Ave. 
Niles, IL 60714-4690 

(312) 763-1900 




